JOHN DEERE

Parts Catalog

520 AND 530 SERIES TRACTORS

PC527



520 and 530 Series

Tractoiz =--
DISTRIBUTOR GOl
SLUTOH R
AN(DUPE\,' LE” GENERATOR
N —Ad
N, - # %\ , /
Q0 \ ./ JOHN DEERE

:  PULLEY SERIAL ;N
BRAKE NUMBER | (2%)
N\
643
John Deere 520 Series, Gasoline Tractor
(Serial No. 5200000-5299999)
AIR CRANKCASE GOVERNOR ,HYDRAULIC
CLEANER i 1 VENTILATING PUMP
’ PUMP
BATTERIES
UNDER SEAT

BRAKE
DRUM

FLYWHEEL

CONVERTLR

FILTER

Oll

johs Deere 520 Series, LP-Gas Tractor
(Svrtal Ne. 5200000-5299899,




Tractors -- 520 and 530 Series

FENDER WITH U?VAJQRETS?T
DUAL-LIGHTS - GENERATOR
1 Optionals

DISTRIBUTOR

RADIATOR
CAP

PULLEY
BRAKE

SERIAL
NUMBER

PULLEY
AND CLUTCH

64960

John Deere 530 Series, Gasoline Tractor
(Serial No. 5300000- )

CONVERTOR CRANKCASE POWR-TROL
. VENTILATING PUMP

BATTERIES
UNDER SEAT

- AR
CLEANER §

STRAINER GOVERNOR BRAKE

OIL FLYWHEEL
FILTER

jokn Deere 530 Series, LP-Gas Tractor
(Serial No 5300000~ )




Tractors -- 520 and 530 Series

Il

ROLL-O-MATIC

SINGLE

DOUBLE

Front Wheel Equipment for John Deere 520 and 530 Series Tractor




4 Tractors -- 520 and 530 Series

SECTIONAL INDEX

Page Page
General Informations s s s e e s s s saeosea 1108 BrakeS s s 6 csoooosvossscencsses 117 to 127
Front End Support and Engine Transmission Power and Manual Steering « ¢« ¢ o e s 6 s s o « 128 to 147
Case csessscvcorsrovscrccansacs Sto13 FrOntEndEquipmentandRearWheels.... 148 to 162
Engine s ecssececoscsscscascccsnecs 14to28 Hood, Grille, Fenders, and Miscellaneous . 163 to 187
Pulley and Clutch s e s s s s s s0sss0seeo 29 t035 Powershaft and Powershaft Clutch ¢ o o o o ¢ « 188 to 194
CoolingSystem............o...... 36 to 43 HydrauliCSystem................. 195 to 221
Govemor.......‘.......'...'... 44w47 Iﬁtch'....".‘...'.......'.... 222t0227
Fuel SystemM oo essoossesscccacecesse 48t077 Gasket Sets and DecalSe e e s s e 000 00ooe 228 to 233
ElectriCSISystem...........-..... 78 to 116 Numerical IndeX e s e esoesceossoooces 234 to249

Transmission, Differential, Final Drive, and

ALPHABETICAL INDEX

Page Page
A FOrkSe e s s esoevesoescscscccse 30, 32

Aircleaner s o eeoseesscscccssces 74 Leverandlinkage.............. 30, 32

Air stackes e e s s o esv0s000ccscsss 76 Clutch,powershaft......-....... 190

Ams, rockshaft lifte e s e s 600 060s0es 198 Cover O S 74

Axle, front: Linkage.......--...-......o 194
Double front wheel spindle extensions., 150 Pedal, ceecoesocoococcccesccss 194
Double front wheel hubse ¢ e ¢ ¢ 6 o e o « 150 COil, igniﬁon.............-.... 94
Housing (38—inchﬁxedtl‘ead)...-.. 155 Connecﬁngrods coesosssesscsoscese 20
Housing (48- to 80-inchtread) eeeee 154 Conu'ol, hitchload............-o 225
Knee (38-inchﬁxed u‘ead)..onooo- 156 Contl'ol, starting MOtOre s e 066 000 0ose 84, 86
Knee(48°t080-inchtread)..oo-oo 152 Coolingsystem.-......-........ 36, 38, 39
Roll=O~MatiC e e s s s0cossococes 148 Countershaft, transmissions s e e s 0o 0o 0o 0 o 120
Single front wheel e eeooeeooeees 151 Coupler, breakaway.............. 214

Axle, rear: Cover:

Housing.........'o.-........ 124 Crankcases s s s ss0sosescsenses 12

Housing cover (tractars less powershaft First reduction geare s s s s s s s s 06 06 o 29

androckshaft)..........-.... 123 FlyWheel...ooo-o--ooooooooa 12
Shafte e ecesesoeooeacssnscesso 124 Fourthandsi.xthspeedgear...-...o 12
PowershaftclutCh........;.-... 192
B Rear axle housing (tractors less rock-
Batterybox.................oo 182 shaftandpowershaft)...o-..... 123
Batterycables.........;.......o 104) 106, Transmissioncase.............. 12, 117
108, 110 Convertor, fuel (LP"gas).-.nno'aoc- 63, 64, 66, 68

Bearings, MaiNecsoessssscsconcas 18 Crankshaft.....-‘-o........... 18
‘And crankshaft gasket seto o oo 00000 18, 229 Crankshaft and bearing gasket set o o o « » 18, 229
Ollplpes coesesccsssccscsssee 14 Cran}dngmotor................. 84’ 86

Be].tpulley.oo.no-uo.ooo-oa00000 34 Cran}dng motor mrterbuttonandrod.. 84

Beltpulleybrake.v............... 30, 32 Cylinder;

Beltp.llleydustsh.leld 0000600060600 29 Andpiston ringgasketset......... 20, 229

BIOCR’ Cyljnder,"""““""”‘ 20 .Blockoo.o.n..oou.toooo-ioet 20

Box’too}'""""""""""‘ 10 Head.................-.-.-- 22

BrakeSe c s s 6 s oo 000000 ecosccocse 126 Remote,singleordua]......,.., 206’ 208, 210

gfiikﬁwa}]’)lcwgill.el;oooooooooccooon gig ‘Vaterj,n],ethousing............° 40
u exiple O1 NESe s s 06006000 0c0e i

Button’ cranldng mQtor(szo)‘...'..’ 84 ) WatéroutlethMSIng............ 38, 39

D

Cable, spark plug andleadcwirekit 89 Dashpot e veevvcnceanennnnces 225
a ] ] o0 Se0ec0c000cecsse0sse e

Cable, speed-hour meter « s sssoeoees 167 Dash lamps 21)?),1 %9, 100,

Cam followers e s osoessoccsocces 24 Decalcomania setSe e s s s s s 6 s 60000 232’233

gammag;.;.......-........... gg Differential....‘.............. 122
ap, radlatole s e s oo s oo v eooo0vcene Disk, clutch adjusti sliding and fixed 34

Carburetor.’...-.-....a........ 70, 72 Disk: clutchdriJve.n::g:....§....... 18

Carburetor air mtake..-..........e. 74 Distributor (Delco-Remy)"...g.... 90

Case, engine and transmission s s e s 0 o o 12 Distributor (Wico) e e oo e e o s oo osese 92

C!mkerod.......-............. 46 Double front wheelSe c o s 0000060 0ee 158

Clgarettehghter..-.....-....... 98, 99, 100, Draft link e« e eooeeoecooecscceossense 222

. 101 Draftlinksupport..‘.o.......... 226

C]amp’hose)wom-dnven""""' 41 Drawbar e coevocceovosscescssscse 226

Cleaner, Ailo e s s 0000060800 00as0c 74 **

Clutch: E
AdjusunngSk"‘""""""' 34 Electricaloutletplug............. 104, 106’
Andpulley e seeoscecooscoooces 34 116, 182
Andpulleybrakeoo.oun-.o'sco. 30, 32 E]ement’ Oilfilter.'.‘.....’....' 14
C.ollar._.‘.................... 30, 32 Enginecaseandcovers.'...a...... 12
Disk, sliding and fixed ¢ cvoeavoss 34 Engine replacement assemblieSs s e s s 0 o 9
Dn\fedlsk.......-...au...... 18 Exhaustpipe.......o........... 25, 26’ 27
Faclngs..'..'..°ﬂ.'..'.u'°. 34 Maustu‘ailpipe, rear..’..'..‘... 8




Tractors == 520 and 530 Series

ALPHABETICAL INDEX -- Continued

F
Fan (manual steering)e o e s c oo c oo oo
Fan(powersteei'i.ng).............
Fan drive (power steering)e e cesoee o
Fan pump (power steering)e o o o o
Fan shaft (manual steering) s ¢ « o
Fan shaft (power steering) c e e o s o 0 o ¢
Fan shaft support {manual steering) « o «
Fan shaft support (power steering) .
Fan shroude s o s s s 606006060000
FenderSe o s s e s o o0 000600 co
Filter, fuel (all'fuel) cve 00 88
Filter, fuel (gasoline)e o ¢ » 0o oo
Filter, Oilo...oooonoaoc-o
F‘maldrive.....»eeoaoa...
First reduction gear cover s o o 0 o
Flasher, warning lamp e scocoeee
Float-ride seat s c s 0o 000000 00
FIYWheelaootaoooooooooeo
FIYWhECICOVETooooasaaoooo
Frameesoccoocoeoocococsoooses
Frameweight,.g...oo»oo..
Front axle:
Housing (38-inch fixed tread)
Housing (48~ to 8C-inch tread)
Knee (38-inch fixed tread), »
Knee (48- to 80-inch tread) .
Front end Suppo!'to ©000608©CS
Front end weights o0 c o000 eo o
Front mounted rockshaft ¢ o 0 0 o
Front wheel, single seo008000
Front wheels, double 6 0 6000
Fuel convertor (ILP=gas)e o 0 o o
Parts(LP-gas) o060 060 080
WaterpipeSo.ouoawooos
FuelpiPESoeoooooaocao
Fuel filter (all-fuel)e o006 0086

oo 00

s 06

° °
® ®
® °
° ®
L3 ®
° °
] ®
e C]
° o
° ®
e °
° °

®
°
°
L]
°
e
°
°
°
°
®

e e o 6 @ 0o © © ® & @&

Fuel filter {gasoline) s oo o o
Fuelgaugeaooaoseonooo
Fuel gauge sender csooocoo
Fuel strainer (LP-gas)e o s 0 s o
Parts (LP-gas) co00e00060
FuelpiPBSooeoooesono»
Fuel tank: -
And valves (LP-gas) cooooo
(A].l-fuel)so.aeoooooaoo
(Gasoline)eo.a»ouoouooe

e © ® © © © ® 0 O e © 5 © ©® °o & © o ©° e
6 8 © © © © 9 © © © © & © & o © o e © ©°

® © © © © © © ©¢ © © @ © © © © © € e ©° ©

o0
e e
)
)
® 9
o ®
e o
)
° 6
e ®
L
®®
° e
o o
o e
e e
L)
® o
6 ©
® o

®
o
®
°
6
)
®
®
°
°
o
o
®
°
°
°
e
°

°
°
e
e
?
®
e
e
e
o
°
°

00 00
08 00

© 0006

G

Gasket setss
Crankshaft and bearing o000 000806
Govemor overhaul csoo0ocseeccooe
Intake and exhaust valveSe s e o 0 ¢ o o
Piston ring and cylinderc e o000 v s
Transmission and rear end overhaul .

Gauge:
Al’ﬂmeteroeanaeeeawomsoaooa
Fuel cocovoococecococccoscene
Heat indicator s s e s s e s 06000000 e
Oilp?essllreaooeeeoeooaaoewoa

Gear:
Camshaft coococecosecoocoooe
Countershaft idler, transmission,
Cover, first reduction ¢ o o ¢ 5o
Differentiala 9 © ¢ @600 000
Final drive s e o e o 60066 e 0
Governor drives s s s 00006 o
Powershaft clutche oo o000
Powershaft drives o e 06000
Powershaft idlef s coooooe
PullQYeooaaeeaboceca
Steel'ingn.oooeooooso@aeeee
Transmission drive and first reductic

°
e
°
°
®
°
o

® 6 ¢ @ 06 & © ® © ©

Be 6 0 6 & & 6 @ © 2 3

o © 5 6 @ © © © © © © 6. 06 © ® o0 © e o ©

o 6 o o ©

e © & o

°
e
®
®
°
®
@
®
o
L]
e
°

Page

42
130
128
130
42
130
42
130
36
164
57
56
14
164
29
115, 116
185, 186
18
12
10
10

155
154
156
152
10

10

220
151
158
63,
66,
63,
63,
57

58

168
168
63,
62

63,

64
68
64
64

64
64
60

54
50

58,
52,
48,

229
, 230, 231
22, 228
20, 228
121, 230

18,
44

169, 170, 171
168

169, 170, 171
169, 170, 171

24
120
29
122
124
44
190
18
188
34
138, 147
120

Gearshifte c oo scooo000cescecsessc

Gearshiftforks e0 0000000 0000000
Generator:
And mounting brackete s o s oo cece
Ignition and starting wiring.
PartScoceocooeocoocecee
Governors s s s s s 0o 0o e e o0
Grillececoecoceoocooscone

o9 9 000
oo 00
®0 00 00

20 00 o0

H
Heat indicator e esesoeeoco
Heat shield, fuel tank o co o
Hitch:
Dashpoto..........o.

eo 006 00

© e 00060

Draft links e oo ceosceoceescoce
Draftlinksupport..o..e.o......
Drawbarc s cooosoeosocoeoscescoceo
Liﬁlinks0.00‘0.0.009.00.00.
LoadCOntTOl.o.otoscooooooaae
Uppel'links.ooooeoooooaeooooo
Hood ¢cco0cocovcoocoeseesceconoosocoes

Hose, clamp, worm-drivenssoossoss
Hose, remote cylinder ceoocesocoo
Housing, dual remote cylinder valve o o
Housing, rear axle shaft ccoooceocooce
Housing, rockshaft and powershafte o o
Housing, rockshaft valves e e o o000 00
Housing, single remote cylinder valve .
Hubs, double front wheelSo s e 66 0000

- I

Ignition and starter wiringo cosoevo o
Implement waming lamp s960600600
Instrument panel and gauges coococe oo

Instrument panel wiring coeeccoec o

K
Kits

.
.
.
.
o

©

Knee, front axl€ o sosoeevoooae

CarburetOTChOkewosuosleao.ooe
Carburetor gﬂSkEto @6 0600000066806 006
Carburetorservice ©c 000668000006
Frontfanbearing.o.o.a.a.n.o.e
Fuel convertore s e ne oo ceceoocesoo
Powershaft clutch conversion assembly
Power steering adjustable helix service
Seat cushion oo s e e oo eoc 008000 e
Spark plug cable and lead wire ¢ o o o o
Remote cylinder overhaul . ..
Wire replacements s s s s 0 ¢ 0 0

o0 e oo

66060 0

L

Lamp:

Andmring (520) ©00000000
Combination rear and warninge o «

Dashoaeoeeoaoessﬁoeoeoo

e e e oo
® 0 0

86 0

Front and rear (parts)ueonoeeeooeb
Wal‘ningoooewooeoeooneamoeao

Wiring (two=head) .. oo ot oo a e e
Wiring (four-head) . .. .o v o e oo v v

Lever:

Clutch ...
Remote cylinder, LLH, «¢o0ev e
Remote cylinder, R,H, ... co0c0 0o
Rockshaft, L.H.
Rockshaft, R.H. e o0 oo e v oo nce

.....

Throttle o .o o eow e e soocsvs s 0
Transmission gear shift . . c o c o c 05
Lift arm, rockshaft . .... ... cecn o

Page
117
118
78
108, 110
80, 82
44
178, 180

169, 170, 171
48, 50, 60

225
222
226
226
224
225
222
172,
176,
41
215,
208,
124
195,
199
206
150

173, 174,
177

218
210

196

108, 110
116
169,

102,

170, 171
103

72
72
72
42
68
190,
132
184,
89
218
104,
108,
152,

192, 194
185

106,
110
156

104, 106

94

98, 99, 100,
101

95, 96

94, 95, 114,
116

112

113

30, 32
204
202
204
202

46

117
198




Tractors == 520 and 530 Series

ALPHABETICAL INDEX ~- Continued

Lighter, cigarette

Link:

Draft ..o eieenninnennons
Lift ..
Support, draft ...

o s s o 0 0

Upper . .. ...

R A R

Linkage:
Clutch
Powershaft clutch e
Remote cylinder, L.H., ...
Remote cylinder, R.H, ...
Rockshaft control . ...
Rockshaft, LLH, .......
Rockshaft, R.H, .......

Load control

DR

“ e e .
e 5 e o o o

e 0 o o L A

Main bearings ..o v e v et i

Main bearings oil pipes .......
Manifold .. .. 00 v i i
Meter, speed=-hour .
Mirror, rear view
Motor, cranking . . . ... ...
Muffler .....000vvu..
Muffler, rear exhaust e

e o o o o

QOil filter . ......

Oil filter oil plpes e

Qil pipes -~ see Pipes, oil

. Oil pressure gauge ...

Qil, power steering . « « . . . v .4

OQilpump ..o
Drive gear ......

* e e e s s s

Oil pipes . ...

D A A Y

Pedal, brake . ...

Pedal, powershaft clutch e

Pedestal (manual steering) ... ..
Pedestal (power steering)
Pipe:
Exhuast . ... .
Exhuast tail, rear .......

......

Fuel convertor water .. ......

Fuel filter fuel
Fuel strainer . .
Ventilator inlet

e e 8 s e 08 e

Ventilatoroutlet . ... .......

Pipes, oil:

Cam follower . .o vt v i v v e v
Camshaft . . . ..o v i e v e v o

Governor .
Main bearings . .
Oil pressure gauge . .. ......

Qil pressure relief .........
Oillpump oo v v v v v v e s v n s

.

* s e e e e e @

e e o o o

Power steering . ..... ...,

Powr-trol

Tappet lever
Piston rings . .
Piston, rockshaft
Pistons .. .....
Platform . ... ..
Powershaft

Clutch cover .

Clutch linkage

Clutch pedal

Cover

Drive gear ...

Housing

..

DRI

------

.....

-------------

...........

...........

..............

« e e s o s e s e e e

e o s e

e o & o o

e s s e s o o e« o s = e e o s .

.............

............

.....

e o e s e ®

Page
98, 99, 100,
101

222
224
226
222

30, 32
194
204
202
200
204
202
225

18

14

25, 26, 27
167

165

84, 86

25, 26, 27
28

14
14

169, 170, 171
138
16
24
16

126
194
147
138

25, 26, 27
28

63, 64
169, 170
63, 64

22

74

14
14
16
14
14, 169, 170,
171
14
16
137
212
16
20
198
20
182
188
192
194
194
196
18

195, 196

Master shield .

Valves ... v ih ittt .
Pow-trol oil pipes . . ... ...... e
Powr-trol pump ............. .
Pre-cleaner............ N
Pre-screener ........ e e e e e e
Pulley, belt ..... [ ce e e

Brake . ... .ottt it inanan

Dustshield.............c0u..
Pulley, generator .......... ceeee
Pulley, waterpump ........... .
Pump:

Oil...oivininnn. e e

Powershaft .. ........

Power steering . .. ..o v v

Powr-trol . . . oo v i i et n -

Ventilator .. ........civenn.

Water ¢ . o0 v v i v e ce e s

R
Radiator....... e e e

lower connections . ....... cen e

Upper connections . ...... e
Rear axle shaft ........... e
Rearwheels ................ .
Rearviewmirror . ..............
Regulator, voltage . ..... e e
Remote cylinder ...............

Breakaway coupler . ... ... [

Dual valve housing ..... e e

Hoses . ....... e e

Levers, LLH., ...t vinnnons

Tevers, R\H., ¢t v it i vt v inonas

Linkage, LL.H., ... viivennnn

Linkage, R, H, e e e e e

Single valve housing ...... P
Replacement assemblies, engine .. ...
Reusable couplings .. ...... ceeean
Rim, demountable . ............ .
Rings, piston . ...
Rings and cylinder gasket et v . e e e
Rockshaft . oo o v w v v e

Control shaft ......... [

Cover v v v v ve v e e e

Front mounted et e e e

Housing . .« v v . e cee e

Levers,L.H....... .......

Levers, R.H. ...... ... ... .

Liftarms . . 0o v v v v i s v e e s v .

Linkage, control . e e PN

Linkage, LLH, ........ PN

Linkage, R,H. .......... e

Load control shaft . ....... . .

Piston v oo vs v v v ovon

Valve housing . e RPN .

Valves v vv i v v v e .
Rod, choke e e e e e e e e e e e
Rod, cranking motor........ PN
Rods, connecting . ...... . PN
Rods, tappet « v v v v v s v h v e
Roll-O-Matic oo v e v w PN

S
Seat:

Float-ride .. ... vu v . .

Float=ride frame znd cushions ... ..

Regular ..o v i v v it ii v v v o .
Shield, master, pow er<hdft e e e e
Shifter shafts, transmission , ... . N
Shoes, Brakes . ovw e ieau . e e
Single front wheel ........ e e
Sliding gear shaft .. .. ..
Sockeat, electrical outlet . .. .o vv

Page

192
196
212
216

77

77

34

30, 32
29

78, 80
40

16
190
130
216

42, 128
40

36
40

38, 39
124

160, 162
165

79

218

214

208, 210
215, 218
204

202

204

202

206

9

215

160, 162
20

20, 228
198

200

196

220

195, 196
204

202

198

200

204

202

200

198

199

196

46

84

20

24

148

186
185
184
192
11§
126
151
120
182

N~ OAM e . o

Toral ot

TY © A



Tractors -= 520 and 530 Series 7

ALPHABETICAL INDEX -- Continued

Page Page
Solenoid switch (530) ......0...... 88 Cover, gear shift case ..... oo 117
Spark plug cable and lead wire kit . ... 89 Cover, fourth and sixth speed gear . 12
Spark plugs . ... v oo u v . ceesse s 90, 92 Gear shiftlever . . . v v v v v v o ves.. 117
Speed control lever . o v s v v o v o v v ... 46 Gears and shafts . ........ ceee. 120
Speed-hour meter . .« oo s v v o oosves 167 Oilbaffle v vewewawesesoosass 18
Starter (cranking motor) . . ......... 84, 86 Shift forks, gear «.vuveeosoeeess 118
Starter switch (530) . . .. .. ieeve... 100, 101 Shifter shafts . ..... e eeea.. 118
Steering:
Oil pipes, POWEr + v v o v v o v o v s o vn 137 6]
Qil, power .. .... e e e eeeeeee. 138 Upper ink v v v v v v e v oo v ononoess 222
Pump, power ... .o e v eeee. 130
Spindle (manual) . .. ... ... ... .0 147 v
Spindle (power) . . v e s v v e v owso.. 138 Valve:
Spindle extension . ...+..c00000. 150 Housing, dual remote cylinder ..... 208, 210
Valve, POWET + v vocovosesseeas 136 Housing, rockshaft . . v o v evesoso. 199
Wheel . . ... .. t e e s s s e s e e .. 132, 140, 142 Housing, single remote cylinder . ... 206
Wheel shaft (520) ........0.... 140 Power Steering o eeo oo eeooess 136
Wheel shaft (530) ......... eoo. 142 Valves:
Wheel shaft support (520) e e. .. 140 Fuel tank (LP-gas) . . .. eees. 98, 60
Wheel shaft support (530) . ....... 142 Gasket set, intake and exhaust sees. 22,228
Wheel shaft support (LP-gas) (520) ... 144 Intake and exhaust . ...... ceeee. 22
Wheel shaft support (LP-gas) (530). .. 145 Ventilator:
Worm and housing (manual)....... 146 Inlet pipe ..... e e e e s 22
Worm, shaft, and housing (power) ... 132, 134 Outlet pipe . ... Cieoeeees 74
Step, tractor . . « v oo 4o .o W ieeeaes 163 Pump (manual steermg) oo . 42
Strainer, fuel (LP-gas). . ..o ¢.0s...., 62, 63, 64 Pump (power steering) . ......... 128
Support, draft link + ... .voueeoa.. 226 Voltage regulator « c v e v s e v v v soees 79
Support, front end ... .e . eroeeo.. 10
Switch: \i
Ignition . . . . . e e e eeeaoenesss 98,99, 100, Warning lamp . ..o v .t eoeoees.. 94,95, 114
101 Flasher + o+ evoveovoasoocioss 115
Solenoid (530) . ..... e e.e... 88 Flashing, for towed implement..... 116
Starter (530) . . v v v v i it e ee.... 100, 101 Waterpump « .o oo s e soosoessso 40
Weathershield ........ veeeesee. 165
T Weight, front end support . . .o .e00.. 10
Tail pipe, rear exhaust . ...... cee. 28 Weights, frame .. .ovovsveaeoss. 10
Tank, fuel: Wiring:
And valves (LP-gas) . « e o s v oo ss. 58, 60 Ignition (520) . o v o vt uu ee... 104, 106
(All-fuel) +.ovvvvvvuennenons 52,54 Ignition and starter (530) cesoee.s. 108, 110
(Gasoline) v .vvvevooennsoosss 48,50 Instrument panel .. .....00..... 102, 103
Tappet cover . . . . . it eenaeaes 22 Lamp (520) . ... on ceeee... 104, 106
Tappet 10dS « « ¢ e v oo v v v e e oo vens 24 Lamp, four-head (530) .......... 113
Tappets..................... 14 Lamp, two-head (530) . ......... 112
Thermostat . « v o o oo » W e eees.. 38,39 Wheel:
Throttle lever and hnkage ceoeeess 46 Front (except single front wheel). ... 158
TOOl BOX v v v v e v oo s e s o ssoooess 10 . Singlefront""0---'000-'0-0 151
TOOLS v v o oo e s o esosesoeesecosas 163 Steering « . cveoaooosoeoesoso 132, 140, 142
Tractor StEP « o v e v v s v s oo s oo oo 163 Wheels, rear .. ... ceeee.. 160
Transmission: _ Wheels, rear, power adJusted veeeees 162
Case and COVET v v v oo s voonsnss 12 Worm-driven hose clamps .. ¢+ 0040 41
Countershaft « « o v s s v ovosevsoes 120




Tractors -- 520 and 530 Series

SERIAL NUMBER COLUMN

Serlal number information given on any page is applicable only to parts listed and
lllustrated on that page.

When the parentheses include only thedash........... ( - )
the part is used on all tractors.

When a serial number appears before the dash. .. ... ... (0000000~ )
the part was Introduced beginning with that serial number
and is still being used.

When a serial number appears after the dash. . . ....... ( -0000000)
the part was used up to and including that serial number :
but was not used after that serial number.

When serial numbers appear both before and after the dash  (0000000-0000000)
the part was used beginning with the first serial number
but was not used after the second serial number.

When a serlal number begins with SRCV, DRCV or 3RC. .. (SRCV000- )
It refers to the remote cylinder valve housing, or remote
cylinder, and not to the tractor.

PARTS SUBSTITUTION INFORMATION

Part substitution Information given on any page is applicable only to parts
listed and illustrated on that page. A

PACKAGED PARTS

For added protection and ease of handling between the factory, branch houses,
parts depots, and most dealers, some parts which appear in this catalog, suchas
gaskets, are packed in packages which contain more than one ofthe part—usually
five or ten. Dealers should order packaged quantities. Parts packaged in quantity
will be furnished as individual parts only in extreme emergencies.

These parts should not be confused with other packaged items whichare pack-
aged in certain quantities but cannot be ordered individually.

Both types of packaged parts are identified by astatement which appears inthe
Description Column.

When the statement reads:

""Packed 5 In a pkg. or packed 10 in a pkg., etc.,’’ dealers should order the
packaged quantities. The packages bear the same part number indicated by quan-
tity as the individual parts.

When the statement reads:

""Pkg. of 2" or '"'Pkg. of 4,'" etc., the parts cannot be ordered individually. The
number which appears in the Parts Number Column is a ''package’” number and
not the part number of the individual part.




Tractors == 520 and 530 Series

ENGINE REPLACEMENT ASSEMBLIES
CRANKSHAFT WITH BEARING GROUP

This group is made up of three assemblies—(1) of crankshaft with gear, (2) of main bearing housings with bushings
and connectiiz rod bearings, (3) of gaskets.
Crankshaft with Bearing Group

Order: 1—AB 5327 R ( - ) Crankshaft

1—AB 5362R ( -5209901) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one ABS5329R and one
AB20151R)

1—AR 20153 R (5209902~ ) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one ABS5329R and one
AB20151R)

1—AB 5364 R ( - ) Gasket set

CYLINDER BLOCK, PISTONS, RINGS, AND GASKET SET

This group is made up of three assemblies—(1) cylinder block, (2) of pistons with rings and pins, (3) of gaskets.,

Cylinder Block, Pistons, Rings,

and Gasket Group (Gasoline)

Order: 1—AB 5200R  ( - ) Cylinder Block
1—AB 5315R - ) Pistons, with rings and pins
1—AB 5363 R ( - ) Gasket set*

Cylinder Block, Pistons, Rings, and Gasket Group (All-Fuel)

Order: 1—AB 5200R  ( - ) Cylinder block
1—AB S5355R  ( - ) Pistons, with rings and pins
1—AB 5363 R ( - ) Gasket set*

Cylinder Block, Pistons, Rings, and Gasket Group (LP-Gas)

Order: 1—AB 5200R  ( - ) Cylinder block
1—AB 5316 R ( - ) Pistons, with rings and pins
1—AB 5363 R { - ) Gasket set*

COMBINATION CYLINDER BLOCK AND CRANKSHAFT GROUP

This group is made up of six assemblies (or two groups)—crankshaft with bearings and cylinder block with pistons,

rings, gaskets, etc., (1) crankshaft, (2) main bearing housings with bushings and connecting rod bearings,

(3) cylinde

block, (4) pistons with rings and pins, (5 and 6) gaskets,

Cylinder Block and Crankshaft Group (Gasoline)

Order: 1—AB 5200R  ( - ) Cylinder block

1—AB 5315R  ( - ) Pistons, with rings and pins

1—AB - 5327 R ( - ) Crankshaft )

1—AB S5362R -5209901) Main bearing housings with bushings and connecting rod
bearings (sub. two ABS5310R, one AB5329R and one
AB20151R)

1—AR 20153 R (5209902~ ) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one AB5329R and one
AB20151R)

1—AB 5363 R ( - ) Gasket set*

1—AB 5364 R ( -

Cylinder Rlock z:d Crankshaft Group (All-Fuel)

Gasket set*

Order: 1—AB S5200R  ( ) Cylinder block

i—AB 5355R ( - ) Pistons, with rings and pins

1—AB 5327 R ( - ) Crankshaft

1—AB 5362R ( -5209901) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one ABS5329R and one
AB20151R)

i—AR 20153 R (5209902- ) Main bearing housings with bushings and connecting rod
bearings (sub. two ABS310R, one AB5329R and one
AB20151R)

1—AB 5363 R ( - ) Gasket set*

1—AB 5364 R ( - ) Gasket set*

Cylinder Block and Crankshaft Group (LP-Gas)
Order: 1-AB 5200R  ( - ) Cylinder block

1—AB 5316 R ( - ) Pistons, with rings and pins

1—AB 5327 R ( - ) Crankshaft

1—AB 5362R  ( -5209901) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one ABS329R and one
AB20151R)

1—AR 20153 R (5209902~ ) Main bearing housings with bushings and connecting rod
bearings (sub. two AB5310R, one AB5329R and one
AB20151R)

1—AB 5363 R ( - ) Gasket set*

1—AB 5364 R ( - ) Gasket set*

*For illustrations and contents of gasket sets, see gasket set groupings.

PC-527-(May=-66) Litho in U. S, A.



10 ) Tractors -= 520 and 530 Series

FRONT END SUPPORT AND TOOL BOX

12 13 14

PC-527-(May-66) Litho in U, S, A,



Tractors -- 520 and 530 Series .11

Key

00Oy OUl W

11
12
13
14
15
16

17
18
19
20
21

22
23
24
25
26
27

.0

Part No.

14H
R

A

19H
12H
19H
12H
19H
12H
19H
12H
R
12H
14H
AB
B
37H
AF

A
AF

AF-

21125 R
R 21130 R

1356

2853 R

FRONT END SUPPORT AND TOOL BOX -- Continued

1822
293
1325
4518 R
800%
294%*
2474%
1605%
5347 R

.~ o~ P P~ P~ P~ P~

5292 R
1892 R
5351 Rx*
1378
5352 Rx*
3042 Rx*
3310 R*
5345 R

812

—~ o~~~ S P~ P~ P~ P P~~~

5346 R

1847
294

294
1863
294
1425
236
1548 R
236
794
5098 R
3228 R
83

T P S~ S~ T, P~ P~ P P PN TN N N

5348 R
2854 R

1

2855 R

[ T

Serial No.

e e e e

~ e e e e S e e o N N S S S N N

~

S e e e S o S St S ~
~

Description .

Screw, cap, high-strength, 7/16" x 1" (2 used)

Washer, lock, 7/16" (2 used)

Washer, plain, 15/32" x 59/64" x ., 060" (2 used)

Box, tool

Nut, 5/8" (4 used)

Washer, lock, 5/8" (4 used)

Bolt, mach., 5/8" x 2-1/2" (2 used)

Bolt, cge., 5/8" x 4" (2 used)

WEIGHT, FRAME, L.H. (EXCEPT TRACTORS EQUIPPED WITH 38"
FIXED TREAD FRONT AXLE)

Stud, 5/8" x 2-1/4" (2 used) (packed 25 in a pkg.)

Nut, special hex. (2 used) (packed 25 in a pkg.)

Stud, 5/8" x 3-1/2" (2 used)

Washer, 11/16" x 1-1/2" x . 134" (2 used)

Nut, special (2 used)

Screw, special cap

Washer

WEIGHT, FRAME, FRONT (EXCEPT TRACTORS EQUIPPED WITH
38" FIXED TREAD FRONT AXLE)

Nut, 3/8", front weight eyebolt (2 used)

Bolt, front weight eye (2 used)

WEIGHT, FRONT END (125 LBS. )

WEIGHT, FRAME, R,H. (EXCEPT TRACTORS EQUIPPED WITH 38
FIXED TREAD FRONT: AXLE)

Screw, cap, high-strength, 5/8" x 2-1/2" (2 used)

Washer, lock, 5/8" (2 used)

Screw, cap, high-strength, 5/8" x 1-3/4" (4 used)

Washer, lock, 5/8" (4 used) )

Screw, cap, high-strength, 5/8" x 3" (2 used)

Washer, lock, 5/8" (2 used) -

Screw, cap, high-strength, 3/4" x 2-3/4" (2 used)

Washer, lock, 3/4" (2 used)

Stud, 3/4" x 3-1/2" (2 used) (sub. for B2703R)

Washer, lock, 3/4" (2 used)

Nut, 3/4" (2 used) (sub. for A5405R)

Support, B3660R, front end, with bolt lock straps

Strap, bolt lock (2 used) ’

Screw, drive (6 used) -

BOLTS, STUDS AND CAP SCREW, FRONT END WEIGHT (ASSEMBE
CONTAINS PARTS MARKED (¥)

WEIGHT, AUXILIARY FRAME

Studs and cap screw for attaching (1) A5348R (assembly consists of
two AS5353R studs and one F3043R cap screw)

Studs and cap screw for attaching (2) A5348R (assembly consists of
two F3044R studs and one F3045R cap screw)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts order.

PC-527-(Mav-66) Litho in U,S. A,



12

Tractors -- 520 and 530 Series

ENGINE AND TRANSMISSION CASE AND COVERS

no on7on

L ae. LEN T




Tiactors -- 520 and 530 Series , 13

ENGINE AND TRANSMISSION CASE AND COVERS -- Continued
Part No. Serial No, Description
AB 3579 R ( - ) Cover, with springs
B 2553 R ( - ) Rivet (3 used)
B 2552R ( - )  Spring (3 used)
19H 2020 ( - ) Screw, cap, 5/16" x 1/2" (4 used)
12H 291 ( - ) Washer, lock (shake-proof) 5/16" (4 used)
AR 20036 R ( - ) Cover, flywheel, with timing hole cover (sub. for AB3578R)
A 4272 R ( - ) Cover, timing hole
19H 247° ( - ) Screw, cap, 1/4" x 3/8"
12H 302 { - ) Washer, lock, 1/4"
14H 785 ( - ) Nut, 5/16"
12H 303 ( - ) Washer, lock, 5/16"
B 1504 R ( - ) Stud, 5/16" x 15/16"
A 3311 R ( - ) Felt, flywheel cover
B 3592 R ( ) Cover, crankcase
19H 1936 ( - ) Screw, cap, high-strength, 3/8" x 3/4" (6 used) (sub. for F2272R)
12H 304 ( - ) Washer, lock, 3/8" (6 used)
A 4624 R { - ) Washer (6 used)
B 3593 R ( - ) Gasket (packed 2 in a pkg.)
M 3210 T ( - ) Stud, 5/8" x 2-1/2" (2 used) (sub. for B1333R)
B 2484 R ( - ) Stud, 5/8" x 3" (6 used)
R 1548 R ( - ) Stud, 3/4" x 3-1/2" (2 used) (sub. for B2703R)
15H 255 ( - ) Plug, pipe, 3/8" (gasoline and LP-gas)
D 793 R ( - ) Body, oil level cock (all-fuel)
D 794 R ( - ) Plug, oil level cock (all-fuel) (packed S in a pkg.)
A 4827 R ( - ) Washer, aluminum (2 used) (packed 2 in a pkg.)
F 3128 R ( - ) Plug, drain (2 used)
B 2483 R ( - ) Cover, starter opening
19H 2487 ( - ) Screw, cap, 5/16" x 9/16" (6 used)
12H 303 ( - ) Washer, lock, 5/16" (6 used)
30H 11 ( -5204534) Plug, expansion, 7/8"
A 3910 R (5204535~ ) Plug (packed 2 in a pkg. )
AR 20703 R (5300000~ ) Case, B3600R or R20610R, engine and transmission (sub. for
ABS5245R)
A 4233 R ( - ) Cap
A 4235 R ( - ) Gasket (packed 2 in a pkg.)
A 4234 R ( - ) Nipple
B 3595 R ( -5210215) Pin, dowel
A 3098 R ( - ) Washer, aluminum (packed 5 in a pkg. )
198 2038 ( - ) Screw, cap, high-strength, 3/8" x 1/2"
B 2447 R ( - ) Gasket (packed 5 in a pkg. )
B . 2#6R ( - ) Cover, fourth and sixth speed gear
24H 1309 ( - ) Washer, 13/32" x 1-1/16" x . 120" (7 used)
19H 1936 ( - ) Screw, cap, high-strength, 3/8" x 3/4" (7 used) (sub. for F2272R)
12H 304 ( - ) Washer, lock, 3/8" (7 used)
13 2728 R ( - Y Strip, packing, rubber (sub. for B2550R)

-~— e .

ren vl o ot 1T © A



14

Tractors -= 520 and 530 Series

66407

OIL FILTER AND OIL PIPES




Tractors -= 520 and 530 Series

© oo\ncn.nbwm-—‘z:
<

47

48
49
50
51
52
53
54
55
56
57
58

1= U e O

Part No.
A 258 R
AB 5044 R
B 2303 R
F 1743 R
B 430 R
AB 326 R
B 439 R
21H 1144
12H 302
F 98 R
B 2304 R .
E 1994 R
AB 5045 R
F 357 R
D 2440 R
F 3384 R
D 2438 R
AB 3461 R
A 2880 R
AR 20707 R
19H 2127
R 20498 R
AR 20706 R
16H 658
A 1280 R
R 21098 R
B 3572 R
R 1590 R
AB 5049 R
1589 R
9H 1821
2H 293
427 R
5364 R
tH 732
A3 5548 R
D 2425 R
R 21096 R
F 3468 R
F 357 R
AB 3457 R
AB 5043 R
D 417 R
B 1745 R
R 20249 R
R 20248 R
R 20250 R
AR 21268 R
1904 2313
19H 1901
12H 303
19H 1906
19H 1875
12H 303
AF 2889 R
A 521 R
A 522 R
A 519 R
24H 1660
A 2441 R
AA 2095 R
A 2530 R
A 2444 R
AR 28110 R
AA 2096 R

OIL FILTER AND OIL PIPES -- Continued

Serial No.

LI R B |

P e L e s L R e e T e St T T X Ko ¥
'

(5300000-
(5300000-
(5300000-

5300000-

5211676~

)
)
)
)
)
)
)
)
)
)
)
)
)
)

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

-5211675)
-5211675)

5211676~

( - )
( -5211675)
(

5211676

(
(
(
(
(
(
(
(
(
(
(
(

(
(
(
(
(
(
(
(
(
(
(
E
( -5300479
(
(
(
(
(
(
(
(
(
(
(
(
(

)

e e " e e S e e

Description
Connector (3 used)
Pipe, oil, main bearing, L.H.
Head, oil filter
Pin, dowel (packed 2 in a pkg.) (sub. for D186R)
Pilot
Spring, bypass leaf, with pilot
Spring (packed 2 in a pkg.) (sub. for B1744R)
Screw, mach., rd. hd., 1/4" x 1/2" (2 used)
Washer, lock, 1/4" (2 used)
Gasket (packed 5 in a pkg.)
Cover, oil filter head
Connector (2 used)
Pipe, oil, camshaft
Elbow
Connector (2 used)
Packing (3 used) (packed 2 in a pkg. ) (sub. for D2439R)
Nut, packing
Pipe, oil, oil pressure relief
Nut, bushing
Tee, oil pressure relief pipe (sub. for B2449R)
Screw, cap, high-strength, 5/16" x 7/8" (2 used)
Washer, aluminum (2 used) (packed 2 in a pkg.)
Pipe, oil, cam follower
Rivet, R,I,O.H., 1/4" x 5/8"
Spring (packed 2 in a pkg. )
Screw, adjusting (with R21096R sub. for B2307R)
Gasket (packed 2 in a pkg.)
Gasket (packed 2 in a pkg.)
Cap, with dip stick
Tube, crankcase oil level rod
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Nut, cap
Washer (2 used) (packed S in a pkg.)
Nut, jam, 3/8"

Housing, B3571R or B3981R, complete (sub. for AB5048R)

Pilot

Spring, leaf (with R21098R sub. for AB3453R)
Bushing (sub. .for B2568R)

Elbow

Pipe, oil, oil pressure gauge

Pipe, oil, main bearing, R,H.

Elbow

Stud, 1/2" x 8-7/8"

Gasket (packed 5 in a pkg.) (sub. for A1149R)
Body, oil filter (sub. for A1152R)

Plate, oil filter body

Plate, oil filter body, with gasket and cap screws

Screw, cap, high-strength, 5/16" x 1-3/4" (2 used) (sub. for F22711

Screw, cap, high-strength, 5/16" x 2" (2 used)
Washer, lock, 5/16" (2 used)

Screw, cap, high-strength, 5/16" x 1-1/2"
Screw, cap, high-strength, 5/16" x 1-3/4"
Washer, lock, 5/16"

Nut

Washer, copper (packed 2 in a pkg.)
Bottom, oil filter

Gasket, rubber (packed 5 in a pkg. )
Washer, 57/64" x 1-3/8" x . 060"

Spring (packed 2 in a pkg.)

Plate, end, and spacer

Spacer

Ring, snap (packed 5 in a pkg.)

Element, oil filter (pkg. of 4) (sub. for AA3680R or AR21777R)

Qutlet, oil filter

DA_BI7alMav-AA)

Titho in TT.S_ AL



16 Tractors -- 520 and 530 Series

OIL PUMP AND OIL PIPES

\
17989
S~ i |

20

DA_BDN7_INfaer_ ARV TithAa in T © A



Tractors == 520 and 530 Series

17

OIL PUMP AND OIL PIPES -- Continued

Key Part No. Serial No. Description
1 E 1994 R ( - ) Connector (3 used)
2 AB 3458 R ( - ) Pipe, oil, governor
3 F 357 R ( - )  Elbow
4 H 31S R ( - ) Elbow
5 A 2875 R ( - ) Nut, bushing
6 AB 5047 R ( - ) Pipe, oiler, tappet lever
7 AB 5046 R ( - ) Pipe, oil, tappet lever
8 B 280 R ( - ) Coupling
9 AB 3460 R ( - ) Pipe, oil, pump discharge
10 D 2440 R ( - ) Connector
11 AB 3450 R ( - ) Screen, strainer
12 B 251 R { - ) Gasket (packed 5 in a pkg. )
13 154 253 ( - )  Plug, pipe, 1/8" (2 used)
14 B 2300 R ( ) Body, pump
15 ( - )  Wire, 16 gauge x 15" long
16 19H 1815 ( - ) Screw, cap, high-strength, 1/2" x 1-1/4" (3 used)
12H 301 ( - ) Washer, lock, 1/2" (3 used)
17 B 244 R ( - ) Shaft, idler gear
18 B 2302 R ( - ) Shaft, pump drive
19 26H 10 ( - ) Key, Woodruff, 5/32" x 5/8"
20 AB 4168 R ( - ) Gears, drive and idler (one B243R and one B245R)
21 B 246 R ( - ) Gasket (packed S in a pkg.)
22 B 247 R ( - ) Cover, pump
23 19H 1731 ( - ) Screw, cap, high-strength, 3/8" x 1" (4 used)
12H 304 ( - ) Washer, lock, 3/8" (4 used)

PC-527-(Mav-66) Litho in U.S. A.



-+ 18 Tractors -= 520 and 530 Series

FLYWHEEL, CRANKSHAFT, AND MAIN BEARINGS

PC=527=(Mav=66) Titho in IT.S_ A



Tractors -= 520 and 530 Series . 19

FLYWHEEL, CRANKSHAFT, AND MAIN BEARINGS -- Continued

Key Part No. Serial No. Description
1 AB 3580R ( -5208099) Pilot, crank wheel
2 26H 17 ( -5208099) Key, Woodruff, 3/16" x 7/8"
3 B 2464 R ( - ) Nut, lock
4 14H 800 ( - ) Nut, 5/8" (2 used)
5 8H 1103 ( - ) Bolt, mach., 5/8" x 4" (2 used)
6 AB 5129 R ( - ) Flywheel, B3730R, with starter gear
7 B 2462 R ( - ) Gear, starter
8 19H 1935 ( - ) Screw, cap, high-strength, 5/16" x 1" (4 used)
124 303 ( - ) Washer, lock, 5/16" (4 used)
9 B 3029 R ( - ) Cover
10 B 3030 R { - ) Gasket (packed 2 in 2 pkg.)
11 AB 4463 R { - ) Spacer, B129R, with packing
12 B 3028 R { - ) Packing (packed 2 in a pkg.)
13 D 2009 R { - ) Pin, spacer drive (packed 5 in a pkg.)
14 26H 19 { - )  Key, Woodruff, 1/4" x 7/8"
15 AB 5327 R { - ) Crankshaft, B3729R, with gear
16 B 115 R { - )  Gear, crankshaft
17 26H 17 ( - )  Key, Woodruff, 3/16" x 7/8"
18 B 3735 R ( - )  Gasket (packed 2 in a pkg.)
19 B 3027 R ( - ) Washer, thrust (2 used) :
20 AB 5329 R { - ) Housing, B3733R, main bearing, with bushing, L.H. (exchange
credit allowable)
AB 5333 R ( - )  Housing, B3733R, main bearing, with . 002" undersize bushing, L.H.
(exchange credit allowable)
AB 5335R ( - ) Housing, B3733R, main bearing, with , 004" undersize bushing, L.H.
(exchange credit allowable) v
21 B 3024 R ( - ) Bushing, main bearing, L,H. (To be sized after installing in
housing. Always provide . 0035" to . 0055" clearance. )
22 A 4847 R ( - ) Gasket (2 used) (packed S in a pkg.)
23 R 726 R ( - )  Pin, dowel (2 used)
24 A 3098 R ( - ) Washer, aluminum (packed 5 in a pkg.)
25 B 3737 R ( - ) Screw, special :
26 19H 2354 { - ) Screw, cap, high-strength, 9/16" x 1-1/4" (4 used)
12H 317 ( - )  Washer, lock, 9/16" (4 used)
27 34H 188 ( - )  Pin, spring, 5/16" x 1-3/4"
28 B 3734 R ( - ) Gasket (packed 2 in a pkg. ) . )
29 B 3736 R ( - ) Bushing, main bearing, R.H. (To be sized after installing in
housing. Always provide .0035" to . 0055" clearance)
30 AR 20151 R ( - ) Housing, B3732R or R20137R, main bearing, with bushing and oil
seal, R, H. (exchange credit allowable) (sub. for AB5328R)
AR 20154 R { - ) Housing, B3732R or R20137R, main bearing, with .002" undersize
: bushing and oil seal, R,H. (exchange credit allowable) (sub.
' for AB5332R)
AR 20155 R ( - ) Housing, B3732R or R20137R, main bearing, with , 004" undersize

bushing and oil seal, R,H. (exchange credit allowable) (sub.
for AB5334R)

Plate, lock (3 used) (sub. for B3696R)

Screw, cap, high-strength, 9/16" x 1-1/4" (3 used)

Pin, dowel

Baffle, transmission oil, with support

Screw, cap, drilled, 9/16" x 1-1/4"

31 R 1887 R
32 19H 2354

33 B 3341 R
34 AB 4623 R
35 B 123 R

36 Wire, 16 gauge x 9" long
37 AB 5160 R Seal, oil

38 B 3668 R Gear, powershaft drive
39 R 712 R Ring, snap

40 B 3731 R
41 R 20135R
42 19H 1756
12H 294
oe AB 5364 R

Disk, clutch drive

Washer (packed 2 in a pkg. ) (sub. for A198R)

Screw, cap, high-strength,'5/8" x 1-1/2"

Washer, lock, 5/8"

Gasket set, crankshaft and bearing replacement (see gasket
grouping for illustration and contents on page 229)

S P, s, gy, Gty S, P, S~ S, P, N P P S
P D D D T A T T R B B B B ]
e " o S e e S P s S S S P

PC-527(MAR-82) Litho in U, S. A,






Tractors == 520 and 530 Series 21

\ooo\loaur-hwmmx

10

11
12
13
14

15

ey

16 -

17
18

CYLINDER BLOCK, CONNECTING RODS, AND PISTONS -- Continued

Part No.

AB
B

R

B

B
14H

B

B

AB
AB
AB
AB
AB
AB
AB
AB
B

B BEEES "B B B OB BE & C

5200 R
3744 R
26650 R
3745 R
3746 R
760
3742 R
2484 R
5315 R
5317 R
5436 R
5437 R

5355 R
5356 R
5316 R
5318 R
3657 R

3815 R
3816 R
1775 R
5095 R
1474 R
5310 R
5311 R
5312 R
5313 R
5314 R

2716 R
1777 R

3210 T
5319 R
- 5320 R
21882 R
21882 R

5363 R

— —~ —~ o~~~ o~ o~ T o, Sy S, S S B, e, e, P P P P S P P~ P

o~

—~ o~ P o~ o~

Serial No.

[ I T T T T NN R R B B

B ~ ~ - e N P S e e T N o s s o

~ N

~

Description

Cylinder, B3740R, with studs and pins

Stud, 9/16" x 4" (4 used)

Pin, dowel (2 used) (packed 2 in a pkg.) (sub. for A4879R)

Stud, 9/16" x 5-3/8" (2 used)

Stud, 9/16" x 1-1/4" (4 used) '

Nut, special (8 used) (sub. for AS5237R)

Gasket {packed 2 in a pkg.)

Stud, 5/8" x 3" (6 used)

Piston, two B3650R, with rings and pins (gasoline)

Piston, two B3810R, .045" oversize, with rings (gasoline)

Piston, two B3848R, with rings and pins (high~altitude) (gasoline)

Piston, two B3849R, ,045" oversize, (high-altitude)
(gasoline)

Piston, two B3728R, with rings and pins (all-fuel)

Piston, two B3824R, .045" oversize, with rings (all-fuel)

Piston, two B3651R, with rings and pins (LP-gas)

Piston, two B3811R, .045" oversize, with rings (LP-gas)

Pin, piston, standard (2 used) (packed 2 in a pkg.) (sub. two for one
ABS321R)

Pin, piston, . 003" oversize (marked with yellow) (2 used) (packed
2 in a pkg. ) (sub. two for one AB5322R)

Pin, piston, . 003" oversize (marked with red) (2 used) (packed 2
in a pkg. ) (sub. two for one AB5323R)

Ring, snap (4 used) (packed 2 in a pkg.)

Rod, B3652R, connecting, with piston pin bushing only (2 used)

Nut, special lock (4 used) (packed 5 in a pkg.)

Bearing, connecting rod, standard (pkg. of two B3653R) (2 pkgs. use

Bearing, connecting rod, . 002" undersize (pkg. of two B3776R) (2
pkgs. used) .

Bearing, connecting rod, . 004" undersize (pkg. of two B3777R) (2
pkgs. used)

Bearing, connecting rod, . 020" undersize (pkg. of two B3778R) 2
pkgs. used)

Bearing, connecting rod, . 022" undersize (pkg. of two B3779R) (2
pkgs. used)

Bolt, connecting rod, with nut (4 used)

Bushing, piston pin (2 used) (packed 2 in a pkg. ) (sub. two for one
AB2722R)

Stud, 5/8" x 2-1/2" (2 used) (sub, for B1333R)

Ring, piston set

Ring, piston, .045" oversize, set

Ring, piston, heavy-duty (set of 10 rings and 2 expanders)

Ring, heavy-duty oil control (pkg. of 2 rings and 2 expanders) (1
pkg. used)

Gasket set, ring and cylinder replacement (see gasket set grouping
for illustrations and contents on page 228)




22

Tractors == 520 and 530 Series

CYLINDER HEAD, VALVES, AND TAPPETS

N~ LAY L.

Kan

Tlealia 2o TTY



Tractors -= 520 and 530 Series 23

[ e R e =
UMD WNROWVWONOUIPEWNE

DD P
[@ RN AN

DD N
U1 W N =

w NN
(o] WO

w w
N =

33
34
35

<

Part No.
F 2557 R
B 3720 R
AB 5177 R
C 1246 R
AB 5143 R
B 3718 R
B 3722 R
AB 5144 R
B 425 R
19H 2021
R 495 R
B 3723 R
A 4656 R
14H 812
12H 304
19H 1732
F 2408 R
14H 650
19H 2360
F 1743 R
R 21068 R
B 3954 R
B 367 R
AB 5168 R
B 3751 R
B 3752 R
F 3192 R .
B 3747 R
30H 9
B 3757 R
14H 886
B 369 R
AB 5297 R
AB 5201 R
AB 5351 R
B 3756 R
B 3743 R
B 3749 R
B 3823 R
B 3750 R
AB 5559 R

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

(
(
(
(
(
(
(
(
(
(
{
(
(
(
(
(
(

5302068~

Serial No.

e e e et e e S e S N N s Nt s N it

-5302067

S S e s e S N N N N s S N

[ R T T R B B |
" N e e e e

L]
~

CYLINDER HEAD, VALVES, AND TAPPETS -- Continued

Description

Plug

Ring, snap (4 used)

Shaft, tappet lever, with plug

Washer (4 used)

Lever, tappet (4 used)

Bracket (2 used)

Gasket (packed 5 in a pkg. )

Cover, tappet lever, with bushing

Washer, copper (2 used) (packed 5 in a pkg.)

Screw, cap, high-strength, 3/8" x 5/8" (2 used)

O-ring (packed 5 in a pkg.)

Tube, ventilator outlet

Clamp

Nut, 3/8"

Washer, lock, 3/8"

Screw, cap, high-strength, 3/4" x 2-3/4" (packed 10 in 2 pkg.)
(sub. for F2273R)

Spring (2 used)

Nut, 5/16" (4 used)

Screw, cap, high-strength, 9/16" x 2-3/4" (2 used)

Pin, dowel (2 used) (packed 2 in a pkg.)

Pin, dowel (2 used)

Screw, adjusting (4 used) (sub. for B3719R)

Lock, retainer (8 used) (packed 2 in a pkg.)

Rotator, exhuast valve (2 used)

Spring, valve (4 used) (packed 2 in a pkg.)

Cap, intake valve spring (2 used)

Shield, oil, intake valve (2 used)

Nut, coupling (2 used)

Plug, expansion, 3/4"

Guide, valve (4 used) (packed 4 in a pkg. ) (sub. four for one
AB5272R)

Nut, special (8 used) (sub. for AS770R)

Washer, lead (10 used) (packed 100 in a pkg.)

Head, B3741R, cylinder, with valve guides and pins (gasoline)

Head, B3741R, cylinder, with valve guides, inserts and pins (LP-gas)

Head, B3741R, cylinder, with valve guides and pins (all-fuel)

Insert, exhaust valve seat (2 used) (LP-gas) (packed 2 in a pkg. )

Gasket (packed 5 in a pkg. )

Valve, intake (2 used) (gasoline and LP-gas) (packed 2 in a pkg.)
(sub. two for one AB5202R)

Valve, intake (2 used) (all-fuel) (packed 2 in a pkg.) (sub. two for
one AB5354R)

Valve, exhaust (2 used) (packed 2 in a pkg.) (sub. two for one
AB5203R)

Gasket set, valve replacement (see gasket set grouping for illustratior
and contents on page 228)

PC=527=(Mav-66)

Litho in U.S. A.



24

Tractors == 520 and 530 Series

Key Part No.
1A 19H 1731
12H 304
1B A 487 R
2 H 246 R
3 B 2468 R
4 B 3982 R
5 B 3711 R
6 B 3715 R
B 3956 R
7 B 3714 R
8 A 178 R
9 19H 1777
12H 301
10 B 3716 R
11 AB 4170 R
12 A 1598 R
13 A 1597 R
14 H 246 R
15 19H 1936
16 26H 7
17 B 3957 R
18 19H 1731
19 H 246 R
20 B 3712 R
21 B 3713 R
22 ‘B 3955 R
23 A 487 R
24 B 196 R

/

/

A -

CAMSHAFT AND CAM FOLLOWERS

Serial No.

( ~-5202936)
-5202936)
(5202937~
(5202937~

( -
(

( -5208099
(5208100~

el e e e e e e e el e N N " e N e e N e o N N e e

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

10

19

Description
Screw, cap, high-strength, 3/8" x 1'" (2 used)
Washer, lock, 3/8" (2 used)
Screw, special cap (2 used) (packed 5 in a pkg. )
Plate, lock (2 used) (packed 2 in a pkg.)
Bearing, camshaft, L.H.
Shim (packed 2 in a pkg.) (sub. for B2469R, B2470R and B3840R)
Gear, camshaft
Follower, cam (4 used)
Follower, cam (4 used)
Guide, cam follower
Support, cam follower guide (3 used)
Screw, cap, high-strength, 1/2" x 1-3/4" (3 used)
Washer, lock (3 used)
Rod, tappet (4 used)
Gear, oil pump drive, with shaft
Gasket (packed 2 in a pkg. )
Bearing, oil pump drive gear
Plate, lock (2 used) (packed 2 in a pkg.)
Screw, cap, high=-strength, 3/8" x 3/4" (2 used) (sub. for F2272R)
Key, Woodruff, 1/8" x 1/2"
Gear, distributor drive (sub. for F2777R, 520 series only)
Screw, cap, high-strength, 3/8" x 1" (2 used)
Plate, lock (2 used) (packed 2 in a pkg. )
Bearing, camshaft, R, H,
Gasket (packed 2 in a pkg. )
Camshaft (with B3957R and four B3956R sub for B3710R)
Screw, special cap (3 used) (packed 5 in a pkg. )
Plate, lock (packed 2 in a pkg.)

N~ A e

VR E

v A~



Tractors ~= 520 and 530 Series

25

MANIFOLD, EXHAUST PIPE, AND MUFFLER (Gasoline)

Key Part No. Serial No.

1 A 4645 R ( - )
2 A 4646 R ( - )
3 7H 2023 ( - )
4 B 3641 R ( - )
5 A 4631 R ( - )
6 B 3299 R ( -5299999)

R 20449 R (5300000~ )
7 19H 1978 ( - )

12H 293 ( - )
8A AB 4486 R ( -5299999)

R 21827 R ( -5299999)

8B AR 20449 R (5300000~

10 AR 20582 R
11 14H 809
12 19H 1777
13 A 4642 R
14 19H 2058
15 24H 1325
16 14H 812
17 B 3642 R
18 R 32042 R
19 B 3213 R
20 AB 5504 R

)
)
)
)
)
)
)
)
)
)
)
)
)
)

PR T D T R O O T T I B |

Description
Clamp, manifold valve
Nut, brass (packed 5 in a pkg.)
Bolt, mach,, 3/8" x 3-1/4" (4 used)
Manifold, intake
Gasket (packed 5 in a pkg. )
Support, muffler
Support, muffler
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Muffler
Muffler, economy type (field replacement for AB4486R) (not a
substitute)
Muffler (can be installed on Tractors 5200000-5299999)
Screw, cap, high-strength, 5/16" x 3/4" (4 used)
Washer, lock, 5/16" (4 used)
Pipe, exhaust, with flange (sub. for AB4638R)
Nut, 1/2" (2 used)
Screw, cap, high-strength, 1/2" x 1-3/4" (2 used)
Gasket (2 used) (packed 2 in a pkg.)
Screw, cap, high-strength, 7/16" x 3-3/4" (6 used)
Washer, 15/32" x 59/64" x , 060" (6 used)
Nut, 3/8" (4 used)
Manifold, exhaust
Stud, 3/8" x 1-3/8" (sub. for A119R)
Valve, manifold
Gasket, ranifold (sub. for AB5176R)

DA _CO7_nhawr AN

Tithao in TT.S_ A_



Tractors -= 520 and 530 Series

26
MANIFOLD, EXHAUST PIPE, AND MUFFLER (Gasoline)
7
6
& 11
12
13
65744
Key Part No. Serial No. Description
1 A 4645 R ( - ) Clamp, manifold valve
2 A 4646 R ( - ) Nut, 3/8", brass (packed S in a pkg.)
3 19H 2253 ( - ) Screw, cap, high-strength, 7/16" x 3-1/2" (6 used)
4 24H 1325 ( - ) Washer, 15/32" x 59/64'" x ., 060" (6 used)
5 A 4631 R ( - ) Gasket (packed 5 in a pkg.)
6 AR 20582 R ( - ) Pipe, exhaust, with flange (sub. for AB4638R)
7 B 3299 R ( -5299999) Support, muffler
R 20449 R (5300000~ ) Support, muffler
- 8 19H 1978 ( - ) Screw, cap, high=-strength, 7/16" x 1-1/2" (2 used)
12H 293 ( - ) Washer, lock, 7/16" (2 used)
9A AB 4486 R ( -5299999) Mulffler
R 21827 R ( -5299999) Muffler, exonomy type (field replacement for AB4486R) (not a
' substitute)
9B AR 20449 R (5300000~ ) Muffler (can be installed on Tractors 5200000-5299999)
10 19H 1900 ( - ) Screw, cap, high-strength, 5/16" x 3/4" (4 used)
12H 303 { - )}  Washer, lock, 5/16" (4 used)
11 14H 809 ( - ) Nut, 1/2" (2 used)
12 19H 1777 ( - ) Screw, cap, high-strength, 1/2'" x 1-3/4" (2 used)
13 B 3640 R ( - ) Manifold '
14 AB 5504 R ( - ) Gasket, manifold (sub, for AB5176R)
15 B 3292 R ( - ) Valve, manifold
16 R 32042 R ( - ) Stud, 3/8" x 1-3/8" (sub. for A119R)

PCalRO27alNavrahfR)

Titha in IT Q A



Tractors -~ 520 and 530 Series

27

o] \10\01At»h3—-§
<

N2
>

9B
10

11
- 12
13
14
15
16
17

Part No.
24H 1325
19H 2106
24H 1325
19H 2106
B 3643 R
A 4631 R
B 3299 R
R 20449 R
19H 1978
12H 293
AB 4486 R
R 21827 R

AR 20449 R
19H 1900
12H 303
AR 20582 R
19H 2058
24H 1325
14H 809
19H 1777
AB 5504 R
B 3391 R

MANIFOLD, EXHAUST PIPE, AND MUFFLER (LP-Gas)

Serial No.
- )
- )
- )
- )
S
-5299999)
5300000~ )
- )
)
)
)

-5299999
-5299999

Eg
Qo
[«
]

5

—~ P, S, S, P P, S S P P~ P S P~

[ I N S T R T B B |

o~ S S o, T, o, N, S N
e N e e S N S s st

65745

Description

Washer, 15/32" x 59/64" x , 060" (2 used)
Screw, cap, high=strength, 7/16" x 2-3/4" (2 used)
Washer, 15/32" x 59/64" x . 060" (2 used)
Screw, cap, high-strength, 7/16" x 2-3/4" (2 used)
Manifold, intake
Gasket (packed 5 in a pkg.)
Support, mnifler
Support, muffler
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Muffler
Muffler, economy type (field replacement for AB4486R) (not =

substitute )
Muffler (can be installed on Tractors 5200000-5299999)
Screw, cap, high-strength, 5/16" x 3/4" (4 used)
Washer, lock, 5/16" (4 used)

" Pipe, exhuast, with flange (sub., for AB4638R)

Screw, cap, high-strength, 7/16" x 3-3/4" (2 used)
Washer, 15/32" x 59/64" x . 060" (2 used)

Nut, 1/2" (2 used) '

Screw, cap, high-strength, 1/2" x 1-3/4" (2 used)
Gasket, manifold (sub. for ABS176R)

Manifold, exhaust

PC-527-(May=-66) Litho in U, S. A.



28 Tractors -=- 520 and 530 Series

REAR EXHAUST MUFFLER AND TAIL PIPE

AS 14
\Y R 5752
Key Part No. Serial No., Description
1 AB 4743 R ( -5299999) Cover, muffler opening, with clips
AR 21709 R (5300000~ ) Cover, muffler opening, with clips
2 19H 1831 ( - ) Screw, cap, high-strength, 1/2" x 2" (2 used)
3 14H 809 ( - )  Nut, 1/2" (4 used)
4 AR 21291 R ( - ) Muffler (sub. for AB4670R)
5 19H 1777 ( - ) Screw, cap, high-strength, 1/2" x 1-3/4" (2 used)
6 14H 812 (5300000- ) Nut, 3/8" :
7 12H 304 ( - ) Washer, lock, 3/8"
8 R 21109R (5300000~ ) Bracket
9 19H 1936 (5300000~ ) Screw, cap, high-strength, 3/8" x 3/4"
12H 304 (5300000~ ) Washer, lock, 3/8"
10 A 4123 R ( - ) Clamp
11 24H 1305 ( - )  Washer, 13/32" x 13/16" x . 060"
12 19H 1732 ( - ) Screw, cap, high-strength, 3/4" x 2-3/4" (packed 10 in a pkg.)
(sub. for F2273R)
13 AB 5198 R ( -5299999) Pipe, tail, with flange
AR 21290 R (5300000 “Pipe, tail, with flange
14 A 4376 R U-bolt

15 R 21119 R

(

( Bracket, tail pipe (sub. for B3639R)
16 =~ 24H 1136 (

(

(

(

Washer, 11/32" x 11/16" x , 060" (2 used)

Washer, lock, 5/16" (2 used)

Nut, 5/16" (2 used)

MUFFLER AND TAIL PIPE FASTENINGS (SUB. FOR AB5199R)

17 12H 303
18 14H 785
.o AR 21289 R

e = N N s N

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts order.




Tractors == 520 and 530 Series 29

o ~
COVWONOUTPWN g
~<

b
[

13
14
15
16
17
18

19
20
21

22
23

24
25

Part No.

T
ggw>g>>> >

W
BT

R

24H
12H
14H
19H
12H

19H
12H
19H
12H

19H
19H
i2H

3084 R
4827 R
3128 R
4234 R
4235 R
4233 R
5052 R
4879 R
3122 R
4568 R
1292
1900
303

‘3124 R
32042 R

1652
304
812

1731

3816 R
3817 R
1821
293
2642
293
3098 R
2038
2349
293

AA—\AAAARA»\AA&AAAAAAAAAAAAAAAAR

lllllllllllllllllilllllll!llli

FIRST REDUCTION GEAR COVER

Serial No.

Vvvvvvvvvvvvvvvvvvvvvvvvvvvvvv

Description
Gasket (packed 5 in a pkg.)
Washer (packed 2 in a pkg.)
Plug
Nipple
Gasket (packed 2 in a pkg.)
Cap .
Cover, B3590R, with oil filler nipple, cap, with plugs
Pin, dowel {2 used) (packed 2 in a pkg.)
Gasket (packed 2 in a pkg. )
Shield, dust, with oil seal
Washer, 11/32" x 3/4" x . 120" (7 used)
Screw, cap, high-~strength, 5/16" x 3/4" (7 used)
Washer, lock, 5/16" (7 used)
Guard, pulley
Stud, 3/8" x 1-3/8" (3 used) (sub. for A119R)
Washer, 13/32" x 11/16" x , 105" (3 used)
Washer, lock, 3/8" (3 used)
Nut, 3/8" (3 used)
Screw, cap, high-strength, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Cover
Gasket (packed 5 in a pkg.)
Screw, cap, high-strength, 7/16" x 1-1/4" {5 used)
Washer, lock, 7/16" (5 used)
Screw, cap, high-strength, 7/16" x 4-3/4" (3 used)
Washer, lock, 7/16" {3 used)
Washer {packed 5 in a pkg.)
Screw, cap, high-strength, 3/8" x 1/2"
Screw, cap, high-strength, 7/16" x 5-1/2!" (2 used)
Washer, lock, 7/16" (2 used)




30

Tractors -= 520 and 530 Series

CLUTCH LEVER, LINKAGE, AND PULLEY BRAKE (520 Series)
(Serial No, -5210041)

60686

RV T ~e 1o B2 N JRORN

e TiiL o 2 TT & a



Tractors -= 520 and 530 Series 31

= =
o WOoONOUNTH»WN =0
~

—
N =

[N e e e elirallon
QWU W

WNONRNDNDDDNNDND
OWVWOONO NI W =

w
-

32
33

34
35
36
37
38
39
40
41
42
43
44

CLUTCH LEVER,

Part No.
AA S5085R
A 1197 R
A 1892 R
F 2597 R
D 1994 R
11H 236
D 2031 R
B 3793 R
14H 760
14H 794
D 1994 R
11H 236
F 2508 R
F 3025 R
B 3763 R
A 3917 R
R 1472 R
11H 211
R 20448 R
22H 172
14H 473
B 3646 R
B 3979 R
AB 4748 R
R 673 R
14H 813
F 3586 R
F 3587 R
F 3590 R
A 6112 R
F 2884 R
R 459 R
194 1179
12H 304
AB 5549 R
30H 11
B 3467 R
B 3980 R
R 271 R
D 178 R
B 3133 R
B 3132 R
R 273 R
R 1471 R
R 1820 R
24H 1317
24H 1302
24H 1303

LINKAGE,

Serial No.

[ I N N B B B |
P S e ot N e”

-5204614)
5204615~ )

- )

- )
~5204614)
5204615- )

- )
-5208099)
-5208099)

A Py, S R, P P P~ P, S P P

~5208099
(5208100-

( -

( -
(5208100-
(5208100~
(5208100~
(5208100-
(5208100-
(5208100~
(5208100~
( -
( -
( -

—t? N St e e e S N e ot N v o e e N Vo

-5208099
(5208100-

B S d

-5208099)
-5208099)
-5208099)
~5208099)
-5208099)

o S T, PN PRy SR PN P, P S

AND FULLEY BRAKE (520 Series) -- Continued
(Serial No,

-5210041)

Description :

Lever, A4368R, clutch operating, with bushing

Bushing (packed 2 in a pkg.)

Nut, special hex. (packed 25 in a pkg. ) (tractors without powershaft)

Nut, special (tractors with powershaft)

Pin (packed 5 in a pkg.)

Pin, cotter, 1/8" x 1"

Bolt, pivot (packed 2 in a pkg.)

Rod, operating (with F3025R and 14H794 sub. for B3594R)

Nut, special (packed 25 in a pkg. ) (sub. for A5772R)

Nut, special (sub. for A5405R)

Pin (packed 5 in a pkg.)

Pin, cotter, 1/8" x 1"

Yoke

Yoke

Shaft, clutch fork

O-ring (packed 2 in a pkg.)

Plug, special expansion

Pin, cotter, 1/8" x 3/4"

Pin, pivot (sub. for F1446R)

Screw, set, 1/2" x 2"

Nut, jam, 1/2%

Brake, pulley

Brake, pulley

Lining, brake, with adapter (packed 20 in a pkg.)

Spring (packed 2 in a pkg. ) '

Nut, 7/16" (2 used)

Stop, pulley brake operating pin

Shim, steel, .005" (12 used) (packed 2 in a pkg.)

Shim, steel, .062" (packed 2 in a pkg.)-

Pin, pulley brake operating

Stud, 7/16" x 1-1/2" (2 used)

O-ring (packed 5 in a pkg. )

Screw, cap, 3/8" x 1-3/4" (4 used) (sub. for F2274R)

Washer, lock, 3/8" (4 used)

Bearing, B3978R, clutch fork, with plug and studs (with AB5548R,
A6112R, B3979R, B3980R, F3586R, F3590R, R495R, twelve
F3587R, and two 14H813 sub. for B3466R)

Plug, expansion, 7/8"

Gasket (packed 5 in a pkg.)

Gasket (packed 5 in a pkg.)

Ring, snap

Pivot, fork (2 used) (packed 2 in a pkg.)

Wire, 16 gauge x 6" long (2 used)

Fork, clutch

Collar, clutch

Spring, clutch fork

Pin, pulley brake operating

Washer (packed 2 in a pkg.)

Washer, 27/64" x 3/4" x . 018" (2 used)

Washer, 13/32" x 11/16" x , 036"

Washer, 13/32% x 11/16" x . Q60"




32

Tractors -= 520 and 530 Series

)

AND PULLEY BRAKE

LINKAGE,
(Serial No. 5210042~

CLUTCH LEVER,




Tractors == 520 and 530 Series 33

CLUTCH LEVER, LINKAGE, AND PULLEY BRAKE -- Continued
(Serial No, £210042- )
Key Part No. Serial No. Description
1 AA S5085R { - ) lever, A4368R, clutch operating, with bushing
2 A 1197 R ( - ) Bushing (packed 2 in a pkg.)
3 A 1892 R ( - ) Nut, special hex. (packed 25 in a pkg. ) (tractors without powershaft)
4 F 2597 R ( - ) Nut, special (tractors with powershaft)
5 D 1994 R ( - ) Pin (packed S in a pkg.)
6 11H 236 ( - ) Pin, cotter, 1/8" x 1"
7 D 2031 R ( - ) Bolt, pivot (packed 2 in a pkg.)
8 B 3793 R ( - ) Rod, operating
9 14H 794 { - ) Nut, special (sub. for A5405R)
10 D 1994 R { - ) Pin (packed 5 in a pkg.)
11 11H 236 { - ) Pin, cotter, 1/8" x 1"
12 F  3025R ( - ) Yoke
13 B 3763 R ( - )  Shaft, clutch fork
14 1iH 211 { - ) Pin, cotter, 1/8" x 3/4"
15 R 20448 R ( - ) Pin, pivot (sub. for F1446R)
16 14H 865 ( - )  Nut, 1/2%
17 R 21158 R ( - ) Screw, special set, 1/2" x 2-1/4" (packed 2 in a pkg.)
18 R 20104 R ( - ) Screw, special cap, pulley brake stop
19 14H 732 ( - )  Nut, jam, 3/8"
20 AB 4748 R ( - ) Lining, brake, with adapter (packed 20 in a pkg.)
21 R 20156 R ( - ) Brake, pulley
22 R 20157 R ( - ) Pin, pulley brake operating
23 R 1472 R ( - ) Plug, special expansion
24 A 3917 R ( - ) O-ring {packed 2 in a pkg.)
25 R 673 R ( - ) Spring (packed 2 in a pkg.)
26 19H 1179 ( - ) Screw, cap, 3/8" x 1-3/4" (4 used) (sub. for F2274R)
12H 304 ( - ) Washer, lock, 3/8" (4 used)
27 30H 11 ( - ) Plug, expansion, 7/8"
28 AR 20166 R ( - ) Bearing, R20150R, clutch fork, with plug
29 B 3980 R ( - )  Gasket (packed 5 in a pkg.)
30 R 271 R ( - ) Ring, snap
31 D 178 R ( - ) Pivot, fork (2 used) (packed 2 in a pkg.)
32 R 20153 R ( - ) Spring, clutch fork, lower
R 20152 R ( - ) Spring, clutch fork, upper
33 AR 20164 R ( - ) Fork, R20151iR, clutch, with springs
34 Ceseeannennn ( - )  Wire, 16 gauge x 6" long (2 used)
35 144 732 ( - )  Nut, jam, 3/8" (2 used)
36 19H 18C0 ( - ) Screw, cap, high-strength, 3/8" x 1-1/2" (2 used)
37 R 20155 R ( - ) Collar, clutch
38 34H @ 247 ( - ) Pin, spring, 1/8" x 3/4" (2 used)
39 R 20154 R ( - ) Pin (2 used)
40 R 273 R ( - )  Spring, clutch fork

P LA

s

L ZEP% B N

Y & a






Tractors -=- 520 and 530 Series 35

BELT PULLEY AND CLUTCH =-- Continued

Key Part No. Serial No, Description
1 B 3116 R ( - ) Gear, pulley
2 D 403 R ( - ) Key (packed S in a pkg.)
3 B 3119 R ( - ) Sleeve, clutch operating
4 A 5866 R ( - ) Pin, drive (sub. for B2346R)
5 B 3761 R ( - )  Bushing
6 A 2992 R ( - )  Ring, snap
7 AB 5231 R ( - ) Pulley, B3760R, belt, with bushing, snap ring, drive pin, and springs
8 A 6121 R ( - ) Spring, dust cover (3 used) (packed 5 in a pkg.) (sub. for A351R)
9 16H 644 ( - ) Rivet, R.I.O.H., 1/4" x 1/2" (3 used)
10 B 2354 R ( - ) Facing, clutch (2 used) (packed 10 in a pkg.)
11 B 3762 R ( - ) Retainer, bearing
12 JjD 7951 { - ) Race, outer, with rollers
13 24H 1574 ( - ) Washer, 1-13/16" x 2-3/4" x ., 060"
14 11H 234 ( - )  Pin, cotter, 3/32" x 1" (6 used)
15 B 2351 R ( - ) Dog, clutch (3 used)
16 B 144 R ( - ) Toggle, clutch dog (3 used)
17 B 2352R ( - )  Pin, clutch dog (3 used)
18 11H 211 ( - )  Pin, ootter, 1/8" x 3/4" (3 used)
19 B 3278 R ( - ) Bolt, clutch operating (3 used)
AR 21803 R ( - ) Washer, spring steel, on clutch operating bolt (set of 3)
20 B 3279 R ( - ) Nut, slotted, 1/2" (3 used) (packed 5 in a pkg.)
21 B 3731 R ( - ) Disk, fixed clutch drive
22 R 20135 R ( - ) Washer (packed 2 in a pkg. ) (sub. for A198R)
23 19H 1756 ( - ) Screw, cap, high-strength, 5/8" x 1-1/2"
12H 294 ( - ) Washer, lock, 5/8"
24 AB 4828 R ( - ) Disk, clutch facing, with facings
25 B 2357 R { - ) Facing (2 used) (packed 10 in a pkg.)
26 D 2309 R ( - ) Rivet (8 used) (packed 100 in a pkg.)
27 B 3127 R ( - ) Disk, sliding drive
28 B 3277 R ( - ) Disk, clutch adjusting
29 B 3764 R ( - ) Cover, dust
30 B 161 R ( - ) Spring (3 used) (packed S in a pkg.)

N~ BAMY s .. CON Tiala . TT € A.



-=- 520 and 530 Series

36

RADIATOR




Tractors -~ 520 and 530 Series

37

Key

S w SIS

00

10
11

13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29

Part No.

B
AA
AR
AA
B
24H
19H
12H
R
19H
12H
B

R

A
AB
19H
B
19H
19H
B

B

B
24H
19H
12H

14H
19H

19H
14H

12H
19H

3566 R
5756 R
20515 R
5757 R
3359 R
1136
2020
303
183 R
2020
303
3303 R
20565 R
4961 R
4666 R
2127
3412 R
1978
2552
1507 R
398 R
3252 R
1136
2020
303
3081 R
785
2127
3411 R
2127
4775 R
812
304
1936

RADIATOR -- Continued

Serial No.

-5299999

g
¢

S o, P~ S~ P~ S S~

T~ S T o~ P~ P~ T o~ S, P, S~ S, S~ P, P P E PN S

-5299999
5300000~

e e e e e e e S N e e e e N e s i N et N il S N o Nt S’ Nl Nt o St

Description
Tank, top
Neck, filler, with adapter and tube
Neck, filler, with adapter and tube
Cap, radiator
Baffle
Washer, plain, 11/32" x 11/16" x . 060" (2 used)
Screw, cap, high-strength, 5/16" x 1/2" (2 used)
Washer, lock, 5/16" (2 used)
Clip
Screw, cap, high-strength, 5/16" x 1/2"
Washer, lock, 5/16"
Tube, vent drain
Tube, vent drain
Clip
Core, radiator
Screw, cap, high-strength, 5/16" x 7/8" (10 used)
Side, radiator (2 used)
Screw, cap, high-strength, 7/16" x 1-1/2" (8 used)
Screw, cap, 3/8" x 1-1/8" (8 used)
Gasket (2 used) (packed 5 in a pkg.)
Strap (4 used)
Baffle, frame, L.H.
Washer, 11/32" x 11/16" x ., 060" (2 used)
Screw, cap, high-strength, 5/16" x 1/2" (2 used)
Washer, lock, 5/16" (2 used)
Baffle, frame, R.H.
Nut, 5/16" (5 used)
Screw, cap, high-strength, 5/16" x 7/8" (5 used)
Tank, bottom
Screw, cap, high-strength, 5/16" x 7/8" (S used)
Shroud, fan, with clip
Nut, 3/8" (4 used)
Washer, lock, 3/8" (4 used)

Screw, cap, high-strength, 3/8" x 3/4" (4 used) (sub. for F2272R)




38

Tractors -=- 520 and 530 Series

Key

[

Utk W

10
11
12
13

14
15
16

RADIATOR UPPER CONNECTION (Gasoline and All-Fuel)

Part No.
19H 1821
12H 293
B 3563 R
F 1056 R
B 3296 R
B 3414 R
R 36846 R
AA 6292 R
AA 6293 R
19H 1721
12H 301
B 3298 R
B 3413 R
B 3295 R
A 5322 R
A 5323 R
19H 1731
12H 304
B 3410 R
R 375 R
B 3565 R

P . Sy N P TR P T A Sy S, T, S, e, P e, g, £ P~ P P

Serial No.

e e e M e N e N e e e i e = N S S i o et

Description
Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
Washer, lock, 7/16" (4 used)
Outlet, cylinder water
O-ring (2 used) (packed 5 in a pkg.)
Pipe, upper water
Housing, thermostat
Thermostat (range 180°-202° F. ) (sub. for AB4744R or AB4745R)
Thermostat (range 195°-212°F, ) (all-fuel)
Thermostat (range 205°-225°F, ) (all-fuel)
Screw, cap, high-strength, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2" (2 used)
Gasket (packed 2 in a pkg.)
Inlet, radiator water
Gasket (packed 2 in a pkg. )
Washer, packing (packed 2 in a pkg.)
Gland, packing
Screw, cap, high-strength, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Pipe, water bypass
O-ring (packed 5 in a pkg. )
Gasket (packed 2 in a pkg.)




Tractors -= 520 and 530 Series

39

Key

AU W

(Nelio N

10

11
12
13

Part No.
19H 1821
12H 293
B 3564 R
AB 4744 R
B 3295 R
B 3333 R
19H 1732
12H 304
F 1056 R
AB 4946 R
B 3297 R
19H 1721
12H 301
B 3298 R
R 10160 R
B 3365 R

o~ P P~ S~ T~ i~ o~ P~ S, S~ P P~ S~ P~ P~

RADIATOR UPPER CONNECTION (LP-Gas)

Serial No.

el o’ e i N o P o el s N N e et ot o

Description
Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
Washer, lock, 7/16" (4 used)
Outlet, cylinder water
Thermostat (range 160°-182°F, ) (sub. R36846R)
Gasket (packed 2 in a pkg. )
Cover, thermostat (also furnish one 15H254)
Screw, cap, high-strength, 3/4" x 2-3/4" (2 used)
Washer, lock, 3/8" (2 used)
O-ring (2 used) (packed 5 in a pkg. )
Pipe, upper water with nut retainer
Inlet, radiator water
Screw, cap, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2'" (2 used)
Gasket (packed 2 in a pkg.)
Plug (sub. for S98 and 99-7)
Gasket (packed 2 in a pkg.)




40

Tractors -= 520 and 530 Series

WATER PUMP AND RADIATOR LOWER CONNECTION




Tractors -- 520 and 530 Serieg 41

WATER PUMP AND RADIATOR LOWER CONNECTION -- Continued

Key Part No. Serial No. Description
1 B 3288 R ( - ) Belt, generator and water pump
2 A 4898 R ( - ) Pulley
3 19H 1721 ( - ) Screw, cap, 1/2" x 2" (3 used)
12H 301 A - )  Washer, lock, 1/2" (3 used)
4 JD 8515 ( - )  Bearing, ball
5 R 1529 R ( - ) Retainer, spring (packed 2 in a pkg.)
6 B 3407 R ( - ) Housing
7 B 2887 R ( - ) Gasket (packed 2 in a pkg.)
8 R 32622 R ( - ) Seal, water pump (sub. for AF2057R)
9 B 3408 R ( - ) Impeller
10 B 3411 R { - )  Tank, bottom
11 AR 21840 R ( - ) Clamp, hose (4 used) (sub. for B78R)
12 B 77 R ( - )  Hose (2 used) (sub. for B2891R)
13 B 3562 R { - )  Pipe, lower water
14 B 3753 R ( - )  Inlet, cylinder head water
15 A 2093 R ( - ) Plug, drain (packed 5 in a pkg.)
16 19H 1731 ( - ) Screw, cap, high-strength, 3/8" x 1" (2 used)
12H 304 { - )  Washer, lock, 3/8" (2 used)
17 B 3754 R ( - ) Gasket (packed 5 in a pkg.)
.. AB 4951 R ( - )  Water pump assembly--consisting of seal, bearing housing, impelle:
and retainer
WORM-DRIVE HOSE CLAMPS
(Packed 10 in a Carton)
Key Part No. Description
.. AR 21836 R Clamp, hose, for 3/8"--23/32" O,D. hose
.e AR 21837 R Clamp, hose, for 1/2"-~1-1/2" O, D, hose
.o AR 21839 R Clamp, hose, for 3/4"-=1-11/16" O, D, hose
.e AR 21840 R Clamp, hose, for 1-1/2"--2-7/16" O,D, hose
e AR 21841 R Clamp, hose, for 2-3/4"--3-11/16" O.D. hose
. AR 21842 R Clamp, hose, for 3-1/2"--4-7/16" O,D, hose
. AR 21999 R Clamp, hose, for 2-1/4"--3-3/16" O,D, hose




- 42

Tractors == 520 and 530 Series

FAN AND VENTILATOR PUMP (Manual Steering)

/ 24—




Tractors == 520 =22 230 Series 43

FAN AND VENTILATOR PUMP (Manual Steering) -- Continued

30 24H 1321 Washer, 29/64" x 13/16" x , 018" (8 used)

31 19H 1944 ‘Screw, cap, high-strength, 3/8" x 2-3/4" (3 used)

Key Part No. Serial No, Description
1 D 1736 R* ( - ) Washer (packed S in a pkg.)
2 B 2127 R* ( - ) Packing
3 B .'2121 R* ( - )  Retainer
4 B 295 R { - ) Spring
5 JD 7655 ( -5210500) Cup, bearing (2 used)
JD 8589 (5210501~ ) Cup, bearing (2 used)
6 JD 7657 ( ~-5210500) Retainer, with balls (2 used)
JD 8591 (5210501~ ) Retainer, with balls (2 used)
7 JD 7656 ( -5210500) Cone, bearing (2 used)
JD 8590 (5210501~ ) Cone, bearing (2 used)
8 JD  7654% ( ~5210500) Bearing, complete (2 used)
JD 8588 (5210501~ ) Bearing, complete (2 used)
9 24H 1503% { - ) Washer, 1-19/64" x 2-7/32" x . 060"
10 B 297 R* { - ) Washer, felt (sub. for ABS18R)
11 B 298 R* ( - )  Retainer, felt
12 A 3190 R* ( - ) O-ring (packed 5 in a pkg.)
13 A 4895 R ( -5210500) Pulley, generator drive
R 20115R (5210501~ ) Pulley, generator drive
14 H 1039 R - ) Spring
15 AB 3314 R - ) Disk, friction (1 pkg. used) (pkg. of 2)
16 D 399 R* - ) Washer, friction (2 used) (packed 5 in a pkg. )
17 A 4059 R - ) Cup, fan drive (2 used)
18 AB 3315R - ) Fan, with two A4059R cups
19 A 3645 R - ) Keeper, fan
20 D 1720 R - ) Lock, retainer (2 used) (packed 2 in a pkg. )
21 AB 3961 R - ) Shaft, fan
22 D 403 R - ) Key (packed 5 in a pkg.)
23 AB 3988 R - ) Housing, B290R, fan bearing, with tube
24 1SH 604 - ) Plug, pipe, 1/4"
25 24H 1306 - ) Washer, 13/32" x 1" x . 060"
26 19H 1936 - )  Screw, special, high-strength, 3/8" x 3/4" (2 used) (sub. for F2272P
12H 304 - ) Washer, lock, 3/8" (2 used)
27 B 1986 R - ) Clip
28 B 3001 R - ) Support, fan
29 19H 1821 e ) Screw, cep, high-strength, 7/16" x 1-1/4" (2 used)
12H 293 - )  Washer, lock, 7/16" (2 used)

— i S S S T, P o S~ P, P, PN P P S, N P, P, PR, S, B, S, S, PN, S, S, P PN B, P P

)
)
12H 304 }  Washer, lock, 3/8" (3 used)
32 B 293 R ) O-ring
33 R - 820R ) Roller, ventilator pump rotor (2 used) (packed 2 in a pkg.)
34 A 4188 R ) Cover, ventilator pump
35 A 4190 R ) Gasket (packed 5 in a pkg. )
36 A 4191 R ) Rotor, ventilator pump
37 A 4189 R ) Housing, fan shaft rear bearing )
38 B 2642 R ) Gasket (packed 5 in a pkg. ) (sub. for B2643R)
39 AB 5183 R ) Gear and pinion (one B3785R and one B3786R}
40 A 369 R ) Ring, snap (packed 5 in a pkg.)
.o *AA 6240R -5210500) Bearing kit, front fan--consisting of parts marked with an (%)
oo B 3288R ( - ) Belt, fan

NOTE: For fan and ventilator pump on tractors with power steering see pages 128, 129, and 130,

N PAsy feasavm OAN\ 210 23T © A



44

Tractors -= 520 and 530 Series

GOVERNOR




Tractors == 520 and 530 Series

45

x
W =

[o) %)

Y

GOVERNOR -- Continued
Part No. Serial No. Description
14H 812 ( - ) Nut, 3/8"
12H 304 ( - ) Washer, lock, 3/8"
R 32042 R ( - ) Stud, 3/8" x 1-3/8" (sub. for A119R)
19H 1731 ( - ) Screw, cap, high-strength, 3/8" x 1" (3 used)
12H 304 ( - ) Washer, lock, 3/8" (3 used)
B 3783 R ( - ) Housing, governor bearing, L.H.
B 569 R ( - ) Gasket, thin (packed 5 in a pkg.)
B 284 R ( - ) Gasket, thick (packed S in a pkg.)
JD 7655 ( -5210500) Cup, bearing (2 used)
JD 8589 (5210501~ ) Cup, bearing (2 used)
JD 7657 ( -5210500) Retainer, with balls (2 used)
JD 8591 (5210501~ ) Retainer, with balls (2 used)
JD 7656 -5210500) Cone, bearing (2 used)
JD 8590 (5210501~ ) Cone, bearing (2 used)
JD 7654 ( ~-5210500) Bearing, complete (2 used)
JD 8588 (5210501~ ) Bearing, complete (2 used)
B 3784 R ( - ) Gear, drive
11H 233 ( - ) Pin, cotter, 3/32" x 1/2" (4 used)
F 3326 R ( - ) Pin, weight (2 used) (packed 2 in a pkg.) (sub. for C902R)
AB 295 R ( - ) Weight, governor (2 used) (packed 2 in a pkg.)
B 169 R ( - ) Ring, snap (2 used) (packed 2 in a pkg.)
AB 5179 R ( - ) Sleeve, governor
F 3054 R ( - ) Bearing, thrust
21H 1310 ( - ) Screw, mach., pan. hd., 1/4" x 1/2" (2 used)
12H 302 ( - ) Washer, lock, 1/4" (2 used)
H 401 R ( - ) Lever, inside governor
B 2634 R ( - ) Shaft, lever
B 3781 R ( - ) Shaft, governor
26H 17 ( - ) Key, Woodruff, 3/16" x 7/8" (2 used)
26H 3 ( - ) Key, Woodruff, 3/32" x 3/8"
AB 5183 R { - ) Gear and pinion (one B3785R and one B3786R)
AT 2705 R { - ) Gears, speed-hour meter drive and driven
A 369 R ( - ) Ring, snap (2 used) (packed 5 in a pkg.)
A 584 R ( - ) Spring
B 280 R ( - ) Washer (packed 2 in a pkg.)
19H 1821 { - ) Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
12H 293 ( - ) Washer, lock, 7/16" (2 used)
AR 20523 R ( - ) Case, B3780R or R20397R, governor, with plug and stud (sub. for
AB5228R)
B 1693 R ( - ) Screw, shoulder (2 used)
12H- 301 ( - ) Washer, lock, 1/2" (2 used)
B 276 R ( - ) Ring, snap (packed 2 in a pkg.)
30H 28 ( - ) Plug, expansion, 2-1/2"
F 3059 R ( - ) Washer
F 3058 R ( - ) Connector, speed-hour meter cable
B 3285 R ( - ) Gasket
B 3362 R ( - ) Cap
B 2655 R ( - ) Gasket (packed 5 in a pkg. )
A 3910 R { - ) Plug (2 used) (tractors without powr-trol) (packed 2 in a pkg.)
F 393 R ( - ) Stud, 7/16" x 1-7/16"
12H 293 ( - ) Washer, lock, 7/16"
14H 813 ( - ) Nut, 7/16"
A 4479 R ( - ) Gasket (packed 5 in a pkg. )
A 4053 R { - ) Cover (tractors without powr-trol)
A 3105 R ( - ) Washer, copper (3 used) (tractors without powr-trol) (packed Sina
pkg.)
19H 1895 ( - ) Screw, cap, high-strength, 1/2" x 3/4" (3 used) (tractors without
powr-trol) ¢sub. for F2275R)
AB  5365R ( - ) Gasket set, governor overhaul (see gasket set grouping for illustratio

and contents on page 230)




46 Tractors == 520 and 530 Series

CHOKE ROD AND THROTTLE LEVER AND LINKAGE

%

22 21 20 19

71955

fwnom mmmm  sa o PR - - A == -



Tractors -=- 520 and 530 Series 47

=
W=
~<

O 00 ~3 O\ U1

10

12
13

14
15

16
17
18A
18B
19
20
21
22
23
24

25A
25B
26
27
28
29
30
31
32
33
34
35
36

CHOKE ROD AND THROTTLE LEVER AND LINKAGE -- Continued

Part No.
B 1951 R
R 20735R
B 3218 R
R 20734 R
R 20517 R
11H 233
24H 1286
A 5585 R
R 662 R
F 3409 R
B 3644 R
14H 338
A 4948 R
24H 1286
AF 2247 R
AR 20632 R
R 1800 R
194 1905
12H 303
B 1586 R
24H 1136
AA 6077 R
AF 3847 R
B 2984 R
14H 850
AA 5302 R
12H 302
14H 785
19H 2313
19H 1758
A 4878 R
R 20872 R
F 3435 R
24H 1325
K 2172 R
19H 2106
22H 87
14H 8§12
B 274 R
B 2636 R
B 3406 R
14H 786
19H 1738

Serial No,

%5300000: )
( -5299999)
(5300000~

FIRE N T N N B B B |

~-5208099
5208100-

N N e N e i Na? o P it Sl s

o~ ~—~ o S~ o S~ g~ g~ T~ E~ S~ P S~ I, o~ PP PR G, P, B, P PN, PN N P S
|}
e e e s s S e e o N s ot N ~ et " S e e P o S P e N o

o~ T~ T, P p— T~ P~ P~ P P~

Description

Knob, choke (packed 2 in a pkg.)

Guide, choke rod (gasoline and all-fuel)

Rod, choke (gasoline and all-fuel)

Rod, choke (gasoline and all-fuel)

Rod, choke (LP-gas) (sub. for B3486R and B3953R)

Pin, cotter, 3/32" x 1/2" (8 used)

Washer, 9/32" x 1/2" x . 060" (LP-gas)

Yoke, throttle rod

Pin

Spring, throttle rod yoke (sub. for B3827R)

Rod, throttle

Nut, jam, 1/4" (2 used)

Swivel, throttle rod

Washer, 9/32" x 1/2" x , 060"

Lever, speed control, with pins

Lever, speed control, with pins (sub. for AF3848R)

Pin, dowel (2 used)

Screw, cap, high-strength, 5/16" x 1" (3 used)

Washer, lock, 5/16" (3 used)

Clip

Washer, 11/32" x 11/16" x , 060" (3 used)

Plate, speed control, with facings (packed 2 in a pkg.)

Plate, speed control, with facings

Rod, speed control (sub. for B3461R)

Nut, jam, 1/4" (2 used)

Joint, ball, speed control rod

Washer, lock, 1/4"

Nut, 5/16"

Screw, cap, high-strength, 5/16" x 1-3/4" (gasoline and all-fuel)
(sub. for F2271R)

Screw, cap, high-strength, 5/16" x 1-1/4" (LP-gas) (packed 10 in a
pkg. ) (sub. for F2270R)

Arm, speed control

Arm, speed control (sub. for F3617R)

Spacer

Washer (not required)

Spring

Screw, cap, high-strength, 7/16" x 2-3/4"

Screw, set, 3/8" x 1-3/8"

Nut, 3/8"

Clamp

Spring, speed change

Arm, governor

Nut, 1/4"

Screw, cap, high-strength, 1/4" x 2" (sub. for F2269R)




48

Tractors == 520 and 530 Series

FUEL TANK (Gasoline) (520 Series)

-~ A



Tractors -= 520 and 530 Series 49

FUEL TANK (Gasoline) (520 Series) -- Continued

Key Part No. Serial No, Description
1 3711 43 ( - ) Screw, self-tapping, no. 8 x 3/8" (5 used) (packed 5 in a pkg.) (sub.
for F2149R)
2 F 2506 R ( - ) Cover, fuel gauge adapter
3 R 27181 R ( ) Gasket (packed 2 in a pkg. ) (sub. for F2148R)
4 AB 5225R ( - ) Tank, gasoline (sub. for AB5034R)
5 B 3315 R ( - ) Neck, filler
6 F 3083 R ( - ) Gasket (packed 5 in a pkg. )
7 AF 2914 R ( - ) Cap, filler
8 AB +T72R ( - ) Tube, vent, with elbow
9 A 2502 R ( - ) Connector
10 A 2459 R { - ) Sleeve (packed 5 in a pkg.)
11 A 2500 R ( - ) Nut, compression type (packed 5 in a pkg.)
12 A 5161 R ( - ) Tube, vent drain
13 B 3322 R ( - ) Tube, extension, vent drain
14 A 5172R ( - )  Clip
15 F 2150 R ( - ) Adapter, fuel gauge sender
16 B 2509 R ( - ) Bushing, outlet
17 D 996 R ( - ) Washer, felt (packed 2 in a pkg.)
18 A 3068 R . ( - ) Bushing '
19 A 2406 R ( - ) Cushion, 1/8" x 1-1/2" x 10-1/2" (make from R21736R roll of
anti-squeak webbing)
20 D 1520 R ( - ) Rivet (2 used) (packed 100 in.a pkg.)
21 AB HT6R ( ) Support, front, with cushion
22 2H 1559 ( ) Bolt, cge., 3/8" x 1-1/2" (4 used)
23 B 1H1R ( - ) Clip (4 used) (packed 2 in a pkg.)
24 14H 512 ( ) Nut, 3/8" (8 used)
25 24H 1505 ( ) Washer, 13/32" x 13/16" x , 060" (8 used)
26 A 3232 R ( ) Screw, special cap (4 used)
27 12H 281 ( - ) Washer, lock, internal tooth, 5/16" (4 used)
28 B 3043 R ( - ) Shield, heat, front
29 AB 4485R ( - ) Shield, heat, lower, with nuts
30 B 3325 R ( - ) Bracket, support (manual steering)
B 3384 R ( - ) Bracket, support (power steering)
31 19H 1800 ( - ) Screw, cap, high-strength, 5/16" x 3/4"
12H 303 ( - ) Washer, lock, 5/16"
32 14H 785 ( - ) Nut, 5/16"
33 B 1§20 R ( - ) Cushion, 1/8" x 1-1/2" x 8" (make from R21736R roll of anti-
squeak webbing)
34 D 1520 R ( - ) Rivet (2 used) (packed 100 in a pkg.)
35 AB 4778 R ( - ) Support, rear, with cushion
Bl
N~ oA~ 'Il - [=-i¥ T TY o~ a



50 Tractors -=- 520 and 530 Series

FUEL TANK (Gasoline) (530 Series)

18 19 20 21 22
23 24 25

ST

&




Tractors == 520 and 530 Series 51

FUEL TANK (Gasoline) (530 Series) -- Continued
Part No. ) Serial No. Description
B 1986 R ( - ) Clip
AR 20571 R ( - ) Strap, fuel tank, rear
AR 20572 R { - ) Tank, gasoline, with fuel gauge adapter cover
37H 43 ( - ) Screw, self-tapping, no. 8 x 3/8" (5 used) (packed 5 in a pkg. )
(sub. for F2149R)
F 2506 R ( - ) Cover, fuel gauge adapter
R 27181 R ( - ) Gasket (packed 2 in a pkg. ) (sub. for F2148R)
F 2150 R ( - ) Adapter, fuel gauge sender
F 1531 R ( - ) Bushing, gasoline tank vent pipe
R 20428 R ( - ) Neck, filler
F 3083 R ( - ) Gasket (packed 5 in a pkg.)
AF 2914 R ( - ) Cap, filler
AR 20570 R { - ) Strap, fuel tank, front
24H 1302 ( - ) Washer, 13/32" x 11/16" x . 060" (4 used)
14H 8§12 { - ) Nut, 3/8" (4 used)
E 1994 R ( - ) Connector
A 2875 R ( - ) Nut, bushing
AR 20842 R ( - ) Pipe, gasoline tank vent
14H 785 ( - ) Nut, 5/16"
12H 303 ( - ) Washer, lock, 5/16"
A 2610 R ( - ) Clip
24H 1136 ( - ) Washer, 21/64" x 3/4" x ,060"
19H 1900 ( - ) Screw, cap, high-strength, 5/16" x 3/4"
R 20429 R ¢ - ) Shield, heat, front
R 1134 R ( - ) Grommet
19H 1721 ( - ) Screw, cap, 1/2" x 1-1/2" (2 used)
12H 301 (. - ). Washer, lock, 1/2" (2 used)
19H 1900 ( - ) Screw, cap, high-strength, 5/16" x 3/4" (2 used)
24H 1290 ( - ) Washer, 21/64" x 3/4" x . 036" (4 used)
12H 303 ( - ) Washer, lock, 5/16" (2 used)
14H 785 ( - ) Nut, 5/16" (2 used)
AR 20487 R ( - ) Support, front, with cushion
D 1520 R ( - ) Rivet (2 used) (packed 100 in a pkg.)
A 2406 R ( - ) Cushion, 1/8" x 1-1/2" x 10-1/2" (make from R21736R roll of
anti-squeak webbing)
R 20430R ( - ) Shield, heat, lower
D 996 R ( - ) Washer, felt
B 2509 R ( - ) Bushing, outlet
AR 20488 R ( - ) Support, R20358R, rear, with cushion
D 1592 R ( - ) Rivet (2 used) (packed 100 in a pkg.
B .1820R ( - ) Cushion, 1/8" x 1- 1/2" x 8" (make from R21736R roll of anti-squeal
. webbing)
19H 2552 ( - ) Screw, cap, high-strength, 3/8" x 1-1/8" (2 used)
12H 304 ( - ) Washer, lock, 3/8" (2 used)




52 Tractors -=- 520 and 530 Series

FUEL TANK (All-Fuel) (520 Series)

PC-527-(May-66) = Litho in U, S, A,



Tractors -- 520 and 530 Series 53

Key

Part No.

37H

F
R
AB

o >
o

D
AD

> wcgggwwg wcgwﬁgc > T 0 2 2

43

2506 R

27181 R

S030 R
3315 R
3083 R
2914 R
4772 R
2502 R
2499 R
2500 R
5161 R
3322 R
5172 R
2150 R
2509 R
3068 R
2406 R

1520 R
4476 R
1480
1441 R
812
1520 R
1820 R

4778 R
3325 R

3384 R

785
1900
303
1520 R
1820 R

3559 R
2956 R
3068 R

. 2873 R

3043 R
1851 R
709 R

FUEL TANK (All-Fuel) (520 Series) -- Continued

S~~~ P~ P P~ P~ P o~ o~ o~ P~ P~ ~ P S, e, o, S, ey S P, P P, o, S S S, P~ P~ P~ —

Serial No.

e e e P P e N N e e e e et N " N S " N s N N N " i P P o ot ~

Description

Screw, self-tapping, no. 8 x 3/8" (5 used) (packed 5 in a pkg.)
(sub. for F2149R)

Cover, fuel gauge adapter

Gasket (packed 5 in a pkg. ) (sub. for F2148R)

Tank, fuel, with fuel gauge adapter cover

Neck, filler

Gasket (packed 5 in a pkg.)

Cap, filler

Tube, vent, with elbow

Connector

Sleeve (packed S in a pkg.)

Nut, compression type (packed 5 in a pkg.)

Tube, vent drain

Tube, extension, vent drain

Clip _

Adapter, fuel gauge sender

Bushing, outlet

Bushing

Cushion, 1/8" x 1-1/2" x 10-1/2" (make from R21736R roll of
anti-squeak webbing)

Rivet (2 used) (packed 100 in a pkg. )

Support, front, with cushion

Bolt, cge., 3/8" x 1-1/2" (6 used)

Clip (6 used) (packed 2 in a pkg.)

Nut, 3/8" (6 used)

Rivet (2 used) (packed 100 in a pkg.)

Cushion, 1/8" x 1-1/2" x 8" (make from R21736R roll of anti-
squeak webbing)

Support, rear, with cushion

Bracket, support (manual steering

Bracket, support (power steering)

Nut, 5/16"

Screw, cap, high-strength, 5/16" x 3/4"

Washer, lock, 5/16"

Rivet (2 used) (packed 100 in a pkg.)

Cushion, 1/8" x 1-1/2" x 8" (make from R21736R roll of anti-squea
webbing)

Support, gasoline tank, with cushion

Elbow, gasoline strainer

Bushing

Tank, gasoline

Neck, filler

Gasket (packed 5 in a pkg.)

Cap, filler




54 Tractors -=- 520 and 530 Series

FUEL FTANK (All-Fuel) (530 Series)

PC-527-(May~66) Litho in U, S, A,



Tractors -=- 520 and 530 Series 55

Ul»hwl\)»—%:

Y oONO

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25

26
27
28

29
30
31
32

33

34
35

Part No.
AR 21003 R
AF 2155R
AR 20571 R
B 1986 R
37H 43
F 2506 R
R 27181 R
F 2150 R
F 1531 R
R 20428 R
AR 20740 R
F 3083 R
AF 2914 R
AR 20570 R
24H 1302
14H 812
E 1994 R
A 2875 R
AR 20842 R
14H 785
“12H 303
A 2610 R
24H 1136
19H 1900
19H 1721
12H 301
AR 20487 R
D 1520 R
A 2406 R
B 2509 R
AR 20488 R
D 1592 R

"B 1820 R
19H 2552
12H 304
A 2956 R

A 3068 R

FUEL TANK (All-Fuel) (530 Series) -- Continued

o~~~ ~ o~ o~~~ P~ S~ p, PN~ P P P, P~ P P S, P, S P~ P, (P P~ PR PN PN N o o~ p— o~ o~

Serial No.

[ I B N |

(I T T T O U T TR O T T U O TN O TR N N S B R B

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

Description
Neck, filler
Cap, gasoline tank filler
Strap, fuel tank, rear
Clip
Screw, self-tapping, no. 8 x 3/8" (5 used) (packed 5 in a pkg.)
(sub. for F2149R)
Cover, fuel gauge adapter
Gasket (packed 2 in a pkg. ) (sub. for F2148R)
Adapter, fuel gauge sender
Bushing, fuel tank vent pipe
Neck, filler
Tank, fuel, with fuel gauge adapter cover
Gasket (packed 5 in a pkg.)
Cap, filler
Strap, fuel tank, front
Washer, 13/32" x 3/4" x . 036" (4 used)
Nut, 3/8" (4 used) '
Connector
Nut, bushing
Pipe, fuel tank vent
Nut, 5/16"
Washer, lock, 5/16"
Clip :
Washer, 11/32" x 11/16" x , 060"
Screw, cap, high-strength, 5/16" x 3/4"
Screw, cap, 1/2'" x 1-1/2" (2 used)
Washer, lock, 1/2" (2 used)
Support, front, with cushion
Rivet (2 used) (packed 100 in a pkg.)
Cushion, 1/8" x 1-1/2" x 10-1/2" (make from R21736R roll of
anti-squeak webbing) :
Bushing, outlet
Support, R20358R, rear, with cushion
Rivet (2 used) (packed 100 in a pkg.)

Cushion, 1/8" x 1-1/2" x 8" (make from R21736R roll of anti-squeak

- webbing) .
Screw, cap, high-strength, 3/8" x 1-1/8" (2 used)
Washer, lock, 3/8" (2 used) '
Elbow, gasoline strainer

Bushing, outlet




56 Tractors == 520 and 530 Series

FUEL FILTER WiTH AUTOMATIC SHUT-OFF (Gasoline)

+—16

@.—-18

5
g—=
| 22
10— ©
11
15
Key Part No. Serial No. Description
1 A 4987 R { - ) Nut, primer bolt (packed 5 in a pkg. )
2 21H 1159 { - ) Screw, mach., fill, hd., 5/32" x 5/8" (6 used)
12H 315 { - ) Washer, lock (6 used) (sub, for A766R)
3 A 4985 R { o ) Cover, fuel filter
4 A 4986 R { - ) Bolt, primer (packed 5 in 2 pkg. )
5 A 4983 R ( - ) Diaphragm (2 used) (packed 5 in a pkg. )
6 A 4988 R { - ) Pin, valve (packed 2 in a pkg.)
7 A 4984 R { w ) Spacer, diaphragm
8 A 4982 R { - ) Plate, pressure
9 A 4981 R { - ) Ring, retaining, valve spring {packed 2 in a pkg.)
10 A 4980 R . { - ) Retainer, valve spring (packed 2 in a pkg. )
11 A 4979 R { o ) Spring, valve
12 A 258 R { - ) Connector
13 AB 4747 R { - ) Pipe, gasoline
14 AA 6223 R { = ) Body
15 "15H 253 { - ) Plug, pipe, 1/8"
16 A 4978 R { - ) Washer, valve seat, rubber (packed 2 in a pkg. )
17 A 4977 R { - ) Valve (packed 2 in a pkg.)
18 AA 4297 R { - ) Screen {packed 5 in a pkg.)
19 C 1778 R { - ) Gasket {packed 25 in a pkg.)
20 AA 4507 R { - ) Bowl and gasket (heat-resistant bowl)
21 R 21752 R { - ) Nut, adjusting (packed 2 in a pkg. ) (sub. for AAS18R)
22 AA  S517R { - ) Bail (packed 10 in a pkg. )
v AA 5777 R ( - ) Filter, fuel, with automatic shut-off

PC-527-(May-66) Litho in U.S. A.



Tractors -=- 520 and 530 Series

57

FUEL FILTER AND FUEL PIPES (All-Fuel)

Key Part No. Serial No,
1 B 3049 R ( - )
2 A 2230R ( - )
3 D 2122R ( - )
4 AA 5333 R ( - )
5 11H 236 ( - )
6 AB 4488 R ( -5299999)
AR 20843 R (5300000- )
7 AB 4741 R ( - )
8 AA 5334 R ( - )
9 AA 5309 R ( - )
10 AA 4298 R ( - )
11 AA 4297 R ( - )
12 C 1778 R ( - )
13 AA 4507 R ( - )
14 R 21752 R ( - )
15 AA  517R ( - )

49219 » 15

Description
Rod, fuel control
Link, fuel control rod
Gasket (packed 2 in a pkg.)
Cock, three-way
Pin, cotter, 1/8" x 1" (2 used)
Pipe, gasoline
Pipe, gasoline
Pipe, fuel
Filter, fuel
Body, filter
Valve, shut-off
Screen (packed S in a pkg. )
Gasket (packed 25 in a pkg.)
Bowl and gasket (heat-resistant bowl)
Nut, adjusting (packed 2 in a pkg.) (sub. for AAS18R)
Bail (packed 10 in a pkg. )

PC=-527-(May-66) Litho in U, S, A.



58 Tractors -- 520 and 530 Series

FUEL TANK AND VALVES (LP-Gas) (520 Series)

& -4 50880

PC=527-(May=-66) Litho in U, S, A,



Tractors == 520 and 530 Series

FUEL TANK AND VALVES (LP-Gas) (520 Series) -=- Continued
Key Part No. Serial No. Description
1 21H 1074 - ) Screw, mach., 5/16" x 1" (4 used) (Squibb-Taylor fuel gauge)
2 AB 4848 R - ) Gauge, fuel
A 5141 R - ) Gasket (Squibb-Taylor fuel gauge) (packed 2 in a pkg. )
AB 4880 R - ) Float assembly (Squibb-Taylor fuel gauge)
A 5140 R - ) Pin, pivot (Squibb-Taylor fuel gauge) (packed 2 in a pkg.)
3 AA 6002 R - ) Valve, excess vapor flow, with cap and chain
4 A 4998 R - ) Seal, body
5 AA 6060R - ) Cap, chain and ring
A 4997 R - ) Screw, self—tappmg
6 AA 6058 R - ) Chain and ring assembly (2 used)
7 AA 6059 R - ) Cap, chain and ring
A 4997 R - ) Screw, self-tapping
8 A 4996 R - ) Seal, body
9 AA 6001 R - ) Valve, double check filler, with cap and chain
A 5297 R = ) Plate, filler valve warning
10 R 21560 R - ) Cap, rain (sub, for A49500R)
11 AA 6004 R - )} Valve, safety relief, with rain cap (sub. AR21690R valve and
R21560R rain cap)
12 AB 4847 R Gauge, fixed liquid level
AA 6057 R Valve, vent
"A 4993 R Plate, instruction
A 4995 R Ring, retaining
13 AB 4846 R Tank, fuel, with valve (do not stock)
14 B 3960 R Support, hood rear (sub. for B3396R)
15 19H 1821 Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
12H 293 Washer, lock, 7/16" (2 used)

16 24H 1625
18 1SH 1721

12H 301
19 19H 1756
12H 294

20 24H 1378

21 AF 1384 R
22 A 4932 R
23 AA 6005 R
24 A 4928 R
25 AF 1384 R
26 AA 600S R
27 B 3400 RH

28 11H . 222

29 AA 6061 R
30 B 3399 R

31 11H 218

32 B 3398 R
33 A 4999 R
34 AA 6061 R

PN P, O, S, g T~ T P~ o~ o~ T oo, Y, ST, (N, P R SR, P, G, P, P, R S, PR N, Ry o, o, P, T A, I, P, G, TR P, S, ST, G, PN, SR, ST

N el N e Nt e N s N i S e e e ot N N N o S i s S Nt " e i i

Washer, 17/32" x 1" x . 120" (2 used)

Washer (2 used) (packed 2 in a pkg. )

Screw, cap, high-strength, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2" (2 used)

Screw, cap, high-strength, 5/8" x 1-1/2" (3 used)
Washer, lock, 5/8" (3 used)

Washer, 11/16" x 1-17/32" x ., 134"

Line, flexible fuel, vapor outlet valve to fuel strainer
Tee, 45° flare~type, vapor outlet valve

Valve, vapor outlet, with handle

Elbow, 45° flare-type, liquid valve outlet

Line, flexible fuel, vapor to liquid outlet valve
Valve, liquid outlet, with handle

Adapter, fuel control valve (2 used)

Pin, ocotter, 3/16" x 2" (2 used)

Screw, mach. , with lock washer (2 used)
Coupling, fuel control rod (2 used)

Pin, cotter, 3/16" x 1-1/4" (2 used)

Rod, fuel control (2 used)

Handle (2 used)

Screw, mach., with lock washer (2 used)

PC-527-(May-66)

Litho in U. S. A.



60 Tractors -~ 520 arnd 530 Series

FUEL TANK AND VALVES (LP-Gas) (530 Series)

71215

PC-527-(May-66) Litho in U, S. A.



Tractors == 520 and 530 Series 61

oW

N o

10
11
12

13
14
15
16

17
18
19

20
21
22
23

24
25
26

27
28

FUEL TANK AND VALVES (LP-Gas) (530 Series) ~- Continued
Part No Serial No, Description
21H 1169 ( - )  Screw, mach., fill. hd., 1/4" x 15/16" (4 used)
AR 20575 R ( - ) Gauge, fuel
AR 21324 R ( - ) Float assembly
R 20076 R ( - )  Gasket
R 20075 R ( - )  Pin, pivot
AA 6002 R ( - ) Valve, excess vapor flow, with cap and chain
A 4998 R ( - ) Seal, body
AA ©6060R ( - ) Cap, chain and ring
A 4997 R ( - ) Screw, self-tapping
AA 6058 R ( - ) Chain and ring assembly (2 used)
AA 6059 R ( - ) Cap, chain and ring
A 4997 R { - ) Screw, self-tapping
A 1996 R ( - )  Seal, body
AA 6001 R ( - ) Valve, double check filler, with cap and chain
A 5297 R { - ) Plate, filler valve warning
R 21560 R ( - )  Cap, rain (sub. for A4900R)
AR 21690 R ( - ) Valve, safety (with R21560R sub, for AA6004R)
AB 4847 R ( - ) Gauge, fixed liquid level
AA 6057 R ( - ) Valve, vent
A 4993 R ( - ) Plate, instruction
A 4995 R ( - ) Ring, retaining (packed 5 in a pkg.)
AR 20574 R ( - ) Tank, fuel, with valves (do not stock)
R 20928 R ( - ) Washer, felt
R 20515 R ( - ) Support, hood, rear
19H 1773 ( - ) Screw, cap, high-strength, 7/16" x 1-1/8" (3 used)
12H 293 ( - ) Washer, lock, 7/16" (3 used)
D 2865 R ( - ) Washer (2 used) (packed 2 in a pkg. )
24H 1625 ( - ) Washer, 17/32" x 1" x , 120" (2 used)
19H 1721 ( - ) Screw, cap, 1/2" x 1-1/2" (2 used)
12H 301 ( - ) Washer, lock, 1/2" (2 used)
R 20846 R ( - ) Shield, heat
19H 2020 ( - ) Screw, cap, high-strength, 5/16" x 1/2" (2 used)
24H 1302 ( - ) Washer, 13/32" x 3/4" x . 036" (2 used)
19H 1756 ( - ) Screw, cap, high-strength, 5/8" x 1-1/2" (3 used)
12H 294 ( - ) Washer, lock, 5/8" (3 used)
24H 1378 ( - ) Washer, 11/16" x 1-1/2" x . 134"
A 4929 R ( - ) Tee, 45° flare-type, vapor outlet valve
AR 20556 R ( - ) Valve, liquid and vapor outlet (2 used)
A 4999 R ( - ) Handle (2 used)
AA 6061 R ( - ) Screw, mach,., with lock washer (2 used)
AF = 2874 R ( - ) Line, flexible fuel, liquid to vapor outlet valve
AR 20736 R ( - ) Line, flexible fuel, vapor outlet valve to fuel strainer

PC-527-(May-66) Litho in U, S, A.



62

Tractors -- 520 and 530 Series

FUEL STRAINER PARTS (LP-Gas)

Key Part No. Serial No.
1 21H 1072 ( - )
2 T 10514 T { - )
3 AF 1395 R ( - )
4 21H 1073 ( - )
5 AF 1396 R ( - )
6 F 1127R ( - )
7 F 1126 R ( - )
8 AF 1397 R ( - )
9 21H 1292 ( - )
10 21H 981 ( - )
11 AF 1398 R ( - )
12 AF 1399 R ( - )
13 F 1129 R ( - )
14 F 1130 R ( - )
15 F 3500 R ( - )
16 R 10160 R ( - )
. AR 26437 R ( - )

Description
Screw, mach., fill. hd., 3/16" x 1/4"
Case, fuelock (sub. for F1125R)
Coil, fuelock, with leads and grommet
Screw, mach., flt, hd., 3/16" x 1/2" (4 used)
Housing, fuelock plunger
O-ring ‘
Spring, fuelock plunger
Plunger, fuelock
Screw, mach., pan. hd., 5/32" x 1/4"
Screw, mach., flt, hd., 3/16" x 1/2" (6 used)
Cover, strainer, with terminal post and valve jet
Pack, filter
Ring, filter pack retaining
Gasket
Body, strainer (sub. for F1131R)
Plug (sub. for S98 and 99-7)
Strainer, fuel (sub. for AF3700R or AB4866R)

PC=527-(May-66) Litho in U, S, A.



Tractors -« 520 and 530 Series

63

Key

H»w o

ONNOoOL»n

Part No.
19H 1978
12H 293
B 3388 R.
AA 6272 R
19H 2627
12H 302
A 5333 R

AR 21837 R
R 20922 R
19H 2020
121t 303
A 5339 R
B 3463 R
19H 1813
B 3469 R
A 5339 R
12H 303
144 785
R 375 R
AR 21839 R
A 5203 R
R 10160 R
AA 6088 R
A 4927 R
AB 5223 R
A 4928 R
A 4925 R
AF 1384 R
A 4925 R
AR 26437 R
19H 1948
12H 302
A 4930 R
A 4931 R
A 4929 R
AF 1384 R

FUEL STRAINER AND CONVERTOR (LP-Gas) (520 Series)

o~ N, e, e e, LI S, S e, S, ST, N P~ P P~ P, P, P, P, PN F, B P, P P P P P o, PN o, S G S~

Serial No.

e P P St et N s P N e s e e o e i e N et P i e’ P i il i NP i i i

e e S e

17 16

R 5755

Description .
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Bracket '
Convertor, fuel (for service parts, see page 66)
Screw, cap, high-strength, 7/8" x 4-3/4" (3 used)
Washer, lock, 1/4" (3 used)
Elbow, water bypass pipe to convertor
Clamp, hose (2 used) (sub. for AS335R)
Hose, water bypass pipe to convertor (sub. for AS334R)
Screw, cap, high-strength, 5/16" x 1/2"
Washer, lock, 5/16"
Clamp, water bypass pipe to upper water pipe
Pipe, water bypass
Screw, cap, high-strength, 5/16" x 5/8"
Bracket, water bypass pipe clamp
Clamp, water bypass pipe
Washer, lock, 5/16"
Nut, 5/16" '
O-ring (packed S in a pkg. )
Clamp, hose (2 used) (sub. for A4934R)
Hose
Plug (sub. for S98 or 99-7)
Elbow, special
Elbow, 45° flare-type
" Pipe, fuel convertor water inlet
Elbow, 45° flare-type
- Connector, 45° flare-type, fuel convertor inlet
Line, flexible fuel, strainer to convertor
Connector, 45° flare-type, fuel strainer outlet
Strainer, fuel (for service parts, see page 62) (sub. for AF3700R or
ABA4866R) .
Screw, cap, high-strength, 1/4" x 3/4" (2 used)
Washer, lock, 1/4" (2 used)
Cap, 45° flare-type
Gasket, copper, 45° flare-type
Tee, 45° flare-type, fuel strainer inlet
Line, flexible fuel, fuel strainer to vapor outlet valve

PC-527-(May~-66) Litho in U.S. A.



64 Tractors -« 520 and 530 Series

FUEL STRAINER AND CONVERTOR (LP-Gas) (530 Series)
6 7 8 7

RURERN

4\\\ 71214

m-527-(M3Y’66) Liﬁto in Uo S.Ao



Tractors == 520 and 530 Series ‘ 65

Key
1

N = e e Pt e e
CWVWONOANAWNROVWOPI Gibh W

WD DN N
QW OO NO U WN =

wWww
W N =

W wWww
N O

FUEL STRAINER AND CONVERTOR (LP-Gas) (530 Series) -- Continued

Part No.
19H 1978
12H 293
R 20657 R
AT 10082 T
R 20522 R
19H 2333
12H 302
A 5333 R
AR 21839 R
R 20922 R
19H 1813
14H 785
12H 303
R 21020 R
A 5339 R
19H 1813
R 20661 R
19H 1813
A 5339 R
B 3469 R
14H 785
12H 303
R 375 R
A 4928 R
AR 20757 R
A 4242 R
R 20658 R
AA 6088 R
R 10160 R
AR 21839 R
A . 5203 R
A 4925 R
AF 1384 R
AR 26437 R
19H 1948
12H 302
A 4930 R
A 4931 R
A 4929 R

AR 20736 R

L e L T T R e e L L e L L Do T Lo L T U e e L T T e e ey

Serial No,

LI R R DO B R A I AN NN NN N T RN N NN B R R R R

Nt N N N P N N N N N N N N N s N i et o N N N W T s " i P e N e v’ N N e P i NanF "

Description

' Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)

Washer, lock, 7/16" (2 used)

Bracket, fuel convertor

Convertor, fuel (for service parts, see page 68)
Spacer (2 used)

Screw, cap, high-strength, 1/4' x 2-1/4" (2 used)
Washer, lock, 1/4" (2 used)

Elbow, water by=-pass pipe to fuel convertor
Clamp, hose (2 used) (sub. for A5335R)

Hose, water bypass pipe to fuel convertor

Screw, cap, high-strength, 5/16" x 5/8"

Nut, 5/16"

Washer, lock, 5/16"

Bracket

Clamp

Screw, cap, high-strength, 5/16" x 5/8"

Pipe, water bypass

Screw, cap, high-strength, 5/16" x 5/8"

Clamp

Bracket

Nut, 5/16"

Washer, lock, 5/16"

O-ring (packed 5 in a pkg.)

Elbow, 45° flare-type

Pipe, fuel convertor water inlet

Plug

Tee

Elbow, special

Plug _

Clamp, hose (2 used) (sub. for A4934R)

Hose

Connector, 45° flare-type

Line, flexible fuel, fuel strainer to fuel convertor
Strainer, fuel (for service parts, see page 62) (sub. for AF3700R)
Screw, cap, high-strength, 1/4" x 3/4" (2 used)
Washer, lock, 1/4" (2 used)

Cap, 45° flare-type

Gasket, copper, 45° flare-type

Tee, 45° flare~type, fuel strainer inlet

Line, flexible fuel, vapor outlet valve to fuel strainer

PC-527-(May-66) Litho in U.S.A.



66 Tractors == 520 and 530 Series

FUEL CONVERTOR PARTS (LP-Gas) (520 Series)

PC-527-(May=-66) Litho in U,S.A.



Tractors -- 520 and 530 Series ) 67

FUEL CONVERTOR PARTS (LP-Gas) (520 Series) -~ Continued

Key Part No, Serial No, Description
1 21H 98t ( - ) Screw, mach,, fill, hd., 3/16" x 1/2" (9 used)
2 A 5115 R ( - ) Back, convertor
3 A 5116 R* ( - ) Gasket (packed 2 in a pkg.)
4 AA 6047 R ( - ) Body, convertor, with low pressure valve
5 A 5096 R ( - ) Bracket, high pressure valve operating
6 A 5095 R ( - ) Lever, high pressure valve operating
7 21H 1292 ( - ) Screw, mach,., rd, hd., 5/32" x 1/4" (2 used)
8 A 5100 R ( - ) Link, high pressure diaphragm (packed 2 in a pkg.)
9 A 5098 R* ( - ) Diaphragm, high pressure (packed 2 in a pkg.)
10 B 17668 B ( - ) Plate, diaphragm, high pressure (packed 2 in a pkg.) (sub. for
AS5099R)
11 A 5101 R ( - ) Nut, high pressure diaphragm link (packed 5 in a pkg.)
12 A 5102 R ( - ) Spring, high and low pressure diaphragm (2 used) (packed 2 in a pkg.)
13 A 5103 R ( - )~ Cover, high pressure diaphragm
14 A 5104 R ( - ) Valve, low pressure (packed 2 in a pkg.) (not furnished)
15 AA 6050 R¥ ( - ) Lever, low pressure valve, seat and pin
16 A S105 R ( - ) Pin, low pressure valve seat (packed 2 in a pkg.)
17 AA 6049 R ( - ) Seat, low pressure valve, with pin (packed 5 in a pkg.)
18 A 5109 R* ( - ) Lever, compound (packed 2 in a pkg.)
19 A 5107 R* ( - ) Pin, pivot, low pressure valve lever (packed 2 in a pkg.)
20 A 5108 R ( - ) Lock, spring (2 used) (packed 2 in a pkg.)
21 21H 1292 ( - ) Screw, mach,, rd. hd., 5/32" x 1/4" (2used)
22 A 5106 R ( - ) Bracket, low pressure valve lever
23 A 5108 R ( - ) Lock, spring (2 used) (packed 2 in a pkg.)
24 A 5107 R ( - ) Pin, pivot, compound lever (packed 2 in a pkg.)
25 21H 1292 ( - ) Screw, mach., rd. hd., 5/32" x 1/4" (2 used)
26 A 5106 R ( - ) Bracket, compound lever
27 A 5285 R ( - ) Spacer on low pressure diaphragm spring (packed 2 in a pkg.)
28 21H 981 ( - ) Screw, mach., fill, hd., 3/16" x 1/2" (4 used)
29 A 5097 R ( - ) Pin, pivot, high pressure valve lever (packed 2 in a pkg.)
30 R 11085 R ( - ) Plug, pipe (sub. for 125947)
31 AA 6048 R* ( - ) Valve, high pressure (packed 5 in a pkgs)
32 A 5092 R ( - ) Spring, high pressure valve (packed 2 in a pkg.)
33 A 5094 Rx* ( - ) Gasket, high pressure jet (packed 2 in a pkg,)
34 A 5093 R ( - ) Jet, high pressure
35 A 5111 R* ( - ) Gasket, diaphragm backing plate (packed 2 in a pkg )
36 B 17670 B ( - ) Plate, low pressure diaphragm backing (packed 2 in a pkg.) (sub, fo.,
A5110R)})
37 B 17686 B - ) Button, low pressure diaphragm (packed 2 in a pkg.) (sub. for A5114
38 B 17669 B - ) Plate, low pressure diaphragm (packed 2 in a pkg.) (sub. for AS113R;
39 A 5112 R¥ - ) Diaphragm, low pressure (packed 2 in a pkg.)
40 B 17668 B - ) Plate, diaphragm low pressure, small (packed 2 in a pkg.) (sub. for

AS099R)

Nut, jam, 1/4"

Cover, convertor

Screw, mach., fill. hd., 3/16" x 1/2" (8 used)

Kit, fuel convertor service, consists of parts marked with an
asterisk (%)

Convertor, fuel, complete

41° . 14H 836
42 A 5397 R
43 21H 981
- AR 21760 R

o~ —~—~ o~ o~~~

oo AA 6272 R

PC-527-(May-66) Litho in U.S.A.



68 Tractors == 520 and 530 Series

FUEL CONVERTOR PARTS (LP-Gas) (530 Series)

PC-527-(May-66) Litho in U,S.A.



Tractors == 520 and 530 Series

FUEL CONVERTOR PARTS (LP-Gas) (530 Series) -- Continued

Key Part No, Serial No. Description
1 21H 981 ( - ) Screw, mach., fill, hd., 3/16" x 1/2" (9 uscd)
2 T 10256 T ( - ) Cover, back
3 T 10270 T* ( - ) Gasket, back cover
4 21H 981 ( - ) Screw, mach,, fill, hd., 3/16'" x 1/2" (2 used)
5 T 10279 T ( - ) Cover, inlet and jet, high pressure
6 T 10260 T* ( - ) Gasket, inlet cover, high pressure
7 T 10280 T ( - ) Seat, valve, high pressure
8 A 5108 R¥* ( - ) Lock, spring (packed 2 in a pkg.)
9 AT 10845 T ( - ) Lever, high pressure valve, with seat and spring lock
10 T 10264 T ( - ) Pin, high pressure lever .
11 T 10261 T ( - ) Body, convertor
12 T 10273 T ( - ) Spring, low pressure
13 T 10255 T* ( - ) Pin, low pressure valve seat
14 T 10268 T* ( - ) Seat, valve, low pressure
15 AT 10599 T ( - ) Lever, low pressure valve, with seat and pin
16 T 10267 T { - ) Pin, low pressure lever
17 21H 1292 ( - ) Screw, mach., pan, hd,, 5/32" x 1/4" (2 used)
18 21H 981 ( - ) Screw, mach., fill. hd., 3/16" x 1/2" (4 used)
19 T 10262 T ( - ) Cover, high pressure diaphragm
20 T- 10275 T ( - ) Spring, high pressure
21 21H 1072 ( - )  Screw, mach., fill, hd., 3/16" x 1/4"
22 T 10265T ( - ) Plate, high pressure diaphragm
23 T 10259 T* ( - ) Diaphragm, high pressure
24 T 10277 T ( - ) Damper, high pressure diaphragm
25 T 10276 T ( - ) Washer, high pressure diaphragm
26 T 10263 T ( - ) Link, high pressure diaphragm
27 AT 10177 T ( - ) Diaphragm assembly, high pressure
28 T 10274 T* (- = ) Gasket, high pressure diaphragm
29 T 10281 T ( - )  Plug, drain
30 T 10257 T* ( - ) Gasket, low pressure diaphragm backing
31 T 10269 T ( - ) Button, low pressure diaphragm
32 T 10266 T ( - ) Plate, low pressure diaphragm, large
33 T 10258 T* ( - ) Diaphragm, low pressure
34 T 10265T ( - ) Plate, low pressure diaphragm, small
35 21H 1072 { - ) Screw, mach,, fill, hd., 3/16" x 1/4"
36 T 10278 T ( - )  Cover, front
37 21H 981 ( - ) Screw, mach,, fill, hd., 3/16" x 1/2" (6 used)
.o AT 12031 T ( - ) Kit, fuel convertor, consists of parts marked with an asterisk (%)
.o AT 10082 T ( - ) Convertor, fuel, complete

PC-527-(May-66) Litho in U.S.A.



70 ' Tractors == 520 and 530 Series

CARBURETOR (LP-Gas)

i

' PC-527-(May-66) Litho in U.S,A, -



Tractors == 520 and 530 Series 71

CARBURETOR (LP-Gas) ~~- Continued
Key Part No. Serial No. Description
1 AR 10059 R ( - ) Shaft, throttle, with adjusting screw, spring, and packing (sub. for
13-1030)
2 R 10104 R { - Spring (sub, for 24-262)
3 21H 977 ( - Screw, mach. (sub. for 15-42)
4 R 10115 R ( - Packing, throttle shaft (sub, for 44~65)
5 AB 4874 R ( =5299999 Inlet, carburetor, fuel
AR 20756 R (5300000~ Inlet, carburetor, fuel
6 19H 1227 - Screw, cap, high-strength, 1/4" x 1/2"
12H 302 - Washer, lock, 1/4"
24H 1286 Washer, 9/32" x 1/2" x . 060"

7 R 495 R
9 30H 6
9 A 5376 R
10 11H 233
11 A 5196 R
12 34H 212
13 30H 302
14 A 5195 R
15 A 4634 R
16 AB 5286 R
17 19H 1731
12H 304
18 R 10133 R
19 R 10135 R
20 A 4631 R
21 30H 6
22 R 10098 R
23 AR 10073 R
24 A 5377 R
25 A 5378 R
26 AA 6086 R

O-ring, fuel inlet (packed S in a pkg.)

Plug, expansion, 9/16"

Pin, choke lever pivot

Pin, cotter, 3/32" x 1/2"

Ball, lead (4 used) (packed 2 in a pkg.)

Pin, spring, carburetor fuel adjusting screw

Plug, expansion, 3/4" (2 used)

Nozzle (2 used) (packed 2 in a pkg.)

Gasket, carburetor to intake (packed 5 in a pkg.)

Body, B3484R, carburetor, with bushings and pins (sub. AB5285R)
Screw, cap, 3/8" x 1" (8 used)

Washer, lock, 3/8" (8 used)

Cup, throttle shaft (packed 2 in a pkg.) (sub. for 55-214)
Bushing, throttle shaft (sub. for 60~A13)

Gasket, carburetor to manifold (packed 5 in a pkg.)
Plug, expansion, 9/16"

Spring, idle adjusting (2 used) (sub, for 24A-136)
Needle, idle adjusting (2 used) (sub. for 43-665)

Screw, fuel adjusting

Valve, choke

Screw, mach,, with lock washer (4 used) (packed 2 in a pkg.)
Disk, throttle (2 used)

Valve, nozle (2 used)

Pin, spring, choke valve

P e T T e L e e T L L L T T R e e
el e T e N e N e N N S M e S e Nt e N e e Nt N N S S N N s e Mo N T N S N P N

30 A 3379 R Bushing, choke valve

31 A 4365 R O-ring choke valve (packed 2 in a pkg.)

32 A 3917 R O-ring, fuel adjusting screw (packed 2 in a pkg.)
33 AA 6270 R Lever, fuel control choke, with pin

34 R 10135 R - Bushing, throttle shaft (sub. for 60-A13)

35 F 3199 R - Pin, throttle stop .

.o AB 5285 R -

Carburetor

PC-527~(May=-66) Litho in U,S,A.



72 Tractors == 520 and 530 Series

CARBURETOR (Gasoline and All-Fuel)

PC-527-(May-66) Litho in U,S.A.



Tractors == 520 and 530 Series

73

Key

N -

15
16
17
18
19
- 20
21
22

23
24
25
26
27
28
29

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

46
47
48
49
50
51
52

53
54

55

56
57
58
59

L)
LX)
eo

Part No.
R 10085 R
R 10010 R
R 10079 R
R 10147 R
R 10105 R
R 10099 R
AR 10064 R
55-261%*
44-68%%
R 10159 R
R 10088 R
R- 10165 R
R 10i45 R
AB 5151 R
AR 10055 R
R 10164 R
R 10168 R
21H 962
A 4634 R
12H 314
R 10112 R
R 10134 R
19H 1731
12H 304
R 10169 R
R 10135 R
R 10133 R
R 10125 R
R 10167 R
R 10167 R
R 10153 R
AR 10069 R
R 10171 Rx
AR 10074 R
AR 10075 R
R 10160 R
R 10156 R
R 10087 R
R 10162 R
R 10113 R
A 4631 R
233-543%%
R 10093 R
AR 10072 R
R 10127 R
R 10129 R
AR 10073 R
R 10098 R
21H 971
12H 315
R 10082 R
R 10143 R
AR 10059 R
R 10115 R
21H 877
R 10104 R
D 2429 R
80-171%%
R 10160 R
R 10166 R
AA 6343 R
AB 48838 R
AB 5150R
AR 21656 R

*

*

*

CARBURETOR (Gasoline and All-Fuel) -- Continued

o~ SN S P PN, T SN o, O, P S, o~

I S PN, P T P S, PN P o P P~ P S, P~ S, T . P o, P, SN T S~ S, P P, PN S, N P, e, P N, o, P P, T, P, P, oy P, N, P T, TN e,

Serial No,

e ¢ v ¢ ¢ 8§ 0 8 8 ¥ 0

9 9 0 & 9 ¢ @ § 89 § 0 ¢ ¢ ¢ O & & & © @ & € °® @ 8§ § ¥ &€ ¢ e ¢ ¢ 8 O 6 g ® 6 P Voo

P N N et Y s Nn N2 s S S o S —

Nt s Qe Wl N " et o Vet T o Vst Ut N S Vet ot N S Caags? St N e S i el " s e i ! Wi e e et Nl S i et N N " St N o s aa? o e i e e

Description
Screw, choke friction spring (sub, for 15=A109)
Washer, choke friction srping screw (packed 2 in a pkg.) (sub. for
78-433)
Spring, choke friction (sub, for 24-A165)
Washer (packed 5 in a pkg.) (sub, for 78-434)
Lever, choke (sub. for 25-275)
Spring, choke return (sub. for 24-A140)
Shaft, choke, with pin (sub. for 26-833)
Retainer, packing, choke shaft
Packing, choke shaft
Plug, fuel inlet strainer (sub. for 95-520)
Gasket (2 used) (packed 2 in a pkg.) (sub, for 16=58)
Plug, expansion (sub. for 179-39)
Pin, choke disk (sub. for 71-52)

Carburetor, Complele (gasoline) (sub. for 10-4011 and
AR10056R) .

Body, carburetor, with bushings (all-fuel) (sub, for 10-4008) (sub.
ABS150R) ’

Plug, expansion (3 used) (packed 2 in a pkg.) (sub. for 179-15)

Tube, pitot (2 used) (sub. for 229-199)

Screw; mach., no. 6 x 1/4" (4 used)

Gasket, carburetor intake (packed 5 in a pkg.)

Washer, lock (4 used) (sub. for A765R)

Disk, choke (2 used) (sub, for 27-223)

Cup, choke shaft (sub, for 55-=358)

Screw, cap, high-strength, 3/8" x 1" (8 used)

Washer, lock, 3/8" (8 used)

Tube, idle channel (4 used) (sub. for 229-209)

Bushing, throttle shaft (2 used) (sub. for 60-A13)

Cup, throttle shaft (packed 2 in a pkg.) (sub. for 55-214)

Gasket, nozzle (2 used) :

Nozzle (2 used) (sub, for 47-412)

Gasket, main nozle (2 used)

Ball, channel plug (6 used) (gasoline) (sub. for 206-59)

Ball, channel plug (8 used) (all=fuel) (sub, for 206-59)

Plug, nozzle (2 used) (sub. for 80-217)

Float, with lever (sub, for 30-713)

Gasket, bowl (packed S in a pkg.)

Bowl, with bushing (sub, for 65-703)

Cock, drain (all-fuel) (packed 2 in a pkg.) (sub. for 87-3)

Plug (gasoline) (sub. for S98 and 99-7)

Nut, bowl retaining (sub. for 81-166)

Screw, drive (2 used) (sub. for 15-343)

Bracket, float (sub. for 136-54)

Shaft, float lever (sub. for 32-25)

Gasket, carburetor to manifold (packed 5 in a pkg.)

Valve, float, seat, and gasket

Gasket, float valve seat

O-ring (packed 5 in a pkg.) (sub. for 16=-A166)

Valve, metering, with packing (sub. for 43-661)

Jet, power (2 used) (gasoline) (sub, for 49-158)

Jet, power (2 used) (all-fuel) (sub. for 49-192)

Needle, idle adjusting (2 used) (sub, for 43=665)

Spring, idle adjusting screw (2 used) (sub. for 24-A136)

Screw; mach,, no, 8 x 5/16" (4 used)

Washer, lock, no, 8 (4 used)

Disk, throttle (2 used) (sub, for 14~-243)

Pin, throttle stop (sub. for 62-254)

Shagt, throttle; with packing, adjusting screw, and spring (sub. for
13-1030)

Packing, throttle shaft (sub. for 44=65)

Screw, mach, (sub. for 15-42)

Spring, adjusting (sub. for 24-262)

Connector

Plug, drill (2 used)

Plug (sub. for S98 and 99-7)

Plug, expansion (2 used) (all=fuel) (sub. for 179-40)

Kit, carburetor gasket

Kit, carburetor service

Carburetor (all-fuel) (DLTX-96)

Kit, carburetor choke lever (use with AB5150R and ABS5151R)

*Part of AA6343R gasket kit, carburetor service (individual gaskets not sold except R10171R).
#*kFurnished by john Deere Dubuque Tractor Works,

PC-527-(May=66) Litho in U, S.A.



74 Tractors == 520 and 530 Series

AIR CLEANER AND CARBURETOR AIR INTAKE

PC-527-(May-66) Litho in U.S.A.



Tractors == 520 and 530 Series 75

Key

10
11
12
13
14
15

16
17
18
19
20
21

AIR CLEANER AND CARBURETOR AIR INTAKE ~-- Continued

Part No,
19H 1721
12H 301
19H 1733
12H 304
19H 1936
12H 304
B 3557 R
B 3558 R
AR 20524 R
19H 1900
12H 303
A 4371 R
B 3052 R
R 20029 R
AB 1629 R
B 1569 R
AB 3477 R
AB 4233 R
19H 1731
12H 304
A 4634 R
B 3343 R
AR 21999 R
B 2372 R
B 60 R
C 1705 R
B 3054 R

P T T L T T PN

P e e e T T e e R Tt e

Serial No,

e o e e e e S N

N e e N N N N S e N e e N N S et e ot

Description
Screw, cap, high-strength, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2" (2 used)
Screw, cap, high-strength, 3/8" x 2-1/2" (3 used)
Washer, lock, 3/8" (3 used)
Screw, cap, high-strength, 3/8'" x 3/4" (4 used) (sub. for F2272R)
Washer, lock, 3/8" (4 used)
Cover
Gasket (packed 2 in a pkg.)
Bracket, B3556R or R20396R, air cleaner, with cover (sub. for
ABS042R)
Screw, cap, high-strength, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Strap, air intake
Pipe, air intake
Gasket (packed 2 in a pkg.) (sub. for BS8OR)
Clamp, with bolt
Bolt, clamp
Cup, oil
Cleaner, air, with cup and clamp
Screw, cap, high-strength, 3/8" x 1" (4 used)
Washer, lock, 3/8" (4 used)
Gasket (packed 5 in a pkg.)
Elbow, carburetor intake ,
Clamp, hose (2 used) (sub. for B2373R or AR21840R)
Hose
Washer, packing (2 used) (packed S in a pkg.)
Gland, packing (2 used)
Pipe, ventilator inlet

PC=-527-(May=66) Litho in U.S.A.



76

Tractors == 520 and 530 Series

Key

[\ Y

OO UT W

9
10
11
12
13

14

Part No.

AB
19H
12H
B

B
AB

5260 R
1732
304
3558 R
3698 R
5259 R

AR 20634 R
AR 20638 R

19H
12H
14H
12H
B
R
R
B

2128
304
812
304

3558 R

20508 R
20443 R

3693 R

66121

Serial No,
=5299999)
-5299999)
-5299999)
=5299999)
=5299999)
=-5299999)

(5300000=- )

(5300000~

(5300000~

(5300000-

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

N et N N e e s

AIR STACK

oo
{

Description
Stack, air, with adapter . .
Screw, cap, high-strength, 3/4" x 2-3/4" (4 used) (sub for F2273R)
Washer, lock, 3/8" (4 used)
Gasket (packed 2 in a pkg.)
Tube, air cleaner bracket
SUB. AR20634R
STACK, AIR, WITH GASKETS, SPACER, AND TUBE
Stack, air, with adapter
Screw, cap, high-strength, 3/8" x 3" (2 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Washer, lock, 3/8" (2 used)
Gasket (2 used) (packed 2 in a pkg.)
Spacer
Stud, 3/8'" x 3-3/8" (2 used)
Tube, air cleaner bracket

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order.

PC-527-(May~66) Litho in U.S.A.



Tractors == 520 and 530 Series 77

Key

S Ch U e oo

on

Part No.
AR 20039 R
19H 1732
12H 304
B 3558 R
B 3698 R
AB 5438 R
AR 20637 R
AR ZUE39 R
19H 2128
12H 304
14H 812
12H . 304
B 3558 R
R 20508 R
R 20443 R
AF 3580 R
AF 3383 R
R 28794 R
AF 3584 R
AR 21789 R
AR 21790 R
R 21645 R
R 21644 R

PRE-CLEANER AND PRE-SCREENER

R 5756

Serial No,
=5299999)
~5299999)
-5299999)
-5299999)
-5299999)
~5299999)

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

(5300000~

P et e T T

e e e e e e e e e e S e el e e

N~ N~

Description
Stack, air, with adapter (sub. for AB5413R)
Screw, cap, high-strength, 3/4" x 2= 3/4” (4 used) (sub. for F2273R)
Washer, lock, 3/8" (4 used)
Gasket (packed 2 in a pkg.)
Tube, air cleaner bracket
Sub. AR20637R
Stack, air, with tube and fastenings
Stack, air, with adapter
Screw, cap, high-strength, 3/8" x 3" (2 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Washer, lock, 3/8" (2 used)
Gasket (2 used) (packed 2 in a pkg.)
Spacer
Stud, 3/8" x 3-3/8" (2 used)
Pre-cleaner complete
Cover, pre-cleaner
Bowl, pre-cleaner (sub. for F3446R)
Base, pre-cleaner
Pre=screener (must be used with AF3580R pre-cleaner)
Screen
Clip (packed 2 in a pkg.)
Spring (packed 2 in a pkg.)

PC=527-(May=-66) Litho in U,S,A,



78

Tractors == 520 and 530 Series

Ke
1
2
3
4
5
6
7

10
11
12
13
14
15
16
17
18
19

y Part No.

14H
12H
19H
24H
19H
12H
A
AA

785

303
2127
1290
1900

303
4896 R
5737 R

1118792

26H

72

AR 11097 R

T

10745 T

806915

B
19H
AA
12H
14H
D
19H
12H

3288 R
1765
6497 R
304
812
2865 R
1721
301

N TN e~

Serial No,

Nl N e e e i e e i N e S

- GENERATOR AND MOUNTING BRACKET

50935

Description
Nut, 5/16"
Washer, lock, 5/16"
Screw, cap, high-strength, 5/16'" x 7/8"
Washer, 21/64" x 3/4" x . 036"
Screw, cap, high-strength, 5/16" x 3/4"
Washer, lock, 5/16"
Strap, adjusting
Generator, with fan and pulley (12-volt) (Delco-Remy no. 1100309) -
(sub AR21906R Delco-Remy no. 1947579) (for service parts see
page 80)
Regulator, voltage
Key, Woodruff, 1/8" x 5/8"
Pulley and fan (sub for 1924689) (sub, R11283R and T12870T)
Washer, lock (sub., for 804000)
Nut
Belt, generator and water pump
Screw, cap, high-strength, 3/8'" x 1-3/4" (2 used)
Bracket, mounting (sub. for A4347R)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Washer (2 used) (packed 2 in a pkg. )
Screw, cap, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2'" (2 used)

PC-527-(May-66) Litho in U,S, A,



Tractors == 520 and 530 Series 79

\ooowc\m.uwm»§
\<

s e
Bwn = O

15

el SRS Be R s B s i s B s i e s i)

Part No,
11170 R
11156 R
11168 R
11169 R
11103 R
11101 R
11114 R
11102 R

H 972
11084 R

R 11103 R
11111 R

1878780k

R 11112 R

21H 1114

12H 314

—_

o008 09500006060

24H 1283
12H 295
21H 1298
1922408
1911485

es 000005006000

1118792

P e ey e e e e e e R

P i e L L

(

VOLTAGE REGULATOR

Serial No.

e e N e e e N N N N e N S N N

e e e e

* Furnished by John Deere Harvester Works.

Description

Screw, special mach. (2 used) (sub. for 1927982)

Washer, special (2 used) (sub. for 1922996 or R11115R)

Cover (sub, for 1927980)

Gasket (sub. for 1927981)

Screw, contact attaching (2 used) (sub. for 1878516)

Plate, lock, contact attaching screw (sub. for 1878505)

Insulator (sub. for 1922599)

Insulator (sub. for 1878507)

Screw, terminal (3 used) (sub, for 1864099 or R11100R)

Clip, terminal (3 used) (sub., for 1868137)

Support, contact (sub. for 1878517)

Screw, adjusting (sub. for 1912159)

Armature

Spring (sub. for 1912176)

Screw, relay.armature attaching (2 used) (sube for 1904817)

Washer, lock; relay armature attaching screw (2 used) (sub. for
1904377 or R11106R)

Base, mounting (not furnished) (order 1118792)

Washer, 7/32" x 1/2" x ,048" (2 used)

Washer, lock, 3/16" (2 used)

Screw, mach,, rd. hd., 3/16" x 3/8" (2 used)

Screw, adjusting

Lead, regulator to "F" terminal on generator

Lead, regulator to "A" terminal on generator, 7-3/8" (make from
R32007R, R32018R, and R32021R from AR30963R wiring repair
kit) (sub, for 1917571)

Regulator, voltage, with cover less leads (12-volt)

PC =827 <(Mav=(6)

Titho in 1TT.S.A.



80 Tractors == 520 and 530 Series

AA5737R GENERATOR PARTS (12-Volt) (Delco-Remy)

PC-527-(May-66) Litho in U,S,A.



Tractors == 520 and 530 Series 81

[SFQENGN =
N OWONOU D WN =R
<

AA5737R GENERATOR PARTS (12-Volt) (Delco-Remy) == Continued

Part No,
AR 11100 R
AR 40217

1857412

1878183
T 11652 T

132688%
12H 314
AR 11074 R
T 18353 T

1911485

9660065000000

21H 972

R 11084 R

21H 1298

24H 1283

12H 295
1118792

21H 1127

R 11087 R

12H 246

~x

11110 R
JD 9281
11094 R
11089 R
11159 R
1880641
1925097%
1858603%
AR 11097 R
T 10745 T
806915
R 11160 R
R 11161 R
AR 11101 R
200362
AR 40436
1885090%
R 11098 R
24H 1287
12H 316
14H 608
R 11162 R
R 11113 R
R 11088 R
26H 72
AR 11099 R

ool

‘R 11165 R

R 11164 R
R 11086 R
AR 11117 R
804080

E 2302 RT
12H 303

R 11158 R
AA 5737 R

11109 R

(
(
(
(
(
(
(
(
(

(
{
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

TN N PN e P~~~

Serial No.

LI R O I O I A

N " N et N e o N N s N

i S e N " e T N N e N s S s P Vo N N e N N P i et S i N e’ et s s ) s N7 ot Nt Nt P o N N Nt Nz St

Description

Holder, ground brush (set) (sub. for 1922288)

Holder, insulated brush (set) (sube for 1922289 or AR11068R)

Washer, brush arm spacer (2 used)

Arm, main brush (2 used)

Spring, brush (2 used) (sub. for 1908829)

Screw, special mach. (2 used)

Washer, lock (2 used) (sub. for 1904377 or R11106R)

Brush (2 used) (sub. for 1923295)

Frame, main

Screw, pole shoe (2 used) (sub. for 1843646 or R11097R)

Lead, regulator to "F' terminal

Lead, regulator to "A" terminal, 7-3/8" (make from R32007R,
R32018R, and R32021R from AR30963R wiring repair kit) (sub.
for 1917571)

Screw, mach,; terminal (3 used) (sub, for 1864099 or R11100R)

Clip, terminal screw lock (3 used) (sub, for 1868137)

Screw, mach,, rd, hd., 3/16" x 3/8" (2 used)

Washer, 7/32" x 1/2" x .048" (2 used)

Washer, lock (2 used)

Regulator, voltage

Screw, plate attaching (3 used) (sub. for 1904370 or R11105R)

Pin, dowel (sub. for 809593}

Washer, lock, no. 10, plate attaching screw (3 used) (sub. for
A3009R)

Plate, bearing retainer (sub, for 1911263)

Gasket, bearing retainer plate (sub, for 1912008)

Bearing (sub. for JD7695)

Plate, felt washer retaining (sub. for 819104) (packed 2 in a pkg.)

Washer, felt (sub. for 809961)

Plug, felt (sub. for 823551)

Cup, oil

Frame, drive end

Collar, shaft

Pulley and fan (sub. for 1924689) (sub, R11283R and T12870T)

Washer, lock (sub. for 804000)

Nut

Insulator, field coil (2 used) (sube for 1914491)

Shoe, pole (2 used) (sub., for 1914618)

Coil, field (sub. for 1923625)

Terminal

Stud, field terminal (sub. for 1921860 or R11163R)

Insulator, terminal stud

Washer, insulating (sub. for 1858753) (packed .2 in a pkg.)

Washer, 9/32'" x 5/8" x .060" (2 used) (sub, for A3031R)

Washer, lock, no. 12, terminal stud (4 used) (sub, for A3011R)

Nut, plated, no, 12 (4 used)

Stud, armature terminal (sub. for 1921369)

Bushing, insulating (sub. for 1921362)

Washer, inside spacing (sub. for 809945) (packed 2 in a pkg.)

Key, Woodruff, 1/8" x 5/8"

Armature (sub. for 817807)

Cup, washer retainer (sub, for 1927448)

Washer, felt (sub, for 1927447)

Pin;, dowel (sub, for 809062)

Frame, commutator end (sub. for 1928061 or AR11102R)

Wick, commutator end frame

Cup, oil

Washer, lock, 5/16" (2 used)

Bolt, thru (2 used) (sub. for 815018)

Generator (Delco-Remy no. 1100309) (sub. AR21906R)

*Furnished by John Deere Dubuque Tractor Works.

PO aB27 l Marr-AARY

Titha in TT.S_A .



82 Tractors == 520 and 530 Series

AR21906R GENERATOR* (12-Volt) (Delco-Remy)

PC-527-(May=-66) Litho in U.S.A.



Tractors == 520 and 530 Series 83

36 R 11088 R
37 26H 72
38 AR 11118 R

Washer, inside spacing (packed 2 in a pkg.)
Key, Woodruff, 1/8" x 5/8" »
Armature

39 R 11165 R Cup, washer retainer
40 R 11164 R Washer, felt

41 R 11086 R Pin, dowel

42 R 11202 R Retainer, wick

43 AR 11117 R Frame, commutator end
44 R 11201 R Wick, commutator end

45 E 2302 RT
46 12H 303

47 R 11158 R
oo AR 21906 R

Cup, oil

Washer, lock, 5/16" (2 used)

Bolt, thru (2 used)

Generator (12=volt) (Delco-Remy no, 1947579) (sub. for AA5737R)

AR21906R GENERATOR%* (12~Volt) (Delco-Remy) -~ Continued
Key Part No. Serial No, Description
1 AR 11100 R ( - ) Holder, ground brush (set)
2 AR 40217 ( - ) Holder, insulated brush (set) (sub. for AR11068R)
3 T 11651 T ( - ) Washer, brush arm spacer (2 used)
4 T 11649 T ( - ) Arm, main brush (2 used)
5 T 11652 T ( - ) Spring, brush (2 used)
6 21H 1309 ( - ) Screw, special mach,, brush lead attaching (2 used)
7 12H 314 ( - ) Washer, lock, no. 6 (sub. for R11106R)
8 AR 11074 R ( - ) Brush (2 used)
9 cossessssros ( - ) Frame, main
10 T 18353 T ( - ) Screw, pole shoe (2 used) (sub. for R11097R) .
11 21H 1127 ( - ) Screw, plate attaching (3 used) (sub. for R11105R)
12 R 11087 R ( - ) Pin, dowel
13 R 11109 R ( - ) Plate, bearing retainer
14 R 11110 R ( - ) Gasket, bearing retainer plate (packed 2 in a pkg.)
15 R 11205 R ( - ) Slinger, oil .
16 JD 9281 { - ) Bearing (sub. for JD7695)
17 R 11204 R ( - ) Plate, felt washer retaining
18 R 11089 R ( - ) Washer, felt
19 R 11203 R { - ) Frame, drive end
20 R 11200 R ( - ) Bracket, adjusting
21 T 11648 T ( - ) Collar, shaft .
22 T 10745T ( - ) Washer, spring
23 R 11049 R ( - ) Nut
24 R 11160 R ( - ) Insulator, field coil (2 used)
25 R 11161 R ( - ) Shoe, pole {2 used)
26 AR 11101 R ( - ) Coil, field
27 R 11043 R ( - ) Terminal, screw lock cli
28 AR 40436 ( - ) Stud, field terminal (sub. for R11163R)
29 T 11650 T ( - ) Insulator, terminal stud
30 R 11098 R ( - ) Washer, insulating (packed 2 in a pkg.)
31 A 3031 R ( - ) Washer, special, terminal stud (2 used)
32 12H 316 ( - ) Washer, lock, no. 12, terminal stud (4 used) (sub. for A3011R)
33 14H 608 ( - ) Nut, no, 12, terminal stud (4 used)
34 R 11162 R ( - ) Stud, armature terminal
35 R 11113 R ( - ) Bushing insulating
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

*For regulator, fan or pulley, see original equipment generator.

PC-527-(Mav-66) Litho in U.S.A.



84 Tractors == 520 and 530 Series

CRANKING MOTOR, STARTING ROD AND BUTTON (520 Series)

3 20 —q 21

13 " 2

Ny
V2

aull
25

26

O 25

a2

S
Sy

@ 28
(=]
®

PC-527-(May-66) Litho in U.S.A.



Tractorg =« 520 gnd 530 Series 85

D AT DO D\ > bed pod pud b ped B gt ok ped
wmuowmﬂomhwwwowm\lam-&wmnﬁ

OO ooty BB BB BRRBRBWORWWWRWWWWWNNNNDNDDND
00 N mgww»—-Swm\low.n-hgmao$$vmm.hwm~$\ooo\1mm.&-wmv-O\ooo\:ou.n-h

~

Part No.
14H 631
21H 1296
AR 11066 R

"R 11281 R

12H 302

1908580

"R 11091 R

AR 11064 R
21H 1292
12H 315
AR 11063 R
AR 11000 R
AR 11062 R
R 11086 R
1838324
816911
2iH 1189
12H 246
AR 111i5R
821524%
24H 1303
R 11099 R
R 11107 R
14H 732
1837885
R 11087 R
R 11104 R
810601
12H 246
21H 1189
R 11092 R
R 11093 R
21H 1290
12H 314
828448
R 11090 R
R 11096 R
- 822187
820148
820149
822190
37554
R 11118 R
37517
38058
1873796
1909771
1885817
1909772
12H 304
14H 732
B 2286 R
B 207 R
B 2287 R
B 2291 R
14H 732
B 2289 R
B 2290 R
itH 206

AB 4860 R %%

810620
19H 1731
12H 304

1909770
12H 246
21H 1335

CRANKING MOTOR;

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
E
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No,

vvvvvn’.vvvvvvvvvvvvvvvvvvuvvvvvvvvwvvvvvvvvvvvvvvavvvvvvvvvvvvvvvvvvvv

STARTING ROD AND BUTTON (520 Series) == Continued

Description
Nut, plated, 3/16"
Screw, mach., pan, hd,, 3/16" x 1-1/4"
Band, cover (sub. for 1886923)
Bolt, thru (2 used) (sub. for 809053)

~ Washer, lock, 1/4" (2 used)

Plug, expansion (not sold)

Frame, commutator end, with pins

Bushing (not sold)

Spring, brush (4 used) (sub. for 813521)

Lead, ground brush (2 used) (sub, for 813554)
Screw, mach., pan, hd., 5/32" x 1/4" (2 used)
Wasgher, lock (2 used) (sub. for A766R)

Pin, brush holder hinge (insulated) (2 used) (sub. for 812016)
Lead, brush connector (sub. for 813523)

Pin, bmsh holder stop (insulated) (2 used) (sub. for 812015)
Pin, dowel (sub, for 809062)

Coll, field

Frame, main

Insulation switch side (2 used) (packed 2 in a pkg.)
Screw, mach., rd. hd., 3/16" x 1/4" (2 used)
Washer, lock (2 used) (sub, for A767R)

Switch (sub, for 1934779 and AR11006R)

Stud; terminal

Washer, 13/32" x 11/16" x . 060" (2 used)
Washer (insulated) (2 used) (packed 2 in a pkg.) (sub. for 1861076)
Washer (insulated) (3 used) (sub, for 1904669)
Nut, jam, 3/8"

Washer, special (2 used) (packed 2 in a pkg.)
Pin, dowel (sub. for 809593)

Screw, pole shoe (4 used) (sub, for 1881869)
Shoe, pole (4 used)

Washer, lock (2 used) (sub. for A767R)

Screw, mach,, rd. hd., 3/16" x 1/4" (2 used)
Pin, brush holder hinge (2 used) (sub. for 817313)
Pin, brush holder stop (2 used) (sub. for 817314)
Screw, mach., pan. hd., no, 6 x 1/2" (4 used)
Washer, lock (4 used) (sub. for A765R)

Brush (4 used) (packed 2 in a pkg.)

Holder, brash (4 used) (sub, for 810226)

Washer, spacmg (sub. for 833602)

Armature

Bushing, center bearing

Bearing, center

Washer, leather

Collar, clutch

Wire, lock (sub. for-37521)

Spring

Bushing

Bushing (2 used)

Clutch assembly

Shaft, shift lever

Lever, shift

Washer, lock, 3/8"

Nut, jam, 3/8"

Button, starter

Spring

Bushing, fiber

Rod

Nut, jam, 3/8"

Yoke

Pin

Pin, cotter, 3/32" x 5/8"

Motor, cranking (Delco-Remy no. 1108155) (sub. AR11152R)
Bushing -

Screw, cap, high-strength 3/8" x 1" (3 used)
Wasgher, lock, 3/8" (3 used)

Housing, dnve end, with bushing

Washer, lock (2 used) (sub. for A3009R)

Screw, mach., pan. hd., 3/16" x 5/16" (2 used)

#Fumished by John Deere Dubuque Tractor Warks,
‘%% See pages 88B and 88C for service parts for AR11152R starting motor

(Delco Remy No. 1108180).

PC=527(MAR L2 Litho in U.S. A,



86 Tractors == 520 and 530 Series

CRANKING MOTOR (530 Series)

PCa827alMav-66) Litha in 1T.S_A.



Tractors == 520 and 530 Series

87

\000\10\01.&(»:\)»*5
~

Part No.
T 741 T
AT 517 T
810620
AT 516 T
T 10397 T
AT 514 T
21H 1316
12H 246
R 11075 R
AT 518 T
T 737 T
1916529
AR 11060 R
AR 11058 R
R 11079 R
11H 231
R 11062 R
R 11063 R
21H 983
12H 246
R 11087 R
T 18353 T
AT 515 T
T 743 T
AT 10245 T
12H 315
21H 1292
T 740 T
T 738 T
12H 246
14H 778
T 736 T
T 735 T
T 739 T
21H 1301
R 11096 R
AR 11056 R
820148
820149
822190
37554
R 11118 R
37517
AR 11059 R
1873796
R 11077 R
R 11078 R
R 11076 R
14H 732
12H 304
19H 1731
12H 304
R 40801
AR 11057 R

R 11080 R

R 11117 R
R 11116 R
12H 246
21H 1298
AR 11010 R

P e L U i P e o T e e T L e e T L L e L L e e e T e T e e Rt e e e L

Serial No,

¢ 0 ¢ 0t 8 § ¢ 2 0 @ § oL OO OB OB G OO G & O 8 8 ¢ 8 € & & 3 o6& 3 o0 B G ¢ OO @oO ¥ OB EOQOOOT OO OGOOOGOCEN

—r e el " e M N s Nt S P e N e N i N P N N s N N N S N N i S o S s N s N o S i VP e N N s s S Sl i e S Nt e e’ S’ e P e S o N o

CRANKING MOTOR (530 Series) -- Continued

Description
Bolt, thru (2 used)
Frame, commutator end
Bushing
Support, brush, package (2 used)
Screw, special tapping (4 used)
Lead, brush ground (2 used)
Screw, mach., pan, hd., no. 10 x 1/2"
Washer, lock, no, 10
Connector
Coily field, assembly
Grommet
Frame, main
Screw (4 used)
Switch, solenoid (Delco-Remy no. 1119789)
Plunger assembly
Boot, plunger
Pin, cotter, 1/16" x 1/2"
Ping link attaching
Link, shift lever adjusting
Screw, mach., fill, hd., no. 10 x 5/8"
Washer, lock, no. 10
Pin, dowel (sub, for 809593)
Screw, pole shoe (4 used) (sub. for 1843646)
Shoe, pole (4 used)
Insulator, field coil (4 used)
Coil, shunt field
Washer, lock, no. 8
Screw, mach., pan. hd,, no, 8 x 1/4"
Spring, brush (2 used)
Holder, brush, ground (2 used)
Washer, lock (4 used) (sub. for A767R)
Nut, no. 10 (4 used)
Pin, brush holder support (2 used)
Brush (4 used) (packed 4 in a pkg.)
Holder, brush, insulated (2 used) (packed 2 in a pkg.)
Screw, mach., pan. hd,, no. 10 x 1/2" (4 used)
Washer, spacing (packed 2 in a pkg.) (sub., for 833602)
Armature
Bushing, center bearing
Bearing, center
Washer, leather
Collar, motor drive
Wire, lock (sub. for 37521)
Spring
Drive, motor
Bushing (2 used)
Stud, shift lever
Spring
Lever, shift
Nut, jam, 3/8"
Washer, lock, 3/8"
Screw, cap, high=-strength, 3/8'" x 1" (3 used)
Washer, lock, 3/8" (3 used)
Bushing (sub. for 1839345)
Housing, drive end, with bushing
Collar, thrust, drive end
Ring, retainer (sub. for 1928022)
Stop, pinion (sub. for 1928021)
Washer, lock (2 used) (sub. for A767R)
Screw, mach., pan. hd., no, 10 x 3/8" (2 used)
Motor, cranking (Delco-Remy no., 1107725)

PC-527-(May-66) Litho in U,S,A.



88 Tractors == 520 and 530 Series

SOLENOID SWITCH (530 Series)

19
20
1
18
71103

Key Part No, Serial No, . Description

1 14H 611 ( - ) Nut, jam, 5/16" (2 used)

2 12H 303 | ( - ) Washer, lock, 5/16"

3 R 11083 R ( - ) Washer, insulating

4 14H 732 ( - ) Nut, jam, 3/8" (2 used)

5 12H 304 ( - ) Washer, lock, 3/8"
) R 11071 R ( - ) Washer, insulating

7 R 11068 R ( - ) Cover (sub, for R11082R)

8 R 11067 R ( - ) Gasket (packed 2 in a pkg.)

9 R 11064 R ( - ) Stud; terminal

10 R 11081 R ( - ) Stud, terminal

11 AR 11061 R ( - ) Case and coil

12 R 11198 R ( - ) Clip (sub. for R11072R)

13 R 11065 R ( - ) Stud, switch terminal

14 AR 11051 R ( - ) Contact and push rod assembly

15 R 11066 R ( - ) Spring, return

16 R 11039 R ( - ) Washer, cover attaching screw (2 used)
17 21H 1316 ( - ) Screw, mach., pan. hd., no. 10 x 1/2" (2 used)
18 R 11039 R ( - ) Washer, insulating (sub. for R11070R)
19 . 14H 605 ( - ) Nut, no. 8 (2 used)

20 12H 315 ( - ) Washer, lock, no. 8 (2 used)

.o AR 11060 R ( - ) Switch, solenoid (Delco-Remy no. 1119789)

PC-527-(May=-66) Litho in U,S.A,



Tractorg == 520 and 530 Series 88A

MEMORANDA

PC-527(MAR-82) Litho in U.S.A,



88B

Tractors == 520 and 530 Series

AR 11152 R STARTING MOTOR (Delco-Remy)

(Sub Zar AB LS6O R)
Tractors - 50 & 520 Series
50 Dist., Gas & LP 5000001

&0 5200000

Part No,

810620
1309770
1885817
R 11195

124 304
1909772
1873796

AR 11115

2uH 1303

24d 1305
R 39850

12 130k

215 1298

12H 2u6

816911

Description

Bushing
Housing, drive & bushing
Shaft, shiit lever
R Nut, special hex Jjam
Washer, lock, 3/8"
Lever, shift
Bushing, starting motor clutch (2 used)
R Switch, starting motcr
Washer, switch terminel (not shown)
Washer, switch terminal (not shown)
Washer, rectangular, fibver (not shown)
Washer, lock, 3/8" (not shown)
Screw, special machine (2 used)
Washer, lock, no. 10 (2 used)
Insulation, switch side (2 used)

PC-527(MAR-82) Litho in U,S.A.



Tractors == 520 and 530 Series 88C

Key Part No. " Description

10 - 14 HE 1732 Nut, special jam
2LH 1303 Washer, switch terminal (not sbown)
12 304 Washer, lock, 3/8"

11 37517 Spring, motor drive

12 R 11118 R Wire, lock

13 37554 Collar, starting motor clutch

14 1509771 Clutch, starting motor

15 822190 Washer, brake

16 820149 Bearing, center

17 - 21H 1298 Screw, special machine (2 used)
12H 246 Washer, lock, no. 10 (2 used)

18 820148 Bushing, center bearing

19 R 39856 Armature _

20 R 11096 R Washer, special (C.E.)

21 198 2341 Screw, cap, 1/4" x 6" (2 used)

22 2LH 1286 Washer, 9/32" x 1/2" x .060" (2 used)

23 AT 517
2k T 736
25 AT 514

Frame (commutator end)
Pin, brush holder support (2 used)
Lead, brush, ground (2 used)

333

26 37H 2 Screw, special tapping (4 used)
27 T 7357 Brush (4 used)
28 T 739 T Holder, brush insulated (2 used)
29 T 740 T Spring, brush (2 used)
30 T T738T Holder, brush ground (2 used)
31 1LH 0631 Nut, special hex, no. 10 (L4 used)
. 12 2bo Washer, lock, no. 10 (4 used)
32 AT 516 T Support, brush, pkg. includes keys 23,24,30, 31 32 (2 used)
33  21H 1316 Screw, special machine (L used)
34 AR 39817 Coil, field
35 AT S15 T Shoe, pole (notched on one end) (3 used)
36 R 33857 Shoe, pole (notched on boiz ends)
37 R 39858 Coil, field shunt
38 215 1280 Screw, special machine (4 used)
39 215 1158 Screw, special macnine .
. 12H 315 Washer, special lock, no. 8
40 A 3030 R Washer, special
41 R 11107 R Washer (2 used)
42 1881ca3 Washer, terminal stud insulation (2 used)
L3 R 3986 Stud, terminal
125 30Ci Washer, lock, 3/8" (not snown)
Li R 11087 R Pin, dowel
.o AR 11152 R Starting Motor (Delco-Remy No. 1108180) (Sub for AB 4860 R’

PC-527(MAR~82) Litho in U.S.A.



88D Tractors == 520 and 530 Series

MEMORANDA

PC-527(MAR=82) Litho in U.S.A.



Tractors == 520 and 530 Series 89

Part No,

3539 R
26861 R
32006 R
32007 R
32008 R
32009 R
32011 R
32012 R
32013 R
32014 R
32016 R
32017 R
32018 R
32019 R
32021 R
32022 R
32023 R
32024 R
32025 R
32026 R
32027 R
32028 R
32029 R
R 30693 R

>0 o D e 0 R 0 R R

AR30963R SPARK PLUG CABLE AND LEAD WIRE KIT

P e L T L L e e i e T R e o L Lo T T

Serial No,

8 % 8 ¢ % 8 2 ¥ ® 2 Q® 3 G OP O3 OCSOE Og§o6 o8 o@ @

N N Nt N e N N NP N N N ol o N N S N e i e i N o

Description

Nipple, distributor

Boot, spark plug (10 in a pkg.)

Cable, spark plug, 7 mm, 50 ft, (1 spool)
Cable, primary, 14-ga,, 100 ft, (1 spool)
Cable, primary, 12-ga,, 100 ft, (1 spool)
Cable, primary, 10-ga., 50 ft. (1 spool)

Tool, wiring

Terminal, ignition,
Terminal, ignition,
Terminal, ignition,
Terminal, primary,
Terminal; primary,
Terminal, primary,
Terminal, primary,
Terminal, primary,
Terminal, primary,
Terminal, primary,

distributor end (50 in a pkg.)

straight (50 in a pkg.)

90° (50 in a pkg.)

14-16-ga,, no, 10 spade (50 in a pkg.)
10-12-ga,, no, 10 spade (25 in a pkg.)
14-16-ga., no, 10 eyelet (50 in a pkg.)
10-12-ga,, no., 10 eyelet (25 in a pkg.)
10-12-ga,, 1/4" eyelet (25 in a pkg.)
10-12-ga,, 3/8" eyelet (20 in a pkg.)
10-12-ga,, 1/2" eyelet (20 in a pkg.)

Terminal, female blade, with lead (10 in a pkg.)
Terminal, male blade, with lead (10 in a pkg.)
Terminal, male bullet (50 in a pkg.)

Terminal, splice, 14-16-ga, wire (50 in a pkg.)
Terminal, splice, 10-12-ga, wire (25 in a pkg.)
Terminal, 2-wire bullet connector (10 in a pkg.)
Kit, spark plug cable and lead wire

POaBO7iMav-hAB) Titho in TT.S_A.



90 Tractors =« 520 and 530 Series

DISTRIBUTOR (Delco-Remy)

Part No, Serial No,
14H 631 (
12H 246 (

1883121% (

1885557 (

‘819639 (
1935036 (

(
(
(
(

=
o
<

1880902%

1935035

1889967%
21H 1158

QU U WHN -

vy

e et N N e N N N s

Description
Nut, no. 10, weight plate stud (2 used)
Washer, special lock (2 used) (sub, for 1885558)
Spring, advance weight (2 used)
Plate, weight hold down
Wick, oil
Cam, distributor
Weight, advance (4 used)
Shaft, and weight plate
Clamp, cap (2 used)
Screw, mach., no. 8 x 1/2", clamp support to housing (2 used)

PC-527-(May=-66) Litho in U,S.A.,



Tractors == 520 and 530 Series 91

DISTRIBUTOR (Delco=-Remy) == Continued

Key Part No, Serial No, Description -
11 12H 315 ( - ) Washer, lock (2 used) (sub, for A766R)
12 188999%% ( - ) Support, upper cap clamp
13 811912* ( - ) Washer, weight plate spacing (2 used)
14 817363* ( - ) Nut
15 12H 290 ( - ) Washer, lock
16 1916805 ( - ) Bushing, inside
17 1914142 ( - ) Bushing, outside
18 1916806 ( - ) Stud, primary terminal
19 1909206 ( - )  Clip, lock
20 14H 605 ( - )  Nut
21 R 11085 R ( - ) Plug, pipe (sub. for 125947)
22 1847289 ( - ) Support, lower cap clamp
23 1917312 ( - )  Housing, distributor
24 14H 812 ( - )  Nut, 3/8" (2 used)
25 12H 304 ( - )  Washer, lock, 3/8" (2 used)
26 12H 315 ( - ) Washer, lock (sub. for A766R)
27 21H 1293 ( - ) Screw, mach., pan, hd., no. 8 x 5/16", breaker plate to housing
28 A 4157 R ( - ) Clamp, distributor (2 used)
29 R 32042 R ( - ) Stud, 3/8" x 1-3/8" (2 used) (sub, for A119R)
30 1909003 ( - ) Bushmg
31 '811912% ( - ) Washer, distributor gear spacmg
32 81007 4% ( - ) Washer, distributor gear spacing
810078% ( - ) Washer, distributor gear spacing
33 1857502 ( - ) Pin -
34 1935040 ( - ) Gear, drive
35 F 2632 R ( - ) Gasket (packed 2 in a pkg.)
36 1847643% ( - ) Plate, breaker
37 1911119% ( - ) Point, distributor, set
1882965% ( - ) Point, distributor, set (heavy=duty)
38 816784% ( - ) Screw, contact support to breaker plate
39 190027 2%% ( - ) Condenser
40 12H 315 ( - ) Washer, lock (sub. for A766R)
41 21H 968 ( - ) Screw, mach,, no. 8 x 3/16" ;, condenser to breaker plate
42 1889966% ( - ) Gasket, housing cover
43 - 19001 19% ( - ) Cover, housing
44 . 1914309k ( - ) Seal, housing cover
45 1905590% ( - ) Rotor
46 1935038 ( @ ) Cap, distributor
47 A 3539 R ( - ) Nipple, distributor (2 used)
48 AA 6141 R ( - ) Cable, spark plug (pkg. of one cable, one cable terminal and one
. terminal nut) (2 pkgs. used)
A 3692 R ( - ) Nut, terminal, spark plug
A 5188 R ( - ) Terminal, cable
49 A 5166 R ( - ) = Clip, spark plug cable
50 H 987 R | - ) Grommet (2 used) (packed 2 in a pkg.)
51 F 2630 R ( - )~ Shield, spark plug, L.H.
F 2631 R ( - ) Shield, spark plug, R.H. v
52 AA 4053 R ( - ) Plug, spark (Champion) (no, 6 comm,) (2 used) (gasoline and LP-gas;
(for heavy=duty service)
AA 4369 R ( - ) Plug, spark (Champion) (no. 8 comm.,) (2 used) (gasoline and all-fue
(for medium service)
AA 4660 R ( - ) Plug, spark (AC88L comm.) (2 used) (gasoline and all-fuel) (for
light service)
AA 5593 R ( - ) Plug, spark (Champion) (no. 10 comm. -64) (2 used) (gasoline and
. . all-fuel) (for light service)
AA 55%4 R ( - ) Plug, spark (AC86 comm.) (2 used) (for medium and heavy service)
AA 5972 R ( - ) Plug, spark (AC85 comm.) (2 used) (gasoline and LP-gas) (for heavy
service)
AA 6330R | - ) Plug, spark (Auto-Lite) (type BT-10F) (2 used) (gasoline and all-fuel)
(for light service) (sub. for AR14017R)
AA 6331 R ( - ) - Plug, spark (Auto-Lite) (type BT=8]) (2 used) (gasoline and all-fuel)
(for medium service) (sub. for AR14018R)
AA 6332 R~ ( - ) Plug, spark (Auto-Lite) (type BT-4G) (2 used) (gasoline and LP-gas)
(for heavy service) (sub. for AR14019R)
53 H 987 R ( - ) . Grommet (2 used) (packed 2 in a pkge)
54 19H 2021 ( - ) Screw, cap, high-strength, 3/8" x 5/8" (2 used)
12H 304 ( - ) Washer, lock, 3/8" (2 used) '
oo AB 5244 R ( - ) Distributor less gasket (Delco-Remy no., 1112569) (sub. AR21540R)

*Fumished by jJohn Deere Dubuque Tractor Works,

%k Furnished by John Deere Harvester Works,

PC =527 «(Mav-661

Litho in U.S.A.



92 Tractors =« 520 and 530 Series

DISTRIBUTOR (Wico)

PC-527-(May=~66) Litho in U.S,A.



Tractors == 520 and 530 Series ' 93

DISTRIBUTOR (Wico) -- Continued

Key Part No, Serial No, Description
1 AR 12010 R - Set, distributor advance weight spring (set of 2)
2 R 12003 R Weight, advance (2 used)
3 R 12002 R Weight, stop (2 used)
4 AR 12007 R Shaft and weight plate
5 T 11528 T . Bushing, end plate (2 used)
6 T 11570 T Spring (2 used) (packed 2 in a pkg.)
7 AR 12009 R Housing, with bushings
8 AT 11258 T Set, battery connection
9 34H 247 Pin, spring, distributor gear

10 R 12000 R
11 R 32042 R
12 A 4157 R
13 14H 812

Gear, drive

Stud, 3/8'" x 1-3/8" (2 used) (sub. for A119R)
Clamp, distributor (2 used)

Nut, 3/8" (2 used)

Washer, lock, 3/8" (2 used)
Cam

Ring, retaining

Plate, breaker

Screw, with lock washer (2 used)
Point, distributor (set of 2)
Screw, with lock washer

14 R 12001 R
15 T 11572 T
16 T 11568 T
17 AT 11260 T
18 AR 12003 R
19 AT 11259 T

20 AR 12000 R Condenser

21 T 11567 T Clamp

22 AT 11260 T Screw, with lock washer
23 AT 11263 T Seal, dust

24 fR A% 12001 2R
25 " AT 11266 T
26 AR 12002 R
27 A 3539R
28  AA 6141 R

Rotor, distributor

Carbodn and spring

Cap, distributor

Nipple, distributor (2 used)

Cable, spark plug (pkis of one cable, one cable terminal, and one
terminal nut) (2 pkgs. used)

P o, S S G, S, P o, S, P, P T P N S N S, P T P o PN P N PN o o

N N et o ~ ~ ~ ~ ~ ~ ~ ~ N T S NP ot P S N e e N N sl P o e o N Wer? o e N N N S N N Nt S N N N i i N N

A 3692 R ( - Nut, terminal, spark plug
A 5188 R ( - Terminal, cable
29 A 5166 R ( - Clip, spark plug cable
30 H 987 R ( - Grommet (2 used) (packed 2 in a pkg.)
31 F 2630 R { - Shield, spark plug, L.H,
F 2631 R ( - Shield, spark plug, R.H.
32 AA 4053 R ( - Plug, spark (Champion) (no. 6 comm,) (gasoline and LP-gas) (for
. heavy service)
AA 4369 R ( - Plug, spark (Champion) (no. 8 comm.) (2 used) (gasohne and all-fuel
(for medium service)
AA 4660 R ( - Plug, spark (AC88L comm.) (2 used) (gasoline and all-fuel) (for light
service)
AA 5593 R ( - Plug, spark (Champion) (no. 10 comm, =-64) (2 used) (gasoline and
all=-fuel) (for light service)
AA 5594 R ( - Plug, spark (AC86 comm.) (2 used) (all-fuel) (for medium and heavy
service)
AA 5972 R ( - Plug, spark (AC85 comm.) (2 used) (gasoline and LP-gas) (for heavy
service)
AA 6330 R ( - Plug, spark (Auto-hte) (type BT-10F) (2 used) (gasoline and all-fuel)
v © (for light service) (sub. AR14017R)
AA 6331 R ( - Plug, spark (Auto-Lite) (type BT =8]) (2 used) (gasoline and all-fuel)
‘ . (for medium service) (sub. AR14018R)
AA 6332 R ( - Plug, spark (Auto-Lite) (type BT-4G) (2 used) (gasoline and LP-gas)
(for heavy service) (sub. AR14019R) , _
33 H 987 R ( - " Grommet (2 used) (packed 2 in a pkg.)
34 19H 2021 ( - Screw, cap, high-strength, 3/8" x 5/8" (2 used)
cecssecnooes { - Washer, lock, 3/8" (2 used) -
os AR 21541 R ( - Distributor, complete with F2632R gasket (Wico) (sub. AR21540R

Delco-Remy)

PC-527-(May-66) Litho in U.S.A,



94 Tractors == 520 and 530 Series
IGNITION COIL (Delco-Remy)
8
)
7
6
R 5760
Key Part No, Serial No, Description

AA 4883 R
AM 791 T
24H 1136
19H 2487
12H 303

1

2

3

4

5

6 A 3539 R
7 AA 4882 R
8 A 4159 R
9 14H 631

0 1909206%

1

Bracket, with nuts

Coil, with clamp

Washer, 11/32" x 11/16" x ,060" (2 used)

Screw, cap, 5/16" x 9/16" (2 used)

Washer, lock, 5/16" (2 used)

Lead, wiring, 6-1/2" (make from R32007R and two R32016R from
AR30963R wiring repair kit) (sub. for AA4881R)

Nipple i

Cable, secondary, coil to distributor

‘Nipple (packed 2 in a pkg.)

Nut, no, 10 (2 used)
Clip (2 used)

' *Fumished by John Deere Dubuque Tractor Works.

Part No.
AF 3891 R
A 2729 R
AR 21737 R

21H 1293
12H 290
A 2899 R
AR 21739 R
AR 31786 R

VNGOG sy
<

AA 3495 R

-
o

AR21735R COMBINATION REAR AND WARNING LAMP
(Serial No. 5306669- )

~ e~~~

o~~~

Serial No,

— e s

e

e

R 5508

Description

Molding

Screw, special mach. (packed 2 in a pkg.)

Unit, sealed beam, with screw (12=-volt)

Lead, wiring, 6-1/2'" (make from R32007R and two R32016R from
AR30963R wiring repair kit) (sub. for AA4881R)

Screw, mach., pan, hd., no, 8 x 5/15" (4 used)

Washer, lock, internal tooth, no, 8 (4 used)

Spring, terminal plate (2 used)

Bulb, 15 C,P., 12-volt (packed 10 in a pkg.)

Lamp, combination rear and warning (12=volt) (for service parts see
page 96) (sub. for AR21735R)

Plate, terminal, with spring, screw, and lock washers (2 used)

PC=827=(Mav=-66) Litho in U.S.A.



Tractors == 520 and 530 Series 95

Key

EENNEN

%]

18
19

20
21

22
23
24
25
26

Part No.

21H
12H
A
AR

AA

AA-
AR

AA
AD
AA
A
AA
A
21H
12H
AA
AT

AT

A .

LN

AF
AR
AA
AF
A
AA
AD
AA
AA

1293
290
2899 R
31786 R

3495 R

6734 R
21739 R

4666 R
2062 R
3239 R
2731 R
3241 R
2729 R
1293
290
3495 R
13381 T

13380 T
2899 R

20600020

3892 R*
21059 R
3241 R
3891 R*
2731 R
3239 R
2062 R
3240 R
3238 R

D T e T L R hain e T —~~

*

FRONT AND REAR LAMP PARTS

Serial No.
=5306668)
=5306668)
=5306668)

- )

-5306668)

-5306668)
-5306668)

~5306668)
=5306668)
-5306668)
-5306668)
-5306668)
~5306668)

(
(5208100~

(5208100
(5300000
-5208099)
(5208100~ )
-5208099)
-5208099)
-5208099)
-5208099)

—~
8
N o s . Nt e o e

P e e L )

=5208099).

Description

Screw, mach., pan. hd., no. 8 x 5/16" (4 used) (rear lamp)

Washer, lock (internal tooth) no. 8 (4 used) (rear lamp)

Spring, terminal plate (2 used) (rear lamp)

Lamp, combination rear and warning (12-volt) (for service parts see
page 96) (sub. for AA6733R or AR21735R)

Plate, terminal, with spring, screws and lock washers (2 used)
(rear lamp)

Reflector (rear lamp)

Bulb, 15 C.P., 12-volt (rear lamp) (packed 10 in a pkg.) (for
service parts see page 92) (sub, for AA6735R)

Wiring (rear lamp)

Bulb, 12-16-volt (rear lamp) (packed 10 in a pkg.)

Gaskets, lens, rubber (rear lamp)

Lens (rear lamp)

Molding (rear lamp)

Screw, special mach. (packed 2 in a pkg.)

Screw, mach,, pan. hd., no, 8 x 5/16" (2 used) (front lamp)

- Washer, lock (internal tooth) no. 8 (2 used) (front lamp)

Plate, terminal, with spring, screws and lock washers (front lamp)

Lamp, front, 12=volt, sealed beam (for service parts see page 96)
(sub. for AA6504R or AA7322R)

Lamp, front, 12-volt, sealed beam flood (fender lamp only) (for
service parts see page 96) (sub, for AR20443R)

Spring, terminal plate (front lamp)

Lead, wiring, 6-1/2" (make from R32007R and two R32016R from
AR30963R wiring repair kit) (sub. for AA4881R) -

Unit, sealed, with screws, 12-volt (front lamp) . _

Unit, sealed, with screws, 12-volt flood (fender lamp only)

Molding (front lamp) :

Molding (front lamp)

Lens (front lamp)

Gasket, lens, rubber (front lamp)

Bulb (12-16-volt) (front lamp) (packed 10 in a pkg.)

Wiring (front lamp)

Reflector (front lamp)

% Parts for 5200000-5208099 where AA7322R sealed beam.lamp has been installed.




96

Tractors == 520 and 530 Series

AT13380T AND AT13381T FRONT LAMPS

1 7
—_3
2— o
l—3 R 12439
Key Part No, Serial No, Description
1 21H 972 ( - ) Screw, mach., rd. hd., no. 8 x 5/16" (8 used)
2 12H 290 ( - ) Washer, lock, internal tooth, no. 8 (8 used)
3 R 30181 R ( - ) Plate, terminal (4 used) (Hobbs)
AA 3495 R ( - ) Plate, terminal, with spring, screws and lock washers (4 used)
(guide)
4 AT 13381 T ( - ) Lamp, front, inner (12-volt) (2 used)
AT 13380 T ( - ) Lamp, front, outer (12-volt flood) (2 used)
5 A 2899 R ( - ) Spring, terminal plate (4 used) '
6 P T T X T | - ) Lead, wiring, 6-1/2"; sealed unit to terminal plate (4 used) (make
from R32007R and two R32016R from AR30963R wire repair kit)
7 AF 3892 R ( - ) Unit, sealed, with screws (12-volt) (2 used) (front lamp, inner)
AR 21059 R ( - ) Unit, sealed, with screws (12-volt flood) (2 used) (front lamps, outer)
8 R 30182 R ( - ) Bezel (4 used) (Hobbs)
R 31250 R ( - ) Bezel (4 used) (guide)
AR31786R REAR AND WARNING LAMP
i 5 >
Key Part No, Serial No, " Description
1 AR 21737 R ( - ) Unit, sealed, with screws (12=volt)
2 cevoscesescs ( - ) Not furnished
3 sesccssessesc ( - ) Not furnished
4 AR 21739 R ( - ) Bulb, 15 C,P., 12-volt (packed 10 in a pkg.)
S R 31250 R ( - ) zel
6 coesescscsae ( - ) Lead, 6-1/2" (4 used) (make from R32007R and two R22016R from
AR30963R wire repair kit)
7 AA 4667 R ( - ) Switch
8 AA 5332 R ( - ) Knob, switch
9 eccoosceessso ( - ) Not fumnished (order AR31786R)
10 AA 3495 R ( - ) Plate, terminal with spring, screws, and lock washers

DA COT7 IAAAvRRY

Titha 3n TT C A



Tractors «« 529 and 530 Series

97

MEMORANDA

*r o~ 2



98 Tractors == 520 and 530 Series

DASH LAMP, SWITCH, AND CIGARETTE LIGHTER (Gasoline and All-Fuel) (520 Series)

Key Part No, Serial No. Description

1 21H 973 ( - ) Screw, mach., fill, hd., 5/32" x 3/8"
12H 315 ( - ) Washer, lock, no. 8 (sub. for A766R)
2 19026 94% ( - ) Lever, switch
3 1902692* ( - ) Nut, 1/2", switch to panel
4 138549% ( - ) Washer, lock, 1/2"
5 AA 5397 R ( - ) Switch, ignition, less lever (12-volt)
6 M 2207 T (5208100~ ) Screw, self-tapping, no, 6 x 5/16", panel to dash lamp (2 used)
7 AR 20447 R ( =5208099)  Lamp, dash (sub. for AD2835R) .
A 285 R ( -5208099)  Retainer
AR 20432 R (5208100~ ) Lamp, dash, with screws (sub. for AB4723R)
8 AB 4725 R ( - ) . Wire assembly

.9 AB 2599 R ( - ) Bulb (12-16-volt) (packed 10 in a pkg.)
10 . A 3032 R ( =5208099) Hood
B 3267 R (5208100~ Hood
11 AA 5787 R ( - Element, lighter .
12 AM 2151 T ( Fuse, cigarette lighter (for Casco lighter only)
13 AR 21164 R ( Wire assembly, cigarette lighter (sub. for AM2152T)
14 AR 20438 R ( Lighter, cigarette (12-volt) (sub. for AA5734R)

— e e

*Furnished by John Deere Dubuque Tractor Works,

PC-527-(May=66) Litho in U.S.A.



Tractors == 520 and 530 Series

99

Key

DASH LAMP, SWITCH AND CIGARETTE LIGHTER (LP-Gas) (520 Series)

Part No,
21H 973
12H 315

19026 94%

1902692%

138549%
AA 5397 R
M 2207 T
AR 20466 R
AB 4725 R
AB 2599 R
B 3267 R
AA - 5994 R
AR 20711 R
AR 21164 R
AM 2151 T
AA 5787 R
AR 20438 R

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

4

15

@\ e
67563
17

Nt o N et S N N N N s s Sast? N el o i N S

Description
Screw, mach., fill, hd., 5/32" x 3/8"
Washer, lock,no. 8 (sub. for A766R)
Lever, switch
Nut, 1/2", switch to panel
Washer, lock, 1/2"
Switch, ignition, less lever (12-volt)
Screw, self-tapping, no. 6 x 5/16", panel to dash lamp (2 used)
Lamp, dash (sub. for AF3139R)
Wire assémbly
Bulb (12=16-volt) (packed 10 in a pkg.)
Hood
Cap, fuse holder
Fuse (not furnished)
Holder, fuse, with wiring leads (sub, for AF2753R)
Nut, locking (not furnished)
Wire assembly, cigarette lighter (sub, for AM2152T)
Fuse, cigarette lighter (for Casco lighter only)
Element, lighter
Lighter, cigarette (12-volt) (sub. for AA5734R)

*Furnished by John Deere Dubuque Tractor Works,

PC-527-(Mav-66)

Litho in U.S.A.



100

Tractors =« 520 and 530 Series

LN B WN hsﬁs
~<

—-
o

11
12
13
14

15
16
17
18

DASH LAMP, SWITCHES, AND CIGARETTE LIGHTER (Gasoline and All-Fuel)

67560

Part No,
B 3267 R
AB 2599 R
AR 20466 R
37H 46

AR 20430 R
138549%
1902692%
1902694*
21H 973
12H 315
AR 21823 R
R 39549
R 21157 R

B 3267 R .

AB 2599 R
AR 20432 R
37H 46

AR 21164 R
AM 2151 T
AA " 5787 R
AR 20438 R

N
9—® ®
10%

A

12
13

1

—

Serial No.

o~~~
| I O NN D N O A R R B B R ]

PN PN TN PN S S o~

A~~~
8 ¢ 0

\

7

®

e N Nt S e NP o N N S s o N Nt e e

3 e
N

_\@X

6

(530 Series)

6*\15

16

127 18

Description
Hood
Bulb (12=-16-volt) (packed 10 in a pkg,)
Lamp, dash, upper
Screw, self=tapping, no. 6 x 3/8", panel to dash lamp (2 used)
(sub, for R20786R)
Switch, combination, less lever (12=-volt)
Washer, lock
Nut, switch to panel
Lever switch
Screw, mach,, fill, hd,, no. 8 x 3/8"
Washer, lock, no. 8 (sub. for A766R)
Switch, starter (sub, for AR21219R)
Cap, starter switch, rubber (sub. for R21156R)
Nut, starter switch
Hood :
Bulb (12-16~volt) (packed 10 in a pkg,)
Lamp, dash, lower
Screw, self-tapping, no. 6 x 3/8", panel to dash lamp (2 used)
(sub. for R20786R) :
Wire assembly, cigarette lighter
Fuse, cigarette lighter (for Casco lighter only)
Element, lighter
Lighter, cigarette (12~-volt)

*Furnished by John Deere Dubuque Tractor Works.

PC-527-(May-66) Litho in U, S, A,



Tractors == 520 and 530 Series

101

weNOn thNr—Aﬁ
~

10

11
12
i3
14

15
16
17
18
19
20
21

22

DASH LAMPS,

SWITCHES, AND CIGARETTE LIGHTER (LP-Gas) (530 Series)

Part No,
B 3267 R
AB .2599 R
AR 20466 R
37H 96

AR 20430 R
138549%
19026 92%
19026 94%*
21H 973
12H 315
AR 21823 R
R 39549
R 21157 R
B 3267 R
AB 2599 R
AR 20432 R
37H 96

ceceo0ecv0000

AR 20436 R

AR 20554 R

AA 5994 R
AA 5787 R
AM 2151 T
AR 21164 R
AR 20438 R

B T e e L T T T e T e —~ e~~~

PN P o o~

Serial No,

et st N NP N’ N N a? N N Ve S NP N e N e S S S

y 22
19

Description

Hood

Bulb (12-16-volt) (packed 10 in a pkg,)

Lamp, dash, upper

Screw, self-tapping, no. 6 x 3/8", panel to dash lamp (2 used)
(sub, for R20786R)

Switch, combination, less lever (12=volt)

Washer, lock

Nut, switch to panel

Lever, switch

Screw, mach,, fill. hd., no. 8 x 3/8"

Washer, lock, no. 8 (sub. for A766R)

Switch, starter (sub. for AR21219R)

Cap, starter switch (rubber) (sub. for R21156R)

Nut, starter switch

Hood

Bulb (12=16-volt) (packed 10 in a pkg.)

Lamp, dash; lower

Screw, self-tapping, no. 6 x 3/8", panel to dash lamp (2 used)
(sub, for R20786R)

Nut, locking (not furnished)

Holder, fuse, with wiring leads

Fuse (packed 5 in a pkg.)

Cap, fuse holder

Element, lighter

Fuse, cigarette lighter (for Casco lighter only)

Wire assembly, cigarette lighter

Lighter, cigarette (12=-volt)

*Furnished by John Deere Dubuque Tractor Works,

PCaB27 el N vr=RR)

Titha in 1T Q@ A



102

Tractors -= 520 and 530 Series

© BNOUIR N
<

INSTRUMENT PANEL AND WIRING (Gasoline and All-Fuel) (520 Series)

Part No.
B 3985 R
AF 2749 R
AR 20447 R
AR 20432 R

AA 5397 R
ceso00c000e 00

AB 4795 R
B 2474 R
AA 5791 R
19H 1227

12H 302

AA 6037 R
AA 6503 R
AF 3813 R
AA 6491 R
AR 20438 R
AF 2639 R
AF 2721 R

eecso00000008e

2ol L]
23
22—
21—
20\
19
18
Serial No,
( - )
( - )
( =5208099)
(5208100~ )
(- )
( - )
( - )
( - )
( =5208099)
(5208100~
( =5208099)
(5208100~
=5208099)
(5208100~ )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( «5208099)
(5208100=- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

2 3
4
ogyo
5
€
Y sar
/0o 7
8
9
10
et 1
/-
17— 12
16
R 5761 14 13
Description

Panel, instrument (with AR20432R sub. for B3579R)

Ammeter, with clamp

Lamp, dash (sub. for AD2835R)

Lamp, dash, with screws (sub. for AB4723R)

Lead, switch to ammeter (black) (sube AA6491R)

Lead, ammeter to generator (white) (sub. AA6491R)

Switch, ignition, less lever (12-volt)

Lead, switch to positive terminal of coil (brown) (sub. AA6491R)

Lead, switch to rear lamp (black) (sub. AA6503R)

Lead, switch to rear lamp (black) (sub. AF3813R)

Lead, ammeter to battery (white) (sub, AA6503R)

Lead, ammeter to battery (white) (sub. AF3813R)

Lead, switch to rear warning lamp (red) (sub. AA6503R)

Lead, switch to rear warning lamp (red) (sub. AF3813R)

Lead, switch to lamp, L.H. {black) (sub. AF2639R)

Lead, ignition resistor to negative terminal of coil (green) (sub.
AA6491R) .

Lead, wiring, ignition resistor to starting motor

Clip

Resistor, ignition

Screw, cap, high-strength, 1/4" x 1/2"

Washer, lock, 1/4"

Lead, wiring, ignition resistor to switch (black)

Harness, wiring, ammeter and rear lamp

Harness, wiring, ammeter and rear lamp

Lead, switch to lamp, R,H, (black) (sub. AF2639R}

Harness, wiring, generator and ignition coil

Lighter, cigarette (12-volt) (sub. for AA5734R)

Harness, wiring, side lamps

Receiver, fuel gauge (12-volt) (tractors equipped with fuel gauge)

Lead, wiring, switch to fuel gauge received (black) (tractors equipped
with fuel gauge) 6" long (make from R32007R, R32016R, and
R32018R from AR30963R wiring repair kit) (sub. for AF2723R)

Lead, wiring, fuel gauge sender to fuel gauge receiver (orange)
(tractors equipped with fuel gauge) 24" long (make from R32007R,
R32016R, and R32018R from AR30963R wiring repair kit) (sub.
for AF2722R)

PC=827 </ Mav=-66)

Titho in TT_S_ A



Tractors == 520 and 530 Series

Oo\lcutnahwmv-“?\s

-
o e}

N
[

~

INSTRUMENT PANEL AND WIRING (LP-Gas) (520 Series)

Part No,
AB 5501 R
AF~ 2749 R
AR 20466 R
AB 4795 R
AA 5397 R
AA 6503 R
AF 3813 R
AB 4795 R
B 2474 R
AA 5791 R
19H 1227
124 302
AA 6037 R
AF 2875 R
AR 20438 R
AF 2639 R
AR 20711 R

50953
Serial Noe
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( =5208099)
(5208100= )
( =5208099)
(5208100=
«5208099)
(5208100~ )
«5208099)
(5208100~ )
( - )
( - )
( = )
( - )
( - y
( - )
{ - )
{ = )
( - )
( - )
( - )
( - )
( - )

16—#

15 14

Description
Panel; instrument, with nut (sub, for ABS099R)
Ammeter, with clam
Lamp, dash (sub. for AF3139R)
Lead, ammeter to generator (white) (sub. AF2675R)
Lead, wiring, switch to fuel strainer
Switch, ignition, less lever (12-volt)
Lead, switch to positive terminal of coil (brown) (sub. AF2675R)
Lead, switch to rear lamp (black) (sub. AA6503R)
lead, switch to rear lamp (black) (sub, AF3813R)

.Lead, ammeter to battery (white) (sub. AA6503R)

Lead, ammeter to battery (white) (sub. AF3813R)
Lead, switch to rear warning lamp (red) (sub. AA6503R)
Lead, switch to rear warning lamp (red) (sub. AF3813R)
Harness, wiring, ammeter and rear lamp

Harness, wiring, ammeter and rear lamp

Lead, ignition resistor to coil (green) (sub. AF2675R)
Lead, switch to lamp, L.H. (black) (sub, AF2639R)
Lead, wiring, ignition resistor to starting motor

Clip

Resistor, ignition

Screw, cap, 1/4'" x 1/2"

Washer, lock, 1/4" '

Lead, switch to lamp, R.H. (black) (sub. AF2639R)
Lead, wiring, ignition resistor to switch (black)
Harness, wiring, generator and ignition coil

Lighter, cigarette (12-volt) (sub, for AAS734R)
Harness, wiring, side lamps ' '

Holder, fuse, with leads (sub. for AF2753R)

103



Tractors == 520 and 530 Series

104

LAMPS AND WIRING (Gasoline and All-Fuel) (520 Series)

VOLTAGE REGULATOR

Yemwme

]
‘dsammam

19

50955




Tractors == 520 and 530 Series v 105

o)} m-hwm»-aﬁ

(@R RN

16
17

19

20

21

LAMPS AND WIRING (Gasoline and All-Fuel) (520 Series) -~ Continued

Part No.
B 1986 R
B 2571 R
AA 4882 R
AA 6491 R
AF 2639 R
AT 13381 T
D 2865 R
12H 301
14H 391
AB 3546 R
AA 6503 R
AF 3813 R
AL 2976 T
R 2579 R
AM 2049 T
21H 1300
12H 295
14H 778
AA 5691 R
AA 5692 R
AB 4100 R
AA 4033 R
AR 31786 R
B 2295 R
F 2935 R
12H 301
14H 473
AA 5652 R
AF 3814 R
AL 2976 T
AB . 5298 R
AB 5560 R

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( =5208099)
(5208100~ )
( - )
( - )
( - )
{ - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( -5208099)
(5208100=- )
( © =5208099)
( =5208099)
(5208100~ )

Description

Clip

Clip (7 used)

Lead, ammeter to generator (white) (sub, AA6491R)

Lead, switch to positive terminal of coil (brown) (sub. AA6491R)

Lead, ignition resistor to negative terminal of coil (green) (sub.
AA6491R)

Lead, 6-1/2" long (make from R32007R and two R32016R from
AR30963 R wiring repair kit) (sub. for AA4881R)

Cable, secondary, coil to distributor

Harness, wiring, generator and ignition coil

Harness, wiring, side lamps

Lamp, R.H. and L.H. (12-volt sealed beam) (sub. for AA6504R or
AAT7322R)

Washer (2 used) (packed 2 in a pkg.)

Washer, lock, 1/2" (2 used)

Nut, 1/2" (2 used)

Cable, battery to starting motor

Harness, wiring, ammeter and rear lamp

Harness, wiring, ammeter and rear lamp

Connector, two wire

Grommet (packed 2 in a pkg.)

Socket, electrical outlet :

Screw, mach., pan. hd., no, 10 x 3/8", socket to battery box
(2 used)

" Washer, lock, intemal tooth, no. 10, on socket to battery box screw

(2 used)

Nut, no., 10, on socket to battery box screw (2 used)

Plug, electrical outlet, with cable

Plug, electrical outlet, less cable

Cable, battery ground

Cable, battery connector (sub., for AD2091R)

Lamp, combination rear and warning (12=volt) (sub. for AA6733R
or AR21735R)

Washer

Washer

Washer, lock, 1/2"

Nut, jam, 1/2"

Harness, wiring, rear warning lamp (red) and rear lamp (black)

Harness, wiring, rear warning lamp (red) and rear lamp (black)

Connector, two wire (2 used)

Kit, wiring replacement, consisting of one AA4881R, one AA4882R,
one AA5652R, one AA6037R, one AA6491R, one AA6503R, one
AB4795R, and one AF2639R)

Kit, wiring replacement, consisting of one AA4881R, one AA4882R,
one AA6037R, one AA6491R, one AB4795R, one AF2639R, one
AF3813R, and one AF3814R




Tractors == 520 and 530 Series

106

LAMPS AND WIRING (LP-Gas) (520 Series)

VOLTAGE REGULATOR

ST T T T e

L S e

i}

,

[

1

4 -
P
: )
| -
0 7
H '
\ N
\
\

o m e mmmmme el

:

)

Y

L)

L)

\

.. I SR

PR, | S0}

ig

1
19

owWRD
it ———

20

50956




Tractors =« 520 and 530 Series 107

a
~<

= O Yo\ (o)) W=

(ST

12
13

14

15
16

17
18

19
20

el
22

LAMPS AND WIRING (LP-Gas) (520 Series) -- Continued

Part No.
B 1986 R
B 2571 R
AA 4882 R
AB 4795 R
AF 2675 R
AF 2639 R
AT 13381 T
D 2865 R
12H 301
14H 381
AB 3546 R
AA 6503 R
AF 3813 R
AA 5989 R
R 2579 R
AM 2049 T
21H 1300
12H 295
14H 778
AA 5691 R
AA 5692 R
AB 4100 R
AA 4039 R
AR 31786 R
B 2295 R
F 2935 R
12H 301
14H 473
AA 5652 R
AF 3814 R
AL 2976 T
AB 5299 R
AB 5561 R

Serial No,

o~ o e~ ~ e~~~
]
St N? e S N S N e N

5208100=

=5208099
5208100~

St N N W N Y A Cen® G Nt s Ve Nt Sar® o’ s

P e e T e — e T e

o S S

~5208099)
5208100~ )
~5208099)
~5208099)

P e T L T T T Tt

(5208100~ )

Description

Clip

Lead, ammeter to generator (white) (sub. AF2675R)

Clip (8 used) '

Lead, switch to positive terminal of coil (brown) (sub. AF2675R)

Lead, ignition resistor to negative terminal of coil (green) (sub.
AF2675R)

Lead, 6-1/2" long (make from R32007R and two R32016R from
R30963R wiring repair kit) (sub, for AA4881R)

Cable, secondary, coil to distributor

Lead, wiring, fuel strainer to switch

Harness, wiring, generator and ignition coil

Harness, wiring, side lamps

Lamp, R.H, and L.H. (12~volt sealed beam) (sub. for AA6504R or
AA7322R)

Washer (2 used) (packed 2 in a pkge)

Washer, lock, 1/2" (2 used)

Nut, 1/2" (2 used)

Cable, battery to starting motor

Harness, wiring, ammeter and rear lamp

Harness, wiring, ammeter and rear lamp

Holder, fuse, with fuse

Grommet (packed 2 in a pkg.)

Socket, electrical outlet

Screw, mach., pan, hd., no. 10 x 3/8", socket to battery box (2
used)

Washer, lock, internal tooth, no. 10, socket to battery box screw
(2 used)

Nut, no. 10, on socket to battery box screw (2 used)

Plug, electrical outlet, with cable '

Plug, electrical outlet, less cable

Cable, battery ground

Cable, battery connector (sub, for AD2091R)

Lamp, combination rear and warning (12-volt) (sub. for AA6733R or
AR21735R)

Washer

Washer

Washer, lock, 1/2"

Nut, jam, 1/2"

Harness, wiring, rear warning lamp (red) and rear lamp (black)

Harness, wiring, rear warning lamp (red) and rear lamp (black)

Connector, two wire (2 used)

Kit, wiring replacement, consisting of one AA4881R, one AA4882R,
one AA5652R, one AA6037R, one AA6503R, two AB4795R, one
AF2639R, and one AF2675R . v v

Kit, wiring replacement, consisting of one AA4881R, one AA4882R,
one AA6037R, two AB4795R; one AF2639R, one AF2675R, one
AF3813R, and one AF3814R




108 Tractors == 520 and 530 Series

IGNITION AND STARTING WIRING (Gasoline and All-Fuel) (530 Series)

2 WHITE 0 ~—4

BLACK

WHITE

ORANGE \{!
<)

PC~527-(May=66) Litho in U.S,A,



Tractors == 520 and 530 Series

109

Key

[o W& ] W N -

(ol e RN

10

11
12
13

14

15
16

17
18
19
20

22

23
24

25

IGNITION AND STARTING WIRING (Gasoline and All=Fuel)
(530 Series) == Continued

Part No.
AB 5244 R

coosencec00s

AM 791 T
AA 5737 R

AB 5139 R

AF 2749 R
AR 20438 R
AA 5791 R
12H 302

14H 786

AR 20710 R
B 1986 R
F 2084 R
R 20847 R
R 1646 R
AR 11010 R
AR 20708 R
AR 20253 R
B 2474 R
R 21111 R
AR 21823 R
R 39549

R 21157 R

ceceoss08000

2000660000000

AR 20713 R

AR 20430 R
AF 2721 R
AB 4100 R
R 2579 R
AM 2049 T
21H 1300

12H 295
14H 778

AA 4039 R

c0060000006080

AL 2976 T
AR 21114 R

AR 21115 R

—

PN N S N T N N P P N g, e, P N PN T P

Serial No,

§ § & @ ¢ 8 8 98 ¢ 8 O § § €@ 9 @ & 8 @

e ~— -

~— it et " T Vo Nen? Nas” S Vo N Ss? Sl S N W e N® o S

. et Nt S ~ e o e O Vg ot ~

Description

Distributor (sub. AR21540R)

lead, 6-1/2" (make from R32007R and two R32016R from AR30963]
wiring repair kit) (sub. for AA4881R)

Coil, with clamp

Generator, with fan and pulley (Delco=Remy no..1100309) (sub.
AR21906R)

Sender, fuel gauge (tractors equipped with fuel gauge)

Lead, 24" (make from R32007R, R32016R and R32018R from
AR30963R wiring repair kit) (sub. for AF2722) (tractors equipped
" with fuel gauge)

Ammeter, with clamp

Lighter, cigarette (12=-volt)

Resistor, ignition

Washer, lock, 1/4"

Nut, 1/4"

Harness, wiring, generator and 1gn1uon

Clip (2 used)

Clip

Clip, speed (2 used) (gasoline)

Clamp (gasoline)

Motor, cranking (Delco-Remy no, 1107725)

Harness, wiring, cranking motor to starter switch 'and ammeter

Cable, battery to cranking motor

Clip (2 used)

Clip (2 used)

Switch, starter (sub. for AR21219R)

Cap, starter switch (rubber} (subs for R21156R)

Nut, starter switch

Lead, 14" (make from R32007R, R32016R, R32024R and R32027R
from AR30963R wiring repair kit) (sub. for AR20714R)

Lead, 17" (make from R32007R and two R32016R from AR30963R
wiring repair kit) (sub. for AR20725R) (tractors equipped with fuel
gauge)

Harness, wiring, combination switch, starter switch and ignition
resistor

Switch, combination, less lever (12=volt)

Receiver, fuel gauge (12-volt) (tractors equipped with fuel gauge)

Strap, battery ground,

Gromimet (packed 2 in a pkg.)

Socket, electrical outlet

Screw, mach,, pan. hd., no, 10 x 3/8", socket to battery box
(2 used)

Washer, lock, internal tooth, no. 10, socket to battery box screw
(2 used)

Nut, no, 10 on socket to battery box screw (2 used)

Cable, battery connector

Lead, 12" (make from R32008R, R32022R, and R32026R from
AR30963R wn'mg repair kit) (sub., for AA5673R)

Connector, two wire

Kit, wiring replacement, for tractors equipped w1th two head lamps,
consisting of: one AA4881R, one AA4882R, one AAS5673R, one
AF3814R, one AR20708R, one AR20710R, one AR20713R one
AR20714R one AR20715R and AR20719R

Kit, wiring. replacement, for tractors equipped with four head lamps,
consisting of: one AA4881R; one AA4882R, one AAS673R, one
AF3814R, one AR20708R, one AR20710R, one AR20713R one
AR20714R, one AR20715R, one AR20723R, and two AR20724R

e ~  a



Tractors == 520 and 530 Series

IGNITION AND STARTING WIRING (LP-Gas) (530 Series)

4
»
3 BLACK
WHITE BLACK
G/L WHITE
GREEN—{ 7 g 10
\»—-—-— i ol A1V /7= ~
> L f ~7~0N\
Skt /N
BLACK ° ‘\ I
6 ! | ~_—~- O
i3 ' 1 ‘ \\ “““““ ~
———— G N
1 BLACK I‘#‘ §;"; ‘i (:)
t =\ —p LTl BLACK s
= 17T T T
) j 2 1( N AERNY
WHITE S a8l ( ) ( \}
BLACK | Qok™ NN
\ ~ ~—
______ \ /
—_—_~_.__.—//
15 ' 16 ~
22 p3 BLACK
18
21
Nl AO O 19
677064 O O
| 20
90 ~J|Il&o
\. J .

PCeB27=lMavafRY Tithnin IT.S_A



Tractors == 520 and 530 Series

Key

[ )|V} } W N+

10
11
12
13
14

15

16
17

18
19

21
22

23

IGNITION AND STARTING WIRING (LP-Gas) (530 Series) ~- Continued

Part No.
AB 524 R

AM 791 T
AR 21906 R

AR 26437 R
AR 20710 R
B 1986 R
R 20847 R
AA 5791 R
12H 302

14H 295

soceoeaesoan

R 20847 R
AR 20438 R
AF 2749 R
AR 20436 R
AR 11010R
AR 20708 R
AR 20253 R
B 2474 R
R 21111 R
AR 21823 R
R 39549 R
R 21157 R
AR 20430 R
AR 20713 R

R 20847 R
AB 4100 R
R 2579 R
AM 2049 T
21H 1300
12H 295
14H 778
AA 4039 R

0ceceocecons 6o

AA 5989 R

AR 21117 R

AR 21118 R

o~ o,

iy Ry g, s, g, o = P~ o

S (P, o, S, P, N (T, Ny S O, TN N, PN,

~ = o~ o~ —~ T S . e S

Serial No,

P08 ¢ p & 3 ¥ o8 ¥ & U o8 @B B

e N N s e ke N N s ok i e s " Nl N e o P ? it N ~— N

~ N N N N

Description

Distributor {sub, AR21540R)

Lead, 6-1/2" (make from R32007R and two R32016R from AR30963]
wiring repair kit) {sub. for AA4881R)

Coil, with clamp

Generator, with fan and pulley (Delco~Remy no. 1100309) (sub. for
AAS737R)

Strainer, fuel (sub. for AF3700R)

Harness, wiring, generator and ignition

Clip (2 used)

Clip, speed (2 used)

Resistor, ignition

Washer, lock, 1/4"

Nut, 1/4"

Lead, 34-1/2" (make from R32007R and two R32016R from AR3096.
wiring repair kit) (sub. for AB4795R)

Clip, speed

Lighter, cigarette (12-volt)

Ammeter, with clamp

Holder, fuse, with wiring leads

Motor, cranking (Delco-Remy no. 1107725)

Harness, wiring, cranking motor to starter switch and ammeter

Cable, battery to cranking motor

Clip (2 used)

Clip (2 used)

Switch, starter (sub. for AR2i219R)

Cap, starter switch, rubber (sub, for R21156R)

Nut, starter switch

Switch, combination, less lever (i2-volt)

Harness, wiring, combination switch, starter switch, and ignition
resistor

Clip, speed

Strap, battery ground

Grommet (packed 2 in a pkg.)

Socket, electrical outlet

Screw, mach., pan, hd., no. 10 x 3/8", socket to battery box
{2 used)

Washer, lock, internal tooth, no. 10, socket to battery box screw
(2 used)

Nut, no. 10, on socket to battery box screw (2 used)

Cable, battery connector

Lead, 12" (make from R32008R, R32022R and R32026R from
AR30963R wiring repair kit) (sub. for AA5673R)

Holder, fuse, with fuse

Kit, wiring replacement, for tractors equipped with two head lamps,
consisting of: one AA4881R, one AA4882R, one AA5673R, one
ABA795R, one AF3814R, one AR20708R, one AR20710R, one
AR20713R, one AR20715R, and one AR20719R

Kit, wiring replacement, for tractors equipped with four head lamps,
consisting of: one AA4881R, one AA4882R, one AA5673R, one
AB4795R, one AF3814R, one AR20708R, one AR20710R, one
AR20713R, one AR20715R, one AR20723R, and two AR20724R




112 4 Tractors -- 520 and 530 Series

TWO-HEAD LAMP WIRING (530 Series)

Key Part No. Serial No, Description
1 AR 20466 R ( - ) Lamp, dash, upper
2 AR 20430 R ( - ) Switch, combination, less lever (12-volt)
3 AR 20432 R ( - ) Lamp, dash, lower
4 AR 20899 R ( - ) Resistor, light, with clip (12-volt)
5 AR 20719 R ( - ) Harness, wiring, side lamps
B 1986 R ( - ) Clip
6 AT 13381 T ( - ) Lamp, R,H. and L. H, (12-volt) (sub. for AA7322R)
D 2865 R ( - ) Washer (2 used) (packed 2 in a pkg.)
12H 301 ( - ) Washer, lock, 1/2" (2 used)
14H 391 ( - ) Nut, 1/2" (2 used)
7 AR 20715 R ( - ) Harness, wiring, switch to rear lamp harness
8 AF 3814 R ( - ) Harness, wiring, rear lamp, lamp end
9 AR 31786 R ( - ) ~ Lamp, combination rear and warning (12-volt) (sub. for AA6733R or
. AR21735R) (for service parts see page 96)
B 2295 R ( - ) Washer .
F 2935 R ( - ) Washer
12H 301 ( - ) Washer, lock, 1/2"
14H 473 ( - ) Nut, jam, 1/2"

POaBI7alMavahBY Titha in IT Q A



Tractors == 520 and 530 Series

113

Key

[3; I SNV S T

Part No,
AR 20466 R
AR 20430 R
AR 20432 R
AR 20715R
AT 13381 T
R 20756 R
F 2935 R
12H 301
14H 391
AT 13380 T
R 20758 R
F 2935 R
12H 301
14H 391
AR 20724 R
A 48%1 R
19H 2487
124 303
A 3411 R
AR 20932 R
19H 2021

12H 304

AR 20723 R
R 20763 R
AF 3814 R
AR 31786 R

B 2295 R
F 2935 R
12H 301
14H 473

s oy s o, o~ S — S P, 0 T, S, Y ST, o, S~ S, S i, P~ P N O, N, ST, P

o oy p—

FOUR-HEAD LAMP WIRING (530 Series)

Serial No,

L2 B T |

5306669«

. e e et N e S S e o S e e o e i e N P e

e s

N Nt et e

BLACK

GREEN

Description

v Lamp, dash, upper

Switch, combination, less lever (12-volt)

Lamp, dash, lower

Harness, wiring, switch to rear lamp harness

Lamp, R.H. and L. H,, inner (12-volt) (sub. for AA7322R)

Washer (2 used)

Washer (2 used)

Washer, lock, 1/2" (2 used)

Nut, 1/2" (2 used)

Lamp, R,H. and L, H., outer (12-volt flood) (sub. for AR20443R)

Washer (2 used)

Washer (2 used)

Washer, lock, 1/2" (2 used)

Nut, 1/2" (2 used)

Harness, wiring, fender lamps (2 used)

Clip, wiring harness to fender (4 used) (not furnished)

Screw, cap, 5/16" x 9/16", wiring clip to fender (4 used)

Washer, lock, 5/16", wiring clip to fender screw (4 used)

Grommet (2 used) (packed 2 in a pkg.)

Cover, with clip, wiring harness to rear axle housing (2 used)

Screw, cap, high-strength, 3/8" x 5/8", cover to rear axlé housing
(2 used)

Washer, lock, 3/8", cover to rear axle housing screw (2 used)

Harness, wiring, side lamps, four lamps '

Clip, spring (2 used)

Harness, wiring, rear lamp, lamp end

Lamp, combination rear and warning (12-volt) (sub. for AA6733R o
AR21735R) (for service parts see page 96)

Washer

Washer

Washer, lock, 1/2"

Nut, jam, 1/2"




Key

-

coNo N B W N

Part No.
AA 6132 R
AA 6162 R
AA 6219 R
A 5281 R
14H 849
24H 1625
AA 6134 R
H 1085 R
24H 1224
F 3156 R

12H 303
14H 785
14H 631
12H 246

AA 6135 R

R 21021 R
21H 1316
19H 1900
12H 303
R 21024 R
21H 1290
A 5275 R
A 5277 R
M 2207 T
A 5278 R
A 5279 R

A~~~ o~~~

e e e e e e e T e e T

27

Tractors == 520 and 530 Series

Serial No,

[ S T T T T T T T S TR |

LI T B A |

e e N e e " e N N

o e e N e e N et o N N o P i

WARNING LAMP

Description
MAST, WARNING LAMP (GASCLINE AND ALL-FUEL)
MAST, WARNING LAMP (LP-GAS)
lead, wiring, warning lamp
Tubing, on lead
Nut, jam, 7/16" (2 used)
Washer, 17/32" x 1" x , 120"
Lamp, with lead, tubing, washer and nuts
Screw, mach,, 5/16" x 3/4" (packed 50 in a pkg.)
Washer, 11/32" x 1" x , 060" (2 used)
Clip, spring, warning lamp mast (tractors equipped with front
mounted rockshaft)
Washer, lock, 5/16"
Nut, 5/16"
Nut (2 used)
Washer, lock (2 used)
Hanger, waming lamp
Bracket, hanger (gasoline and all-fuel) (sub, for B3342R)
Screw, mach,, pan. hd. (2 used)
Screw, cap, high-strength, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Bracket, hanger (LP-gas) (sub. for A5268R)
Screw, mach., pan, hd. (6 used)
Lens, amber
Gasket (2 used) (packed 2 in a pkg.)
Screw, self tapping (4 used)
Lens, outlook (2 used)
Gasket, outlook lens (2 used) (packed 2 in a pkg.)

PC-527-(May=66) Litho in U,S.A,



Tractors =- 520 and 530 Series 115

WARNING LAMP -~ Continued

Key Part No, Serial No, ) Description

Not furnished (order AA6134R)

Bulb, 21 C,P,, 12-14 volt, S, C (packed 10 in a pkg.)
Lens, red

Adapter, warning lamp mast pivot (LP-gas)

Bolt, sq, hd. mach,, 1/2" x 1-3/4"

23 ceesessescon

24 AA 6218R
25 A 5276 R
26 A 5269 R
27 8H 4360

P e e T
[ I S SR R A B )

Washer, lock, 3/8"

33 D 1748 R Wheel, hand

28 A 5228 R Pivot
29 A 5227 R Clamp i )
30 A 4125 R Screw, mach,, 5/16" x 1" (2 used) (gasoline and all-fuel) (packed
50 in a pkg.)
19H 1906 ( - ) Screw, cap, high-strength, 5/16" x 1-1/2" (2 used) (LP-gas)
120 303 ( - ) Washer; lock, 5/16" (2 used)
31 144 785 ( - )  Nut, 5/16" (2 used)
32 19H 1800 ( - ) Screw, cap, high-strength, 3/8" x 1-1/2"
12H 304 ( - )
( )
34 A 5226 R ( - ) Bracket
.o AR 21153 R ( - ) LAMP, WARNING AND' MISC, PARTS (GASOLINE AND ALL-FUEL)
(SUB FOR AAG6133R)
. AR 21154 R ( - ) LAMP, WARNING AND MISC, PARTS (LP-GAS) (SUB. FOR AA6163

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order,

WARNING LAMP FLASHER

R 5068

Key Part No. Serial No, Description
1 AR 21856 R ( - Flasher, wammg lamp with lead (12-volt)
2 vescccnscses ( Lead, wiring, 11" (make from R32008R and two R32016R from
: AR30963R wiring repair kit) (sub. for AA6037R)

—

PC-527-(May-66} Litho in U,S, A,



116

Tractors -=- 520 and 530 Series

DD F S b b b b b b ek =
O&ooo\)mmu:-ww--ou:ooucnmhwmwm
<

NN
(S I

AR40708 FLASHING WARNING LAMP FOR TOWED IMPLEMENT

—12
11— ¥

R 12441 i

Part No, Serial No, Description
21H 1290% Screw, mach,, slotted pan hd., no. 6 x 1/2" (6 used)

( )
A 5275 R* ( - ) Lens, amber
A 5277 R* ( ) Gasket (2 used) (packed 2 in a pkg.)
37H 46% ( - ) Screw, tapping, slotted pan hd., no. 6 x 3/8" (4 used)
A 5278 Rx ( - ) Lens, outlook (2 used)
A 5279 Rx* ( - ) Gasket, outlook lens (2 used) (packed 2 in a pkg.)
R 41327 ( )  Gasket
R 41328 ( ) Hood :
AR 21856 R ( - ) Flasher, warning lamp, 12-volt
R 41325 ( ) Cover
R 41326 ( - ) Bezel
37H 47 ( ) Screw, tapping, slotted pan hd., no. 8 x 1/2" (2 used)
A 5275 Rx* ( ) Lens, amber )
AA 6218 Rx* ( ) Bulb, 21 C,P,, 12-14-volt, S.C. (packed 10 in a pkg.)
sesesnenesss¥ - ) Body (sub, AR40708)
R 2579 R* ( ) Grommet {packed 2 in a pkg.)
AR 40710 ( - ) Plug, electrical outlet, with cable (sub, for AA5691R)
AA 5692 R¥ ( - ) Plug, electrical outlet, less cable
AA 6217 R* ( - ) Reel
A 5273 Rx* ( - ) Bracket
14H  813% ( - )  Nut, 7/16"
12H 293% ( - ) Washer, lock, 7/16"
JD 126% ( - ) Socket, lamp bracket
AR 40708 ( ) Lamp, warning, with cable and reel, for towed implements (sub.

for AA6145R)

*Also parts for AA6145R

POBRDTatNAawra ARV TithA 3 TT C A



Tractors -=- 520 and 530 Series

117

Key

U W

P N N e
CONOUTBRWNFRFOWONO

TRANSMISSION CASE COVER AND GEAR SHIFT LEVER

Part No.,
B 3480 R
19H 1731
12H 304
B 3670 R
B 2581 R
19H 1732
12H 304
AP 17808 H
12H 304
B 387 R
24H 1658
D 377 R
F 290 R
B 2583 R
A 2629 R
B 2584 R
B 3468 R
19H 1900
H 787 R
B 3159 R

e e e e R R e e e T e T T e Y

N Nt e NP s i e e N s s e e St e i e “ot® ew?

Quadrant, gear

Description
shift

Screw, cap, high-strength, 3/8" x 1" (4 used)

Washer, lock, 3/8" (4 used)

Cover, transmission case

Gasket (packed 5. in a pkg. )
Screw, cap, high-strength, 3/4" x 2-3/4"
Washer, lock, 3/8" (6 used)

Ball, gear shift

Washer, lock, 3/8"

Ring, snap (2 used) (packed S in a pkg.)
Washer, 21/32" x 1" x 16 gauge (2 used)

Spring

Cover, fulcrum ball socket

Seal, fulcrum ball socket

Gasket (packed 2 in a pkg.)

Socket, fulcrum ball
Plate, lock (2 used)
Screw, cap, high-strength, 5/16" x 3/4" (4 used)

Ball, fulcrum (packed 2 in a pkg.)

Lever, gear shift

(6 used) (sub. for F2273R)

e~ A .



118 Tractors -- 520 and 530 Series

TRANSMISSION GEAR SHIFT FORKS AND SHIFTER SHAFTS

o

13\5 5
14A6

11— _ 17 18 19 20

60882

T DA_ENT_ Mo KRN Tiela 1o IT © A



Tractors ~- 520 and 530 Series 119

<

VP NOUTARWNRY

Part No.
B 1914 R
B 2600 R
B 2707 R
D 993 R
B 2599 R
19H 1731
12H 304
B 3330 R
B 3618 R
B 3481 R
B 3329 R
B 2597 R
B 2593 R
AB 4947 R
AB 5374 R
16H 1111
B 3479 R
11H 206
B 3845 R
A 3096 R
B 3844 R
B 3483 R
B 3482 R
A 4741 R
B 2593 R
B 2586 R
16H 1110
AB 4950 R
B 3483 R
B 2594 R
24H 1325
14H 813
B 2595 R
AB 4949 R
B 2598 R

6000000 ec0cen

GEAR SHIFT FORKS AND SHblFTER SHAFTS -- Continued

Serial No,

(
(
(
(
(
(
(
(
(.
(
(
(
(
( -5203321
( -5203321
(5203322-

( -

(

(5203322~
(5203322~
(5203322-
(5203322~
(5203322-

1

N e e N N s o P e o el " NP N e P P " T P “e? P i " e i s s N " i " " it P " st} "

N N N P N P P~ o~ o~

Description
Screw, set (2 used)
Wire, 16 gauge x 9" long
Fork, fourth and sixth shifter
Pawl, fourth and sixth shifter
Spring, pawl (packed 2 in a pkg.)
Shaft, fourth and sixth shifter
Screw, cap, high-sterngth, 3/8" x 1'" (3 used)
Washer, lock, 3/8" (3 used)
Screw, adjusting (3 used)
Shaft, second and fifth shifter
Shaft, first, third, and reverse shifter
Shaft, underdrive shifter
Spring, pawl (4 used) (packed 2 in a pkg.)
Pawl, shifter
Shifter, B3476R, underdrive, with yoke and rivets
Shifter, B3843R, underdrive, with yoke and rivets
Rivet, ctsk, hd., 5/16" x 1" (2 used)
Yoke, underdrive shifter (sub. AB4947R or AB5374R)
Pin, cotter, 3/32" x 5/8" (2 used)
Pin
Spring (packed 2 in a pkg.)
Lock, underdrive shifter
Pawl, shifter
Gate, first, third, and reverse gear shifter
Spring
Pawl, shifter (2 used)
Yoke, shifter (2 used) (sub. AB4949R or AB4950R)
Rivet, R, I,O,H,, 5/16" x 1" (4 used)
Shifter, B3477R, first, third, and reverse gear, with yoke and rivets
Pawl, shifter
Plate, lock
Washer, 15/32" x 59/64" x . 060"
Nut, 7/16" :
Screw, cap, 7/16" x 2" (drilled)
Wire, 16 gauge x 14" long
Shifter, B3478R, second and fifth gear, with yoke and rivets
Shifter, fourth and sixth gear
Wire, 16 gauge x 6" long




- 120 Tractors -= 520 and 530 Series

TRANSMISSION GEARS, SHAFTS, AND COUNTERSHAFT

14 15 16 17

[ | L &
6

18 19 18

I
o

. : ’ 0/ / |
60689 " 47 49 59 51 52/(\ / / /W




Tractors -- 520 and 530 Series 121

Key

DD P b b e g b b A peh ek
QUL WNFOWOON QYU W=

N o NN
U W e

26A
26B
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

TRANSMISSION GEARS,

Part No,
2827 R
3615 R
8514
4602 R
3170 R
3169 R
5060 R
3114 R
1401 R
7664

218

535 R

218
1916 R
3603 R
5527 R
4609 R
7674
3815 R
3616 R
6619 R
5059 R
7649
1402 R
5344 R

101
5507 R
7558
1495 R
3604 R
2431 R
3613 R
3605 R
2414 R
3611 R
8232
7228
3606 R
2416 R

2418 R
2419 R
3602 R
5518 R
5054 R
3788 R
3607 R
7937

206 R
2424 R
7397
7421
3609 R
3608 R
2827 R

:Q:E>w§mwgaww
I

o)

wmeEmmEmw%>mwwww55mwwmmwmggg>>eg§w>3>>ww

RO )

AB 5519 R

Serial No.

—~
LI A N R R A O |

LI R B A A N I |

-5208099
5208100~

N N N N S Nt Nt e P it N e "ttt St “at “t? Vv it . e e “e® e a? "

LI T T T T TR T N T T O W T

TN NN TN NN AN N SN N N N N N N s 7 N N N S N N N N S e e PN o s S £ £ o £ e, o, o P Py S oy P P P, o o e S, S, g, e e

N N N N N i Nt i i P i it it Nt e P it s i "t P e’ " " ‘P “w? it ‘s P e’ P

SHAFTS, AND COUNTERSHAFT -~ Continued

Description
Wire, 16 gauge x 9" long
Screw, cap, drilled, 7/16" x 1-1/8" (2 used)
Cover
Bearing (2 used)
Gear, power shaft idler, with B3168R spider
Spacer
Ring, snap (2 used)
Gear, first reduction, with B3011R spider
Washer
Ring, snap (packed 2 in a pkg.)
Bearing
Pin, cotter, 3/16" x 1-1/2"
Nut, slotted, 1" (packed 5 in a pkg.)
Pin, cotter, 3/16" x 1-1/2"
Nut, slotted, 1"
Gear, fourth and sixth speed drive (32 teeth)
Retainer, oil
Ring, snap
Bearing
Ring, snap
Washer
Race, outer, with roliers
Gear, B3614R, transmission drive, and shaft, with nut (20 teeth)
Bearing
Ring, snap
Key -
Key, Woodruff, 3/8" x 1-1/2"
Shaft, sliding gear, with nut (16 splines) (sub. for AB5057R)
Race, inner
Ring, snap
Pinion, second and fifth speed sliding (25 teeth)
Pinion, first and third speed sliding (19 teeth)
Gear, sliding gear shaft drive (30 teeth)
Pinion, fourth and sixth speed sliding (18 teeth)
Nut, lock
Ring, snap
Cup, bearing
Cone, with rollers
Spacer
Gear, countershaft second and fifth speed (25 teeth)
Pinion, differential drive (20 teeth)
Spacer
Gear, countershaft first and third speed (31 teeth)
Ring, snap
Countershaft, with lock nut (10 and 16 splines)
Collar, locating
Gear, countershaft idler (20 and 30 teeth)

- Bearing (2 used)

Spacer

Washer, thrust

Cone, with rollers

Cup, bearing

Shim (steel) (16 used)

Housing, bearing

Screw, cap, drilled, 7/16" x 1-1/8" (3 used)

Wire, 16 gauge x 9" long (3 used) _

Gasket set for transmission and rear end overhaul (see gasket set
grouping for illustrations and contents-see page 230) (with B3628R
sub, for AB5519R)

e~ A L



17

122

Tractors -- 520 and 530 Series

Key Part No., Serial No.

18 12H 301

1 19H 1721 ( -
12H 301 ( -

2 B 3585R ( -
3 B 3586 R ( -
4 B 3587R ( -
5 D 7444 ( -
6 A 2597R ( -
7 JD 8126 -
8 B 3584 R ( -
9 AB 5062 R ( -
10 16H 1123 ( -
11 D 2350R ( -
12 B 2329R ( -
13 16H 787 -
14 B 2328 R ( -
15 B 3583 R ( -
16 F 262 R ( -
19H 1721 ( -

( -

N Nt s N e S N N NP e i "l P g “? et “s? “s? e

DIFFERENTIAL

16

7

18\»-@
17—
Description

Screw, cap, 1/2" x 1-1/2" (3 used)
Washer, lock, 1/2" (3 used)

Quill, bearing (2 used)

Packing (2 used)

Shim, steel (8 used)

Cup, bearing (2 used)

Ring, snap (2 used)

Cone, with rollers (2 used)

Gear, bevel and spur pinion (2 used)

Gear, ‘differential, with B3581R spider
Rivet, R,I.O,H., 5/16" x 1-1/8" (3 used)
Washer (6 used) i
Shaft, bevel pinion (3 used) (sub, for AB4229R)
Rivet, R.LO,H,, 1/4" x 2-1/2" (3 used)
Pinion, bevel (3 used)

Shaft, differential

Plate, lock (packed 2 in a pkg, )

Screw, cap, 1/2" x 1-1/2" (3 used)
Washer, lock, 1/2" (2 used)

17

47650

PC-527-(May-66) Litho in U.S. A.



Tractors -- 520 and 530 Series

123

-hwml-z‘:

&3]

REAR AXLE HOUSING COVER (Tractors Less Powershaft and Rockshaft)

Yy Part No.
B 3972 R
F 2896 R
14H 760
B . 3628 R
B 3973 R
19H 1773

Serial No,

-5208099

)
)
)
)
)

Description .
Cover, rear axle housing (sub, for B3580R)
Stud, 5/8" x 2-3/4" (2 used)
Nut, special (2 used) (sub. for A5772R)
Gasket (packed 2 in a pkg.)
Gasket (packed 2 in a pkg. )
Screw, cap, high-strength, 7/16" x 1-1/8" (11 used)




124 ‘ ‘ Tractors -- 520 and 530 Series

FINAL DRIVE AND REAR AXLE HOUSING AND SHAFT

 PC-527-(Mav-661 Titha in 1T Q A



Tractors

~= 8520 4nd 530 Seric: 125

Ve Y

20
21
22
23
24

26

[ DRI
Parm Ne.
Al 20071 1
np 20672 8
5292 1
1592 R
7706 1
b 3022 12
14}hi o319
1951 2356
Y 36206 12
154 604
i 8210
o 8213
Jb 8104
8165
3040 R
A 4345 R
VAN 3042 R
! 787 R
/A %()41) I’\
/. 2455 1
/s 3041 12
j 756 1
Ak H06E R
Al 50069 R
s 4827 R
f 3128 K
3 3625 R
Al 5070 R
J 7292
D 7242
B 3415 |4
Al 5071 R
A 4231 12
1651 1381
) 350 K
114 222
b 5519 R

LHpror

S e S i e e T e e

o~ e~

ATy T
AN

Serinl Ne,

o s e = e P s e e e N N S el o N Sl Sl Nl N e S o N et

aar MUUSIENG AND SHAFT -- Countinued

IJescription

Housing, B3620R, B3970R, or P20560K, rear axle, wah oo -
and ¢ ads (88" tread) (sub. for AR3207H or ABSSOKR)

Housing, B36211, F3971R, or R20570R, rear axle with dowel pine
und studs (97-1/4" or 104" tre.ud) (sub. for AB5208R or AB550917)

stud, 578" s 2-1/4" (12 used) (packed 25 in a pkg.)

Nut, special hex. {12 used) (packed 25 in a pkz.)

Pin, dowel (2 used)

Gasket (packed 5 in 1 pkg.)

Yat, 916" (4 used)

Serew, cup, high-strength, 9/16" x 1-3/4" {10 used)

Stud, 9/16" » 2-5/16" (4 used)

Plug, pipe, 1/4" (2 used)

Cup, bearing (2 used) (88 ' tread)

Cup, bearing (2 used) (97-1/4" or 104" read)

Cone, with rollers (2 used) (88" tread)

Cone, with rollers (2 used) (97-1/4" or 104" treud)

Spacer, bearing (2 used) (88" tread)

Spacer, bearing (2 used) (97-1/4" or 104" tread)

Retainer, felt, inner (2 used) (88" tread)

Retuainer, felt, inner (2 used) (97-1/4" or 104" tread)

W .isher, felt (2 used) (88" tread) (sub. for AA30657R)

Washer, felt (2 used) (97-1/4" or 104" wead) (sub. for AL1275R]

Retainer, felt, outer (2 used) (88" tread)

Retuiner, felt, outer (2 used) (97-1/4" or 134" tread)

Shaft, rear axle, with nut (2 used) (88" weud)

Shaft, rear axle, with nut (2 used) (97-1/4" or 104" tread)

Washer (packed 2 in a pkg.)

Plug, drain

Washer (2 used)

Seul, oil (2 used)

Cup, bearing (2 used)

Cone, with rollers (2 used)

Washer, thrust (2 used)

Geur, final drive, with B3630R spider (2 used)

Washer (12 used) (packed 2 in a pkg.) (sub, for AZ764R)

Rivet, R,1,O, 1., 3/8" x 1-7/8" (( used)

Nut (2 used)

Pin, cotter, 3/16" x 2" (2 used)

Gusket set for transmission and rear end overhaul (see gaskel set
grouping for illustrations and contents-see page 230) (with B2628T1R
sub, for ABS366R)



BRAKES

Tractors -- 520 and 530 Series

126




Tractors ~=- 520 and 520 Series 127
BRAKES -- Continued
Key Part No, Serial No, Descripticn
i B 2743 R ( - ) Gasket (packed 5 in a pkg.)
z AB 5149 R ( - §  Shaft, brake, with nut
3 B 3725 R ( - ) Bushing, inner
4 14H 800 ( - j  Nut, 5/8"
5A A 88 R ( =5299999) Pedal, R.H.
A 89 R ( ~-5299999) Pedal, L.H.
5B R 20613 R (5300000~ ) Pedal, R.H,
R 20614 R (5300000~ ) Pedal, L.H.
6 A 120 R ~5999999) Pin, dowel (packed 2 in a pkg.)
B 3595 R (5300000~ ) Pin, dowel
7 19H 1777 ( - ) Screw, cap, high-strength, 1/2" x 1-3/4" (3 used)
124 301 ( - ) Washer, lock, 1/2" (3 used)
8 A 151 R ( - ) Screw, adjusting
9 A 4302 R ( - Y Shaft, lever
10 R 495 R { - ) O-ving (packed 5 in a pkgo )
i1 o 7781 ( - ) Fitting, grease, 90°, 1/8" (packed 10 in a pkg. )
12 AR 20329 R ( - ) Housing, B3724R or R20240R, with bushings (sub, for AB5148R}
i3 24H 1423 { - ) Washer, 29/32" x 1-1/2" x ,036" (2 used)
14 A 5631 R ( - ) Bushings, outer
15 AF 27838 R ( - ) Seal, oil
16 A 134 R { - ) Pin, adjusting (2 used}
17 D 2309 R ( y Rivet, special (20 used) (packed 100 in a pkg.)
18 AR 604 R ({ - ) Lining (set for four lining and forty rivets)
i9 AR 483 R ( - )] Shoe, with lining (2 used)
20 R 21753 R { - )] Spring (2 used) (packed 10 in a pkg. ) (sub. for A348R)
21 A 321 R ( - )y Cam
22 iy 21l { )} Pin, coiter, 1/8" x 374" (2 used)
23 A 2299 R ( 3 Washer (4 used) (packed 2 in a pkg. )
24 AA 4837 R ( - ) Pins (two) with vollers and washers
25 A 5743 R ( 9 Washer (2 used)
26 AR 482 R { - ) Drum, brake, with hub (sub. for AF291R)
F 154 R ( - ) Guard, dust, outer
R 491 R ( - )} Drum, beake (sub., for ASLIR)
16H 1342 ( - ) Rivet, dsum to hub, R, I, O.H., 3/8" x 1-1/8" (6 used)
27 D 136 R ( - )] Washes
28 12H 234 ( - ) Washer, lock, 1"
29 14H 876 ( - ) Nut, jam, 1"



128 Tractors -- 520 and 530 Series

VENTILATOR PUMP AND FAN DRIVE (Power Steering)

13A 16 17

—

9

26A

S
60879 QQ _ S 27A




Tractore -=- 520 and 530 Series

129

Lo x
[aRYe] [+ N1 =)} [3;] » W=
<

[,
[N

12A
12B
13A
13B
14
15
16
17
18
19
20
21
22

23

24
25

26A
268
27A
278

;:Also parts for 5200000-5206567 when AF2603R housing, fan drive sh

VENTILATOR PUMP AND FAN DRIVE (Power Steering} -~ Continued

Part No.

g D R T T T S Y T B R
oot

-
N W
jasien

19H
12H
B
i9H
12H
F

F
F
F
AF

369 R
5183 R
7656
8590
7657
8591
7655
8589
7654
8588
2642 R
2425 R
3410 Rx*
2641 R
4191 R

820 R
2427 R
3412 R*
2426 R
3411 R*
1660 R

448

403 R
1656 R
1902 R
3353 R
1667 R
1666 R
1765

304
2228

304
3354 R
2708

304
1664 R
3414 R*
1665 R
3413 R
3603 R

been installed.

Serial No,

- )

- )
-5210500)
(5210501 - )
( -5210500)
(5210501 - )
-5210500)
(5210501- )
( -5210500)
(5210501 - )
( - )
( -5206567)
(5206568- )
( - )
( - )
( - )

-5206567)
(5206568- )
-5206567)
(5206568~

o s P S~ T P N T~ P P PG N P N SN N
PR T T T P N T T T T B |
e e S o NenP s P s WD N NP P e St S

-5206567)
(5206568~ )
( -5206567)
(5206568~

-5206567)

Descripticn
Ring, snap {2 used) {packed 5 in 2 Pkg. )
Gear and pinion (one 33785R and one B3786R )
Cone, bearing (2 used)
Cone, bearing (2 used)

Retainer, with balls
Retainer, with balls

(2 used)
{2 used)

Cup, bearing (2 used)
Cup, bearing (2 used)
Bearing, complete (2 used)
Bearing, complete {2 used)
Shim (packed S in a pkg. ) (sub. for B2643R)
Housing, fan drive shaft bearing (sub. AF3603R}
Housing, ian drive shaft bearing

Pin, dowel (2 used)

Rotor, ventilator pump

Roller, ventilztor pump rotor (2 used) (p

Gasket (packed 2 in
Gasket (packed 2 in

a pkge }
a pkgs)

acked 2 in a pkg.)

Quill, fan drive shaft bearing (sub. AF3603R)
Quill, fan drive shaft bearing

Spring

Washer, 25/32% x 1-1/8" x . 090"

Key {packed 5 in a pkg. )

Shaft, fan drive

Coupling (2 used) (packed 2 in a pkga )

Shaft, fan drive coupling

Gasket (packed 2 in

a pkg.)

Flange, steering pump
Screw, cap, high-strength, 3/8" x 1-3/4"

Washer, lock, 3/8"

Screw, cap, high-stemgth, 3/8" x 4"

Washer, lock, 3/8"
Tube, fan drive

Screw, cap, high-stren

Washer, lock, 3/8"

(3 used)

gth, 7/16" x 5-1/4" (3 used)

Cover, fan drive shaft bearing (sub. AF3603R)
Cover, fan drive shaft bearing

Gasket (packed 2 in
Gasket (packed 2 in
Housing, fan drive s

a pkg. )
a pkg. )
haft bearing,

bearing quill and bearing covex
aft bearing, bearing quill and bearing cover




130 Tractors -- 520 and 530 Series

FAN AND POWER STEERING PUMP (Power Steering)




Tractors —- 520 and 530 Series

131

WWW WD AN R RS R D) & b b b g b b b e =
W= OLVENOG UhWwN=OoOVONOW BRUNS OO UTHWN =g
~

FAN AND POWER STEERING PUMP (Power Steering) -- Continued

Part No.
F 1687 R
26H 70
F 1668 R
F 808 R
AB 3314 R
D 399 R
A 4059 R
AB 3315 R
A 3645 R
D 1720 R
D 398 R
JD 7142
AR 21900 R
19H 1765
12H 304
AF 2338 R
F 1747 R
R 1800 R
F 2324 R
AF 1329 R
F 1685 R
26H 70
A 4130 R
F 1747 R
AF  2339R
19H 1726
12H 304
AR 21900 R
R 21720R
B 1986 R
24H 1306
19H 1731
12H 304
B 3357 R
24H 1321
19H 1821
12H 293
AF 1904 R

B 3288R

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

llllll‘lllI|llll||ll!lll1lll|l||llllll|

~ vvvVvvvv-dvvvvvvvvvuvvvvyvvwvvvv&v&vyvv

Description
Shaft, fan
Key, Woodruff, 1/8" x 1/2"
Pulley, generator drive
Spring
Disk, friction (pkg. of 2) (1 pkg. used)
Washer, friction (2 used) (packed S in a pkg. )
Cup, fan drive (2 used)
Fan, with two A4059R cups
Keeper, fan
Lock, retainer (2 used) (packed 2 in a pkg.)
Ring, snap
Bearing
Seal, oil (2 used) (packed 2 in a pkg.) (sub. for AF1925R)
Screw, cap, high-strength, 3/8" x 1-3/4" (5 used)
Washer, lock, 3/8" (5 used)
Cover, F2313R, steering pump, with bushing
Bushing
Pin, dowel (2 used)
Body, steering pump
Gear, steering pump (pkg. of 2) (1 pkg. used)
Shaft, steering pump gear
Key, Woodruff, 1/8" x 1/2"
Bushing (packed 2 in a pkg. )
Bushing
Housing, F2311R, steering pump, with bushings
Screw, cap, high-strength, 3/8" x 2-1/4" (4 used)
Washer, lock, 3/8" (4 used)
Seal, oil (2 used) (packed 2 in a pkg. ) (sub. for AF1925R)
Spacer
Clip .
Washer, 7/16" x 1" x . 036" (2 used) -
Screw, cap, high-strength, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Support, fan
Washer, 29/64" x 13/16" x ,018" (8 used)
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Pump, power steering complete

Belt, fan




i32

Tractors -~ 520 and 530 Series

STEERING SHAFT WORM, AND HOUSING (Power Steering) (520 Series)

Q 9
2 \ow ‘ %.____ 37 38 63889




Tractors -- 520 and 530 Series 133
STEERING SHAFT WORM, AND HOUSING (Power Steering) (520 Series) -~ Continued
Key Part No. Serial No. Description
1 F 1745 R ( -5208099)  Nut, special cap
2A  F 1744 R -5208099) Emblem, power steering
2B F 3629 R (5208100~ ) Emblem, power steering
3A AA 380R ( -5208099)  Wheel, steering
3B AF 3856 R (5208100~ * Wheel, steering
4 26H 17 ( -5208099) Key, Woodruff, 3/16" x 7/8"
S5A AB 4827 R ( -5208099) Shaft, steering, with nut
5B AB 5551 R (5208100~ ) Shaft, steering, with nut
6 B 3690 R (5208100~ ) O-ring (packed 2 in a pkg.)
7 14H 482 (5208100~ )  Nut, jam, 3/4"
8 AF 1934 R ( - ) Seal, oil
9 F 1722 R ( - ) Housing, steering shaft oil seal
10 19H 2552 ( - ) Screw, cap, high-strength, 3/8" x 1-1/8" (2 used)
12H 304 ( - ) Washer, lock, 3/8" (2 used)
11 R 21062 R ( - ) Gasket (packed 5 in a pkg. ) (sub. for F1723R)
12A AF 1938 R ( -5211185) Sleeve, steering valve actuating, with pins
12B AR 20168 R (5211186~ ) Sleeve, steering valve actuating, with pins
13A F 1743 R ( -5211185) Pin (2 used) (packed 2 in a pkg.)
13B R 20164 R (5211186~ ) Pin (2 used) (packed 2 in a pkg.)
14 R 20913 R « - -5211185) Screw, special set (sub, for F1717R and F3359R)
15 30H 13 ( - ) Plug, expansion, 1f'
16 34H 314 ( - ) Pin, spring, 1/4" x 1-1/4"
17 cesensescses ( - ) Wire, 16 gauge x 5" long
18 R 20162 R (5211186~ ) Screw, thru socket set
19 R 20161 R (5211186~ ) Bushing, adjusting
200 F 2333 R ( -5211185)  Worm, steering
20B R 20159 R (5211186~ ) Worm, steering
21 R 20160 R (5211186~ ) Shaft, steering worm
22 26H 72 (5211186~ ) Key, Woodruff, 1/8" x 5/8"
23 F 1719 R ( -5211185) Cam, steering worm
R 20165 R (5211186~ ) Cam, steering worm
24 F 2334 R ( - ) Rod, steering worm cam
25 11iH 233 ( - ) Pin, cotter, 3/32" x 1/2"
26 F 2335 R ( - ) Spring
27 24H 1290 ( - ) Washer, 21/64" x 3/4" x .036" (2 used)
24H 1136 ( - ) Washer, 21/64" x 3/4" x ,060" (2 used)
28 14H 511 ( - ) Nut, slotted, 5/16"
29 JD 8172 ( - ) Cone, with rollers (2 used)
30 JD 7253 ( - ) Cup, bearing (2 used)
AR 20169 R ( ) Housing, F2332R or R20158R, steering worm, with plug
32 F - 1706 R « ) Shim (packed 2 in a pkg.)
F 2346 R ( - ) Shim (packed 2 in a pkg.)
33 19H 2038 ( - ) Screw, cap, high-strength, 3/8" x 1/2"
34 A 3098 R ( - ) Washer, aluminum (packed 5 in a pkg.)
35 15H 559 ( - ) Plug, pipe, 1/4", countersunk headless
36 F 1743 R ( - ) Pin (2 used) (packed 2 in a pkg.)
37 19H 2508 ( - ) Screw, cap, 1/2" x 1-3/8" (3 used)
12H 301 ( - ) Washer, lock, 1/2" (3 used)
38 19H 1974 ( ) Screw, cap, high-strength, 1/2" x 2-3/4"
12H 301 ( )  Washer, lock, 1/2"
39 F 1648 R ( - ) Shim, steel, ,0025" (packed 5 in a pkg.)
F 2155 R’ ( - ) Shim, steel, 010" (packed 5 in a pkg.)
40 F 1649 R ( - )  O-ring (packed 5 in a pkg.)
41 AR 20170 R ( - ) Housing, R20166R, bearing, with plug (sub, for F1724R)
42 19H 1815 { - ) Screw, cap, high-strength, 1/2" x 1-1/4" (2 used)
12H 301 ( - ) Washer, lock, 1/2" (2 used)
43 H 356 R (5211186~ ) Washer, aluminum (packed 2 in a pkg.)
44 R 20168 R (5211186~ ) Plug
os AR 21667 R ( -5211185) Kit, .service, power steering adjustable helix

NOTE: For steering shaft support, see page 140,




134 Tractors -- 520 and 530 Series

STEERING WORM AND HOUSING (Power Steering) (530 Series)




Tractors -- 520 and 530 Series

135

= =
© Vv ooNOowm D=
~<

e el ol
VT W=

ICESESECE N Rl oy
NP WOV

NN
[e -l )}

n
o]

30

STEERING WORM AND HOUSING (Power Steering) (530 Series) -- Continued

Part No.
AR 20655 R
R 20164 R
30H 13
F 1706 R
F 2346 R
AR 20169 R
JD 7253
JD 8172
19H 1974
124 301
19H 2508
12H 301
F. 1743 R
15H 240
A 3098 R
19H 2038
14H 511
24H 1290
24H 1136
F 2335 R
11H 233
F 2334 R
R 20165 R
26H 72
R 20160 R
R 20159 R
R
R
F
F
F

20161 R .

20162 R

1648 R

2155 R

1649 R

AR 20170 R
19H 1815
12H 301

H 356 R

R 20168 R

e L Lt ke i Tt X T Y b T Y Tt L T S i i dend

Serial No.

[J T T TN T AR T T N RO B |

| I N B B

e e e P e = N e P o s s N i D ek o P i ek " D D ] i P S e N i it N it o

Description
Sleeve, steering valve actuating, with pins
Pin (2 used) (packed 2 in a pkg.)
Plug, expansion, 1"
Shim (packed 2 in a pkg.)
Shim (packed 2 in a pkg.) .
Housing, F2332R or R20158R, steering worm, with plug
Cup, bearing (2 used)
Cone, with rollers (2 used)
Screw, cap, high-strength, 1/2" x 2-3/4"
Washer, lock, 1/2"
Screw, cap, 1/2" x 1-3/8" (3 used)
Washer, lock, 1/2'" (3 used)
Pin (2 used) (packed 2 in a pkg.)
Plug, pipe, 1/4", countersunk headless
Washer, aluminum (packed 5 in a pkg. )
Screw, cap, high-strength, 3/8" x 1/2"
Nut, slotted, 5/16"
Washer, 21/64" x 3/4" x .036" (2 used)
Washer, 21/64" x 3/4" x ,060" (2 used)
Spring
Pin, cotter, 3/32" x 1/2"
Rod, steering worm cam
Cam, steering worm
Key, Woodruff, 1/8" x 5/8"
Shaft, steering worm
Worm, steering
Bushing, adjusting
Screw, thru socket set
Shim, steel, ,0025" (packed 5 in a pkg.)
Shim, steel, ,010" (packed 5 in a pkg.)
O-ring (packed 5 in a pkg,')
Housing, R20166R, bearing, with plug
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, lock, 1/2" (2 used)
Washer, aluminum (packed 2 in a pkg.)
Plug




136 Tractors -- 520 and 530 Series

POWER STEERING VALVE

26 F 1740 R
27 F 1739 R

Spring
Valve, flow control

Key Part No. Serial No. Description
1 F 2321 R ( - ) Gasket (packed 5 in a pkg. )
2 F 2323 R ( - ) Arm, steering valve
3 12H 303 ( - ) Washer, lock, 5/16"
4 14H 785 ( - ) Nut, 5/16"
5 AF 3799 R ( - ) Plug, relief valve (sub, for F2317R)
6 H 294 R ( - ) Washer, aluminum (packed 2 in a pkg. )
7 24H 1303 ( - ) Washer, plain, 13/32" x 11/16" x , 060" (2 used)
8 R 1820 R ( - ) Washer (packed 2 in a pkg. ) (6 used)
9 F 2371 R ( - ) Sleeve, relief valve
10 F 2232 R - ( - ) Valve, relief
11 A 4546 R ( - ) Spring
12 F 2320 R ( - ) Housing, steering valve
13 R 463 R ( - ) Washer, copper (packed 5 in a pkg. )
14 F 2372 R ( - ) Screw, special cap
15 F 1729 R ( - ) Valve, steering
16 21H 1133 ( - ) Screw, mach,, 5/16" x 1-1/4"
17 F 1734 R ( - ) Gasket (packed 5 in a pkg. )
18 R 20214 R ( - ) Plug {sub, for F1733R)
19 B 427 R ( - ) Nut, cap
20 A 5364 R ( - ) Washer, aluminum (2 used) (packed 5 in a pkg.)
21 14H 732 ( - ) Nut, jam, 3/8"
22 F 1741 R ( - ) Screw, adjusting
23 24H 1652 ( - ) Washer, 13/32" x 11/16" x . 105" (4 used)
24 19H 1179 ( - ) Screw, cap, high-strength, 3/8" x 1-3/4" (sub, for F2234R) (in
lower R.H. front hole)
12H 304 ( - ) Washer, lock, 3/8"
19H 1731 ( - ) Screw, cap, high-strength, 3/8" x 1" (in upper R, H. front hole)
12H 304 ( - ) Washer, lock, 3/8"
25 19H 1800 ( - ) Screw, cap, high-strength, 3/8" x 1-1/2" (2 used)
12H 304 ( - ) Washer, lock, 3/8"
( - )
( - )




Tractors -- 520 and 530 Series 137

(X RO RN R ww~§
<

Part No.
AA 6294 R
D 151
19H 2487
24H 1290
B 3356 B
AB 4820 R
F 2222 R
AB 4935 R
F 2223 R
AB 4934 R

o~ o~ S S T~ P~

POWER STEERING OIL PIPES

Serial No,

Nt P N S P i i P w?

Description :
Line, flexible oil, steering pump to control valve
Union, adapter
Screw, cap, 5/16" x 9/16"
Washer, 21/64" x 3/4" x ,036"
Clamp
Pipe, oil, steering pump to reservoir
Washer, aluminum (2 used) (packed-5 in a pkg.)
Tube, oil, steering valve to pedestal, rear
Washer, aluminum (4 used) (packed 5 in a pkg. )
Pipe, oil, steering valve to pedestal, front




Tractors -- 520 and 530 Series

138

PEDESTAL AND STEERING SPINDLE (Power Steering)




Tractors -- 520 and 530 Series 139
PEDESTAL AND STEERING SPINDLE (Power Steering) -- Coutinued
Key Part No. Serial No. Description
1 R 21129 K ( - ) Pin, steering vane (sub. for F1701R)
z I3 1697 R ( ) Packing, steering vane (2 used) (packed 2 in = k. )
3 F 1696 R ( - ) Vane, steering (2 used)
4 R 21129 R ( - ) Pin, steering spindle stop (sub, ior F1701R)
5 B 3351 R ( - ) Quill, steering spindle
6 15H 253 ( - ) Plug, pipe, 1/8"
7 Jo 7679 ( - ) Bearing
8§ A 1129 R ( - ) Washer
S A 1131 R ( - ) Washer, cork
10 A 1130 R ( - ) Retainer
11 19H 1798 ( - ) Screw, cap, high-strength, 3/4" x 1-3/4"
12H 236 ( - ) Washer, lock, 3/4"
12 24H 1402 ( - ) Washer, 25/32" x 1-7/8" x , 250"
13 D 467 R ( - ) Washer (3 used)
R 34757 ( - ) Washer
14 AB 5503 R ( - ) Spindle, B3961R, steering, with retainer (with AF3713R sub, for
AB4966R)
15A F 1700 R ( -5203006) Pin, steering vane
15B F 3316 R (5203007~ ) Pin, steering vane
16 F 3515 R (5208100- ) Dowel, hollow (2 used)
17 R 21231 R (5300000~ ) Shim, between steering vane bracket and steering spindle (packed 2
in a pkg.)
18 F 1698 R 4 -5208099) Bracket, steering vane
AF 3713 R (5208100- ) Bracket, F3514R, steering vane, with dowels
19 F 1699 R ( - ) Plate, lock
20 A 5165 R ( -5208099) Screw, special (2 used)
19H 1862 (5208100~ ) Screw, cap, high-strength, 3/4" x 2-1/2" (2 used)
21 F 1695 R ( - ) Gasket (2 used) (packed 5 in a pkg.)
22 F 3450 R ( - ) O-ring (2 used) (packed 2 in a pkg. ) (sub. for F1319R)
23 F 1694 R ( - ) Gasket (rubber) (2 used) (packed 5 in a pkg.)
24 F 1693 R ( ) Cylinder, steering
25 F 2278 R ( - ) Bushing
26 19H 1923 ( - ) Screw, cap, high-strength, 5/8" x 5-1/2" (5 used)
27 AB 4932 R ( - ) Pedestal, B3455R, with bushings and dowel pins
28 R 229 R ( - ) Washer, aluminum (2 used) (packed 2 in a pkg.)
29 F 2213 R ( - ) Connector, reservoir drain
30 R 228 R ( - ) Plug, drain
31 B 3458 R ( - ) Gear, steering
32 F 2234 R ( - ) Bolt, special (5 used)
33 A 120R ( - ) Pin, dowel (2 used) (packed 2 in a pkg.)
34 19H 1756 ( - ) Screw, cap, high-strength, 5/8'" x 1-1/2" (2 used)
35 24H 1106 ( - ) Washer, 11/16" x 1-3/4" x, 134" (2 used)
36 F 1705 R ( - ) Gasket (packed 5 in a pkg.)
37A AF 3746 R ( -5299999) Plug, with dip stick (sub. for AF1928R )
37B AR 20990 R (5300000~ ) Plug, with dip stick
38 F  340R ( - ) Bushing
39 A 4722 R ({ - ) Gasket (packed 5 in a pkg.)
40 A 4962 R ( - ) Cover

Parts listed below are not illustrated.

AF

2235 R

( -

Oil, power steering (1 qt. ) (packed 12 in a carton)

.. AF  3290R  ( -
o AF 3201R -

Qil, power steering (5 gallon)
0il, power steering (15 gallon) (no requirements)

-




140 Tractors -- 520 and 530 Series

STEERING WHEEL, SHAFT, AND SUPPORT (520 Series)

4A




Tractors -- 520 and 530 Series

141

Key

19
20
21
22
23

24

STEERING WHEEL, SHAFT,. AND SUPPORT (520 Series) -- Continued

Part No.
14H 482
AA 380 R
AF 3856 R
26H 17
AB 4580 R
AB 5500 R
F 3630 R
B 3690 R
AB 5090 R
B 37 R
R 21058 R
B 3150 R
R 495 R
24H 1439
A 4813 R
JO 7419
JD 7396
19H 2347
12H 293
19H 1821
12H 293
19H 1821
12H 293
B 3145 R
B 1390 R
A 5531 R
C 985 R
19H 1978
12H 293
24H 1331

Serial No.

( - )
( -5208099)
(5208100~ )

-5208099)
( -5208099)
(5208100~ )
(5208100-
(5208100~
( -

[ S T T O N A N BN N B |

P e P e e P e e P o Nt P N N N NP N N N N N NP P

[ D R N DR N B |

Description
Nut, jam, 3/4"
Wheel, steering
Wheel, steering
Key, Woodruff, 3/16" x 7/8"
Shaft, steering, and worm
Shaft, steering, and worm
Emblem, manual steering
O-ring (packed 2 in a pkg.)

Support, B3631R, steering shaft and hood end with bushing

Bushing

Housing, steering worm (sub, for B3273R)

Shim (packed 2 in a pkg.) (sub. for B3151R)

O-ring (packed 5 in a pkg. )

Washer, 31/32" x 1-3/8" x . 060" (2 used)

Spring

Cup, bearing (2 used)

Cone, with rollers (2 used)

Screw, cap, high-strength, 7/16" x 3"

Washer, lock, 7/16"

Screw, cap, high-strength, 7/16" x 1-1/4" (3 used)
Washer, lock, 7/16" (3 used)

Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16"

Housing, bearing

Shim (packed 5 in a pkg.) (sub. for B1392R)
Support, lamp (2 used)

Nut, jam (2 used) (packed 5 in a pkg.)

Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used) i :

Washer, 15/32" x 1-3/8" x . 180" (2 used)




142 Tractors =- 520 and 530 Series

cTrroIvG WHEEL, SHAFTS, AND SUPPORT (530 Series)




Tractors -~ 520 and 530 Series

143

© ENOUIA WRmp
<

10
11
12
13

15
16
17
18
19
20

22
23
24

25

26
27
28

STEERING WHEEL, SHAFTS, AND SUPPORT (530 Series) -- Continued

Pirt No.
R 21062 R
R 1138 R
19H 1732
12H 304
AR 21195 R
R 20370R
R 20604 R
26H 14
AR 20587 R
AR 21101 R
R 20599 R
R 20632 R
14H 812
12H 304
24H 1423
19H 1765
F 3629 R
F 3630 R
B 3690 R
14H 798
AF 3856 R
R 20527 R
R 20606 R
34H 286
R 20605 R
R 20370 R
AR 20734 R
R 20630 R
R 20631 R
C 985 R
A 5531 R
24H 1331
19H 1978
12H 293

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

[ NN T N TR N B |

[ N T T TR T T O N N I N B |

e e e e " P e e S P i N N e P N ot P Nt Nt i NP il N ] P Nl . i Nl t

Description
Gasket, power steering (packed 5 in a pkg.)
O-ring (packed 2 in a pkg. ) {(power steering)
Screw, cap, high-strength, 3/8" x 1-1/4" (2 used)
Washer, lock, 3/8" (2 used)
Support, R21060R, steering shaft coupling shaft, with bushing
Bushing (packed 2 in a pkg.)
Shaft, steering coupling, front
Key, Woodruff, 3/16" x 3/4" (4 used)
Joint, universal (2 used)
Parts kit, universal joint
Shaft, steering coupling (gasoline and all-fuel)
Shaft, steering coupling (LP-gas)
Nut, 3/8" (4 used)
Washer, lock, 3/8" (4 used)
Washer, 29/32" x 1-1/2" x . 036" (use as required)
Screw, cap, high-strength, 3/8" x 1-3/4" (4 used)
Emblem (power steering)
Emblem (manual steering)
O-ring (packed 2 in a pkg.)
Nut, jam, 3/4"
Wheel, steering
Cover, steering shaft
Collar, thrust
Pin, spring, 3/16" x 1-1/2"
Washer, thrust
Bushing (2 used) (packed 2 in a pkg.)
Support, R20378R, steering shaft, with bushings
Shaft, steering (gasoline and all-fuel)
Shaft, steering (LP-gas)
Nut, jam, 7/8" (2 used) (packed 5 in a pkg.)
Support, lamp (2 used)
Washer, 15/32" x 1-3/8" x ,180" (2 used)
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)




144

Tractors -- 520 and 530 Series

= e e =
MW OVONOUTAWN R
~

—
(&3]

Part No.

19H
12H
AB

34H

11H
24H

19H

12H

24H

1898
297
4905 R
4906 R
5091 R

37 R
353
6008 R
236

1357
3397 R
5531 R
985 R
1978
293
1331

STEERING SHAFT SUPPORT (LP-Gas) (520 Series)

P e e e e e e e e e e NPT

Serial No.

e N e N N N e i e s e s o N s

Description
Screw, cap, high-strength, 1/4" x 1-1/2" (2 used)
Washer, lock (2 used)
Cover, fuel gauge
Spacer (2 used) (sub. for R1132R)
Support, B3632R, steering shaft, with bushing
Bushing
Pin, spring, 3/8" x 1-3/4" (2 used)
Cap, with screw
Pin, cotter, 1/8" x 1"
Washer, 19/32" x 1-3/16" x , 090"
Cover, fuel filler valve
Support, lamp (2 used)
Nut, jam, 7/8'" (2 used) (packed 5 in a pkg.)
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Washer, 15/32" x 1-3/8" x . 180" (2 used)




Tractors -- 520 and 530 Series

145

X
RN
~

-

QO uwoNOWw

Part No.
R 20370 R
AR 20732 R
34H 353
AR 20568 R
11H 236
24H 1357
R 20424 R
C 985 R
A 5531 R
24H 1331
19H 1978
12H 293

STEERING SHAFT SUPPORT (LP-Gas) (530 Series)

o N N

Serial No,

[ I R N B |

]

NP e S e N s

Description
Bushing (2 used) (packed 2 in a pkg.)
Support, R20516R, steering shaft, with bushings
Pin, spring, 3/8" x 1-3/4" (2 used)
Cap, with screw
Pin, cotter, 1/8" x 1"
Washer, 19/32" x 1-3/16" x . 090"
Cover, fuel filler valve
Nut, 7/8" (2 used) (packed 5 in a pkg.)
Support, lamp (2 used)
Washer, 15/32" x 1-3/8" x , 180" (2 used)
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)




146 Tractors -=- 520 and 530 Series

STEERING WORM AND HOUSING (Manual Steering) (530 Series)

Key Part No, Serial No, Description
1 R 20663 R - Coupling, steering worm
2 34H 314 Pin, spring, 1/4" x 1-174"
3 Wire, 16 gauge x 5" long
4 Shim (packed 2 in a pkg.)
5 Housing, steering worm
6 Screw, cap, high-strength, 7/16" x 3"
Washer, lock, 7/16"
Screw, cap, high-strength, 7/16" x 1-1/4" (3 used)
Washer, lock, 7/16" (3 used)
O-ring (packed 5 in a pkg.)
Washer, 1" x 1-3/8" x , 060" (2 used)
Spring
Cup, bearing (2 used)
Cone, with rollers (2 used)
Worm, steering
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Housing, bearing
Shim (packed 5 in a pkg, ) (sub. for B1392R)

peccoesscoas

B 3150R
R 21058 R
19H 2347
12H 293
7 19H 1821
12H 293
8 R 495 R
9 24H 1439
10 A 4813 R
11 D 7419
12 D 739
13 AR 20806 R
14 194 1821
12H 293
15 B 3149 R
16 B 1390 R

L e e R N e L e T e e e I iy
1
N e Nt N N e P i o " e P o e P e e "




Tractors -- 520 and 530 Series 147

ol
v

PEDESTAL AND STEERING SPINDLE (Manual Steering)

TS
O3

Ce—14

l———@

2——

i

/4
(d? 10
T g<__
‘,7‘ '64//",{/'\, / 6
(e f 2

IS /'./ e \/’i)‘——7

° il
e
\\:\j/
Part No. Serial No. Description
A 4962 R ( - ) Cover
A 4539 R ( - ) Bushing
A 4540 R ( - ) O-ring (packed 2 in a pkg. )
19H 1756 ( - ) Screw, cap, high-strength, 5/8" x 1-1/2" (2 used)
24H 1106 ( - ) Washer, 11/16" x 1-3/4" x . 134"
19H 1798 ( - ) Screw, cap, high-strength, 3/4" x 1-3/4"
12H 236 ( - ) Washer, lock, 3/4"
24H 1402 ( - ) Washer, 25/32" x 1-7/8" x . 250"
B 3102 R ( - ) Gear, steering
D 467 R ( - ) Washer (3 used)
R 34757 ( - ) Washer
A 120 R { - ) Pin, dowel (2 used) (packed 2 in a pkg.)
15H 253 ( - ) Plug, pipe, 1/8"
AB 5325 R ( - ) Pedestal, B3820R, with dowel pins and bushing
JO 7679 ( - ) Bearing
A 1129 R ( - ) Washer
A 1131 R ( - ) Washer, cork
A 1130 R ( - ) Retainer
B . 3105 R ( - ) Spindle, steering
19H 1965 ( - ) Screw, cap, 5/8" x 2" (5 used)
12H 294 ( - ) Washer, lock, 5/8" (5 used)







Tractors -- 520 and 530 Series 149

Key
1

w

O 00N o U1

10
11
12

13
14

15
16
17A
17B
18A
18B
19
20
21
22

23

25
26
27
28
29
30
31
32
33
34

35

Part No.
AR 28248 R
AR 28247 R*
R 20118 R
19H 1862
12H 236
19H 1356
12H 294
24H 1106
A 4118 R
B 2847 R
A 4117 R*
A 4119 R
24H 1211
19H 1777
12H 301
B 2714 R
A 3474 R¥
B 2715 R
A 3475 Rx*
AB 3761 R
AA 4074 R*
Jo 7778
AB 3771 R
AA 4097 R*
AB 3772 R
AA 4098 R*
B 888 R
A 1421 R*
B 2716 R
A 3476 R*
D 916 R
19H 1936
F 3319 R
B 2718 R
A 3478 Rx*
B 2717 R
A 3477 R*
19H 1905
12H 303
AB 867 R
A 1555 R*
Jb 7759
19H 1906
19H 1758
12H 303
B 102 R
A 1556 R*
F 2664 R
14H  540%

B 3310 R
A 5146 R*
11H 237
i1tH 218

JjD 8101

JD  8186%
JD 7259

D 7266%
AB 3773 R
AA 4099 R*
JD 7266

D 7270%
JD 7222

D 7224%
B 89 R
D 635 R*
B 90 R
D 636 R*

ROLL-O-MATIC FRONT END -- Continued

Serial No.
( - )
( - )

1

) [ AN T TN AR S N B B )

(YR TR T N S A B B I

-5205488
5205489-
( -5205488
(5205489~

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

P e e e e L R R Ko R
1

e L L R Een o R e R L e S R
)

Description

Extension, A4201R, spindle, with knuckle housing (sub. for AB4563R

Fxtension, A4201R, spindle, with knuckle housing (heavy=-duty) (sub.
for AA4935R)

Pin, steering spindle extension

Screw, cap, high-strength, 3/4" x 2-1/2" (4 used)

Washer, lock, 3/4" (4 used)

Screw, cap, high-strength, 5/8" x 1-3/4" (2 used)

Washer, lock, 5/8'" (2 used)

Washer, 11/16" x 1-3/4" x , 134" (2 used)

Support, lock

Lock

Lock (heavy-duty)

Spacer (2 used)

Washer, 17/32" x 1" x . 105" (2 used)

Screw, cap, high-strength, 1/2" x 1-3/4" (2 used)

Washer, lock, 1/2" (2 used)

Washer, felt (2 used) (sub, for AB3774R)

Washer, felt (2 used) (heavy-duty)

Retainer, felt (2 used)

Retainer, felt (2 used) (heavy-duty)

Bushing

Bushing (heavy-duty)

Fitting, grease, 30°, 1/8" (2 used) (packed 10 in a pkg. )

Knuckle, B2711R, with dust excluder and nut, R.H.

Knuckle, A3471R, with dust excluder and nut, R, H. (heavy~-duty)

Knuckle, B2712R, with dust excluder and nut, L.H.

Knuckle, A3472R, with dust excluder and nut, L.H, (heavy-duty)

Excluder, dust (2 used)

Excluder, dust (2 used) (heavy-duty)

Washer, thrust (2 used)

Washer, thrust (2 used) (heavy-duty)

Screw, cap, drilled, 3/8" x 3/4" (4 used) (packed 2 in a pkg.)

Screw, cap, high-strength, 3/8" x 3/4" (4 used)

Wire, 16 gauge x 6" long (2 used)

Plate, lock (2 used)

Gasket (2 used) (packed 2 in a pkg.)

Gasket (2 used) (packed 2 in a pkg.) (heavy-duty)

Cap, knuckle (2 used)

Cap, knuckle (2 used) (heavy-duty)

Screw, cap, high-strength, 5/16" x 1" (6 used)

Washer, lock, 5/16" (6 used)

Cap, B902R, hub, with grease fitting (2 used)

Cap, hub (2 used) (heavy-duty) (sub. for AA1407R)

Fitting, grease, straight, 1/8" (2 used) (packed 10 in a pkg. )

Screw, cap, high-strength, 5/16" x 1-1/2" (6 used)

Screw, cap, high-strength, 5/16" x 1-1/4" (sub. for F2270R)
(heavy-duty)

Washer, lock, 5/16" (6 used)

Gasket (2 used) (packed 5 in a pkg. )

Gasket (2 used) (packed 5 in a pkg.) (heavy-duty)

Nut, special slotted (2 used) (packed 2 in a pkg. )

Nut, special slotted (2 used) (heavy-duty)

Washer (2 used)

Washer (2 used) (heavy-duty)

Pin, cotter, 1/8" x 1-1/2" (2 used)

Pin, cotter, 3/16" x 1-1/2" (2 used) (heavy=-duty)

Cone, with rollers (2 used)

Cone, with rollers (2 used) (heavy-duty)

Cup, bearing (2 used)

Cup, bearing (2 used) (heavy-duty)

Hub, B2719R, with bearing cups (2 used)

Hub, A3479R, with bearing cups (2 used) (heavy-duty)

Cup, bearing (2 used)

Cup, bearing (2 used) (heavy-duty)

Cone, with rollers (2 used)

Cone, with rollers (2 used) (heavy-duty)

Retainer, felt (2 used)

Retainer, felt (2 used) (heavy-duty)

Washer, felt (4 used) (packed 2 in a pkg.) (sub. two for one AB474]

Washer, felt (4 used) (packed 2 in a pkg.) (sub, for AA663R)
(heavy-duty) .

* Parts for heavy-duty Roll-O-Matic front end only,




150 Tractors -=- 520 and 530 Series

DOUBLE FRONT WHEELS SPINDLE EXTENSION AND HUBS

50233

16 AB 867 R

17 19H 1906
12H 303

18 JD 19

Cap, B920R, hub, with grease fitting

Screw, cap, high-strength, 5/16" x 1-1/2" (6 used)
Washer, lock, 5/16" (6 used)

Bolt (12 used) (packed 20 in a pkg.)

[
17——%
Key Part No, Serial No, Description
1 AB 4703 R ( - ) Extension, A4706R, spindle with double knuckle and dust excluders
2 19H 1862 ( - ) Screw, cap, high-strength, 3/4" x 2-1/2" (4 used)
12H 236 ( - ) Washer, lock, 3/4" (4 used)
-3 B 888 R ( - ) Excluder, dust (2 used)
4 B 90 R ( - )  Washer, felt (4 used) (sub. two for one AB474R)
5 B 89 R ( - ) Retainer, felt (2 used)
6 JD 7222 ( - ) Cone, with rollers (2 used)
7 JD 7266 ( - ) Cup, bearing (2 used)
8 AB 3080 R ( - ) Hub, B2015R, with cups (2 used)
9 JD 7259 ( - ) Cup, bearing (2 used)
10 O 8101 ( - ) Cone, with rollers (2 used)
11 11H 237 ( - ) Pin, cotter, 1/8" x 1-1/2" (2 used)
12 B 3310 R ( - ) Washer (2 used)
13 F 2664 R ( - ) Nut, special slotted (2 used) (packed 2 in a pkg.)
14 B 102 R ( - ) Gasket (2 used) (packed 5 in a pkg.)
15 JD 7759 ( - ) Fitting, grease, straight, 1/8" (2 used) (packed 10 in a pkg.)
( - )
( - ).
( - )
( - )



Tractors -- 520 and 530 Series

15

et g =
NROLVLIOINAUBRWN Y
<

-
w

14
15
16
17
18
19
20
21
22

Part No.
19H 1734
AA 847 R
12H 2%
14H 800
144 876
H 773 R
AB 4259 R
B 2683 R
o 7756
F 3126 R
F 3127 R
AB 5304 R
AA 6713 R
19H 1782
19H 2589
12H 236
12H 304
H 772 R
B 9 R
B 89 R
JD 7222
JD 7266
AB 3686 R
B 548 R
B 551 R

—~—~ o~

o o S~ o~

SINGLE FRONT WHEEL (Convertible Front End)

R 5770

Serial No.

1
e

i
e’ Mo e Mo e e NP o S

i
o N N e Nl st o P a? St S e n?

7
I\'«, il
22—
Description

Screw, cap, high-strength, 5/8" x 2" (4 used)

Wheel, A1235R and A1236R, with hub (9,00 x 10" tire)

Washer, lock, 5/8" (4 used)

Nut, 5/8" {4 used)

Nut, jam, 1"

Shield, dust (2 used)

Axle, with bearing spacer and nuts

Spacer, bearing

Fitting, grease, straight, 1/8" (packed 10 in a pkg.)

Plate, lock (2 used)

Washer (2 used)

Yoke, with cap screws (use with wheel for 6,50 x 16" tire)

Yoke (use with wheel for 9,00 x 10", 8-ply tire)

Screw, cap, high-strength, 3/4" x 2-1/4" (4 used) (used with
AB5304R yoke)

Screw, cap, high-strength, 3/4" x 1-7/8" (4 used) (used with
AA6713R yoke)

Washer, lock, 3/4" (4 used)

Washer, lock, 378"

Screw, cap, special (packed 5 in a pkg.)

Washer, felt (4 used) (sub, two for one AB474R)

Retainer, felt (2 used)

Cone, with rollers (2 used)

Cup, bearing (2 used)

Wheel, with bearing cups (6.50 x 16" tire)

Nut, bearing adjusting

-Nut, front axle




152 ’ Tractors ~- 520 and 530 Series

FRONT AXLE KNEE (48- to 80-Inch Tread)

1 2




Tractors -- 520 and 530 Series i53

Key

WG U WN -

el o el el ol
VOO UIbWN=O

20
21
22
23
24A
24B
25

26

27
28

29

30A
30B
31
32
33
34

Part No.
F 3215 R
R 21570R
B 2694 R
12H 317
R 20228 R
11H 234
11H 237
F 2664 R
B 3310 R
F 3174 R
F 3175 R
AA 5767 R
D 467 R
A 877 R
JO 7759
AA 5789 R
A 1424 R
F 1743 R
B 2693 R
A 890 R
AR 21944 R
AR 21945 R
M 648 T
19H 1849
L L409 T
14H 785
AF 3207 R
F 3625 R
F 3216 R
R 21571 R
19H 256
1480 812
14H 812
19H 1765
19H 1726
AF 3206 R
F 3624 R
F 3638 R
F 3176 R
14H 854
12H 234

FRONT AXLE KNEE (48- to 80-Inch Tread)

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( -5208099)
(5208100~ )
( - )
( - )
( - )

-

-5208099)

P e e e L)
1
(%]
N
(o]
g
~r

Description
Extension, knee
Extension, knee (8", 10", 12", or 14") (parts for AR21700R)
Bolt, lock
Washer, lock, 9/16" (4 used)
Nut, slotted (4 used) (packed 5 in a pkg.) (sub. for C1200R)
Pin, cotter, 3/32" x'1" (4 used)
Pin, cotter, 1/8" x 1-1/4" (2 used)
Nut, slotted, 3/4" (2 used) (packed 2 in a pkg.)
Washer (2 used)
Arm, steering, R.H.
Arm, steering, L. H.
Knee, with bushings and dust shield (2 used)
Washer (2 used)
Bushing (4 used)
Fitting, grease, straight, 1/8" (4 used) (packed 10 in a pkg.)
Knuckle, with spindle and dust excluder (2 used)
Excluder, dust (2 used)
Pin, dowel (4 used) (packed 2 in a pkg.)
Shield, dust (2 used)
Washer, thrust (4 used)
Socket, rod end, R.H, (2 used) (sub. for AF3177R}
Socket, rod end, L.H. (2 used) (sub. for AF3178R)
Boot, rod end socket (4 used) (sub for F3208R)
Screw, cap, high-strength, 5/16" x 1-1/4" (4 used)
Clamp (4 used)
Nut, 5/16" (2 used)
Sub, F3625R
Link, drag, outer (2 used)
Bar, drag link, extension (used with lnee extension)
Bar, drag link, extension (use with R21570R knee extension)
Screw, cap, special, high-strength, 3/8" x 2" (2 used) (used with
knee extension)
Nut, 3/8" (2 used) (used with knee extension)
Nut, 3/8" (4 used)
Screw, cap, high-strength, 3/8" x 1-3/4" (4 used)
Screw, cap, high-strength, 3/8" x 2-1/4" (4 used)
Sub, F3624R
Link, drag, inner (2 used)
Screw, special cap (2 used)
Arm, steering gear
Nut, 1"
Washer, lock, 1"

S,
W




154

Tractors -- 520 and 530 Series

el el el ol =
NHhWNDFR OV AU WG
~<

16

35692

Part No.
AA 5765 R
A 776 R
24H 1402
H 27851 H
A 877 R
19H 1862
12H 236
B 2700 R
R 20136 R
F 2664 R
11H 237
JD 7759
B 2688 R
14H 854
12H 234
B 2694 R
AA 5766 R

e i e e L e e

FRONT AXLE HOUSING (48- to 80-Inch Tread)

Serial No,

N s e P sl N N N s i Nt i P i P P P

Description
Bracket, A4963R, pivot, with pin and bushing
Pin, dowel (2 used)
Washer, 25/32" x 1-7/8" x ,250" (sub. for D139R)
Screw, cap, special (sub, for F2663R)
Bushing (2 used)
Screw, cap, high-strength, 3/4" x 2-1/2" (4 used)
Washer, lock, 3/4" (4 used)
Pin, pivot
Washer (sub, for D141R)
Nut, special slotted (packed 2 in a pkg.)
Pin, cotter, 1/8" x 2"
Fitting, grease, straight, 1/8" (2 used) (packed 10 in a pkg.)
Pin, pivot, front
Nut, 1" (2 used)
Washer, lock, 1" (2 used)
Bolt, lock (2 used)
Housing, A4964R, front axle, with pin and bushing




Tractors == 520 and 530 Series

1585

O 00~ (=)} m»sxwm»-ag

Part No.

AB
A

B
JD
19H
12H
19H
12H
11H
F
24H
A

R

3627 R
776 R
2688 R
7759
2113
236
1862
236
237
2664 R
1402
877 R

20136 R

H 2781 H

B
AB
B
12H
14H

2700 R

4045 R

2694 R
234
854

FRONT AXLE HOUSING (38-Inch Fixed Tread)

o S~ SR, G PR G, e, P P G PR S G ST R P R N

Serial No.

-
@
-
-
@
-
-
-
-
-
-
-
=
o
-
-
-
-

S S N N NP N N N Nt Nt St 2P s N N N? N S8

Description
Bracket, B2687R, pivot, with pin and bushing
Pin, dowel (2 used)
Pin, pivot, front
Fitting, grease, straight, 1/8" (2 used) (packed 10 in a pkg.)
Screw, cap, high-strength, 3/4" x 3-1/4" (2 used)
Washer, lock, 3/4" (2 used)
Screw, cap, high-strength, 3/4" x 2-1/2" (2 used)
Washer, lock, 3/4" (2 used)
Pin, cotter, 1/8'" x 1-1/4"
Nut, special slotted (packed 2 in a pkg.)
Washer, 25/32" x 1-7/8" x . 250" (sub. for D139R)
Bushing (2 used)
Washer (sub. for D141R) -
Screw, cap, special (sub. for F2663R)
Pin, pivot, rear
Housing, B2840R, with pin and bushing
Bolt, lock (2 used)
Washer, lock, 1" (2 used)
Nut, 1" (2 used)




Tractors == 520 and 530 Series

156

FRONT AXLE KNEE (38-Inch Fixed Tread)




P
w1
~

Tractors -- 520 and 530 Series

.P:LH!\?)—A5
~

,,
CwVwoNG UL
SEEEETE

.
-
gm‘e"}U'ﬂ

DN R DD b= b pd hb feb b b b
M= OVENAOUTRWN
WOL=OO»E>

©

FRONT AXLE KNEE (38-Inch Fixed Tread) -~ Continued

Part No. Serial No. Description
3633 R { - ) Arm, steering, with balls
3638 R - ) Screw, special cap (2 used)
4046 R - ) Knee, with bushings and dust shield (2 used)
4685 R ( - ) Arm, steering, with ball, R.H.
4686 R { - ) Arm, steering, with ball, L.H.
3310 R - ) Washer (2 used)
237 ( - ) Pin, cotter, 1/8" x 1-1/2% (2 used)
2664 R - ) Nut, slotted, 3/4" {2 used) (packed 2 ina pkg. )
467 R - ) Washer (2 used)
877 R - ) Bushing {4 used)
7759 - ) Fitting, grease, straight, 1/8" (6 used)
1743 R - ) Pin, dowel (4 used) (packed 2 in a pkg. )
4013 R { - ) Kmickle, with spindle and dust excluder (2 used)
1424 R - ) Excluder, dust (2 used)
2693 R - ) Shield, dust (2 used)
890 R - ) Washer, thrust (4 used)
840 R - ) Screw, plug (4 used)
838 R - ) Bearing, ball stud (8 used) (packed 2 in 2 pkg. )
H 237 - ) Pin, cotter, 1/8" x 2" (4 used)
982 R - ) End, drag link (4 used)
985 R { - ) Nut, jam (4 used) (packed 5 in a pkg.)
2842 R ( - )  Rod, drag link (2 used)
7760 - )  Fitting, grease, 67-1/8° 1/8" (2 used) (packed 10 in a pkg. )







Tractors == 520 and 530 Series 159

FRONT WHEELS (Except Single Front Wheel) -- Continued

Key Part No.
1 D 63R
B % R
2 D 63R
B 89 R
3 JD 7224
jD 7222
4 JD 7270
JD 7266
5 AB 308 R
AB 3905 R
AB 3773 R
AF  S12R
AA 4099 R
6 JD 7266
JD 7259
7 JD 818
JD 8101
8 JD 1268
9 JD 19
10 11H 218
11H 237
11 A 5146R
B 3310R
12 14H 540
F 2664 R
13 A 155 R
B 102 R
14 A 1555R
AB 867 R
15 JD 7759
16  19H 1758
19H 1906
12H 303
17 AB 2708R
18 AB 203 R
19 AB  353R

S e o

g o P S S o ST, SN SMERMEMET TRt T SRMERTRemSTen  SNe e,y o= oy o

Serial No.

- ~ S~ ~ S ~ N - S N N ~ ~— o s Yo Wt o N N o N

—~—

Description

Washer, felt (2 used) (for 48" to 80" tread, 38" fixed tread and
heavy-duty Roll-O-Maticj (sub. for AA663R)

Washer, felt (2 used) (for double front wheels and Roll-O-Matic)
(sub. two for one AB474R)

Retainer, felt (for 48" to 80" tread, 38" fixed tread and heavy-duty
Roll-O-Matic)

Retainer, felt (for double front wheels and Roll-O-Matic)

Cone, with rollers (for 48" to 80" tread, 38" fixed tread and heavy-
duty Roll-O-Matic)

Cone, with rollers (for double front wheels and Roll-O-Matic)

Cup, bearing (for 48" to 80" tread, 38" fixed tread and heavy-duty
Roll-O-Matic)

Cup, bearing (for double front wheels and Roll-O-Matic)

Hub, B2015R, with cups (for double front wheels)

Hub, B2764R, with cups (limited use) (for double front wheels)

Hub, B2719R, with cups (for Roll-O-Matic)

Hub, F843R, with cups (for 38" fixed tread)

Hub, A3479R, with cups (for 48" to 80" tread and heavy-duty Roll-
O-Matic)

Cup, bearing (for 48" to 80" tread, 38" fixed tread and heavy-duty
Roll-O-Matic)

Cup, bearing (for double front wheels and Roll-O-Matic)

Cone, with rollers (for 48" to 80" tread, 38" fixed tread and heavy-
duty Roll-O-Matic) )

Cone, with rollers (for double front wheels and Roll-O-Matic)

Wheel, disk, and rim, less hub (for 5.50 x 16", 4-ply rubber tire)

Bolt (6 used) (packed 20 in a pkg. )

Pin, cotter, 3/16" x 1-1/2" (for 48" to 80" tread, 38" fixed tread
and heavy-duty Roll-O-Matic)

Pin, cotter, 1/8" x 1-1/2" (for double front wheels and Roll-O-Matic

Washer (for 48" to 80" tread, 38" fixed tread and heavy-duty Roll-
O=-Matic)

Washer (for double front wheels and Roil-O-Matic)

Nut, slotted, 1" (for 48" to 80" tread, 38" fixed tread and heavy-
duty Roll-O-Matic)

Nut, slotted, 3/4" (for double front wheels and Roll-O-Matic)
(packed 2 in a pkg.)

Gasket (for 48" to 80" tread, 38" fixed tread and heavy-duty Roll-
O-Matic) (packed 5 in a pkg. )

Gasket (for double front wheels and Roll-O-Matic) (packed 5 in a

pkg. )

Cap, hub (for 48" to 80" tread, 38" fixed tread and heavy-duty Roll-
O-Matic) (sub. for AA1407R)

Cap, B920R, hub, with grease fitting (for double front wheels and
Roll=O-Matic)

Fitting, grease, straight, 1/8" (packed 10 in a pkg.)

Screw, cap, high-strength, 5/16" x 1-1/4" (sub. for F2270R) (3 used
(for 48" to 80" tread, 38" fixed tread and heavy-duty Roll-O-
Matic)

Screw, cap, high-strength, 5/16" x 1-1/2" (3 used) (for double front
wheels and Roll-O-Matic)

Washer, lock, 5/16" (3 used)

Wheel, front, with bearing cups (steel spoke type) (for double front
wheels)

Band, front wheel guide (set of 2)

Bolt, guide band, with nuts and lock washers (set of fourteen 814326,
12H303, and 14H825)




160 Tractors == 520 and 530 Series

REAR WHEELS




Tractors =-- 520 and 530 Series 161

Key

L

Part No.
3772 R
3773 R
3261 R
4819 R
4811 R
4818 R
H 2600
12H 236
B 3014 R
A 4379 R
B 3016 R
A 4384 R
A 4883 R
B 3800 R
B 3801 R
F 1500 R
F 1478 R
A 4517 R
R 34828 R
12H 245
A 4882 R
A 4389 R
A 4388 R
14H 800
A 4380 R
B 3018 R
. R 32224 R
AD 2803 R
AD 2857 R
AD 2854 R
AD 2856 R
14H 800
12H 294
A 4389 R
AF 1713 R
F 336 R
AC - 4533 R

PN iy, P, PR, S P, PN, o, S P S P g, P, P, P TN S

I P P P

-REAR WHEELS -- Continued

Serial No.

N S (N N (e N S S S e ~— —r S e

— e e S (N S e S S N N S

Description

Rim, demountable (for 12.4-36 tire)

Rim, demountable (for 13.9-36 tire)

Rim, demountable (for 10-38 tire)

Rim, demountable (for 11-38 or 12,4-38 tire)

Rim, demountable (for 11-38 cane and rice tire)

Rim, demountable (for 9-42 tire)

Screw, cap, high-strength, 3/4" x 2-5/8", pinion half to wheel
(3 used)

Washer, lock, 3/4" (3 used)

Pinion (88" tread)

Pinion (97-1/4" or 104" tread)

Sleeve, pinion half (88" tread)

Sleeve, pinion half (97-1/4" or 104" tread)

Ring, retaining (2 used) (packed 5 in a pkg.)

Wheel, cast disk, rear (for 12,4~36 or 13.9-36 tire and rim)

Wheel, cast disk, rear (offset) (for 12.4~-36 or 13.9-36 tire and rim)

Wheel, cast disk, rear (for 10~38, 11-38 or 12.4~38 tire and rim)

Wheel, cast disk, rear (offset) (for 10-38 or 1138 tire and rim)

Wheel, cast disk, rear (offset) (for 9-42 tire and rim)

Bolt, special, plated, 7/8" x 6", key half to wheel (3 used) (sub. for
A4387R)

Washer, lock, 7/8" (3 used)

Screw, jack (2 used)

Bolt, mach., 5/8" x 3=3/4" (8 used) (packed 5 in a pkg. )

Clamp, rim (8 used)

Nut, 5/8" (8 used)

Shaft, pinion

Sleeve, key half (88" tread)

Sleeve, key half (97-1/4" or 104" tread) (sub. for A4386R)

Bolt, lug, with nut (sub. 25, D411R and 25, 14H858)

Lug, 5" "A" shape (set of 8, D1283R)

Lug, 5" spade (set of 8, D1078R)

Washer, spade lug (pkg. of 8, D938R)

Nut, 5/8", rim to wheel bolt (8 used)

Washer, lock, 5/8" (8 used)

Bolt, mach., 5/8" x 3-3/4", rim to wheel (8 used) (packed S in a
pkg. )

Rim, steel wheel

Rim, extension

Clip, six C1030R, extension rim (use D411R and 14H858 for
attaching)




162 Tractors -- 520 and 530 Series
POWER-ADJUSTED REAR WHEELS
Key Part No. Serial No. Description
1 AB 5505 R ( - ) Rim, demountable, with rails (for 12,4-36 tire)
AB 5506 R { - ) Rim, demountable, with rails (for 13.9-36 tire)
2 M 2334 T { - ) Stop, demountable rim rail (2 used)
3 M 2335T ( - ) Screw, special (2 used) (sub. for F3583R)
4 19H 2600 { - ) Screw, cap, high-strength, 3/4" x 2-5/8", pinion half to wheel
(3 used)
12H 236 { - ) Washer, lock, 3/4" (3 used)
5 B 3014 R ( - )  Pinion (88" tread)
A 4379 R { @ ) Pinion (97-1/4" or 104" tread)
6 B 3016 R { - ) Sleeve, pinion half (88" tread)
A 4384 R { - ) Sleeve, pinion half (97-1/4" or 104" tread)
7 A 4883 R { - ) Ring, retaining (2 used) (packed 5 in a pkg.)
8 B 3965 R { - ) Wheel, cast disk, rear
9 R 34828 R { - ) Bolt, special, plated, 7/8" x 6", key half to wheel (3 used) (sub. for
A4387R)
12H 245 { - ) Washer, lock, 7/8" (3 used)
10 R 39758 { - ) Screw, jack (2 used) (sub. for A4882R)
11 AF 3797 R { - ) Screw, jack, with nut (6 used)
12 A 4380 R { - ) Shaft, pinion
13 B 3018 R { - ) Sleeve, key half (88" tread)
R 32224 R { - ) Sleeve, key half (97-1/4" or 104" tread) (sub. for A4386R)




Tractors -~ 520 and 530 Series 163

TOOLS
5
2 3
Key Part No. Serial No. Description
1 353 R - ) Wrench, lug and flywheel
2 3338 R - ) Wrench, spark plug
3 F 3537 R - ) Wrench, power adjustable rim
TRACTOR STEP
6 &) ’ 51097
Key Part No. Serial No. Description
1 19H 1732 - ) Screw, cap, high-strength, 3/4" x 2-3/4" (2 used) (sub. for F2273F
2 24H 1305 - ) Washer, 25/64" x 7/8" x ,060" (2 used)
3 F 3195 R ( - ) Step, tractor
4 A 5234 R ( - ) Support, tractor step
5 12H 304 { - )  Washer, lock, 3/8" (2-used)
6 14H 812 { - )  Nut, 3/8" (2 used)




164

Tractors == 520 and 530 Series

FENDERS

Key Part No. Serial No. Description
1 AA 4655 R ( - ) Fender, R.H. and L. H.
2 19H 1833 ( - ) Screw, cap, high-strength, 5/8" x 1-1/4" (2 used)
3 12H 2% ( - ) Washer, lock, 5/8" (2 used)
4 24H 1378 ( - ) Washer, 11/16" x 1-1/2" x ,134" (2 used)
FENDERS LESS LAMPS (530 Series)
Key Part No, Serial No, Description
1 R 20759 R { - ) Grommet, fender, L. H.
2 AR 26595 R ( - ) Fender, R.H, (with R20759R sub, for AR20869R)
AR 38451 { - ) Fender, L,H. (sub. for AR20870R)
3 14H 809 ( - ) Nut, 1/2" (4 used)
4 12H 301 ( - ) Washer, lock, 1/2" (4 used)
S 19H 1974 ( - ) Screw, cap, high-strength, 1/2" x 2-3/4" (4 used)
6 R 20573 R - ) Support, fender
7 19H 1734 2 - ) Screw, cap, high-strength, 5/8" x 2" (3 used)
12H 294 ( - ) Washer, lock, 5/8" (3 used)




Tractors ~- 520 aud 530 Series tef

REAR VIEW MIRROR

Tractor

Key Part No. Serial No. Description

1 R 21686 R ( - ) Bezel

2 R 21685 R ( - ) Glass

3 AR 21860 R ( - ) Mirror, rear view

4 AR 30003 R ( - ) Mirror, rear view, with mounting bracket

PARTS FOR WEATHERSHIELD CAB (All-Fuel and Gasolinec)

Key Part No. Serial No. Description

. AR 20144 R ( - ) Panel, engine, L.H.

.e AR 20145 R { - ) Panel, engine, R.H,

.e AR 20146 R ( - ) Window, cab side, with frame (4 used)
.o AR 21843 R ( - ) WINDSHIELD, CAB, GLASS

‘e R 20127 R ( - ) Windshield, cab, front

.o R 20128 R ( - ) Windshield, cab, side (2 used)

. R 21229 R 4 - ) Brace, cab (2 used)

.o R 21230 R ( - ) Bolt, '"U, " brace (2 used)

. 14H 251 ( - ) Nut, 1/4" (4 used)

Capital letters indicate an attachment. Attachnients must be listed on separate order from replacenient paris crder.

PARTS FOR WEATHERSHIELD (All-Fuel and Gasoline)

Key Part No. Serial No. Description

.. AR 20143 R { - ) Windshield, side (2 used)

.. AR 20144 R ( - ) Panel, engine, L.H.

. AR 20145 R { - ) Panel, engine, R.H.

.o R 20123 R ( - ) Windshield, front .

.e R 20124 R ( - ) Frame, windshield, front
PARTS FOR WEATHERSHIELD (LP-Gas)

Key Part No. Serial No. Description

. AR 20143 R ( - ) Windshield, side (2 used)

. R 20123 R ( - ) Windshield, front

.o R 20124 R ( - ) Frame, windshield, front



166

Tractors == 520 and 530 Series

MEMORANDA




Tractors == 520 and 530 Series

167

Key
1 AR

AB
F

U WN

AB
AR
AR
AB
AR
AR
6 AB
AR

AR

.o AB

oo AB
.o AR
. AR
oo AR

e AR

Part No.
21663 R

5136 R
1977 R

12H 246
. 14H 631

5241 R
21229 R
21231 R

5242 R
21230 R
21232 R

5135 R
20829 R
20830 R

5132 R

5133 R
20825 R
20827 R
20826 R
20828 R

SPEED-HOUR METER

Serial No.

( - )
( - )
( - )
{ - )
( - )

-5299999)
(5300000~ )
(5300000~

~5299999)
{5300000- )
{5300000~ )
( =5299999)
{5300000- )

- )
f ~5299999)
{5300000-5299999)
(5300000~ )
(5300000~ )
(5300000~ )
{5300000= )

Description

Speed-hour meter (miles per hour) (use on tractor with 500 rpns ¢z
1000 rpm powershaft (sub. for AB5134R)

Speed-hour meter (kilometers per hour)

Clamp, speed-hour meter-

Washer, lock, no. 10 (2 used) (sub. for A767R)

Nut, no. 10 (2 used)

Cable, speed-hour meter (AC spark plug div. )

Cable, speed-hour meter (AC spark plug div. ) (gasoline and all-fuel)

Cable, speed-hour meter (AC spark plug div. } (LP-gas)

Cable, speed-hour meter (Stewart-Warner)

Cable, speed-hour meter (Stewart-Warner) (gasoline and all-fuci)

Cable, speed-hour meter (Stewart~-Warner) (LP-gas)

Shaft, flexible, speed-hour meter, with cable

Shaft, flexible, speed-hour meter, with cable (gasoline aund all-fuc!]

Shaft, flexible, speed-hour meter, with cable (LF-gas)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT (MILES
PER HOUR)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT
(KILOMETERS PER HOUR)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT (MILES
PER HOUR) (GASOLINE AND ALL-FUEL)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT (MJLES
PER HOUR) (LP-GAS)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT
(KILOMET ERS PER HOUR) (GASOLINE AND ALL-FUEL)

SPEED-HOUR METER, WITH CLAMP AND FLEXIBLE SHAFT
(KILOMETERS PER HOUR (LP-GAS)

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order.




168 Tractors == 520 and 530 Series

FUEL GAUGE AND SENDER

Key Part No. Serial No, Description

1 37H 43 { - ) Screw, self-tapping, no. 8 x 3/8" (5 used) (sub. for F2149R) .
2 AB 5139R { - ) Sender, fuel gauge

3 14H 631 { - ) Nut, no. 10

12H 24 { - ) Washer, lock (sub. for A767R)

4 F 2167 R { - ) Float, fuel gauge sender

5 R 27181 R { - ) Gasket (packed 2 in a pkg. ) (sub. for F2148R)
6 14H 631 { - ) Nut, no. 10 (2 used)

7 12H 36 { - ) Washer, lock, no. 10 (2 used)

8 14H 605 ( - ) Nut, no, 8 (2 used)

9 12H 315 ( - ) Washer, lock, no. 8 (2 used)
10 F 2147 R { - ) Separator, terminal

11 F 2146 R { - ) Clamp, fuel gauge receiver
12 AF 2721 R { - ) Gauge receiver, fuel (12-volt)
. AR 20931 R { - ) Fuel gauge, complete (sub. for AB5138R)

NOTE: For fuel gauge wiring, see "Instrument Panel Wiring. "




Tractors == 520 and 530 Series 169

INSTRUMENT PANEL AND GAUGES (520 Series)

51102
Key Part No. Serial No. Description
1 A 1712 R ( - ) Clamp (2 used)
2 12H 246 4 - ) Washer, lock (6 used) (sub. for A767R)
3 14H 631 ( - ) Nut, no. 10 (8 used)
4 A 1248 R { - ) Bushing
5 ceessessonne ( - ) Clamp (sub., AF2749R)
6 AR 1312 R { - ) Connector (gasoline)
7 B 3475 R ( - ) Pipe, oil pressure gauge (gasoline)
8 AA 5778 R { - ) Tee, fuel filter (gasoline)
9 B 3306 R { - ) Pipe, fuel filter oil (gasoline)
10 AA 4937 R { - ) Connector
11 AA 4936 R { - ) Elbow (all-fuel and LP-gas)
12 B 3759 R { - ) Pipe, oil pressure gauge (all-fuel and LP-gas)
13 B 3985 R ( - ) Panel, instrument (gasoline and all-fuel) (with AR20432R sub. for
B3579R)
AB 5501 R ( - ) Panel, instrument (LP-gas) (sub. for ABSO99R)
14 A 3232 R { - ) Screw, special cap (4 used)
12H 291 ( - ) Washer, lock, internal tooth, 5/16" (4 used)
15 AF 2749 R { - ) Gauge, ammeter, with clamp, nuts and lock washers
16 AA 1986 R ( - ) Gauge, heat indicator, with bushing, nuts and lock washers (sub. for
AF2774R)
17 AF 2752 R ( - ) Gauge, oil pressure, with nuts and lock washers (sub. for AF2775R)



170 Tractors == 520 and 530 Series
INSTRUMENT PANEL AND GAUGES (Gasoline and All-Fuel) (530 Series)
8 _——&
9
10
71212
Key Part No. Serial No. Description
1 AF 2752 R { o ) Gauge, oil pressure, with nuts and lock washers (sub. for AF2775R)
2 R 20402 R { - ) Panel, instrument, upper
3 A 1712 R { - ) Clamp (2 used)
4 12H 246 { - ) Washer, lock (6 used) (sub. for A767R)
5 14H 631 ( - ) Nut, no. 10 (8 used)
6 AR 1312 R { - ) Connector
7 R 20732 R { - ) Pipe, oil pressure gauge (gasoline)
8 AA 5778 R { - ) Tee, fuel filter (gasoline)
R 21451 R ( - ) Sleeve, tee
9 B 3306 R { - ) Pipe, fuel filter oil (gasoline)
10 AA 4937 R { - ) Connector
11 R 20736 R { - ) Pipe, oil pressure gauge (all-fuel)
12 A 1248 R { - ) Bushing
13 sosecovssace { - ) Clamp (sub. AF2749R)
14 A 3232 R { = ) Screw, special cap (4 used)
12H 291 { - ) Washer, lock, internal tooth, 5/16" (4 used)
15 AF 2749 R { - ) Gauge, ammeter, with clamp, nuts and lock washers
16 AR 20783 R { = ) Gauge, heat, indicator, with bushing (sub. for AA6295R)
17 AR 20898 R { - ) Panel, instrument, lower, with weld screw
18 A 3232 R ( - ) Screw, special cap (4 used)
12H 291 { - ) Washer, lock, internal tooth, 5/16" (4 used)




Tractors -~ 520 and 530 Series

171

> x
= OWVWRONO U WG
<

12

INSTRUMENT PANEL AND GAUGES (LP-Gas) (530 Series)

Part No.
AF 2752 R
R 20452 R
A 1712 R
12H 246
14H 631
A 1248 R
AA 4936 R
R 20739 R
AA 4937 R
R 21015 R
19H 2020
12H 291
AF 2749 R
AA 6061 R
R 21014 R
AR 20783 R
AR 20898 R
19H 2020
12H 291

P, T g, S, IR S, G, G g G, G IR G, S e, P ST N, SN T

Serial No.

N N S N N S S N B Nt N S N s Nt e N N S

Description

Gauge, oil pressure, with nuts and lock washers (sub. for AF2775R)

Panel, instrument, upper

Clamp (2 used)

Washer, lock, no. 10 (6 used) (sub. for A767R)

Nut, no. 10 (8 used)

Bushing

Elbow

Pipe, oil pressure gauge

Connector

Clamp (sub. AF2749R)

Nut, speed (2 used)

Screw, special cap (4 used) (sub. for A3232R)
Washer, lock, internal tooth, 5/16'" (4 used)

Gauge, ammeter, with clamp, nuts and lock washers
Screw, mach., with washer (2 used)

Shroud, gauge

Gauge, heat indicator, with bushing (sub. for AA6295R )
Panel, instrument, lower, with weld screw

Screw, special cap (4 used) (sub. for A3232R)
Washer, lock, internal tooth, 5/16" (4 used)



172

Tractors == 520 and 530 Series

HOOD (Gasoline) (520 Series)

W N

WO Uk

10

12
i3
14
15
16
17

18
19
20

Serial No.

e I N i P g

Description
Hood
Grommet
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Washer, 15/32" x 1-3/8" x , 105" (2 used)
Spacer (2 used)
Washer, rubber (2 used) (packed 5 in a pkg. )
Washer, 21/32" x 1-1/2" x ,060" (2 used)
Screw, mach., 5/16" x 3/4" (2 used)
Washer, lock (2 used)
Washer (4 used) (packed 2 in a pkg.)
Screw, mach,, 5/16" x 1" (2 used) (packed 50 in a pkg. )
Washer, 21/32" x 1-1/8" x ,036" (4 used)
Spacer (4 used) (sub. for B1839R)
Washer, rubber (4 used) (packed 5 in a pkg. )
Nut , 5/16" (2 used)
Washer, lock, 5/16" (2 used) :
Screw, cap, high-strength, 3/8" x 3/4'" (7 used) (sub. for F2272R)
Washer, lock, 3/8" (7 used)
Support, rear, R, H,
Support, rear, top, with nuts
Support, rear, L, H.




Tractors == 520 and 530 Series 173

HOOD (All-Fuel) (520 Series)

51099

18 14 13 .
Key Part No. Serial No. Description -
1 B 3311 R - Grommet
2 AB 5035 R Hood
3 B 3317 R Grommet
4 19H 1978 Screw, cap, high=-strength, 7/16" x 1-1/2" (2 used)
12H 293 Washer, lock, 7/16" (2 used)
S 24H 1330 Washer, 15/32" x 1-3/8" x . 105" (2 used)
6 A 4669 R Spacer (2 used)
7 A 4668 R Washer, rubber (2 used) (packed 5 in a pkg. )
8 24H 1372 Washer, 21/32" x 1-1/2" x ,060" (2 used)
9 H 1085 R Screw, mach., 5/16" x 3/4" (2 used)
10 12H 291 Washer, lock (2 used)
11 A 5659 R Washer (4 used) (packed 2 in a pkg.)
12 A 4125 R Screw, mach., 5/16" x 1" (2 used) (packed 50 in a pkg.)

13 24H 1366
14 R 20817 R
15 A 4666 R
16 14H 785
17 12H 303
18 19H 1936
12H 304
19 B 31§55 R
20 AB 4585 R
2 B 3156 R

Washer, 21/32" x 1-1/8" x ,036" (4 used)

Spacer (4 used) (sub. for B1839R)

Washer, rubber (4 used) (packed 5 in a pkg. )

Nut, 5/16" (2 used)

Washer, lock, 5/16" (2 used)

Screw, cap, high=-strength, 3/8'" x 3/4" (7 used) (sub. for F2272R)
Washer, ‘lock, 3/8" (7 used)

Support, rear, R.H,

Support, rear, top, with nuts

Support, rear, L.H.

G, G, G G G, G, SN G, G G, PN S, G, G, SN S P, SN G, G, S S S
[ T T T T T T T T T TR T T TR B T T I T T N |
e N N N e e S S S S e e S e N S e Y S S N S




174 Tractors -- 520 and 530 Series

HOOD (Gasolihe and All-Fuel) (530 Se'ries)

A N4
3 19
21 ? o 67854



Tractors == 52C and 530 Series

175

HOOD (Gasoline and All-Fuel) (530 Series) -- Continued

Part No. Serial No. Description
R 20581 R ( - ) Grommet, rubber (all-fuel)
AR 20629 R - ) Hood
B 3317 R - ) Grommet, rubber
19H 1978 - ) Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
12H 293 - ) Washer, lock, 7/16" (2 used)
24H 1330 - ) Washer, 15/32" x 1-3/8" x ,105" (2 used)
A 4669 R - ) Spacer (2 used)
A 4668 R - ) Washer, rubber (2 used) (packed 5 in a pkg. )
24H 1372 - ) Washer, 21/32" x 1-1/2" x . 060" (2 used)
R 20738 R - ) Strap, hood (all-fuel)
24H 1302 - )  Washer, 13/32" x 3/4" x .036" (2 used) (all-fuel)
19H 2020 - ) Screw, cap, high-strength, 5/16" x 1/2" (2 used) (all-fuel)
12H 303 - ) Washer, lock, 5/16" (2 used) (all-fuel) '
AR 20946 R - ) Screw, special, with washer (2 used) (packed 5 in a pkg.)
24H 1366 - ) Washer, 21/32" x 1-1/8" x ,036" (4 used)
R 20817 R - ) Spacer (4 used) .
A 4566 R - ) Washer, rubber (4 used) (packed 5 in a pkg. )
14H 785 - ) Nut, 5/16" (2 used)
12H 303 - ) Washer, lock, 5/16" (2 used)
R 20818 R - ) Washer (2 used)
AR 20945 R { - ) Screw, special, with washer (2 used) (packed 5 in a pkg.)
19H 1731 - ) Screw, cap, high-strength, 3/8' x 1" (6 used)
12H 304 { - ) Washer, lock, 3/8" (6 used) -
R 20584 R ( - ) Support, hood, rear, lower, R.H.
R 20585 R ( - ) Support, hood, rear, lower, L.H,
AR 20685 R ( - ) Support, hood, rear, upper, R.H., with nut
AR 20686 R ( - ) Support, hood, rear, upper, L.H., with nut




176

Tractors == 520 and 530 Series

HOOD (LP-Gas) (520 Series)

1
19 °
14 151 6
P 17 18
51101 o @4/17
Be—18

Key Part No. Serial No. Description

1 AB 4957 R ( - ) Shield, fuel tank, with clip, L, H.

2 AB 5502 R ( - )  Hood (sub. for AB5037R)

3 19H 1978 { - ) Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)

12H 293 ( - ) Washer, lock, 7/16" (2 used)

4 24H 1330 { - ) Washer, 15/32" x 1-3/8" x . 105" (2 used)

5 A 4669 R ( - ) Spacer (2 used)

6 A 4668 R ( - ) Washer, rubber (2 used) (packed 5 in a pkg.)

7 24H 1372 ( - ) Washer, 21/32" x 1-1/2" x . 060" (2 used)

3 A 4125 R { - ) Screw, mach., 5/16" x 1" (4 used) (packed 50 in a pkg.)

9 12H 291 { - ) Washer, lock (4 used)

10 A 5659 R { - ) Washer (2 used) (hood top) (packed 2 in a pkg. ) (sub. for 24H1009)

A 5658 R { - )] Washer (2 used) (hood side) (packed 2 in a pkg. )

11 24H 1366 { - ) Washer, 21/32" x 1-1/8" x ,036" (4 used)

12 R 20817 R { - ) Spacer (4 used) (sub. for B1839R)
13 A 4666 R { - ) Washer, rubber (2 used) (packed 5 in a pkg. )

14 14H 785 { - ) Nut, 5/16" (4 used) .
15 12H 303 { - ) Washer, lock, 5/16" (4 used)
16 B 1828 R { - ) Spacer (4 used)
17 24H 1136 { - ) Washer, 11/32" x 11/16" x .060" (4 used)

18 H 1109 R { - ) Screw, mach., 5/16" x 1-3/8" (4 used)

19 AB 4852 R { - ) Shield, fuel tank, with clips, R.H.

PO_EDT7 dNMawrRAY  T3tha i 7T C A



Tractors == 520 and 530 Series

177

Key Part No.

N =

19H 1978
12H 293
24H 1330
24H 1372

24H 1360

WooNO bk w

12 19H 1813
12H 303

13 AR 20679 R

14 19H 1900
12H 303
15 24H 1136

16 AR 20680 R
17 AR 20788 R

18 12H 303
19 14H 785

AR 20678 R

A 4669 R
A 4668 R

AR 20945 R
R 20912 R

10 A 4666 R
11 A 5659 R

HOOD (LP-Gas) (530 Series)

Serial No.

R Py, Gy G, P, ST PN G, P SN SN, g, G, G, T ST G, PR T T P

N N N N Nt N N i N N N S N N St s St Nt S N Nt it

Hood

Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Washer, 15/32" x 1-3/8" x ., 105" (2 used)

Spacer (2 used)

Washer, rubber (2 used) (packed S in a pkg. )

Washer, 21/32" x 1-1/2" x ,060" (2 used)

Screw, special, with washer (2 used) (packed 5 in a pkg.)
Washer, 21/32" x 1-1/8" x , 060" (8 used)

Spacer (2 used)

Washer, rubber (4 used) (packed 5 in a pkg. )

Washer (2 used) (packed 2 in a pkg.)

Screw, cap, high-strength, 5/16" x 5/8" (2 used)
Washer, lock, 5/16" (2 used)

Description

Extension, hood, R.H.

Screw, cap, high-strength, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Washer, 11/32" x 11/16" x ,060" (2 used)

Extension, hood, L.H.

Retainer, with weld screw (2 used)
Washer, lock, 5/16" (2 used)

Nut, 5/16" (2 used)

Pr_CD7 _MAhawr KA\

Ti¢ha 3. 7T C A



178 Tractors == 520 and 530 Series

GRILLE (520 Series)

(J—¢6

18 19 20 21 22 23 24 25 26 27




Tractors == 520 and 530 Series

179

Key Part No.
1 B 2804 R
2 A 350 R
3 24H 1309
4 19H 1726

12H 304
5 AB 4925 R
6 F 1676 R
7 AB 5236 R
8 A 4679 R
9 H 1085 R

10 12H 291

11 24H 1224

12 14H 785

13 12H 303

14 A 4666 R

15 R 20912 R

16 24H 1366

17 A 4125R

18 14H 785

19 12H 303

20 AB 4926 R

AB 4928 R

21 B 3069 R

22 14H 850

23 12H 302

24 24H 1287

25 19H 1948

26 19H 2487

27 24H 1290

28 12H 303

29  "14H 785

30 19H 1756

31 24H 1106

32 19H 1227

33 24H 1287

34 12H 302

35 14H 850

36 AB 4930 R

37 AB 4927 R

AB 4929 R

38 28H 1497

39 A 350 R

40 24H 1309

41 12H 304

42 14H 812

43 19H 1948

44 24H 1287

45 12H 302

46 14H 850

47 B 3070 R

GRILLE (520 Series) =- Continued

Serial No.

N Y e S N S S N S S S S N S’ S S S S S N N N N N N S S N T e N N S N S N N N Nt Nt N Nt N N N N St N S

Description
Spacer (2 used) (packed 2 in a pkg. )
Spring (2 used)
Washer, 13/32" x 1-1/16" x .120" (2 used)
Screw, cap, high-strength, 3/8" x 2-1/4" (2 used)
Washer, lock, 3/8'" (2 used)
Top, grille, and sides
Plug, button
Medallion, with speed clips
Clip, speed (2 used) (packed 2 in a pkg.)
Screw, mach., 5/16" x 3/4" (2 used)
Washer, lock, internal tooth, 5/16" (2 used)
Washer, 11/32" x 1" x , 060" (4 used)
Nut, 5/16" (2 used)
Washer, lock, 5/16* (2 used)
Washer, rubber (2 used) (packed 5 in a pkg. )
Spacer (2 used) (sub. for A4667R)
Washer, 21/32" x 1-1/8" x ,036" (2 used)
Screw, mach., 5/16" x 1" (2 used) (packed 50 in a pkg.)
Nut, 5/16" (4 used)
Washer, lock, 5/16" (4 used)
Frame, upper grille, R. H.
Frame, upper grille, L. H.
Screen, grille (2 used)
Nut, jam, 1/4" (4 used)
Washer, lock, 1/4" (4 used)
Washer, 9/32" x 5/8" x ,060" (8 used)
Screw, cap, high-strength, 1/4" x 3/4" (4 used)
Screw, cap, 5/16" x 9/16" (2 used) -
Washer, 21/64" x 3/4" x ,036" (4 used)
Washer, lock, 5/16" (2 used)
Nut, 5/16" (2 used)
Screw, cap, high-strength, 5/8" x 1-1/2" (2 used)
Washer, 11/16" x 1-1/4" x , 134" (2 used)
Screw, cap, high-strength, 1/4" x 1/2" (8 used)
Washer, 9/32" x 5/8" x ,060" (8 used)
Washer, lock, 1/4" (8 used)
Nut, jam, 1/4'" (8 used)
Plate, center, with clips
Frame, lower grille, R.H.
Frame, lower grille, L. H.
Spacer (2 used)
Spring (2 used)
Washer, 13/32" x 1-1/16" x ,120" (2 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Screw, cap, high-strength, 1/4'" x 3/4" (4 used)
Washer, 9/32" x 5/8" x ,060" (8 used)
Washer, lock, 1/4" (4 used)
Nut, jam, 1/4" (4 used)
Rod, grille (4 used)

Pr_RD7 alMavr=hR)

Titho in TT.S_AL



Tractors == 520 and 530 Series

180

GRILLE (530 Series)

71211

PCwR27=(Mav=6Aa) Titho in IT.S_A.



Tractors == 520 and 530 Series

181

Key Part No.
1 B 2804 R
2 A 350 R
3 24H 1309
4 19H 1726

12H 304
S AR 20455 R
6 F 1676 R
7 AR 21111 R
8 A 4679 R
9 AR 20946 R

10 A 4666 R

11 R 20912 R

12 24H 1366

13 .. 14H 785

14 12H 303

15 R 20818 R

16 AR 20945 R

17 B 3070 R

18 14H 785

19 12H 303

20 AB 4926 R

AB 4928 R

21 B 3069 R

22 14H 850

23 12H 302

24 24H 1287

25 19H 1948

26 19H 2487

27 24H 1290

28 12H 303

29 "14H 785

30 19H 1756

31 24H 1106

32 19H 1227

33 24H 1287

34 12H 302

35 14H 850

36 AB 4930 R

37 AB 4927 R

AB 4929 R

38 28H 1497

39 A - 350 R

40 24H 1309

41 12H 304

42 14H 812

43 19H 1948

44 24H 1287

45 12H 302

46 14H 850

GRILLE (530 Series) -- Continued

Serial No.

i

Description

Spacer (2 used) (packed 2 in a pkg.)

Spring (2 used)

Washer, 13/32" x 1-1/16" x ,120" (2 used)

Screw, cap, high-strength, 3/8" x 2-1/4" (2 used)
Washer, lock, 3/8" (2 used)

Top, grille, and sides

Plug, button

Medallion, with speed clips

Clip, speed (2 used) (packed 2 in a pkg. )

Screw, special, with washer (2 used) (packed 5 in a pkg )

Washer, rubber (4 used) (packed 5 in a pkg. )

Spacer (4 used)

Washer, 21/32" x 1-1/8" x .036" (4 used)
Nut, 5/16" (2 used)
Washer, lock, 5/16" (2 used)

Washer (2 used)
Screw, special, with washer (4 used) (packed 5 in a pkg )

Rod, grille (4 used)
Nut, 5/16" (4 used)
Washer, lock, 5/16" (4 used)
Frame, upper grille, R, H.

Frame, upper grille, L, H.

Screen, grille (2 used)
Nut, jam, 1/4" (4 used)
Washer, lock, 1/4" (4 used)

Washer, 9/32" x 5/8'" x .060" (8 used)

Screw, cap, high-strength, 1/4" x 3/4" (4 used)
Screw, cap, 5/16" x 9/16" (2 used)

Washer, 21/64" x 3/4" x .036" (4 used)
Washer, lock, 5/16" (2 used)

Nut, 5/16% (2 used)
Screw, cap, high-strength,
Washer, 11/16" x 1=1/4" x , 120" (2 used)
Screw, cap, 1/4" x 1/2" (8 used)

Washer, 9/32" x 5/8" x ,060" (8 used)
Washer, lock, 1/4" (8 used)

Nut, jam, 1/4" (8 used)
Plate, center, with clips
Frame, lower grille, R. H.
Frame, lower grille, L.H.

Spacer (2 used)
Spring (2 used)

5/8" x 1-1/2" (2 used)

Washer, 13/32" x 1-1/16" x ,120" (2 used)
Washer, lock, 3/8" (2 used)

Nut, 3/8" (2 used)
Screw, cap, high-strength, 1/4" x 3/4" (4 used)
Washer, 9/32" x 5/8" x .060" (8 used)

Washer, lock, 1/4" (4 used)

Nut, jam, 1/4" (4 used)

PC-527-(May-66) Litho inU,S,A



Tractors -- 520 and 530 Series

182

BATTERY BOX AXND PLATFORM

14

51178

N o~ e e



Tractors == 520 and 530 Series 183

BATTERY BOX AND PLATFORM -- Continued

Key Part No. Serial No. Description
1 H 1085 R { - ) Screw, mach,, 5/16" x 3/4" (4 used)
2 24H 1224 ( - ) Washer, 11/32" x 1" x , 060" (4 used)
3 24H 1290 { - ) Washer, 21/64" x 3/4" x .036" (4 used)
4 12H 303 - ) Washer, lock, 5/16" (4 used)
5 14H 611 i - ) Nut, 5/16" (4 used)
6 AA 7338R { - ) Clamp, battery, with clips (2 used) (tractors equipped with 115 amp.
hour batteries) (sub. for AB4650R)
AA 6597 R { - ) Clamp, battery, with clips (2 used) (tractors equipped with 85 amp.
hour batteries)
7 19H 1805 ( - ) Screw, cap, high-strength, 1/2'" x 2-1/4" (2 used)
19H 1895 - ) Screw, cap, high-strength, 1/2% x 3/4" (2 used) (sub. for F2275R)
12H 301 - ) Washer, lock, 1/2" (4 used)
8 16H 672 - ) Rivet, R, I.O.H., 1/4" x 3/4" (4 used)
9 19H 2507 - ) Screw, cap, 1/2" x 1" (2 used)
12H 333 ) - ) Washer, lock, internal tooth, 1/2" (2 used)
10 AB 509 R { - ) Platform, with brake latch supports
11 AB 330 R - ) Support, brake latch, with pivot (2 used)
12 11H 236 - ) Pin, cotter, 1/8" x 1" (2 used)
13 24H 1355 { - ) Washer, 37/64" x 1~1/8" x .120" (2 used)
14 F 3409 R - ) Latch, brake (2 used) (sub. for B3727R)
15 21H 1300 = ) Screw, mach., pan, hd., no. 10 x 3/8" (2 used)
12H 295 { - ) Washer, lock, no. 10 (2 used) ’
16 AM 2049 T - ) Socket, electrical outlet
17 R 2579 R - ) Grommet (packed 2 in a pkg. )
18 14H 778 - ) Nut, no. 10 (2 used)
19 AA 5691 R - ) Plug, electrical outlet, with cable
AA 5692 R - ) Plug, electrical outlet, less cable
20 B 3231 R { - ) Support, battery box (2 used) (used with B3972R cover)
21 14H 809 - ) Nut, 1/2" (4 used) (used with B3972R cover)
22 12H 301 { - ) Washer, lock, 1/2" (4 used) (used with B3972R cover)
23 " 19H 1815 ( - ) Screw, cap, high=strength, 1/2" x 1-1/4" (4 used) (used with B3972]
cover) .
24 19H 1792 ( - ) Screw, cap, high-strength, 1/2" x 1" (4 used) (used with B3972R
cover)
25 AA 7337R { - ) Box, battery, with battery clamps (sub. for AA6731R)
D CD7_4NAaee_RAN Tiehha 3 TYT C© A



184 Tractors == 520 and 530 Series
REGULAR SEAT
Key Part No. Serial No, Description
1 16H 1071 { =5209762) Rivet, R.I,O.H., 5/16" x 1/2"
2 A 3332 R { ~5209762) Spring, seat adjusting pin
3 B 2671 R ( -5209762) Spacer, seat adjusting pin
4 11H 236 ( ~5209762) Pin, cotter, 1/8" x 1"
S A 3334 R { =5209762) Lever, seat adjusting pin
6 A 3335 R { =5209762) Pin, seat adjusting
7 AR 20086 R (5209763~ ) Pin, with washer, seat lock
8 11H 206 (5209763« ) Pin, cotter, 3/32" x 5/8"
9 F 1463 R (5209763~ ) Spring, seat lock (packed 2 in a pkg. )
10 24H 1321 {5209763- ) Washer, 29/64" x 13/16" x .018
11 AA 6022 R { - ) Cushion, seat arm (black) (set of 2)
AF 3272 R ( - ) Cushion, seat arm (yellow) (set of 2)
12 AF 3004 R { -5209762) Frame, seat (sub. AR20084R)
AR 20084 R (5209763~ ) Frame, seat
13 AR 28301 R { - ) Cushion, seat (black) (sub. for AB4035R )
AR 26932 R { - ) Cushion, seat (yellow) (sub. for AF3268R )
AA 4847 R { - ) Cushion, seat (black) (special all-rubber)
AF 3269 R { - ) Cushion, seat (yellow) (special all-rubber)
AR 30180 R { - ) Cushion, economy seat (black) (packed 5 in a pkg. ) (can be used to
replace AA4847R, AB4035R, and AR28301R) (rot a substitute)
AR 30181 R { - ) Cushion, economy seat (yellow) (packed S in a pkg. ) (can be used
to replace AF3268R, AF3269R, and AR26932R) (not a substitute)
14 AA 35357 R { - ) Cushion, seat back (black)
AF 3271 R { - ) Cushion, seat back (yellow) }

15 24H 1286 { - ) Washer, 9/32" x 1/2" x ,060" (4 used)

16 19H 1919 { - ) Screw, cap, high-strength, 1/4" x 5/8" (4 used) (sub. for A4i92R)

12H 297 { - ) Washer, lock, internal tooth, 1/4" (4 used)

.. R 32736 R { - ) Cover, seat (white canvas) (sub. for AB3984R)

. AA 4932 R { - ) Kit, seat cushion parts, consisting of cover assembly, corner bracket:
and nails for attaching corner brackets (for AA4847R and AB4035R
seat cushions)

AR 4095 R ( - Kit, seat cushion parts, consisting of cover assembly, molded foam

rubber topper, corner brackets, and nails for attaching corner
brackets (for AB4035R seat cushion)

PCaGO7alMav—hA)

TithAa 3 TT C A



Tractors == 520 and 530 Series 185

No G N

10
11

oo

AF
AF
AA
AR 21914 R
AF 3271 R
AR 21913 R
AF 309 R
AF 3270 R

AF 3859 R

24H 1286
19H 1919

12H 297
AR 20134 R

R 39860

R SRR, PENSIRGIRTN,  NRN SN

R R TN~ P

FLOAT-RIDE SEAT FRAME AND CUSHIONS

Serial No.

9
52495
Description
) Pin, with washer, seat lock
) Pin, cotter, 3/32" x 5/8"
) Spring, seat lock pin
) . Washer, 25/64" x 7/8" x . 000"
) Cushion, seat arm (black) (set of 2)
) Cushion, seat arm (yellow) (set of 2)
) Frame, float-ride seat, with adjusting pin
) Cushion, seat back (black)
) Cover, black seat back cushion (for use on AA5357R black seat bacl
cushion) (packed 5 in a pkg. )
) Cushion, seat back (yellow)
) Cover, yellow seat back cushion (for use on AF3271R yellow seat
back cushion) (packed S in a pkg. )
) Cushion, seat (black) )
) Cushion, seat (yellow)
) Bumper, rubber, service kit (sub. for F3303R)
Washer, 9/32" x 1/2" x 060" (4 used)
} Screw, cap, high-strength, 1/4" x 5/8" (4 used) (sub. for A4192R)
) Washer, lock, internal tooth, 1/4" (4 used)
) Kit, seat cushion parts, consisting of cover assembly, corner bracke
and nails for attaching corner brackets
) Cover, seat (sub. for AR21750R)

BA EATLaeaT OO Tieha 817 C A






Tractors == 520 and 530 Series

187

FLOAT-RIDE SEAT -- Continued

Key Part No. Serial No, Description
1 cessesssenss ( - ) Skirt, float-ride seat (furnished only as a part of AA6807R or
AR20346R float-ride seat)
2 19H 1831 ( - ) Screw, cap, 1/2'" x 2-1/4" (2 used)
3 24H 1211 ( - ) Washer, 17/32" x 1-3/8" x , 105" (4 used)
4 F 3296 R ( - ) Bushing, rubber, shock absorber (4 used) (packed 2 in a pkg.)
5 F 3297 R ( - ) Spacer, shock absorber (2 used)
6 sseeesecencoe ( - ) Notrequired
7 14H 473 ( - ) Nut, jam, 1/2" (2 used)
8 AF 3426 R ( - )  Absorber, shock
9 F 3302 R ( - ) Pin, drive, short link to skirt (4 used)
10 F 3298 R { - ) Bearing, flanged, skirt short link support (8 used) (packed 2 in a pkg.,
11 AF 3421 R - ) Link, short, with bearing (4 used)
12 F 3293 R { - ) Bearing, flanged (6 used) (packed 2 in a pkg. )
13 AR 20354 R - )  Bulkhead, front (sub. for AF3419R)
14 AR 20355 R i - )  Bulkhead, rear (sub. for AF3420R)
15 19H 1813 -5299999) Screw, cap, high-strength, 5/16" x 5/8" (3 used)
19H 1900 =5299999) Screw, cap, high-strength, 5/16" x 3/4", front, R.H.
12H 303 =5299999) Washer, lock, 5/16" (4 used)
19H 2021 300000- ) Screw, cap, high-strength, 3/8" x 5/8" (3 used)
19H 1936 300000~ ) Screw, cap, high-strength, 3/8" x 3/4", front, R.H.
12H 304 5300000= ) Washer, lock, 3/8" (4 used)
16 24H 1290 =5299999) Washer, 21/64" x 3/4" x 036" (4 used)
24H 1305 (5300000 )  Washer, 25/64" x 7/8" x .060" (4 used)
17 AA 6799 R - ) Shaft, cross, with lever arms (2 used)
18 344 286 - ) Pin, spring, 3/16" x 1-1/2" (2 used)
19 F 3451 R 5208100= ) Washer, thrust (2 used) (packed 2 in a pkg. )
20 F 3452 R { - ) Bearing, flanged, rubber torsion spring, inner (2 used) (packed 2 in
a pkg, ) (with F3451R sub. for F3295R)
21 F 3299 R { - ) Spacer (2 used)
22 AR 20353 R - ) Link, stabilizing (sub. for AF3425R)
23 R 20236 R %5300000- ) Bearing, stabilizing link (2 used) (packed 2 in a pkg. )
24 AR 39648 { - ) Spring, rubber torsion bearing, R.H. (sub. for AF3422R or AR20350R
AR 39649 { - ) Spring, rubber torsion bearing, L.H. (sub. for AF3422R or AR20350R
25 R 20937 R ( - ) Bearing, flanged, rubber torsion spring, outer (2 used) (packed 2 in
a pkg. ) (sub. for F3294R)
26 AF 3427 R { - ) Handle, adjusting
27 34H 247 { - ) Pin, spring, 1/8" x 3/4" (2 used)
28 AF 3428 R { - ) Bar, tie, with seat adjustment instructions
.o AR 20346 R { - ) Seat, float-ride (sub. for AA6807R )
DA CA7 Mhaee CEN Tialm 22 1T © A



188 Tractors -- 520 and 530 Series

POWERSHAFT

PC-527<(}4av=66) Litho in U.S.A.



Tractors == 520 and 530 Series 189

POWERSHAFT -~ Continued

Key Part No, Serial No. Description
1 AR 935 R - ) Coupling, with rivet
2 16H 749 - ) Rivet, R,I.O.H., 1/4" x 1-3/4"
3 B 3770 R - ) Shaft, coupling
4 AB 5204 R - ) Bushing (package of 2) (1 pkg. used)
5 B 3667 R - ) Plate, thrust
6 B 3666 R - ) Gear, powershaft bevel driven (16 teeth)
7 A 4135 R - ) Bushing
8 B 3661 R - ) Shaft, drive, and bevel pinion (14 teeth)
9 A 4523 R - ) Spool, shifter shaft
10 A 3757 R - ) Arm, shifter
11 26H 14 - ) Key, Woodruff, 3/16" x 3/4"
12 B 387 R - ) Ring, snap (packed S in 4 pkg. )
13 B 2324 R - ) Lever, shifter
14 11H 216 - ) Pin, cotter, 3/16" x 1"
15 D 377 R - ) Spring
16 JD 8514 - ) Bearing (2 used)
17 B 3170 R - ) Spacer
18 AB 4602 R - ) Gear, idler, with B3168R spider
19 26H 19 - ) Key, Woodruff, 1/4" x 7/8"
20 B 3668 R - ) Gear, drive
21 R 712 R - ) Ring, snap
22 B 3169 R - ) Ring, snap (2 used)
23 B 3174 R - ) Bearing, shifter shaft
24 cecesescesne - ) Wire, 16 gauge x 14" long
25 D 459 R - ) Screw, cap, drilled, 3/8"x 1" (2 used)
26 AB 4603 R - ) Shaft, shifter, with yoke
27 11H 216 - ) Pin, cotter, 3/16" x 1"
28 D 993 R - ) Spring (packed 2 in a pkg.)
29 405 R - ) Ball (packed 2 in a pkg.)
30 JD 8561 - ) Beari
31 ‘B 3663 R - ) Shim, steel (8 used)
32 B 3662 R - )  Cover, bearing
33 B 3307 R - ) Screw, cap, special (2 used)
34 ceesesccrcnse - ) Wire, 16 gauge x 14" long
35 B 3669 R - ) Gear, sliding (24 teeth)

PC-527-(May=-66) Litho in U,S. A,



190 Tractors == 520 and 530 Series

POWERSHAFT CLUTCH

D N e L



Tractors =- 520 and 530 Series

POWERSHAFT CLUTCH -- Continued

Key Part No. Serial No. Description
1 A 5343 R - ) Powershaft
2 A 5344 R - ) Key, special square
3 ID 7424 - ) Cup, bearing
4 JD 8100 - ) Cone, with rollers
5 F 1454 R - ) Gear, powershaft
6 F 215 R - ) Ring, snap (packed 2 in a pkg. )
7 JD 8128 - ) Cone, with rollers
8 }JD 7438 - ) Cup, bearing
9 F 215 R ( - ) Ring, snap (packed 2 in a pkg. )
10 JD 7670 ~5206491)  Bearing
JD 8521 206492~ ) Bearing
11 A 5849 R* 206492~ ) Washer
12 B 3852 R¥ - ) Shaft, clutch and gear (with A5849R sub. for B3619R)
13 A 4705 R { - )  Washer
14 R 1901 R - ) Spring (3 used)
15 A 4546 R - ) Spring (9 used)
16 A 4574 R - )  Disk, clutch cam
17 AR 20477 R ( - )  Cam, clutch, with disk (with two A4680R sub. for AA5958R) (sub. for
AB5417R)
18 M 88 T - ) Ball (3 used) (sub. for A174R)
19 F 3395 R* (5206492~ ) Washer
20 R 34757 R 5206492 ) Washer (2 used)
21 A 562 R¥* (5206492~ ) Ring, snap (packed 2 in a pkg.)
22 AA 5284 R - ) Plate, brake, with facing
23 A 4680 R =5206491) Shim, brake plate (4 used) (packed 2 in a pkg. )
24 A 4605 R =5206491) Plate, lock (3 used) (packed 2 in a pkg. )
25 19H 1731 =5206491) Screw, cap, high-strength, 3/8" x 1" (3 used)
26 AB 5418 R* - ) Collar, clutch, with pin (sub. for AA5249R)
27 A 4621 R - ) Pin, clutch collar
28 A 4570 R - ) Shoe, clutch fork (2 used)
29 ‘C 1246 R - ) Washer
30 B 3858 R - ) Fork, clutch (sub. for F2957R)
31 H 392 R =5203108) Ring, snap
F 3366 R (5203109- )  Ring, retaining
32 F 3365 R - ) Shaft, clutch fork (with F3366R sub. for F2958R)
33 26H 14 { - ) Key, Woodruff, 3/16" x 3/4"
34 AR 613 R [ - ) Seal, oil
35A s.ceesecscas =5202441) Wire, 16 gauge x 9" long (2 used)
35B R 1888 R 5202442~ ) Plate, lock (4 used)
36A A 4569 R =5202441) Screw, cap, drilled, 3/8" x 1-3/4" (2 used)
36B 19H 1765 5202442~ ) Screw, cap, high-strength, 3/8" x 1-3/4" (2 used)
37 A 4795 R { - ) Bushing ’
38 AA 5247 R - ) Seal, oil
39A D 459 R =5202441) Screw, cap, drilled, 3/8" x 1" (2 used)
398 19H 1731 202442+« ) Screw, cap, high-strength, 3/8% x 1" (2 used)
40 AA 5666 R - )  Housing, A4793R, pump, with shaft and bushing
41 A 4879 R - ) Pin, dowel (2 used) '
42 AA 5281 R { - ) Gear, pump idler, with bushing
43 A 3909 R [ - )  Shaft, idler gear
44 JD 8514 { - )  Bearing
45 AB 5174 R - ) Drum, clutch, with shaft and bushing
46 A 4797 R - ) Bushing
47 A 4798 R - ) Washer, thrust (packed 2 in a pkg. )
48 A 562 R - ) Ring, smap (packed 2 in a pkg. )
49 AR 1293 R - ) Plate, clutch, with facing (2 used) (packed 2 in a pkg.)
50 A 5145 R { - ) Disk, clutch drive (7 used)
51 AR 1294 R { - ) Disk, clutch, with facing (6 used)
52 A 4580 R { - ) Spring (3 used) (packed 2 in a pkg. )
53 F 3401 Rx* { - ) Hub, clutch adjusting (sub. for A4814R)
54 A 4817 R - ) Screw, special set
55 A 4816 R - )  Spring (packed 2 in a pkg.)
56 16H 86 - ) Rivet, R.I.O.H., 1/8" x 1/4"
57 A 5313 R «5206491) Cam, clutch adjusting
B 3855 R* (5206492~ Cam, clutch adjusting
o AB 5482 R «5206491) Kit, powershaft clutch conversion assembly

¥Parts for 5200000~5206491 when AB5432R powershaft clutch conversion assembly has been installed.

PC-527-(May~66) Litho in UsS.A.



192

Tractors =- 520 and 530 Series

PCWERSHAFT CLUTCH COVER AND MASTER SHIELD




Tractors -- 520 and 530 Series 193

Key

N -

30
31

32
33

34
35
36

.o

POWERSHAFT CLUTCH COVER AND MASTER SHIELD -- Continued

Part No.
AR 20482 R
19H 1936
12H 304
AF 2687 R
A 4879 R
F 1463 R
F 1462 R
34H 290
AA 5288 R
A 3959 R
F 711 R
11H 233
A 4583 R
B 3768 R
A 5689 R
F 3396 R*
F 3392 R*
AB 5222 R
AR 20643 R*
12H 293
14H 813
A 3439 R
19H 2346
F 1542 R
A 5687 R
F 3403 R*
A 5850 R*
A 3098. R*
F 3431 R¥
19H 1731
12H 304
19H 1731
12H 304
F 2967 R
F 1459 R
F 1461 R
AA 2296 R
19H 1899
12H 293
H 851 R
R 1768 R
A 4879 R
AB 5432 R

" (5206492-

Serial No.

aaﬂﬂ‘ﬂ“‘ﬂﬂ“ﬁﬁﬂmﬁ
g
»
\ o]
[ &)
]

206492~
-5206491
(5206492~

S, PR G, P, GRS

(5206492-
(5206492-
(5206492~

T 3 0 ¢ 3§ 8 ®Tor @ o8 o8 €

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

TN PN G, PR, G, (i, P ST G, ST g, G PR

=5206491

Description
Shield, master powershaft (sub., for AF2686R)
Screw, cap, high-strength, 3/8" x 3/4" (4 used) (sub. for F2272R)
Washer, lock, 3/8" (4 used).
Bracket, master shield, with pins
Pin, dowel (4 used)
Spring (2 used) (packed 2 in a pkg. )
Pin (2 used).
Pin, spring, 3/16" x 2" (2 used)
Guard, flipper, with hinges
Pin, L. H,
Spring
Pin, cotter, 3/32'" x 1/2%
Pin, R.H.
Gasket (packed 2 in a pkg. )
Stud, 7/16* x 2-3/8" (2 used)
Ring, retaining (3 used) (packed 2 in a pkg.)
Pin, powershaft brake plate (3 used)
Cover, B3767R, clutch, with pins
Cover, B3851R or R20344R, clutch, with pins and guide (sub. for
AB5434R)
Washer, lock, 7/16" (2 used)
Nut, 7/16" (2 used) :
Washer, aluminum (packed 5 in a pkg. )
Screw, cap, high-strength, 7/16" x 1/2"
Gasket (packed 2 in a pkg. )
Cover, bearing .
Guide, adjustment indicator
Indicator, clutch adjustment
Washer, aluminum (packed 5 in a pkg. )
Nut, cap
Screw, cap, high-strength, 3/8'" x 1" (3 used)
Washer, lock, 3/8" (3 used)
Screw, cap, high-strength, 3/8" x 1" (3 used)
Washer, lock, 3/8" (3 used)
Housing, oil seal
Shim, paper {8 used) (packed 5 in a pkg.)
Shim, steel (2 used) )
Seal, oil
Screw, cap, high-strength, 7/16" x 2" (6 used)
Washer, lock, 7/16" (6 used)
Washer, aluminum (packed 2 in a pkg. )
Plug, filler )
Pin, dowel (2 used)
Kit, powershaft clutch conversion assembly

*Parts for 5200000-5206491 when AB5432R powershaft clutch conversion assembly has been installed.

PC-527-(May-66) Litho in U.S.A.



194 Tractors -- 54U and 530 Series

POWERSHAFT CLUTCH PEDAL AND LINKAGE

2
/
60869

Key Part No. - Serial No, Description

AB 5273 R { ~5206491) Pedal, B3825R, clutch, with bushmg
R 776 R =5206491) Bushmg

24H 1359 2 - ) Washer, 5/8" x 7/8" x , 060"

D 993 R* (5206492~ Spring (packed 2 in a pkg. )

F 2597 R ( - Nut, special

Pin, clutch pedal pivot
Pedal, F3404R, clutch, with pin (sub. for AF3649R)
Pin
Pedal, B3856R, brake, with bushing
Bushing

. Latch, brake, with set screw and nut (sub. for B3857R)
Screw, set, 3/8'" x 1" :

)
)
F 3407 R* (5206492~ )
AR 21167 R* (5206492~ )
'F 3406 R* (5206492~ )
AB 5420 R* (5206492~ )
R 776 R* (5206492~ )
AR 5421 R* (5206492~ )
22H 797 * . (5206492 )
14H 812 *  (5206492- ) Nut, 3/8"°
) Bolt, pivot (packed 2 in a pkg. )
)
)
)
)
)
)
)
J
)
)

N e el el R e e e el i
O\ooo\lmm»hwwr-o\ooo\loxm.bwm}—-

D 2031 R ( -
11H 236 ( - Pin, cotter, 1/8" x 1"
B 3769 R ( - Rod, clutch operating
14H 760 ( - Nut, special (sub. for A5772R)
F 2508 R { - Yoke
B 3826 R ( - Pin
19H 1740 { - Screw, cap, high-strength, 7/16" xl ~-3/4"
12H 293 { - Washer, lock, 7/16"
21 34H 233 { - Pin, spring, 3/32" x7/8"
22 B 3766 R ( - Arm, clutch fork shaft
.. AB 5432 R { -5206491 Kit, powershaft clutch conversion assembly

*Part from 5200000-5206491 when AB5432R powershaft clutch conversion has been installed.

N A e e PPN .. - PR



Tractors == 520 and 530 Series 195

ROCKSHAFT AND POWERSHAFT HOUSING, WITH BUSHINGS, OIL SEALS, AND PLUGS

26A

24
R 5766 -————18
Y,
Key Part No. Serial No. Description
1 AA 6606 R ( - ) Seal, oil
2 A 5582 R ( - ) Bushing (2 used)
3 AB 5510 R ( - ) Housing, B3570R or B3975R, rockshaft and powershaft, with
bushings and plugs (with AB5513R and A3606R sub. for ABS257R)
4 A 776 R (5208100~ ) Pin, dowel (2 used)
B 3974 R ( =5208099) Pin (2 used) (for plugging dowel pin holes in AAS510R rockshaft and
powershaft housing when installed on tractors 5200000-5208099)
5 F 2896 R ( - ) Stud, 5/8" x 2-3/4" (2 used)
6 14H 760 ( - ) Nut, special (2 used) (sub. for AS772R)
7 B 3695 R ( - ) Plug, dash pot retainer bore (tractors without load control) (not
required)
8 A 3256 R - ) Plug
9 1SH 624 - ) Plug, pipe, 1/2'" (2 used) (sub. for A3125R)
10 B 3628 R ~5208099) Gasket (packed 2 in a pkg. )
B 3973 R 5208100~ ) Gasket (packed 2 in a pkg.)
11 AA 6601 R - ) Sleeve, rockshaft, with bushing
12 AA 6605 R - ) Seal, oil
13 JD 7760 - ) Fitting, grease, 67-1/2° 1/8" (2 used) (packed 10 in a pkg.)
14 AF 2907 R - ) Seal, oil
15 19H 1773 - ) Screw, cap, high-strength, 7/16" x 1-1/8" (11 used)
16 F 2567 R { - ) Plug, powershaft clutch fork shaft bore (tractors without powershaft)
17 H 356 R - ) Washer, aluminum (packed 2 in a pkg.)
18 F 2895 R - ) Plug, drain
19 R 228 R - ) Plug, drain
20 R 229 R - ) Washer, aluminum (packed 2 in a pkg. )
21 JD 7759 - ) Fitting, grease, straight, 1/8" (2 used} (tractors with load control}
(packed 10 in a pkg. )
22 AF 3099 R { - ) Bushings, load control yoke shaft (tractors with load control)
23 A 3910 R { - ) Plug (2 used) (packed 2 in a pkg. )
24 F 2931 R { - ) Plug (tractors without load control)
25 A 4808 R ( - ) Washer, aluminum
26A A 4806 R { =5299999) Plug
26B R 20413 R {5300000~ ) Plug

NOTE: See page 196 for balance of rockshaft and powershaft housing.

Pr_B27 INfawr_RR\ Tielha 2 7T C© A



196 Tractors -- 520 and 530 Series

ROCKSHAFT AND POWERSHAFT HOUSING, WITH COVERS, AND VALVES

34 60874

NCTE: See page 195 for balance of rockshaft and powershaft housing.

N rAM s e e s a e o~



Tractors =-- 520 and 530 Series 197

ROCKSHAFT AND POWERSHAFT HOUSING, WITH COVERS, AND VALVES -- Continued
Key Part No, Serial No. Description
1 AB 5128 R ( - ) Plug, with dipstick
2 F 2894 R - ) Gasket (packed 2 in a pkg. )
3 19H 1740 i - ) Screw, cap, high=strength, 7/16" x 1-3/4" (5 used)
12H 293 ( - ) Washer, lock, 7/8" (5 used)
4 19H 1356 ( - ) Screw, cap, high=-strength, 5/8" x 1-3/4'" (2 used)
5 19H 1721 { - ) Screw, cap, high=-strength, 1/2' x 1-1/2" (2 used)
6 B 3574 R ( - ) Cover v
7 B 3575 R ( - ) Gasket (packed 2 in a pkg. )
8 AB 5510 R 4 - ) Housing, B3570R or B3975R, rockshaft and powershaft, with
bushings and plugs (with AB5513R and A3606R sub. for AB5257R)
9 F 2579 R - ) Shaft, rockshaft throttle valve
10 F 2578 R { - ) Valve, rockshaft throttle
11 F 2580 R { - )] Spring, rockshaft throttle valve
12 D 465 R { - ) Gasket (packed 2 in a pkg. )
13 F 2581 R { - ) Plug, rockshaft throttle valve
14 A 5364 R { - ) Washer, aluminum (2 used) (packed 5 in a pkg.)
15 B 427 R- { - ) Nut, cap
16 14H 732 - ). Nut, jam, 3/8"
17 12H 293 - ) Washer, lock, 7/16" (2 used)
18 14H 813 - ) Nut, 7/16% (2 used)
19 19H 1822 ( «5208099) Screw, cap, high-strength, 7/16" x 1"
19H 1924 (5208100~ ) Screw, cap, high-strength, 7/16" x 3/4"
12H 293 { - ) Wagsher, lock, 7/16"
20 F 3584 R { - ) Cover, powershaft clutch adjusting (with 19H1924 sub. for F2886R)
21 R 21113 R { ) Gasket (packed 5 in a pkg. ) (sub. for F2883R)
22 F 2884 R { =5208099) Stud, 7/16" x 1-1/2"
F 3585 R {5208100- ) Stud, 7/16" x 1-5/16" (2 used)
23 A 5689 R ( - ) Stud, 7/16" x 2-3/8" (2 used) (tractors with powershaft)
24 B 3768 R { - ) Gasket {packed 2 in a pkg.)
25 B 3771 R { - ) Cover (tractors without powershaft)
26 12H 293 ( - ) Washer, lock, 7/16" (2 used) (tractors with powershaft)
27 14H 813 { - ) Nut, 7/16" (2 used) (tractors with powershaft)
28 19H 1978 { - ) Screw, cap, high=-strength, 7/16" x 1-1/2" (8 used) (tractors without
powershaft)
19H 1899 { - ) Screw, cap, high-strength, 7/16" x 2" (6 used) (tractors with
powershaft)
12H 293 { - ) Washer, lock, 7/16" (8 used) (tractors without powershaft)
12H 293 { - ) Washer, lock, 7/16" (6 used) (tractors with powershaft)
29 F 2881 R ( - ) Gasket (packed 2 in a pkg. )
30 R 1791 R ( - ) Seat, relief valve (tractors with rockshaft)
31 F 2841 R { - ) Ball, relief valve (tractors with rockshaft)
32 F 2842 R { - ) Guide, relief valve spring (tractors with rockshaft)
33 F 2843 R { - ) Spring, relief valve (tractors with rockshaft)
34 R 1820 R { - ) Washer (10 used) (also order one 24H1303) (tractors with rockshaft)
(packed 2 in a pkg. )
35 H 851 R { - ) Washer, aluminum (tractors with rockshaft) (packed 2 in a pkg. )
36 R 1824 R { - ) Plug (tractors with rockshaft only)
37 19H 2055 { - ) Screw, cap, high-strength, 7/16" x 2-1/4" (8 used) (tractors with
rockshaft)
. 12H 293 @ ) Washer, lock, 7/16" (8 used) (tractors with rockshaft)
38 AF 2893 R { - ) Housing, F2880R, relief valve (tractors with rockshaft)
39 R 495 R - ) O-ring (2 used) (packed 5 in a pkg.)
40 F 2896 R - ) Stud, 5/8" x 2-3/4" (2 used)
41 12H 294 - ) Washer, lock, 5/8" (2 used)
42 14H 760 @ ) Nut, special (2 used) (sub, for A5772R)
43 A 5716 R - ) Bracket, rockshaft return spring (tractors without 3-point hitch)
44 F 2858 R - ) Gasket (packed 2 in a pkg. )
45 F 2879 R - ) Cover, load control shaft opening (tractors with rockshaft)
46 19H 2552 - ) Screw, cap, high-strength, 3/8" x 1-1/8" {7 .27}
12H 304 - ) Washer, lock, 3/8" (2 used}
47 14H 812 { - ) Nut, 3/8"
48 12H 304 - ) Washer, lock, 3/8"
49 C 2175 R { - ) Stud, 3/8" x 1-1i/16"

PC-527-(May=66) Litho in U,S.A,



198

Tractors == 520 and 530 Series

ROCKSHAFT PISTON AND LIFT ARMS

Key Part No, Serial No.
1 AF 2862 R - )
2 B 568 R i - )
3 19H 2009 ( - )
4 F 3607 R ( - )
5 . AA 6861 R ( - )
6 A 5591 R ( - )
7 AA 6860 R { - )
8 D 7760 { - )
9 A 5600 R { - )
10~ R 21344 R ( - )
11 34H 292 ( =5303390)
34H 320 (5303391 = )
12 B 3577 R { - )
13 AR 21172 R ( - )
14 A 5599 R ( - )
15 A 5598 R { - )
16 A 559 R ( - )
17 B 3578 R ( - )
18 A 5595 R ( - )
19 F 2897 R { - )
- 20 F 2647 R ( - )
F 3274 R ( - )
21 12H 294 ( - )
22 14H 760 ( - )

~N
s

Description
Bushing (pkg. of 2) (2 pkgs. used)
Screw, cap
Screw, cap, high=-strength, 3/4" x 1-5/8" (2 used)
Washer (2 used) (sub. for F2646R)
Arm, AS5547R or A5781R, lift, with bushings, L.H.
Rockshaft
Arm, AS5546R or AS780R, lift, with bushings, R.H.
Fitting, grease, 67-1/2°% 1/8" (2 used) (packed 10 in a pkg. )
Ring, snap (2 used)
Arm, rockshaft crank (sub. for B3576R)
Pin, spring, 3/16" x 2-1/4"
Pin, spring, 1/4" x 2-1/4"
Rod, rockshaft piston
Piston, R21046R, rockshaft (sub. for A5597R or R20038R)
Washer, packing (packed 2 in a pkg. )
O-ring (packed 2 in a pkg. ) :
Ring, snap
Cylinder, rockshaft
O-ring (packed 2 in a pkg.)
Spring, rockshaft return
Spacer, 1=1/2" O. D, x 17/32" thick (used with A5547R)
Spacer, 1-1/2" O, D, x 21/32" thick (used with A5781R)
Washer, lock, 5/8"
Nut, 5/8% (sub. for A5772R)

PO_RDT7 _iNh v _RAN Tiela 2. 77T C A



Tractors == 520 and 530 Series

199

Key

—
= OWONO VTR WN -

12

Part No.

34H 245
B 3681 R
B 3682 R
F 2761 R

1SH 240
AF 2606 R
3910 R
- 826 R
2772 R
2842 R
2773 R
2774 R
2771 R
2770 R
1888 R

19H 1732
4730 R
655 R
2769 R
2775 R
310 R

9H 1821
4605 R
2764 R
2763 R
3219 R
3098 R
3220 R
3221 R
851 R
3222 R
2762 R
495 R
2776 R

T T T T T T

SRS

=

O T o T T T

ROCKSHAFT VALVE HOUSING

R 5768 32

Serial No.

Description
Pin, spring, 1/8" x 5/8"
Pin, rockshaft valve
Spacer, rockshaft valve pin
Valve, rockshaft
Plug, pipe, 1/4" (2 used)
Housing, F2760R, rockshaft valve
Plug (packed 2 in a pkg.)
Pin, dowel, rockshaft valve return spring
Ball, relief valve
Guide, relief valve spring
Spring, relief valve
Screw, special, relief valve adjusting
Gasket (packed 2 in a pkg.)
Cover
Plate, lock (3 used)
Screw, cap, high-strength, 3/8" x 1-1/4" (3 used)
O-ring (packed 5 in a pkg. )
Spring, bypass valve
Valve, bypass
Washer, aluminum (packed 2 in a pkg. )
Wire, 16 gauge x 15" long
Screw, special cap
Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
Plate, lock (4 used) (packed 2 in a pkg. )
Rod, push, check valve
Valve, check
Screw, adjusting, check valve
Washer, aluminum (packed 5 in a pkg. )
Nut, lock
Spring, check valve
Washer (packed 2 in a pkg. )
Plug. '
Spring, rockshaft valve return
O-ring (2 used) (packed 5 in a pkg.)
Gasket (packed 2 in a pkg. )

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

P ST, TR T 5 5T,

PC-527-(May-66) Litho in U.S. A,



200 Tractors == 520 and 530 Series

ROCKSHAFT CONTROL LINKAGE

DA EN7 (M fnee £EY Tielm 2 711 © A



Tractors -- 520 and 530 Series 201

cocxloxm.::wm.—ff
<

Part No.
19H 1731
R 1888 R
A 147 R
A 4739 R
B 3677 R
14H 812
12H 304
B 3674 R
F 2654 R
B 1914 R
B 3678 R
B 3680 R
34H 245
B 3681 R
B 3682 R
19H 256
241 1305
B 3679 R
B 3675 R
B 3672 R
1YH 256
B 3671 R
19H 1805
F 262 R
B 3683 R
26]1 &9
F 2899 R
AR 20149 R
B 3673 R
‘B 3672 R
AB 5368 R
AB 5545 R
AR 20534 R
I 2856 R
A 369 R
¥ 3336 R
19H 1732
F 2853 R
AF 2904 R
B 3676 R
R 20416 R
28k 1669
24H 1325
I 2854 R
R 20634 R
F 2855 R

ROCKSHAFT CONTROL LINKAGE -- Continued

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
- )
- )
- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
2 - )
- )
( - )
( - )
( - )
( - )
( - )
( -5208099)
5208100-5299999)
5300000~ )
- )
( -5201234)
(5201235- )
( - )
( - )
( - )
-5299999)
(5300000- )
(5300000~ )
(5300000~ )
- )
%53000u0- )
( -5299999)

Description
Screw, cap, high-strength, 3/8" x 1" (2 used)
Plate, lock (4 used)
Washer (2 used)
Ring, snap (16 used) (sub. for A5834R)
Link (6 used)
Nut, 3/8" (2 used)
Washer, lock, 3/8" (2 used)
Lever, rockshaft operating
Pin (8 used)
Screw, special set
Wire, 16 gauge x 9" long
Ring, rockshaft operating
Sleeve, rockshaft valve operating
Pin, spring, 1/8" x 5/8"
Pin
Spacer
Screw, cap, special high-strength, 3/8" x 2
Washer, 13/32" x 13/16" x . 060" (2 used)
Lever, rockshaft valve operating
Spacer (2 used)
Pin (no demand)
Screw, cap, special high-strength, 3/8" x 2
Lever, rockshaft linkage
Screw, cap, high=-strength, 1/2" x 2-1/4" (tractors with load control)
Plate, lock (tractors with load control) (packed 2 in a pkg. )
Arm, load control (tractors with load control)
Key, Woodruff, 1/4" x 2'" (tractors with load control)
Shaft, load control yoke (tractors with load control)
Seal, oil (tractors with load control) (sub. for AF2920R or AF2788R )
Link (2 used)
Pin (tractors witl.out load control) (no demand)
Shaft, rockshaft control, with arm (with F3336R
Shaft, rockshaft control, with arm
Shaft, rockshaft control, with arm
Support, rockshaft control plate
Ring, snap (packed 5 in a pkg.)
Ring, retaining
Screw, cap, high-strength, 3/4" x 2-3/4" (2 used) (sub. for F2273R)
Disk, rockshaft control
Platc, rockshaft control,
Arm, rockshaft control
Arm, rockshaft control
Spacer
Washer, 15/32" x 15/16" x . 060" (2 used)
Spring
Screw, special cap (packed 5 in a pkg.)
Nut, lock

sub, for ABS127R)

with facings

PC-527-(May-66) Litho in U,S, A,



202 Tractors -- 520 and 530 Series

RIGHT-HAND ROCKSHAFT AND REMOTE CYLINDER LEVERS AND LINKAGE

PC-527-(Mav=-66) Litho in U.S.A.



Tractors == 520 and 530 Series 203

26

27
28

29
30

31

32

33
34

RIGHT-HAND ROCKSHAFT AND REMOTE CYLINDER LEVERS
AND LINKAGE -- Continued

Part No.
3H 1463
12H 304
14H 812
AF 3015 R
AF 3806 R
F 2869 R
F 2861 R
AF 3052 R
AF 3807 R
AR 20847 R
11H 211
B 3738 R
F 3597 R
24H 1303
14H 774
L 324 T
C 1067 R
11H 39
37H 32
F 2208 R
JD 7806
F 2863 R
F 2867 R
F 3592 R
11H 233
F 2870 R
R 21112 R
14H 785
3H 1544
‘12H 303
F 2948 R
AF 3060 R
AR 20848 R
JD 7806
A 3126 R
11H 206
F 2878 R
14H 732
B 3739 R
AF 3065 R
AR 20849 R
19H 1821
12H 293
F 3598 R

Serial No.
( - )
( - )
( - )
( -5208099)
(5208100~ )
‘ - )
i =5208099)
5208100=5299999)
5300000~
( ~-5208099)
{ =5208099)
(5208100~ )
-5208099)
- )
- )
- )
L
(5208100- )
{ - )
( - )
( ~5208099)
5208100~ )
( - )
- )
- )
- )
- )
D
=5299999)
(5300000~ )
{ - )
( - )
( - )
i - )
- )
( - )
( =5299999)
(5300000~ )
B
( - )

Description

Bolt, cge., 3/8" x 3/4" (3 used)

Washer, lock, 3/8" (3 used)

Nut, 3/8" (3 used)

Quadrant, rockshaft control, inner, with support

Quadrant, rockshaft control, inner, with support

Spacer, rockshaft control quadrant (2 used)

Ball, rockshaft control lever

Lever, rockshaft control, with pivot pin

Lever, rockshaft control, with pivot pin

Lever, rockshaft control, with pivot pin

Pin, cotter, 1/8'" x 3/4"

Rod, rockshaft control

Rod, rockshaft control

Washer, 13/32" x 11/16" x . 060"

Nut, jam, 3/8"

Yoke, rockshaft control rod (sub. for F2865R)

Pin

Pin, cotter, 1/8" x 3/4"

Screw, self tapping (tractors with rockshaft only) (sub. for F2947R )

Ring, retaining (packed 2 in a pkg.)

Fitting, grease, 90°, 1/4" (packed 10 in a pkg.)

Ring, retaining

Quadrant, rockshaft control, outer

Quadrant, rockshaft control, outer

Pin, cotter, 3/32" x 1/2"

Screw, special

Knob, rockshaft control lever stop (sub. for F2871R)

Nut, 5/16" (2 used)

Bolt, cge., 5/16" x 1-1/4" (2 used)

Washer, lock, 5/16" (2 used)

Grip

Lever, remote cylinder control, inner (for use with remote cylinder
single and dual control valve)

Lever, remote cylinder control, inner (for use with remote cylinder
single and dual control valve)

Fitting, grease, 90° 1/4" (for use with remote cylinder dual control
valve)

Pin (1 used with single control valve, 2 used with dual control valve)

Pin, cotter, 3/32" x 5/8'" (1 used with single control valve, 2 used
with dual control valve)

Yoke (1 used with single control valve, 2 used with dual control valve

Nut, jam, 3/8" (1 used with single control valve, 2 used with dual
control valve)

Rod, remote cylinder operating (1 used with single control valve, 2
used with dual control valve)

Lever, remote cylinder control, outer (for use with remote cylinder
dual control valve)

Lever, remote cylinder control, outer (for use with remote cylinder
dual control valve)

Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)

Washer, lock, 7/16" (2 used)

Bracket, rockshaft control lever (sub. for F2862R)

PC-~527-(May~66) Litho in U,S,A,



204

Tractors =« 520 and 530 Series

LEFT-HAND ROCKSHAFT AND REMOTE CYLINDER LEVERS AND LINKAGE

Key Part No. Serial No. Description ‘
1 19H 1765 ( - ) Screw, cap, high=-strength, 3/8'" x 1-3/4" (for use with remote
cylinder dual control valve)
2 AR 20891 R ( - ) Arm, remote cylinder control shaft, with pin, L.H. (for use with
) remote cylinder dual control valve)
3 12H 304 { ) Washer, lock, 3/8" (for use with remote cylinder dual control valve)
4 14H 812 { - ) Nut, 3/8" (for use with remote cylinder dual control valve)
5 19H 980 { ) Screw, cap, special, 3/8" x 2" (2 used) (for use with remote cylinder
single and dual control valve)
6 AR 20889 R { - ) Arm, remote cylinder control tube, with pin, L.H. (2 used) (for use
- with remote cylinder single and dual control valve)
7 12H 304 ( - ) Washer, lock, 3/8" (2 used) (for use with remote cylinder single and
dual control valve)
8 14H 812 { - ) Nut, 3/8" (2 used) (for use with remote cylinder single and dual
control valve)
9 JD 7806 { - ) Fitting, grease, 90° 1/4" (tractors without L. H. rockshaft control
lever)
10 F 2863 R { - ) Ring, retaining (2 used)
11 AF 3065 R { =5299999) Lever, remote cylinder control, outer (for use with remote cylinder
: dual control valve)
AR 20849 R {5300000= ) Lever, remote cylinder control, outer (for use with remote cylinder
dual control valve)
12 F 2948 R ( - )  Grip
DA CD7 INfnee G&EN Tiala 2 FT © A



Tractors == 520 and 530 Series 205

LEFT-HAND ROCKSHAFT AND REMOTE CYLINDER LEVERS
AND LINKAGE -- Continued

Key Part No. Serial No. Description
13 JD 7806 ( - ) Fitting, grease, 90°, 1/4" (for use with remote cylinder dual control
) valve)
14 AF 3060 R ( =5299999) Lever, remote cylinder control, inner (for use with remote cylinder
single and dual control valve)
AR 20848 R (5300000~ ) Lever, remote cylinder control, inner (for use with remote cylinder
single and dual control valve)
15 F 2783 R ( - ) Washer (2 used)
16 R 20779 R ( - )  Pin, remote cylinder control lever pivot
17 R 20780 R ( - ) Bushing, remote cylinder control lever pivot pin (tractors without
L. H. rockshaft control lever)
18 16H 1327 { - ) Rivet, countersunk, 3/8" x 1" (2 used)
19 F 2861 R - ) Ball, rockshaft control lever
20 R 20764 R { - )  Lever, rockshaft contiol, L.H.
21 AR 20885 R - ) Plate, rockshaft control lever, with hub, L.E.
22 19H 2253 - ) Screw, cap, high-strength, 7/16" x 3-1/2"
12H 293 - ) Washer, lock, 7/16"
23 JD 7759 - ) Fitting, grease, straight, 1/8" (packed 10 in a pkg.)
24 19H 2347 w ) Screw, cap, high-strength, 7/16" x 3"
12H 293 - ) Washer, lock, 7/16%
25 R 20415 R { - ) Arm, remote cylinder transport
26 A 602 R - ) Ring, snap (packed 2 in a pkg. )
27 19H 1936 - ) Screw, cap, high=-strength, 3/8" x 3/4" (6 used) (sub. for F2272R)
28 AR 20888 R { - ) Bracket, remote cylinder control tube, with bearing (2 used)
29 12H 304 { - ) Washer, lock, 3/8% (6 used)
30 14H 812 { - ) Nut, 3/8" (6 used)
31 JD 7797 { - ) Fitting, grease, straight, 1/4" (2 used) (for use with remote cylinder
dual control valve) (packed 10 in a pkg.)
32 AR 20890 R { - ) Shaft, remote cylinder control, with arm, L.H. (for use with remote
cyhnder dual control valve)
33 ' 26H 17 { - ) Key, Woodruff, 3/16" x 7/8" (for use with remote cylinder dual
control valve)
34 F 2208 R { = ) Ring, retaining (2 used with single control valve, 4 used with dual
control valve) (packed 2 in a pkg. )
35 R 20778 R { - ) Connector (1 used with single control valve, 2 used with dual control
valve)
36 R 271 R { - ) Ring, snap (2 used) (for use with remote cylinder single and dual
control valve)
37 R 1678 R { - ) Key, special (2 used) (for use with remote cylinder single and dual
control valve)
38 R 20772 R { - ) Tube, remote cylinder control, L.H. (for use with remote cylinder
single and dual control valve)
39 AR 20534 R* (5300000~ ) Shaft, rockshaft control, with arm
40 A 4808 R ( - ) Washer, aluminum
41 R 20769 R { - ) Bushing, rockshaft control shaft sleeve
42 R 460 R { - ) O-ring (packed 2 in a pkg.)
43 AR 20886 R { - ) Sleeve, rockshaft control shaft, with arm, L.H.
44 F 2208 R { - ) Ring, retaining (packed 2 in a pkg. )
45 F 3597 R { - ) Rod, rockshaft control
46 14H 774 ( - ) Nut, jam, 3/8"
47 L 324 T ( - ) Yoke (sub. for F2865R)
48 C 1067 R { - ) Pin '
49 11H . 211 { - ) Pin, cotter, 1/8" x 3/4"
50 R 20770 R { - ) Packing
51 F 2742 R { = ) Washer (2 used)
52 F 2854 R { - ) Spring
53 R 20771 R { - ) Screw, special cap
54 F 2878 R { - ) Yoke (1 used with single control valve, 2 used with dual control
valve)
55 A 3126 R { - ) Pin (1 used with single control valve, 2 usoC woih Jout coninl vale)
56 11H 206 4 - ) Pin, cotter, 3/32" x 5/8" (1 used with smgle control valve, 2 used
) with dual control valve)
57 14H 732 { - ) Nut, jam, 3/8" (1 used with single control valve, 2 used with dual
control valve)
58 R 20776 R § - ) Rod, remote cylinder operating (for use with remote cylinder single
_ and dual control valve)
59 R 2078 R { - ) Rod, remote cylinder operating (for use with remote cylinder dual
control valve)
60 24H 1227 ( - ) Washer, 17/32" x 13/16" x . 060" (4 used) (for use with remote
cylinder single and dual control valve)
61 R 1801 R { - ) Spacer (for use with remote cylinder dual control valve)

*Parts for 5200000-5299999 where left-hand rockshaft control has been installed.

PC-527=(May=66) Litho in U,S.A,



206 Tractors == 520 and 530 Serigs

SINGLE REMOTE CYLINDER VALVE HOUSING
(Valve Housing Serial No. SRCV100- )

47\‘5 58525

PCal27aiMavvahRARY  Titha 4w IT Q@ A



Tractors == 520 and 530 Series 207

SINGLE REMOTE CYLINDER VALVE HOUSING -- Continued

(Valve Housing Serial No., SRCV100- )
Key Part No. Serial No. : Description
i 19H 2021 [ - ) Screw, cap, high-strength, 3/8" x 5/8" (4 used)
2 A 3098 R - ) Washer, aluminum (4 used) (packed 5 in a pkg.)
3 F 3095 R - ) Cover
4 F 3096 R - ) Gasket (packed 2 in a pkg. )
5 22H 720 - )] Screw, set, 3/8" x 3/4"
6 14H 774 - ) Nut, jam, 3/8"
7 F 2836 R ( - )  Arm, control valve
8 11H 211 { - ) Pin, cotter, 1/8" x 5/8"
9 F 2353 R - ) Pin
10 1SH 240 - ) Plug, pipe, 1/4" )
11 1SH 624 - ) Plug, pipe, 1/2" (3 used) (sub. for A3125R)
12 R 495 R - j O-ring (2 used) (packed 5 in a pkg. )
13 F 2881 R - ) Gasket (packed 2 in a pkg.)
14 11H 236 - ) Pin, cotter, 1/8" x 1"
15 AF 2906 R - ) Shaft, control, with arm
16 26H 14 { - ) Key, Woodruff, 3/16" x 3/4"
17 AF 2907 R - ) Seal, oil
18 F 2845 R - ) Screw, control bypass
19 F 2846 R - - ) Washer, aluminum (packed 2 in a pkg.)
20 F 2847 R - ) Nut, cap
21 D 2361 R - ) Ball, check valve (4 used)
22 R 1811 R - ) Valve, check (2 used)
23 R 1812 R - ) Shaft, check valve metering (2 used)
24 A 1280 R - ) Spring (2 used) (packed 2 in a pkg.)
25 AF 2908 R { - ) Spring, with pin (2 used)
26 A 3606 R ( - ) O-ring (2 used) (packed 5 in a pkg.)
27 F 3076 R - ) Adapter, oil line
28 19H 2055 { - ) Screw, cap, high-strength, 7/16" x 2-1/4" (3 used)
12H 293 ( - ) Washer, lock, 7/16" (3 used)
29 R 1824 R - ) Plug (2 used)
30 H 851 R - ) Washer, aluminum (2 used) (packed 2 in a pkg.)
31 R 1820 R { - ) Washer (10 used) (also order one 24H1303) (packed 2 in a pkg. )
32 F 2843 R - ) Spring, relief valve
33 F 2842 R - ) Guide, relief valve spring
34 F 2841 R - ) Ball, relief valve
35 F 2832 R - ) Seat, relief valve
36 F 2844 R - ) Detent, control valve
37 R 1822 R - ) Spring, control valve detent
38 AF 3213 R { - ) Housing, F2831R, Powr-Trol valve, with seat
39 R 1792 R - ) Valve, control
40 R 1794 R - ) Retainer, valve spring, upper
41 R 1793 R - ) Spring, control valve
42 R 1795 R { - ) Retainer, valve spring, lower
43 B 387 R { - ) Ring, snap (packed 5 in a pkg. )
44 F 2834 R - ) Gasket (packed 2 in a pkg. )
45 R 1839 R - ) Shim, steel (4 used) (packed 2 in a pkg. ) (sub. for R1840R)
46 F 2833 R - ) Cover, control valve
47 19H 1801 { - ) Screw, cap, high-strength, 3/8'" x 2" (2 used)
19H 1765 { - ) Screw, cap, 3/8" x 1-3/4"
12H 304 - ) Washer, lock, 3/8" (3 used)
48 19H 1828 - ) Screw, cap, high-strength, 7/16" x 4" (8 used)
12H 293 - ) Washer, lock, 7/16" (8 used)
49 15SH 243 { - ) Plug, pipe, 1"

PC-527-(May=-66) Litho in U,S, A,



208 Tractors == 520 and 530 Series

DUAL-REMOTE CYLINDER VALVE HOUSING

@23

8 - 25
26

| 27

O—28

o

@
g+——30

o

29

50884

NCTE: See pages 210 and 211 for balance of dual remote cylinder valve housing.

DM N7 _[NAawrARN Tithha §0 7T Q A



Tractors == 520 and 530 Series

209

Key

-

32
33
34
35
36
37
38

DUAL REMOTE CYLINDER VALVE HOUSING -- Continued

Part No.
19H 1731
12H 304
19H 1936
A 3098 R
R 1809 R
R 1810 R
22H 720
14H 774
AR 1331 R
R 1800 R
22H 719
AR 1330 R
AA 6314 R
R 21629 R
AR 1335 R
R 1678 R
11H 236
AR 1333 R
B 2762 R
26H 14
AR 1332 R
R 21630 R
R 1792 R
R 1794 R
R 1793 R
R 1795 R
B 387 R
R 1797 R
R 1839 R
'R 1952 R
19H 2313
12H 303
R 1820 R
R 1819 R
R 1953 R
R 1818 R
R 1791 R
AF 3211 R
F  3191R
F 3171 R

E P P G Py TN Sy IR G, TN, S G I PN P, TN R SR G0 SR R D TR TR T $R T G, PR ST, G5 I, 5y, TN S N G R S

Serial No.

o N N N S N N N N e D N N N e N

Description
Screw, cap, high=-strength, 3/8" x 1" (5 used)
Washer, lock, 3/8" (5 used)
Screw, cap, high=-strength, 3/8" x 3/4'" (sub. for F2272R)
Washer, aluminum (packed 5 in a pkg.)
Cover
Gasket (packed 2 in a pkg.)
Screw, set, 3/8" x 3/4"
Nut, jam, 3/8" (2 used)
Arm, R1799R, control valve, with pin, L.H.
Pin (2 used)
Screw, set, 3/8" x 5/8"
Arm, R1798R, control valve, with pin, R, H,
Valve, thermal relief
Plug, pipe, 1/16" (packed 5 in a pkg.)
Seal, oil
Key, special :
Pin, cotter, 1/8" x 1" (2 used)
Sleeve, control, with arm
O-ring (packed 2 in a pkg.)
Key, Woodruff, 3/16" x 3/4"
Shaft, control, with arm
Plug, pipe, 1/8" (2 used) (packed.5 in a pkg. )
Valve, control (2 used)
Retainer, control valve spring, upper (2 used)
Spring, control valve (2 used)
Retainer, control valve spring, lower (2 used)
Ring, snap (2 used) (packed S in a pkg. )
Gasket (2 used) (packed 2 in a pkg. )

Shim, steel, .010" (use as required) (packed 2 in a pkg. ) (sub. for

R1840R)
Cover (2 used)

Screw, cap, high-strength, 5/16" x 1-3/4" (8 used) (sub. for F2271R)

Washer, lock, 5/16" (8 used)

Washer, shim (use as required) (also order two 24H1303) (packed 2

in a pkg.)

" Spring, relief valve (2 used)

Guide, relief valve spring (2 used)

Ball, relief valve (2 used)

Seat, relief valve (2 used)

Housing, F3190R dual, Powr-Trol with seats
Plug (2 used)

O-ring (2 used) (packed 2 in a pkg. )

PC-527-(May=66) Litho in U.S.A.



210 Tractors -- 520 and 530 Series

DUAL REMOTE CYLINDER VALVE HOUSING -- Continued

35 % 33 67808

NOTE: See pages 208 and 209 for balance of dual remote cylinder valve housing.




Tractors -~- 520 and 530 Series 211

DUAL REMOTE CYLINDER VALVE HOUSING ==~ Continued
Key Part No, Serial No. Description
1 R 1827 R - ) Seat, detent relief valve
2 R 1814 R $ - ) Plug (2 used)
3 A 3606 R ( - ) O-ring (2 used) (packed 5 in a pkg, )
4 A 1280 R { - ) Spring, check valve (2 used) (packed 2 in a pkg.)
5 D 2361 R ( - ) Ball, check valve (4 used)
6 R 1812 R { - ) Shaft, check valve metering (2 used)
7 R 1811 R { - ) Valve, check (2 used)
8 15H 624 - ) Plug, pipe, 1/2" (sub. for A3125R)
9 AA 6314 R - ) Valve, thermal relief
10 15H 624 ( - ) Plug, pipe, 1/2" (2 used) (sub. for A3125R)
11 R 495 R - ) O-ring (2 used) (packed 5 in a pkg. )
12A° R 1652 R { -5201974)  Gasket (packed 2 in a pkg. )
12 F  2881R 5201975~ )  Gasket (packed 2 in a pkg. )
13 F 3352 R 5201975= ) Tube, oil line adapter
14 15H 240 t5201975- ) Plug, pipe, 1/4"
15 AF 3447 R ) Adapter, oil line, with tube and plug (with F3353R sub. for F3077R )
16 F 2847 R - ) Nut, special cap
17 F 2223 R - ) Washer, aluminum (packed 5 in a pkg.)
18 F 2845 R { - ) Screw, special (sub, for F3078R)
19 19H 1821 - )  Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
12H 293 - ) Washer, lock, 7/16" (2 used)
20 F 3353 R (5201975« ) O-ring (packed 2 in a pkg.)
21 A 3606 R ( - )] O-ring (2 used) (packed 5 in a pkg. )
22 AR 1336 R - ) Spring, check valve retainer, with spring (2 used)
23 A 1280 R - ) Spring, check valve (2 used) (packed 2 in a pkg.)
24 D 2361 R { - )  Ball, check valve (4 used)
25 R 1812 R - ) Shaft, check valve metering (2 used)
26 R 1811 R { - ) Valve, check (2 used)
27 R 1824 R - ) Plug
28 H 851 R - ) Washer, aluminum (packed 2 in a pkg. )
29 R 1822 R - ) Spring, detent
30 R 1821 R { - ) Detent
31 AF 3211 R - ) Housing, F3190R, dual remote cylinder valve, with seats
32 24H 1325 -5201974)  Washer, 15/32" x 15/16" x . 060"
2742 R (5201975~ ) Washer
33 19H 2349 - ) Screw, cap, high-strength, 7/16" x 5-1/2"
12H 293 =5201974) Washer, lock, 7/16"
34 15H 624 - )  Plug, pipe, 1/2" (6 used) (sub. for A3125R)
35 19H 2349 { - ) Screw, cap, high-strength, 7/16" x 5-1/2" (4 used)
12H 293 - ) Washer, lock, 7/16" (4 used)
36 19H 2642 - ) Screw, cap, high-strength, 7/16" x 4-3/4" (4 used)
12H 293 - ) Washer, lock, 7/16" (4 used)
37 R 1821 R - ) Detent, control valve
38 R 1822 R - ) Spring, detent
39 H 851 R [ - ) Washer, aluminum (packed 2 in a pkg. )
40 AR 1487 R - ) Plug, with pin
41 R 1818 R - ) Ball, detent relief valve (2 used)
42 R 1826 R - ) Spring, detent valve
43 D 465 R { - ) Gasket (packed 2 in a pkg.)

PC=527=(May-66) Litho in U,S.A,



212 . Tractors == 520 and 530 Series

POWR-TROL OIL TUBES

26 22 60871

PO_S27alMavraRRY  Titha in 1T Q A



Tractors == 520 and 530 Series

213

Key

N -

Past No.
F 2113 R
19H 1773 .
12H 293
R 1662 R
R 28819 R
AB 5082 R
19H 1822
12H 293
F 2750 R
A 3606 R
AB 5081 R
AB 5513 R
19H 1773
12H 293
F 3329 R
19H 1758
12H 303
F 2953 R
AB 5205 R
AB 5206 R
19H 1773
12H 293
F 3070 R
R 1662 R
AF 3001 R
AF 2999 R*
F 3067 R
AF 3000 R
. R 21722R
AF 3212 R
F 3069 R
AF 3798 R
F 3066 R
12H 325
F 3068 R
AF 3431 R

S P G P, G, ST TR ST

:‘5208100-

POWR-TROL OIL TUBES -- Continued

Serial No.

N N N et 2 S Nt et N s T Ve N N N W s W N Ve W Wt Ve Wt Nt N N N v S st st N

Description
Retainer
Screw, cap, high~strength, 7/16'" x 1-1/8" {4 used)
Washer, lock, 7/16" (4 used)
Packing (2 used) (packed 5 in a pkg.)
Packing (2 used) (packed 5 in a pkg. ) (sub. for F2749R)
Tube, Powr-Trol suction
Screw, cap, high-strength, 7/16" x 1" (2 used)
Washer, lock, 7/16" (2 used)
Retainer
O-ring (packed 5 in a pkg. )
Sub. AB5513R
Tube, Powr-Trol pressure
Screw, cap, high-strength, 7/16" x 1-1/8" (2 used)
Washer, lock, 7/16" (2 used)
Retainer (sub. for F1545R)
Screw, cap, high-strength, 5/16" x 1 1/4'" (sub. for F2270R)
Washer, lock, 5/16" (2 used)
Clamp, half (2 used)
Tube, remote cylinder, upper
Tube, remote cylinder, lower
Screw, cap, high-strength, 7/16" x 1-1/8" (3 used)
Washer, lock, 7/16" (3 used)
Retainer
Packing (2 used) (packed S in a phg.)
Plug, dust, with chain and ring (2 used) (packed 2 in a pkg.)
Line, flexible oil, breakaway coupler, 1/2" I. D. x 15-3/8" long
(2 used)
Socket, breakaway coupler
Coupler, breakaway {2 used) (packed 2 in a pkg.)
O-ring (2 used) (packed 5 in a pkg. ) (sub. for F3145R)
Tip, breakaway coupler, male (2 used) (packed 2 in a pkg.)
Ring, snap (2 used) (packed 2 in a pkg. )
Valve, remote cylinder relief (2 used) (sub. for AF3002R)
Bracket, oil line coupler
Washer, lock, internal tooth, 7/16" (2 used)
Screw, special (2 used)
Bracket, with spring clip, breakaway coupler dust plug

¥For bulk flexible oil lines and reusable couplings see page 215.

PC-527(MAR-82) Litho in U,S. A,



214 Tractors -- 520 and 530 Series

BREAKAWAY COUPLER FOR SECOND REMOTE CYLINDER

23

Key Part No. Serial No, Description

1 F 3068 R { - ) Screw, special (2 used)

2 120 325 ( - ) Washer, lock, intemal tooth, 7/16" (2 used)

3 AR 20739 R ( - ) Bracket, breakaway coupler, with clips

4 19H 1821 ( - ) Screw, cap, high-strength, 7/16" x 1-1/4"

5 24H 1330 { - ) Washer, 15/32" x 1-3/8" x ,105" (2 used)

6 AF 3001 R ( - ) Plug, dust, with chain and ring (2 used) (packed 2 in a pkg.)
7 19H 1801 ( - ) Screw, cap, high-strength, 3/8" x 2"

12H 304 { - ) Washer, lock, 3/8"

8 A 147 R { - ) Washer

9 B 3682 R { - ) Spacer (4 used)

10 14H 813 { - ) Nut, 7/16" (2 used)

11 s 3945 { - } Bolt, special, 7/16" x 6-1/4"

12 293 { - )  Washer, lock, 7/16"

12 R 20640 R ( - ) Support, breakaway coupler bracket
13 D 172 { - ) Union, adapter (2 used)

14 F 3067 R { ) Socket, breakaway coupler

15 AF 3000 R ( - ) Coupler, breakaway (2 used) (packed 2 in a pkg.)

16 F 3069 R ( - ) Ring, snap (2 used) {(packed 2 in a pkg. )

17 R 495 R { - ) O-ring (2 used) (packed 5 in a pkg.)
18 AF 3212 R ( - ) Tip, breakaway coupler, male (2 used) (packed 2 in a pkg. )
19 AF 3798 R { - ) Valve, remote cylinder relief (2 used) (factory calibrated)
20 F 3171 R { - ) O-ring (2 used) (packed 2 in a pkg.)
21 18] 188 ( - ) Union, adapter
22 D 189 { - ) Union, adapter
23 194 1758 { - ) Screw, cap, 5/16" x 1-1/4" (sub. for F2270R)
24 R 1682 R { - )] Clamp, half (2 used)
25 141 785 ( - ) Nut, 5/16" _
26 AR 20738 R { - ) Line, flexible oil, breakaway coupler (1/2" I.D, x 26-3/4" long)

(2 used)
.o AR 20737 R ( - ) COUPLER, BREAKAWAY, WITH MISC. ITEMS, FOR SECOND

REMOTE CYLINDER

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order.

PC-527-(May-66) Litho in U.S. A,



Tractors -=- 520 and 530 Series 215

BULK FLEXIBLE OIL LINE AND REUSABLE LOK-PIN COUPLINGS

Set of Ferrules Stem-Straight
Qil line (Length with Pins (packed Thread, with O-ring Stem-Pipe Thread
Approx. 50 ft.) 10 in a pkg. }x' (Packed 5 in a pkg.) (Packed 5 in a pkg. )
R 34790 R 3/8" 1,D, -1 Wire AR 39629 AR 39635%% R 39687
R 34791 R 1/2" I.D. -1 Wire AR 39630 AR 39636%* : R 39688
R 34792 R 3/4" 1,D, -1 Wire AR 39631 AR 39637# R 39689
R 34793 R 3/8" I,D, -2 Wire AR 39632 AR 39635%* R 39687
R 34794 R 1/2" 1,D. -2 Wire AR 39633 AR 3963 6%k R 39688
R 34795 R 3/4" 1.D, -2 Wire AR 39634 AR 39637# R 39689

*Each set of ferrules includes two R39681 pins -- extra pins may be ordered, packed 20 in a package.
**kIncludes R26375R O-ring
#Includes F3171R O-ring

REUSABLE COUPLINGS (Use with Single Wire Braid Flexible Oil Line)

Coupling No. LD, Thread .
AF 3585 R 3/8" 3/8" - 18 NPTF (packed 2 in a pkg.)
AF 3586 R 172" 1/2" - 14 NPTF (packed 2 in a pkg. )
AF 3587 R 5/8" 3/4" - 14 NPTF

AF 3588 R 3/4" 3/4" - 14 NPTF

R 34644 R ' 3/8" 3/4" - 16 O-ring type thread

R 34646 R 1/2" 3/4" - 16 O-ring type thread

REUSABLE COUPLINGS (Use with Double Wire Braid Flexible Oil Line)

Coupling No. ‘ I.D. Thread

AR 21629 R 3/8" 3/4" - 18 NPTF

AR 21630 R 172" 1/2" - 14 NPTF

AR 21631 R _ 5/8" 3/4" - 14 NPTF

AR 21632 R 3/4" 3/4" - 14 NPTF

AR 21634 R i i - 11-1/2" NPTF

R 34645 R 378" 3/4" - 16 O-ring type thread
R 34647 R 172" 3/4" - 16 O-ring type thread

BULK SINGLE WIRE BRAID FLEXIBLE OIL LINE (Use with Reusable Coupling
for Single Wire Braid Flexible Oil Line)

Part No. I.D. O.D. Length
A 5775 R 3/8" 25/32" Approx. 50 ft,
A 5776 R 172" 29/32" Approx. 50 ft,
A 5777 R 5/8" 1-1732" Approx, 50 ft.

BULK DOUBLE WIRE BRAID FLEXIBLE OIL LINE (Use with Reusable Coupling
for Double Wire Braid Flexible Oil Line)

" Part No. I.D. O.D. " Length

R 21531 R 3/8" 29/32" Approx. 50 ft,
R 21532 R 172" 31/32" Approx. 50 ft,
R 21534 R 3/4" 1-1/74" . Approx. 50 ft,
R 21535 R 1 1-9/16" Approx, 50 ft.

Pr-B27—iNav=-RA\ Titha in 1T A



216 Tractors == 520 and 530 Series

POWR-TROL PUMP

34 z:/f

24 32

49543

RV E o R N S ) ERIR] covr A~



Tractors -~ 520 and 530 Series 217

POWR-TROL PUMP -- Continued

Key Part No. Serial No. Description
1 A 147 R ( - ) Washer (2 used)
2 F 2586 R ( - ) Screw, special cap (2 used)
3 A 4847 R ( - ) Gasket (2 used) (packed 5 in a pkg.)
4 30H 17 ( - ) Plug, expansion, 1-1/4"
5 F 3129 R ( - ) Bushing
6 AF 2888 R ( - ) Housing, F2732R, Powr-Trol pump, with bushings and pins
7 F 1743 R ( - ) Pin, dowel (2 used) (packed 2 in a pkg.)
8 B 3178 R ( - ) Pin, idler gear shaft
9 A 4479 R ( - ) Gasket (packed 5 in a pkg.)
10 A 3917 R ( - ) O-ring (packed 2 in a pkg.)
11 AA 4476 R ( - ) Shifter
12 A 3916 R ( - ) Yoke, shifter
13 F 2736 R ( - ) Washer
14 F 2735 R = - ) Washer, thrust _
15 B 2762 R ( - )  O-ring (packed 2 in a pkg.)
16 A 4475 R ( - ) Washer, thrust (2 used)
17 ceccecvsoens ( - ) Bushing (2 used) (sub. AA5192R)
18 AA 5192 R ( - ) Gear, idler, with bushings
19 A 4476 R ( - ) Shaft, idler gear ,
20 AR 21900 R ( - ) Seal, oil (2 used) (with R21720R sub, for AF1925R)
21 B 3191 R ( - ) Gear, drive
22 A 4130 R ( - ) Bushing (4 used) (packed 2 in a pkg.)
23 F 2734 R ( - ) Shaft, drive
24 26H 9 ( - ) Key, Woodruff, 1/8" x 5/8" (3 used)
25 R 1608 R ( - ) O-ring (2 used) (packed 2 in a pkg.)
26 F 2739 R ( - ) Body, pump
27 F 2737 R ( - ) Gear, pump (2 used)
28 AF 2746 R ( - ) Cover, F2740R, Powr-Trol pump, with bushings
29 19H 1925 ( - ) Screw, cap, high-strength, 3/8'" x 4-1/4"
30 19H 1801 ( - ) Screw, cap, high-strength, 3/8" x 2% (8 used)
31 "F 2102 R ( - ) Washer, thrust (3 used) (packed 2 in a pkg.)
32 F 2738 R ( - ) Shaft, pump idler
33 A 819 R ( - ) Pin, dowel (2 used)
34 19H 2224 . ( - )  Screw, cap, high-strength, 1/2" x 4-3/4"
12H 301 ( - ) Washer, lock, 1/2"
35 22H 793 ( - )  Screw, set, 5/16" x 3/8"
36 A 4503 R | - ) Handle, shifter
37 19H 2224 ( - ) Screw, cap, high-strength, 1/2" x 4-3/4" (2 used)
38 F 2742 R ( - )  Washer (2 used)
39 F 2741 R ( - ) Packing (2 used)
.o AB 5080 R ( - ) Pump, Powr-Trol, complete

PC-527-(May-66) Litho in U, S, A.



218 Tractors -- 520 and 530 Series
REMOTE CONTROL CYLINDER (Hydraulic-Stop Types)
(Remote Cylinder Serial No., 3RC147000- and 3RCS182927-
Key Part No. Serial No. _ Description
1 R 20415R ( - ) Arm, cylinder transport (sub. for F2917R or R20227R)
2 19H 2253 ( - ) Screw, cap, high-strength, 7/16" x 3-1/2"
3 19H 2347 { - ) Screw, cap, high-strength, 7/16" x 3"
4 R 21065 R ( - ) Arm, cylinder transport (for no, 2 remote cylinder)
5 AA 4864 R ( - ) Coupling for flexible oil line (packed 2 in a pkg.)
6 D 185 ( - ) Union, adapter (2 used dual Powr-Trol)
7 F 3171 R ( - ) O-ring (2 used dual Powr-Trol) (packed 2 in a pkg.)
8 F 3164 R { - ) Cap, dust (2 used dual Powr-Trol)
9 AA 4542 R* ( - ) Line, flexible oil, 88" long (2 used single remote cylinder, 4 used
dual remote cylinder)
10 D 184 ( - ) Union, adjustable (2 used front rockshaft single control) (4 used dual

vcontrol)

* For bulk oil lines and reusable couplings, see page 215,

PC-527-(May-66) Litho in U.S. A.



Tractors -- 520 and 530 Series

6308 R (3RC186064~ Rod, piston, with yoke

233737772

REMOTE CONTROL CYLINDER (Hydraulic-Stop Types) -- Continued
(Remote Cylinder Serial No, 3RC147000- and 3RCS182927- )
Key Part No. Serial No, Description
11 A 4721 R ( - ) Cap, remote cylinder
12 A 4722 R ( - ) Gasket (packed 5 in a pkg.)
13 A 4729 R ( - ) Washer, piston packing (2 used) (packed 5 in a pkg.)
14 A 4723 R ( - ) Gasket, oil passage (2 used) (packed 5 in a pkg.)
15 A 4744 R ( - ) Spring, stop valve
16 A 5295R ( - )  Valve, stop
17 AA 5731 R ( - ) Valve, stop (sub, for A4743R)
18 A 4720 R ( - ) Cylinder, remote
19 A 4740 R ( - ) Valve, bleed (sub. AA5731R on regular cylinder only)
A 4740 R ( - ) Valve, bleed
20 A 4741 R ( - ) Spring, bleed valve
21 A 4742 R ( - ) Ball, bleed valve (packed 2 in a pkg.)
22 A 4739 R ( - ) Ring, snap (2 used) (packed 2 in a pkg.)
23 A 4736 R ( - ) Rod, stop
24 15H 624 ( - )  Plug, pipe, 1/2" (sub. for A3125R)
25 A 4733 R ( - ) Gasket, piston rod guide (packed 5 in a pkg.)
26 A 5302 R (3RC186064- ) Lever, stop
27 34H 264 (3RC186064- ) Pin, spring, in stop lever
28 25H 760 (A530 - )  Pin, groove, stop rod arm
29 (3RC1860064- ) Arm, stop rod
30 A 4727 R ( - )  Piston
31 A 5401 R ( - ) Nut, special lock (packed 2 in a pkg.)
32 A 4728 R ( - )  O-ring ‘
33 19H 2511 ( - ) Screw, cap, high-strength, 1/2" x 1-7/8" (4 used)
12H 301 ( - )  Washer, lock, 1/2" (4 used)
34 AA 6309 R ( - ) Pin, attaching
35 A 4738 R ( - ) Washer, stop rod
36 A 4737 R ( - )  Spring, stop rod
37 _24H 1301 ( - ) Washer, stop rod
38 A 4748 R ( - ) Spring, stop rod packing
39 A 4747 R ( - ) Adapter, stop rod packing, male (packed 2 in a pkg.)
40 A 4745 R ( - ) V-packing, stop rod (3 used) (packed S in a pkg.)
41 A 4746 R ( - ) Adapter, stop rod packing, female
42 A 4732 R ( - ) Guide, piston rod
43 A 4730 R ( - ) O-ring, piston rod (packed 5 in a pkg.)
44 19H 1731 ( - ) Screw, cap, high-strength, 3/8" x 1" (3 used)
12H 304 ( - ) Washer, lock, 3/8" (3 used)
45 4731 R ( - ) Washer, piston rod packing (packed 5 in a pkg.)
46 5607 R ( - ) Seal, oil, piston rod wiper
47 5301 R (3RC186064- ) Screw, stop
48 1870 R (3RC186064- ) Washer on stop screw (sub, for A147R) (packed 2 in a pkg.)
49 5300 R (3RC186064- ) Stop, piston rod
)
51 3581 R ( - ) Pin, spring locking (packed 25 in a pkg.)

52 6307 R (3RC186064- ) Pin, attaching, with clip

.o 5603 R ( - ) Cylinder, remote, 3" x 8"

.o 6256 R ( - ) Cylinder, remote, with special stop valve, 3" x 8"

.o AR 21771 R ( - ) Kit, remote cylinder overhead

PC=527-(Mav-66) Titho in T1.S_ A.



220 Tractors -- 520 and 530 Series

FRONT MOUNTED ROCKSHAFT"

6 7 8 9

/IR

32 31 30 29

51269

PC-527-tMav-66Y Tithn in 11 S A



Tractors -- 520 and 530 Series 221

FRONT MOUNTED ROCKSHAFT -- Continued

Key Part No. Serial No, Description
1 19H 1356 - Screw, cap, high-strength, 5/8'" x 1-3/4" (2 used)
12H 294 - Washer, lock, 5/8" (2 used) _
2 12H 294 W asher, lock, 5/8'" (2 used)
3 14H 760 Nut, special (2 used) (sub, for A5772R)
4 B 3702 R - Bracket, front rockshaft and cylinder, L. H,
5 R 20135 R - Washer (2 used) (sub. for' A198R) (packed 2 in a pkz,)
6 19H 1756 - Screw, cap, high-strength, 5/8" x 1-1/2" (2 used)
7 B 3705 R - Arm, front rockshaft and cylinder, L. H.
8 JD 7781 - Fitting, grease, 90°, 1/8" (2 used single control, 3 used dual control)
9 24H 1564 Washer, 1-25/32" x 2-1/4" x ,180" (12 used)

10 B 3706 R
11 8H 2474
12 B 3708 R
13 24H 1136
14 19H 1900
12H 303
15 B 3700 R
16 19H 1356

Rockshaft, front

Bolt, mach., 5/8" x 2-1/2" (2 used)

Shield, heat, L.H.

Washer, 21/64" x 3/4" x ,060" (2 used}

Screw, cap, high-strength, 5/16" x 3/4" (2 used)

Washer, lock, 5/16" (2 used)

Bracket, front rockshaft, R, H,. (single control)

Screw, cap, high-strength, 5/8" x 1-3/4" (1 used single control,
2 used dual control)

Washer, lock, 5/8" (1 used single control, 2 used dual control)

Arm, front rockshaft, R, H, (single control)

Screw, cap, high-strength, 5/16" x 3/4" (3 used)

Washer, lock, 5/16" (3 used)

Washer, 21/64" X 3/4" x . 060" (3 used)

Shield, heat, R, H,

Arm, front rockshaft and cylinder, R, H, (dual control)

Bracket, front rockshaft and cylinder, R,H. (dual control)

Screw, cap, high-strength, 5/16" x 1-1/4" (sub, for F227OR)
(2 used dual control)

Clamp, half (2 used dual control)

Clamp, half (2 used dual control)

Nut, 5/16" (2 used dual control)

Screw, cap, high-strength, 3/8" x 3/4" (sub. for F2272R) (dual
control)

Washer, lock, 3/8'" (dual control)

Clamp (dual control)

Screw, cap, high-strength, 3/8" x 1/2"

Bracket, oil line clamp

Clamp, half

Screw, cap, high-strength, 5/16" x 1-1/4" (sub. for F2270R)

Washer, lock, 3/8"

Nut, 5/16" (2 used)

Clamp, half (2 used)

Screw, cap, high-strength, 5/16" x 1-1/4" (sub, for F2270R)
(2 used)

Screw, mach., 1/4" x 5/8" (sub. for A4192R)

Washer, 17 /64" x 3/4" x ., 060"

Clamp, half (2 used)

P e e e e e e T T e T T

12H 294
17 - B 3703 R
18 19H 1900

12H 303
19 24H 1136
20 B 3707 R
21 B 3704 R
22 B 3701 R
23 19H 1758

N N N o P~ o~
LI N T B |

24 . F 1682 R
25 F 1683 R
26 14H 785
27 19H 1936

1
N N N NP Nt e NP “aa? i P N N P i it a? st " “cst® st D N “awi " o “iP “a

— o~ o~

12H 304
28 F 3172 R
29 19H 2038
30 F 3170 R
31 F 1682 R
32 19H 1758

12H . 303
33 14H 785
34 F 1682 R
35 19H 1758

1
P e S e P P P s

36 19H 1919
37 24H 1287
38 F 1683 R

o~~~ B e e e T e e e T e
]

PR 7—INawvehRhARY Titha in 1T Q A



222 Tractors -- 520 and 530 Series

DRAFT LINKS AND UPPER LINK

11 12 13

N~ AR s .. C£COh Tl o =TT O



\

Tractors -- 520 and 530 Series 223

Key Part No.
1 AF 2716 R
2 AF 2715 R
3 Jb 7759
4 F 2693 R
5 D 2865 R
6 F 2695 R
7 F 2694 R
8 B 2477 R
9 F 2208 R

10 A 5715 R

11 A 3581 R

12 AF 2799 R

i3 F 2830 R

14 AF 2798 R

15 21H 1300

12H 246

16 F 2816 R

17 AF 2873 R

18 F 2814 R

19 30H 26

20 AF 2797 R

21 37H 44

22 F 2828 R

23 F 2824 R

24 34H 299

25 34H 252

26 F 2823 R

27 F 2820.R

AR 21917 R

28 F 2822 R

29 F 2821 R

30 34H 283

31 F 2949 R

32 F 2825 R

33 F 2827 R

34 F 2685 R

35 F 2684 R

36 F .2680R

37 11H 215

38 F 2682 R

39 F 2681 R

40 - F 2683 R

‘41 11H 249

42 28H 1753

43 AF 2714 R

oo AF 3147 R

P N e e L L e e e e L e e T e e i R T T e e X e e e )

e T e e e e T T X

[ T T T T N T TN TR A IO T NN N U N BN A T SN N BN B O R B B |

[ T T O A D N B B |

Serial No.

e N e TP e P s NP et et N WD P NS et N P A i eni P s “saiF x0T s P vt i “®

P P e S "l P P e "o P R Dy

DRAFT LINKS AND UPPER LINK -- Continued

Description
Bar, draft link, with ball (2 used)
Tube, draft hnk L.H,
Flttmg, grease, maxght, 178" (2 used) (packed 10 in a pkg. )
draft link lock (2 used)
Washer (2 used) (packed 2 in a pkg.)
Spring (2 used)
Washer (2 used)
Washer (2 used) (packed 2 in a pkg.)
Ring, retaining (2 used) (packed 2 in a pkg.}
Pin, draft link pivot (2 used)
Pin, spring locking (2 used) (packed 25 in a pkg.)
Pin, with handle, center link pivot '
Pin, spring locking
End, center link
Screw, mach,, pan, hd,, no, 10 x 3/8"
Washer, lock, no, 10
Spring, center link adjusting lever
Body, F2813R, center link, with plug
Pivot, center link adjusting lever
Plug, expansion, 2-1/8"
Seal, oil, center link adjusting lever pivot
Screw, drive (2 used) {sub, for D454R)
Lever, center link adjusting
Handle, center link latch
Pin, spring, 7/32" x 1-1/4"
Pin, spring, 1/8" x i-1/4"

" Spring, center link latch handle

Hook, center link

Hook center link, with latch, consists of one F2820R, one F2821R,
one F2822R, one F2823R, one F2824R, one F2825R, one F2827R,
one F2549R, one 34H252, two 34H283, and one 34H299

Spring, center link latch (packed 2 in a pkg.)

Latch, center link

Pin, spring, 3/16" x 1-1/8" (2 used)

Clip, center link chain

Chain, center link

Snap, center link chain

Bushing, adapter, implement hitch, long, category 1% (2 used)
(packed 2 in a pkg. )

Bushing, adapter, implement bitch, short, category 1% (2 used)

Ball, implement hitch, category 1#

Pin, cotter, 1/4" x 1-1/2", category 1*

Pin, implement hitch ball, category 1%

Ball, implement hitch, category 2%k

Pin, implement hitch ball, category 2%*

Pin, cotter, 1/4" x 2", category 2%*

Spacer, implement mast, category 2%* (sub, for F3029R)

Tube, draft link, R.H,

Bar, implement hitch

*For adopting category 1—John Deere, Allied or Competitive Implements with 3/4" dia, bore implement ball to the

520 and 530 Series hitch,

**For adopting category 2—Jolm Deere and Allied Implements produced for the nos. 800, 800A and 801 hitches and
new implements with 1" dia, bore implement ball to the 520 and 530 series hitch.

PC-527{MAR.R2) Litho in U.S. A.



224 Tractors -- 520 and 530 Series
LIFT LINKS
14
6 ‘bg
17
Key Part No, Serial No. Description
1 16H 1419 ( - ) Rivet, R,I,O,H,, 3/8" x 3" (2 used)
2 F 2676 R ( - ) Handle, lift link (2 used)
3 F 2675 R ( - ) Collar, lift link (2 used)
4 34H 369 ( - )  Pin, spring, 1/2" x 1-1/2" (2 used)
5 344 331 ( - )  Pin, spring, 5/16" x 1-1/2" (2 used)
6 DA 5883 A ( - ) Pin, quik-lock (4 used)
7 F 2673 R { - ) Washer (2 used) :
F 2674 R ( - ) Washer (2 used)
8 AF 2704 R { - ) Yoke, lift link, with pivot (2 used)
9 o 7758 { - ) Fitting, grease, straight, 1/8" (4 used) (packed 10 in a pkg.)
10 19H 1901 { - ) Screw, cap, 5/16" x 2" (2 used)
124 303 ( - } Washer, lock, 5/16" (2 used)
11 144 785 ( - )} Nut, 5/16" {2 used)
12 E 2804 R ( - ) Spacer, lift link float lock (2 used) (packed 2 in a pkg.)
13 v 2671 R { - 3 Lock, 1ift link float (2 used)
14 AP 2706 R { - ) Rod, lift link, with bearing, R,H.
AF 2707 R ( - ) Rod, lift link, with bearing, L.H,
15 £ 2670R { - Y Body, lift link (2 used)
16 34H 283 { - }  Pim, spring, 3/16" x 1-1/8" (L. H, lift link only)
17 ity 218 { - ) Pin, cotter, 3/16" x 1-1/4" (2 used)
18 F 2679R { - 3 Pin {2 used}
B LR T L 2 am R RS Tiehim 2w 7 © &



Tractors -- 520 -and 530 Series

(5]
s8]

(3]

Key Part No.
1 B 3683 R
2 F 262 R
3 19H 1805
4 B 3684 R
5 B 3685 R
0 M 886 T
7 F 2223 R
8 AB 5124 R
9 B 3686 R
10 B 3687 R
11 B 3688 R
12 B 3690 R
13 B 3689 R
14 B 3691 R
15 F 2911 R
F 2912 R
16 B 3693 R
17 B 3692 R
18 F 2915 R
19 3H 1524
20 24H 1224
21 12H 291
22 1411 785
23 A 5616 R
24 AA 6867 R
25 22H 286
26 AF 2799 R
27 F 2830 R
28 34H 201
29 F 2899 R
30 26H 89

31 AR 20149 R
.o AR 20992 R

2

P e e e L e e e e e e R e e R e e e e e e NP
1

LOAD CONTROL AND DASH POT

{ 29 g 17

N P N T Nt e e T P e e P N N N N i P S P i e P e e P et i s " i

f Q?‘).——xg

Description
Arm, load control
Plate, lock (packed 2 in a pkg,)
Screw, cap, high-strength, 1/2" x 2-1/4"
Piston, dash pot
O-ring (packed 2 in a pkg, )
Ball, dash pot check valve (sub, for A174R)
Washer, aluminum (packed 5 in a pkg.)
Valve, dash pot relief (factory calibrated)
Spring, dash pot check valve
Cup, dash pot check valve
Spring, dash pot piston
O-ring (packed 2 in a pkg.)
Retainer, dash pot piston spring
Ring, snap
Washer
Washer (2 used)
Spring, load control, outer
Spring, load control, inner
Pointer, load control (with two 3H1524 sub. for AF2921R)
Bolt, cge., 5/16" x 1" (2 used)
Washer, 11/32" x 1" x ,060" (2 used)
Washer, lock, internal tooth, 5/16" (2 used)
Nut, 5/16" (2 used)
Yoke, load control
Lock, load control yoke, with pivot
Screw, set, 3/4" x 1-2/4"
Pin, with handle, load controi yunc scox
Pin, spring locking
Pin, spring, 1/4" x 2"
Shaft, load control ycke
Key, Woodruff, 1/4" x 1-1/8"
Seal, oil (sub. for AF2920R or AF2788R)
Lock, load control yoke -

. PC~-527-(Mav-66)

Litho in U. S, A,



520 and 530 Series

Tractors --

226

DRAWBAR AND DRAFT LINK SUPPORT




Tractors -- 520 and 530 Series 227

DRAWBAR AND DRAFT LINK SUPPORT -- Continued

Key Part No. Serial No. Description
1 8H 1121 ( - ) Bolt, mach., sq. hd., 5/8" x 4-1/2" (2 used)
2 14H 760 ( - )  Nut, special (2 used) (sub, for A5772R)
3 R 21718 R ( - ) Lock, sway, L.H, (sub, for F2785R)
4 F 2786 R ( - ) Spacer, draft link lock (4 used)
5 16H 1371 ( - )  Rivet, ctsk., 3/8" x 1-3/4" (4 used)
6 19H 2328 ( - ) Screw, cap, high-strength, 5/8" x 4" (2 used)
12H 294 ( - ) Washer, lock, 5/8" (2 used)
7 19H 1734 ( - ) Screw, cap, high-strength, 5/8" x 2" (2 used)
12H 294 ( - )  Washer, lock, 5/8" (2 used)
8 14H 760 ( - ) Nut, 5/8" (4 used) (sub. for A5772R)
9 14H 760 ( - )  Nut, 5/8" (4 used) (sub. for A5772R)
10 F 2783 R ( - ) Washer (4 used)
11 F 2782 R ( - ) Shim (4 used) (packed 2 in a pkg.)
12 F 2896 R ( - ) Stud, 5/8" x 2-3/4" (4 used)
13 AB 5072 R ( -5208099) Support, drawbar
AB 5514 R (5208100~ )  Support, drawbar
14 AA 5365 R ( - ) Pin, drawbar, with handle
15 AA 6609 R ( - ) Support, AS5712R, draft link, with strip, R.H.
16 A 4389 R ( - ) Bolt, mach,, sq, hd, (2 used) (packed 5 in a pkg.)
17 14H 760 ( - )  Nut, special (2 used) (sub, for A5772R)
18 R 21717 R ( - ) Lock, sway, R.H, (sub, for F2784R)
19 A 5714 R ( - ) Strip, draft link support wear (2 used)
20 8H 1055 ( - ) Bolt, sq., 5/8" x 3-1/4" (2 used) category 2
21 R 21066 R ( - ) Lock, draft link transport, R.H., category 2
22 12H 294 ( - ) Washer, lock, 5/8" (2 used) category 2
23 14H 800 ( - )  Nut, 5/8" (2 used) category 2
24 19H 1909 ( - ) Screw, cap, high-strength, 3/4" x 3-3/4" (2 used) (tractors with
hitch)
19H 2446 (5208100~ ) Screw, cap, 3/4" x 3-1/2" (2 used) (tractors without hitch)
25 , 19H 1974 ( =5208099) Screw, cap, high-strength, 1/2" x 2-3/4" (2 used)
19H 1820 (5208100~ ) Screw, cap, high-strength, 1/2" x 3" (2 used)
26 14H 7% (5208100~ ) Nut, special (2 used) (tractors without hitch) (sub, for A5405)
27 8H 1835 ( - ) Bolt, hex,, 3/4" x 1-1/2" (4 used)
28 B 3627 R ( - ) Washer (4 used)
29 14H 823 ( - ) Nut, sq., 1/2" (2 used)
30 12H 301 ( - ) Washer, lock, 1/2'" (2 used)
31 B 3633 R ( -5208099)  Drawbar
R 20514 R (5208100~ ) Drawbar (sub, for B3966R)
32 AA 6610 R ( - ) Support, A5713R, draft link, with strip, L.H,
33 R 21067 R (: - ) Lock, draft link transport, L.H,, category 2
.o AA 7418 R ( - ) Locks, draft link, with attaching bolts
. AR 21199 R ( - ) LOCKS, DRAFT LINK TRANSPORT, WITH ATTACHING BOLTS

FOR CATEGORY 2

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts order,

PC-527<{Mav-66) Litho in U.S. A. "



228 Tractors -- 520 and 530 Series

RING AND CYLINDER REPLACEMENT GASKET SET

O m O 5,2,,,

Part No. Description
AB 5363 R Gasket set consisting of:
One A 4631 R ( - ) Gasket, carburetor to manifold
One A 4634 R ( - )  Gasket, carburetor to intake
Two A 4642R ( - ) Gasket, intake manifold
One AB 5504 R ( - ) Gasket, manifold (set of 3)
Two B 60 R ( - ) Packing ventilator pipe
Ten - B 369 R ( - ) W sher, lead, cylinder head studs
Two B 425 R { - ) Washer, copper, tapper lever cover screw
One B 3565R ( - ) Gasket, cylinder water outlet
One B 3593 R ( - ) Gasket, crankcase cover
One B 3722R ( - ) Gasket, tappet lever cover
One B 3742 R ( - ) Gasket, cylinder to case
One B 3743 R ( - ) Gasket, cylinder head
One B 3754 R ( - ) Gasket, cylinder head water inlet
One CcC 1778 R ( - ) Gasket, filter bowl
Two F 1056 R ( - ) O-ring, upper water pipe
One R 495 R { - ) O-ring, ventilator outlet pipe
One R 20039 R ( - ) Gasket, air cleaner

VALVE REPLACEMENT GASKET SET

PC-827-{Mav-66Y Titha in 7T € A



Tractors -- 529 and 530 Series 229

VALVE REPLACEMENT GASKET SET -- Continued

Part No, Description
AB 5559 R Gasket set consisting ofs
One A 4631 R - ) Gasket, carburetor to manifold
One A 4634 R - ) Gasket, carburetor to intake
One AB 5504 R - ) Gasket, manifold (set of 3)
Two B 60 R - ) Packing, ventilator pipe
Ten B 369 R - )  Washer, lead, cylinder head studs
Two B 425 R - ) Washer, copper, tappet lever cover screw
One B 3722R - ) Gasket, tappet lever cover
One B 3743 R - ) Gasket, cylinder head
One B 3754 R - ) Gasket, cylinder head water inlet
One R 495 R - ) O-ring, ventilator outlet pipe
CRANKSHAFT AND HEARING REPLACEMENT GASKET SET
h
Part No. . Description
AB 5364 R Gasket set consisting of:
One A 3311R ( - )  Felt, flywheel cover
One A 3817R - ) Gasket, transmission drive shaft outer bearing cover
Two A 4847 R - ) Gasket, main bearing oil hole
One AB 5160R { - ) Seal, oil, R, H. main bearing
One B 2743R - )  Gasket, R.H, brake
One B 3028R - ) Packing, flywheel spacer
One B 3030 R - ) Gasket, L.H. main bearing cover
One B 3084 R - ) Gasket, first reduction gear cover
One B 3122 R | - ) Gasket, pulley dust shield
One B 3467 R { - ) Gasket, clutch fork bearing
One B 3593 R ( - K Gasket, crankcase cover
One B 3734R { - )  Gasket, R.H. main bearing housing
One B 3735R { = ) Gasket, L.H. main bearing housing
One B 3980R - ) Gasket, clutch fork bearing
Three B 3982 R { - ) Shim, camshaft left bearing
One F 2632 R { - ) Gasket, distributor
One F 2728R { - ) Packing strip, flywheel cover

PC-527-(May~66) Litho in U.S. A.



230 Tractors -- 520 and 530 Series

GOVERNOR OVERHAUL GASKET SET

Part No. Description
AB 5365 R Gasket set consisting of:

One A 3190R ({ - ) O-ring, generator drive pulley
OCne A 419R - ) Gasket, ventilator pump cover
One A 4479R - ) Gasket, Powr-Trol pump
One A 4634R - ) Gasket, carburetor to intake
Two B 60 R - ) Packing, ventilator pipe

" One B 284 R ( - ) Gasket, governor left bearing housing
One B 293 R { - ) O-ring, fan shaft support tube

“Four B 569 R - )  Shim, governor left bearing housing
Cne B 2127 R - ) Packing, fan bearing, rear
Five B 2642 R - ) Shim, fan shaft rear bearing housing
One B 2655R { - )  Gasket, governor case
One B 3593R { - ) Gasket, crankcase cover
One F 2427 R - ) Gasket, fan drive shaft bearing quill
One F 2632R - ) Gasket, distributor
One F  3412R - )  Gasket, fan drive shaft bearing quill
Two R 1662 R - ) Packing, Powr=Trol pressure line
Two R 28819R - ) Packing, Powr-Trol suction line (sub. for F2749R)

TRANSMISSION AND REAR END OVERHAUL GASKET SET
(Serial No, -5208099)




Tractors -- 520 and 530 Series

231

TRANSMISSION AND REAR END OVERHAUL GASKET SET -- Continued
(Sel‘ialNO.

Part No.

AB 5366 R (sub.

-5208099)

Description

AB5519R and B3628R) Gasket set consisting of:

One A 2629 R - ) Gasket, fulcrum ball socket
One A 3817R - ) Gasket, transmission drive shaft outer bearing cover
One B 2447 R - ) Gasket, fourth and sixth speed gear cover
One B 2581 R ¢ - ) Gasket, transmission case cover
Two B 2743 R ! - ) Gasket, brake housing
One B 3084 R - ) Gasket, first reduction gear cover
One B 3467 R - ) Gasket, clutch fork bearing
Two B 3586R ; - )  Packing, differential bearing quill
One B 3622 R | - ) Gasket, rear axle housing to case
One B 3628 R - ) Gasket, rear axle housing cover
One B 3768 R - ) Gasket, powershaft clutch cover
OCne B 3973 R { - ) Gasket, rear axle housing cover
One B 3980R { - ) Gasket, clutch fork bearing
Five F 1459R - )  Gasket, powershaft oil seal housing
One F 1542 R - ) Gasket, powershaft clutch shaft bearing cover
Two R 1662 R - ) Packing, Powr-Trol pressure line
Two R 1662 R - ) Packing, remote cylinder oil lines to adapter
Two R 28819R - ) Packing, Powr=Trol suction line (sub. for F2749R)
TRANSMISSION AND REAR END OVERHAUL GASKET SET
(Serial No, 5208100- )
Part No, Description
AB 5519 R Gasket set consisting of:
One A 20629R = ) Gasket, fulcrum ball socket
One A 3606 R - ) O-ring, Powr=Trol pressure line
One A 3817R  { - ) Gasket, transmission drive shaft outer bearing cover
One B 2447 R = ) Gasket, fourth and sixth speed gear cover
One B 2581 R - ) Gasket, transmission case ~rve”
Two B 2743 R - ) Gasket, brake housing
One B 3084 R - ) Gasket, first reduction gear cover
One B 3467 R ¢ - ) Gasket, clutch fork bearing
Two B 3586 R @ ) Packing, differential bearing quill
One B 3622 R - )] Gasket, rear axle housing to case
One B 3768 R - ) Gasket, powershaft clutch cover
One B 3973 R - ) Gasket, rear axle housing cover
One B 3980R - ) Gasket, clutch fork bearing
Five F 1459 R - ) Gasket, powershaft oil seal housing
One F 1542 R ¢ - ) Gasket, powershaft clutch shaft bearing cover
Two R 1662 R - ) Packing, Powr-Trol pressure line
Two R 1662 R - ) Packing, remote cylinder oil lines to adapter
Two R 28819 R o ) Packing, Powr-Trol suction line (sub. for F2749R)




232 Tractors -= 520 and 530 Series

DECALCOMANIA SET (Tractors Painted Other Than John Deere Green) (520 Series)

JOHN DEERE
JOHN DEERE

PowSmring JOHN DEERE

o 100N ADIUITER waNBLY weavi DS \
(e UEITIL POINIER 1§ ST AT SALDRE 99 MBAS
E PROME we 100 YOUS HORIOHTAL POUTION
weran! Janel - T
k{3 udw .-.u -
ll nu e e luno' t11e30709 .
) 1es ‘8100 111111|

Part No. } Description

AB 5425 R Decalcomania set consisting of:
"John Deere" for sides of hood (2 used) (gasoline and all-fuel)
"John Deere" for sides of hood (2 used) (LP-gas)
"John Deere'" for seat
"Series Designation" (2 used)
"Power Steering' (2 used)
"Suspension Seat Adjustment Instructions’

61055

DECALCOMANIA SET

JOHMN DEERE

SERVICE EVERY 30

Power Steering !

TURN ADJUSTER HANDLE
ENGINE CRANKCASE KEEP VALVES CLOSED | UNTIL POINTER 1S SET AT
SERVICE EVERY 150 HOURS WHEN ENGINES STOPDED) PROPER N2 FOR YOUR
[ — WEIGHT RANGE
LEAVE ADJUSTER
\ e MR,
Part No. Description
AR 21958 R _ Decalcomania set (sub. for AB5287R, AB5288R, AR21133R, AR21134R, AR21142R, or AR21143R)

consisting of:
John Deere for sides of hood, R.H. and L. H. (2 used)
John Deere for seat
Series Designation for sides of grille, R.H. and L.H, (2 used)
Roll-O-Matic
12-volt for battery box .
Power steering (2 used)
Donaldson Air Cleaner Instructions
Powr-Trol
Crankcase oil specifications
Float-Ride Seat Adjustment Instructions
Vapor and Liquid Valve Instructions




Tractors -- 520 and 530 Series 233
ADDITIONAL DECALCOMANIAS
(The Following Decalcomanias Are Available in Packages of 5 each)
P J
1 o J
Iy O
JOIBIN ]?EEE’ZE NN
D D
2 , E
E 5
R R
E g
Key Part No, Size Key Part No, Size
1 JD 250 1/2" x 7-1/8" 4 JD 116 (sub, JD259) 1" x 10-3/4"
JD 251 11/16" x 10" JD 118 (sub. JD257) 1/2% x 5-3/8"
JD  235% 11/16" x 10" JD 119 (sub, JD258) 3/4" x 8-1/16"
JD 252 1" x 14-1/4" 5 JD 260 (sub, for JD120) 1-7/16" x 2%
JD  236% 1" x 14-1/4" JD  5260%k 1-7/16" x 2"
JD 5152 (dark green) 1" x 14-1/4" JD 261 (sub. for jD121) 2-1/8" x 3"
JD 253 1-1/4" x 17-3/4" JD 5202% (sub, for JD24S) 2-1/8" x 3"
JD  237% 1-1/4" x 17-3/4" JD 5261%k 2-1/8" x 3"
JD 5153 (dark green) 1-1/4" x 17-3/4" JD  5240%%k 2-1/8" x 3"
JD 267 1-1/2" x 21-3/8" JD 262 (sub. for JD122) 2-7/8" x 4"
JD  238% 1-1/2" x 21-3/8" JD  246% (sub, JD5203) 2=7/8" x 4"
JD 254 1-3/4" x 25" JD 5262%% 2-7/8" x 4"
JD  239% 1-3/4" x 25" JD 52413k 2-7/8" x 4"
JD 255 2-1/4" x 32" JD 263 (sub. for JD123) 3=9/16" x 5"
JD 5206% 5-3/4" x 8" JD 5204% (sub, for JD247) 3-9/16" x 5"
JD 5208% 2-1/2" x 35-5/8" JD 5263%% 3-9/16" x 5"
JD 256 4" x 57" JD 52424k 3-9/16" x 5"
JD 5155 (dark green) 2-1/4" x 32" JD 264 (sub. JD124) 4-1/4" x 6"
2 JD 110 3/4" x 6" JD 5205 (sub. for JD248) 4-1/4" x 6"
JD 111 1" x 8" JD  5264%% 4-1/4" x 6"
JD 112 1-1/4" x 10" JD 524 3%k 4-1/4" x 6"
JD 113 1-1/2" x 12" JD 5244k 5-3/4" x 8"
JD 114 2-1/2" x 20" JD 265 6-3/8" x 9"
JD 115 2" x 16" JD  5265%% 6-3/8" x 9"
3 JD 257 1/2" x 6" JD 5165 (yellow deer) 6-3/8" x 9"
JD 258 3/4" x 9" JD 268 8-1/2" x 12"
JD  243% 3/4" x 9" JD 5207% 8-1/2" x 12"
JD 259 1" x 12" JD 269 11-3/4" x 16-5/!

*Black decals for machines painted other than John Deere green.
#kLeaping deer decals for South and Central America,
%ickLeaping deer decals for South and Central America. (Industrial, black and yellow)

PC-527-(Mav-66)

Litho in U. S, A,



‘e v nr
A LiniCAL N LA
. . - N
WA ava

eries
Tractors -- 520 and 530 S " Part No. Page Key
Part No. Page Key 1922599 79 g
234 Part No. Page Key 1861076 5 3 1922996 AR
Page Key 6 099 79 1923295 36
No. 100 1864 13 81
10-4008 B e 81 37 1868137 nou PP 81 31
-4011 2 11 24
e | o mon | s R .
13-1030 73 50 804% 81 53 1873796 81 4 19272:% 81 49
N I aow | lmee o g0 7 3
- 73 5 1 79 8 79
-42 80691 4 07 927981 1
15-545 3% 809062 8 16 Loyt 77 1 1925022 8 o
16-58 A n 809062 & 20 1878780 = on 1928060 8 %2
16-A166 73 22 809593 8 29 i880641 81 27 1934779 gso 8
24-A136 AR 809593 87 21 1880902 e 1935035 %0 6
24-A136 73 6 809593 81 46 1881869 85 37 1935036 91 46
24-A140 73 3 809945 81 26 1882965 A 3 1935038 34
24-A165 nos 05961 91 32 1883121 5 1 1935040 ?; 7
24-262 73 55 810074 o1 % 1885090 %0 4 FYviais 81 ..
24~ 73 5 85 18855, 2 1 83 oo
-275 810226 31 20 47579
20-503 B 810601 o 1885558 8 st 19
27-223 72 31 810620 87 3 1886923 85 4
30-713 7 39 810620 21 13 1889966 91 9 A
32-25 73 44 811912 91 31 1889967 90 12 5A
43-661 (A O 811912 85 15 1889999 a1 A 88 R 127 54
43-665 AR 812015 85 13 0119 91 89 R 27 5
43-665 o | s & 9 | 1Y o ERR IS 2 16
44-65 i 53 813521 . 85 14 1902692 %8 3 A 119 R 26 14
44-65 73 9 813523 85 10 1902692 99 7 A 119 R 2 3
44-68 7; 27 813554 81 56 1902692 100 7 A119R 4 29
47-412 n 815018 91 38 1902692 o7 A119R o 11
49~158 45 816784 8 19 1902694 8 2 A119R " 6
49-192 » oA 816911 g5 34 .| 179260 o i A120R 127 ¢
55-214 73 25 817313 8 35 1902694 100 8 A 120R 13 10
55-214 - 817314 91 14 1oozeoe v 8 AL20R 14710
55-261 S 817363 81 48 1904370 o A 134 R o7 19
55.358 7? 19 817807 81 25 1904377 79 2 A 147 R 201 8
60-A13 o n 819104 %0 s 1904377 8L 7 AMTR 21 s
oA o | G W s looces & % | Awrw ST
-A13 8 38
2-254 75 3| saores B 43 1205590 of N 18
TR B B posms w5 | ABIL B
-5 8 23
78-433 n 821524 & 41 Tooaaa 30 AR # f
78-434 73 57 822187 85 44 1909206 o 10 A 198 R e
80-171 78 30 822130 87 40 909206 o4 198 R 35
80-217 73 36 822190 - 81 27 1909770 > % a 198 R 22l %
81-166 73 34 823551 85 38 1909771 8 5(2) a 258 R 15 ;
87-3 SR 828448 85 40 1509772 & 3 A amr oz
95-520 7 12 833602 87 36 1911119 o 37 A 285 R % 7
99.7 gg 16 83360(2)9 78 7 i911263 8; gf 2 321 R 127 gé
-7 11003 .. 7 127
99-7 63 15; 1100309 81 5 1911482 81 11 A 348 R 179 2
oy LN 1100309 109 4 191148 81 23 AiOR 179 35
e 73 1 191 12 A 35 2
99-7 73 38 1100309 87 .. 1912159 79 14 350 R o
136-54 73 15 110;;%2 11 12 1912176 g? 17 ﬁ 350 R 1851 8
179-15 73 12 110 85 63 1914142 44 3
. A 351 R 40
179-39 73 59 1108155 78 8 1914309 o 34 369 R p
7
179-40 73 29 1118792 79 2o 1914491 81 35 A 45 z
, A 369 R 1
206-59 73 16 1118792 81 18 1914618 81 13 129
369 R 34
229-199 73 23 1118792 87 14 1916529 87 Pt A 201
369 R 1B
229-209 73 41 1119789 88 e 1916805 91 A 24
18 A 487 R 23
233-543 29 1119789 85 28 806 91 24
189 885 1916 91 23 A 487 R 26
405 R 85 47 1837 85 17 1917312 22 127
511 R 51
37517 87 43 1838324 87 52 1917571 & 12 A 316 ”
519 R 45
37517 85 46 1839345 & 3 | sisn s A. 15 4
45 521 R 0
37521 g7 42 1843646 87 22 5 81 A 15 5
192136 44 522 R 21
37521 45 1843646 91 22 69 81 A 191
85 289 19213 1 38 A 562 R 48
37554 § 41 1847 91 36 1921860 o 2R 191
37554 85 48 1847643 81 3 8 81 A 56 45 28
192228 2 584 R 6
38058 91 21 1857412 o1 33 9 81 A 205 2
192228 20 2R
Lo 81 6 824005 81 30 1922408 7 A 60
138545 o 1838759 L 40
99
138549

i i . A,
PC-527-(May-66) Litho in U, S



NUMERICAL INDEX

Tractors -- 520 and 530 Series 235

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
A 655 R 199 18 A 2441 R 15 53 A 3332 R 184 2 A 4201 R 149 1
A 765 R 73 19 A 2444 R 15 56 A 3334 R 184 5 A 4231 R 125 24
A 765 R 85 37 A 2499 R 49 10 A 3335 R 184 6 A 4233 R 13 29
A 766 R 56 2 A 2499 R 53 10 A 3411 R 113 7 A 4233 R 29 6
A 766 R 85 12 A 2500 R 49 11 A 3439 R 193 20 A 4234 R 13 31
A 766 R 91 11 A 2500 R 53 11 A 3471 R 149 14 A 4234 R 29 4
A 766 R 91 26 A 2502 R 49 9 A 3472 R 149 14 A 4235 R 13 30
A 766 R 98 1 A 2502 R 53 9 A 3474 R 149 10 A 4235 R 29 5
A 766 R 99 1 A 2530 R 15 55 A 3475 R 149 11 A 4242 R 65 24
A 766 R 100 9 A 2597 R 122 6 A 3476 R 149 16 A 4272 R 13 7
A 766 R 101 9 A 2610 R 51 20 A 3477 R 149 20 A 4302 R 127 9
A 767 R 85 21 A 2610 R 55 22 A 3478 R 149 19 A 4345 R 125 12
A 767 R 87 30 A 2629 R 117 13 A 3479 R 149 31 A 4347 R 78 15
A 767 R 167 3 A 2629 R 231 .. A 3479 R 159 5 A 4365 R 71 31
A 767 R 168 3 A 2729 R 94 2 A 3539 R 89 .. A 4368 R 31 i
A 767 R 169 2 A 2729 R 95 13 A 3539 R 91 47 A 4368 R 33 i
A 767 R 170 4 A 2731 R 95 11 A 3539 R 93 27 A 4371 R 75 8
A 767 R 171 4 A 2731 R 95 22 A 3539 R 94 6 A 4376 R 28 14
A 776 R 125 4 A 2764 R 125 24 A 3581 R 219 51 A 4379 R 161 3
A 776 R 154 2 A 2875 R 17 5 A 3581 R 223 11 A 4379 R 162 5
A 776 R 155 2 A 2875 R 51 16 A 3606 R 195 3 A 4380 R 161 12
A 776 R 195 4 A 2875 R 55 18 A 3606 R 197 8 A 4380 R 162 12
A 819 R 217 33 A 2880 R 15 18 A 3606 R 207 26 A 4384 R 161 4
A 877 R 153 12 A 2899 R 94 7 A 3606 R 211 3 A 4384 R 162 6
A 877 R 154 5 A 2899 R 95 3 A 3606 R 211 21 A 4386 R 161 13
A 877 R 155 10 A 2899 R 95 18 A 3606 R 213 8 A 4386 R 162 13
" A877R 157 9 A 2899 R 96 5 A 3606 R 231 . A 4387 R 161 7
A 890 R 153 18 A 2956 R 53 33 A 3645 R 43 19 A 4387 R 162 9
A 890 R 157 15 A 2956 R 55 34 A 3645 R 131 9 A 4388 R 161 10
A 1129 R 139 8 A 2992 R 35 6 A 3692 R 91 48 A 4389 R 161 9
A 1129 R 147 14 A 3009 R 81 21 A 3692 R 93 28 A 4389 R 161 20
A 1130 R 139 10 A 3009 R 8 67 A 3757 R 189 10 A 4389 R 227 16
A 1130 R 147 16 A 3011 R 81 42 A 3815 R 121 20 A 4475 R 217 16
A 1131 R 139 9 A 3011 R 83 32 A 3816 R 29 19 A 4476 R 217 19
A 1131 R 147 15 A 3031 R 81 41 A 3817 R 29 20 A 4479 R 45 45
A 1149 R 15 43 A 3031 R 83 31 A 3817 R 229 .. A 4479 R 217 9
A 1152 R 15 44 A 3032 R 98 10 A 3817 R 231 .. A 4479 R 230 ..
A 1197 R 31 2 A 3040 R 125 12 A 3909 R 191 43 A 4503 R 217 36
A 1197 R 33 2 A 3041 R 125 15 A 3910 R 13 27B A 4517 R 161 6
A 1235 R 151 2 A 3042 R 125 13 A 3910 R 45 41 A 4523 R 189 9
A 1236 R 151 2 A 3043 R 125 14 A 3910 R 195 23 A 4539 R 147 2
A 1248 R 169 4 A 3068 R 49 18 A 3910 R 199 7 A 4540 R 147 3
A1248R 170 12 A 3068 R 53 17 A 3916 R . 217 12 A 4546 R 136 11
A1248R 171 6 A 3068 R 53 34 A 3917 R 31 14 A4546 R 191 15

A 1280 R 15 24 A 3068 R 55 35 A 3917 R 33 24 A 4569 R 191  36A
A 1280 R 207 24 A 3096 R 119 19 A 3917 R 71 32 A 4570 R 191 28
A 1280 R 211 4 A 3098 R 13 33 A 3917 R 217 10 A 4574 R 191 16
A1280R 211 23 - | A3098R 9 24 A3959 R 193 9 A 4580 R 191 52
A1401 R 121 10 A 3098 R 29 23 A 4053 R 45 46 A 4583 R 193 12
A 1402R 121 25 A 3098 R 133 34 A 4059 R 43 17 A 4605 R 191 24
A1421 R 149 15 ARt O - A4059R 131 7 A4605 R 199 24
A 1424 R 153 15 & 3008 R 196 2% A 4117 R 149 6 A 4609 R 121 18
A 1424 R 157 13 s 3098 R 207 5 A 4118 R 149 5 A 4621 R 191 27
A 1555 R 149 22 & 3098 R o0 : A 4119 R 149 7 A 4624 R 13 15
A 1555 R 159 14 A 3105 R 45 47 A 4123 R 28 10 A 4631 R 25 5
A 1556 R 149 25 A 3125 R 207 11 A 4125 R 115 30 A 4631 R 26 5
A 1556 R 159 13 A 3125 R 211 8 A 4125 R 172 11 A 4631 R 27 6
A 1597 R 24 13 ‘A 3125 R 511 34 A 4125 R 173 12 A 4631 R 71 20
A 1598 R 24 12 A 3125 R 519 24 A 4125 R 176 .8 A 4631 R 73 40
A 1712 R 169 1 A 3126 R 503 . 27 A 4125 R 79 17 A 4631 R 228 ..
A 1712 R 170 3 v A 4130 R 131 22 A 4631 R 229 ..
A1712R 171 3 ﬁ 310 If,f 225‘ fzs A4130R 217 22 A 4634 R 71 15
A 1892 R 11 10 ‘A 3190 R 230 A 4135 R 189 7 A 4634 R 73 18
A 1892 R 31 3 A 232 R Ay A 4157 R 91 28 A 4634 R 75 16
A1892R . 33 3 A 3232 R 169 14 A 4157 R 93 12 A 4634 R 228 ..

A1892 R -125 3 A 4159 R 9 8 A 4634 R 229

A 3232 R 170 14 oo
A 2093 R 41 15 A 3232 R 170 18 A 4188 R 43 34 A 4634 R 230 ..
A2230R 57 2 A 3232 R 171 12 A 4189 R 43 37 A 4642 R 25 13
A2299R 127 23 A3232R 171 18 A 4190R 43 35 A4642R 228 ..
A 2406 R 49 19 A 3256 R 195 8 A 4190 R 230 .. A 4645 R 25 1
A 2406 R 51 32 A 3311 R 13 12 A4191R 45 36 A 4645 R 26 1
A 2406 R 53 18 A 3311 R 229 A 4191 R 129 10 A 4646 R 25 2
A 2406 R 55 28 e A 4192 R 184 16 A 4646 R 26 2

PC-527-(May-66) Litho in U, S, A,



236

NUMERICAL INDEX
Tractors -- 520 and 530 Series

Part No.

A 4656 R
A 4666 R
A 4666 R
A 4666 R
A 4666 R
A 4666 R
A 4666 R
A 4666 R
A 4667 R
A 4668 R
A 4668 R
A 4668 R
A 4668 R
A 4668 R
A 4669 R
A 4669 R
A 4669 R
A 4669 R
A 4669 R
A 4679 R
A 4679 R
A 4680 R
A 4680 R
A 4705 R
A 4706 R
A 4720 R
A 4721 R
A 4722 R
A 4722 R
A 4723 R
A 4727 R
A 4728 R
A 4729 R
A 4730 R
A 4730 R
A 4731 R
A 4732 R
A 4733 R
A 4736 R
A 4737 R
A 4738 R
A 4739 R
A 4739 R
A 4740 R
A 4741 R
A 4741 R
A 4742 R
A 4743 R
A 4744 R
A 4745 R
A 4746 R
A 4747 R
A 4748 R
A 4793 R
A 4795 R
A 4797 R
A 4798 R
A 4806 R
A 4808 R
A 4808 R
A 4811 R
A 4813 R
A 4813 R
A 4814 R
A 4816 R
A 4817 R
A 4818 R
A 4819 R
A 4827 R
A 4827 R
A 4827 R
A 4847 R
A 4847 R

Page Key
23 13
172 14
173 15
175 15
176 13
177 10
179 14
181 10
179 15
172 6
173 7
175 7
176 6
177 5
172 5
173 6
175 6
176 5
177 4
179 8
181 8
191 17
191 23
191 13
150 1
219 18
219 11
139 39
219 12
219 14
219 30
219 32
219 13
199 17
219 43
219 45
219 42
219 25
219 23
219 36
219 35
201 4
219 22
219 19
119 23
219 20
219 21
219 17
219 15
21 40
219 41
219 39
219 38
191 40
191 37
191 46
191 47
195 26A
195 25
205 40
i61 1
141 13
146 10
191 53
191 55
191 54
161 1
161 1
13 23
29 2
125 17
19 22
217 3

Part No.

A 4847 R
A 4878 R
A 4879 R
A 4879 R
A 4879 R
A 4879 R
A 4879 R
A 4881 R
A 4882 R
A 4882 R
A 4883 R
A 4883 R
A 4895 R
A 4896 R
A 4898 R
A 4900 R
A 4905 R
A 4906 R
A 4925 R
A 4925 R
A 4925 R
A 4927 R
A 4928 R
A 4928 R
A 4928 R
A 4929 R
A 4929 R
A 4929 R
A 4930 R
A 4930 R
A 4931 R
A 4931 R
A 4932 R
A 4934 R
A 4934 R
A 4948 R
A 4961 R
A 4962 R
A 4962 R
A 4963 R
A 4964 R
A 4977 R
A 4978 R
A 4979 R
A 4980 R
A 4981 R
A 4982 R
A 4983 R
A 4984 R
A 4985 R
A 4986 R
A 4987 R
A 4988 R
A 4993 R
A 4993 R
A 4995 R
A 4995 R
A 4996 R
A 4996 R
A 4997 R
A 4997 R
A 4997 R
A 4997 R
A 4998 R
A 4998 R
A 4999 R
A 4999 R
A 5092 R
A 5093 R
A 5094 R
A 5095 R
A 509 R
A 5097 R

Page Key
229 oo
47  25A
21 3
29 8
191 41
193 4
193 36
113 7
161 8
162 10
161 5
162 7
43 13
78 6
41 2
59 10
144 3
144 4
63 24
63 26
65 30
63 21
59 24
63 23
65 22
61 25
63 31
65 36
63 29
65 34
63 30
65 35
59 22
63 17
65 28
47 11
37 10
139 40
147 1
154 1
154 16
56 17
56 16
56 11
56 10
56 9
56 8
56 5
56 7
56 3
56 4
56 1
56 6
59 12
61 12
59 12
61 12
59 8
61 8
59 5
59 7
61 5
61 7
59 4
61 4
59 33
61 26
67 32
67 34
67 33
67 6
67 5
67 29

Part No.

A 5098 R
A 5099 R
A 5099 R
A 5100 R
A 5101 R
A 5102 R
A 5103 R
A 5104 R
A 5105 R
A 5106 R
A 5106 R
A 5107 R
A 5107 R
A 5108 R
A 5108 R
A 5108 R
A 5109 R
AS5110R
AS5111 R
A 5112 R
A 5113 R
A 5114 R
AS511S R
A 5116 R
A 5140 R
A 5141 R
A 5145 R
A 5146 R
A 5146 R
A 5161 R
A 5161 R
A 5165 R
A 5166 R
A 5166 R
A 5172 R
A 5172 R
A 5188 R
A 5188 R
A 5195 R
AS519% R
A 5203 R
A 5203 R
A 5226 R
A 5227 R
A 5228 R
A 5234 R
A 5237 R
A 5268 R
A 5269 R
A 5273 R
A 5275 R
A 5275 R
A 5275 R
A 5276 R
A 5277 R
A 5277 R
A 5278 R
A 5278 R
A 5279 R
A 5279 R
A 5281 R
A 528 R
A 5292 R
A 5292 R
A 5295 R
A 5297 R
A 5297 R
A 5300 R
A 5301 R
A 5302 R
A 5313 R
A 5322 R
A 5323 R

Page Key
67 9
67 10
67 40
67 8
67 11
67 12
67 13
67 14
67 16
67 22
67 26
67 19
67 24
67 20
67 23
69 8
67 18
67 36
67 35
67 39
67 38
67 37
67 2
67 3
59 2
59 2
191 50
149 27
159 11
49 12
53 12
139 20
91 49
93 29
49 14
53 14
91 48
93 28
71 14
71 11
63 18
65 29
115 34
115 29
115 28
163 4
21 6
115 16
115 26
116 20
115 18
116 2
116 13
115 25
115 19
116 3
115 21
116 5
115 22
116 6
114 3
67 27
11 9
125 2
219 16
59 9
61 9
219 49
219 47
219 26
191 57
38 11
38 12

Part No.

A 5333 R
A 5333 R
A 5334 R
A 5335 R
A 5335 R
A 5339 R
A 5339 R
A 5339 R
A 5339 R
A 5340 R
A 5343 R
A 5344 R
A 5344 R
A 5345 R
A'5346 R
A 5347 R
A 5348 R
A 5351 R
A 5352 R
A 5353 R
A 5364 R
A 5364 R
A 5364 R
A 5376 R
A 5377 R
A 5378 R

- AS5379 R

A 5397 R
A 5401 R
A 5405 R
A 5405 R
A 5405 R
A 5405 R
A 5518 R
A 5527 R
A 5531 R
A 5531 R
A 5531 R
A 5531 R
A 5546 R
A 5547 R
A 5582 R
A 5585 R
A 5591 R
A 5595 R
A 5596 R
A 5597 R
A 5598 R
A 5599 R
A 5600 R
A 5616 R
A 5631 R
A 5659 R
A 5659 R
A 5659 R
A 5659 R
A 5687 R
A 5689 R
A 5689 R
A 5712 R
A 5713 R
A 5714 R
A 5715 R
A 5716 R
A 5743 R
A 5770 R
A 5772 R
A 5772 R
A 5772 R
A 5772 R
A 5772 R
A 5772 R
A 5772 R

Page Key
63 5
65 6
63 7
63 6
65 7
63 9
63 13
65 13
65 17
219 29
191 1

121 26A
191 2
11 16
11 17
11 8
it .,
11 11
i1 13
it ..
15 32
136 20
197 14
71 9
71 24
71 25
71 30
67 42
219 31
11 24
31 9
33 9
227 26
121 43
121 17
141 21
143 26
144 12
145 9
198 7
198« S
195 2
47 6
198 6
198 18
198 16
198 13
198 15
198 14
198 9
225 23
127 14
172 10
173 11
176 10
177 11
193 23
193 14
197 23
227 15
227 32
227 19
. 223 10
197 43
127 25
23 30
31 9
108 6
123 3
194 17
197 42
198 22
221 3

PC-527-(May-66)

Lithe in U, S, A,



NUMERICAL INDEX

Tractors -- 520 and 530 Series 237

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AS5772 R 227 2 AA 4864 R 218 5 AA 5765 R 154 1 AA 6256 R 219 ..
A 5775 R 215 .. AA 4881 R 94 4 AA 5766 R 154 16 AA6270R 71 33
A 5776 R 215 AA 4881 R 94 5 AA5767R 153 10 AA 6272 R 63 3
A 5777 R 215 AA 4881 R 95 19 AA5777R 56 .. AA 6272 R 67 ..
A 5780 R 198 7 AA 4881 R 105 6 AA 5778 R 169 8 AA 6292 R 38 6
A 5781 R 198 5 AA 4881 R 107 6 AA 5778 R 170 8 AA 6293 R 38 6
A5834R - 201 4 AA 4881 R 109 2 AAS5787 R 98 11 AA 6294 R 137 1
A 5849 R 191 11 AA 4881 R 111 2 AA 5787 R 99 17 AA 6295 R 170 16
A 5849 R 191 12 "AA 4882 R 94 7 AA 5787 R 100 17 AA 6295 R 171 16
A 5850 R 193 25 AA 4882 R 105 7 AA5787 R 101 19 AA 6307 R 219 52
A 5866 R 35 4 AA 4882 R 107 7 AA 5789 R 153 14 AA 6308 R 219 50
A 6112 R 31 27 AA 4882 R 109 .. AA 5791 R 102 14 AA 6309 R 219 34
A 6112 R 31 31 AA 4882 R 111 ., AAS5791 R 103 15 AA 6314 R 209 ~ 12
A 6121 R 35 8 AA 4883 R 94 1 AA 5791 R 109 9 AA 6314 R 211 9

AA 4932 R 184 16 AA5791 R 111 7 AA 6330R i 52

AA 4935 R 149 1 AA 5958 R 191 17 AA 633C R 3 i

AA AA 4936 R 169 11 AA5972 R 91 52 AA6331 R 91 52

AA 4936 R 171 7 AAS972R 93 32 AA 6331 R 93 32
AA 380 R 133 3A AA4937R 169 10 AA 598 R 107 14 AA6332R 91 52
AA 380 R 141 2A AA 4937 R 170 10 AA 598 R 111 23 AA 6332 R 93 32
AA 517 R 56 22 AA 4937 R 171 9 AAS5994R 99 11 AA6343R 73 ..
AA 517 R 57 15 AA 5085R 31 1 AA 5994 R 101 18 AA 6491 R 102 4
AA 518 R 56 21 AA5085R 33 1 AA 6001 R 59 9. AA 6491 R 102 5
AA 518 R 57 14 AAS5192R 217 18 AA 6001 R 61 9 AA 6491 R 102 7
AA 663 R 149 35 AA 5247 R 191 38 AA 6002R 59 3 AA 6491 R 102 19
AA 663 R 159 1 AA 5249 R 191 26 AA 6002R 61 3 AA 6491 R 105 8
AA 847 R 151 2 AA 5281 R 191 42 AA6004 R 59 11 AA 6497 R 78 15
AA 1407 R 149 22 AA 5284 R 191 22 AA 6004 R 61 11 AA 6503 R 102 8
AA 1407R 159 14 AA 5288 R 193 8 AA 6005R 59 23 AA 6503 R 102 9
AA 1986 R 169 16 AA5302R 47 21 AA6005R 59 . 26 AA 6503 R 102 10
AA2095R 15 54 AAS5309R 57 9 AA 6008 R 144 8 AA 6503 R 102 17
AA 2096 R 15 58 AAS5332R 96 8 AA 6022 R 184 11 AA 6503 R 103 11
AA 2296 R 193 32 AAS333R 57 4 AA 6022 R 185 5 AA 6503 R 105 12
AA 3238R 95 26 AA5334R 57 8 AA 6037 R 102 16 AA 6503 R 107 13
AA3239R 95 10 AA 5357 R 184 14 AA 6037 R 103 18 " AA6504R 95 17
AA 3239 R 95 23 AA 5357 R 185 7 AA 6037 R 105 ,, AA 6504 R 105 10
AA 3240R 95 25 AA 5365 R 227 14 AA 6037 R 107 ., AA 6504 R 107 11
AA 3241 R 95 12 AA5397R 98 5 AA 6037 R 115 2 AA 6597 R 183 6
AA 3241 R 95 21 AA 5397 R 99 5 AA 6047 R 67 4 AA 6601 R 195 11
AA3495R 94 10 AA 5397 R 102 6 AAG6048R 67 31 AA 6605 R 195 12
AA 3495 R 95 5 AA 5397 R 103 6 AA 6049 R 67 17 AA 6606 R 195 1
AA 3495 R 95 16 AA 5510 R 195 4 AA 6050 R 67 i5 AA 6609 R 227 15
AA 3495 R - 96 3 AA 5593 R 91 52 AA 6057 R .59 12 AA 6610 R 227 32
AA 3495 R 9% 10 AA 5593 R 93 32 AA 6057 R 61 12 AA 6619 R 121 22
AA 3657 R 125 14 AA 5594 R 91 52 AA 6058 R 59 6 AA 6713 R 151 12
AA 3680 R 15 57 AA5594R 93 32 AA 6058 R 61 6 AA 6731 R 183 25
AA 4039 R 105 18 AA 5607 R 219 46 AA 6059 R 59 7 AA 6733 R 95 4
AA 4039 R 107 19 AA 5630R 219 .. AA 6059 R 61 7 AA 6733 R 105 19
AA 4039 R 109 23 AA 5652 R 105 20 AA 6060 R 59 5 AA 6733 R 107 20
AA 4039 R 111 21 AA 5652 R 107 21 AA 6060 R 61 5 AA 6733 R 112 9
AA 4053 R 91 52 AA 5666 R 191 40 AA6061R 59 29 AA 6733 R 113 10
AA 4053 R 93 32 AA 5673 R 109 24 AA 6061 R 59 34 AA 6734 R 95 6
AA 4074 R 149 12 AAS673 R 111 22 AA 6061 R 61 26 AA 6735 R 95 7
AA 4097 R 149 14 AAS5691 R 105 16 AA 6061 R 171 14 AA 6799 R 187 17
AA 4098 R 149 14 AA 5691 R 107 17 AA 6077 R. 47  18A AA 6807 R 187 28
AA 4099 R 149 31 AA 5691 R 116 17 AA 6086 R 71 26 AA 6860 R 198 7
AA 4099 R 159 5 AA 5691 R 183. 19 AA G088 R 63 20 AA 6861 R 198 5
AA 4297 R 56 18 AAS692R 105 16 AA 6088 R 65 26 AA 6867 R 225 24
AA 4297 R 57 11 AAS692R 107 17 AA 6132 R 114 1 AA 7322 R 95 17
AA4298 R 57 10 AA 5692 R 116 18 AA 6134 R 114 5 AAT3ZZR 105 10
AA 4369R 91 52 AA 5692 R i83 19 AA 6135 R 115 12 AA 7322 R 197 ii
AA 4369 R 93 32 AA 5731 R 219 17 AA 6137 R 115 34 AA 7322 R 112 6
AA4476 R 217 11 AA 5734 R 98 14 AA 6141 R 91 48 AA7322R 113 5
AA4507 R 56 20 AAS573¢ R 99 18 AAGI41 R 93 28 AA 7337 R 183 25
AA4507R 57 13 AAS734R 102 20 AA6145R° 116 .. AA 7338 R 183 6
AA4542R 218 9 AA 5734 R 103 20 AA 6162 R 114 1 AA 7418 R 227 ..
AA 4655 R 164 1 AAS737R 78 7 AA 6163 R 115 34
AA4660R 91 52 AAS737R 81 ., AA6217R 116 19
AA 4660 R 93 32 AAS737R - 83 .. " AA G218 R 115 24 AB
AA 4666 R 95 8 AAS737R 109 4 AA 6218 R 116 14
AA 4667 R 96 7 m gggg R 1;; 4 AA 6219 R 114 2 AB203R 159 18
AA 4837 R 127 24 e R 2 AA6223R 56 14 AB 295 R 45 14
AA 4847 R 184 13 AAS757TR 37 3 AA 6240 R 43 . AB 326 R 15 6

PC-527-(May-66) Litho in U.S. A.



NUMERICAL INDEX

238 Tractors -- 520 and 530 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AB 330 R 183 11 AB 4486 R 27 9A AB 4947 R 119  14A AB 5198 R 28 13
AB 353 R 159 19 AB 4488 R 57 6 AB 4947 R 119 16 AB 5199 R 28 ..
AB 474 R 149 35 AB 4518 R 11 3 AB4%49R 119 25 AB 5200 R 9 ..
AB 474 R 150 4 AB 4563 R 149 1 AB4949 R 119 34 AB 5200 R 21 1
AB 474 R 151 16 AB 4568 R 29 10 AB4950R 119 25 AB 5201 R 23 32
AB 474 R 159 1 AB4580 R 141 4A AB49S0R 119 27 AB 5202 R 23 35
AB 518 R 43 10 AB 4585 R 172 19 AB 4951 R 41, AB 5203 R 23 35
AB 867 R 149 22 AB4585R 173 20 AB 4957 R 176 1 AB5204R 189 4
AB 867 R 150 16 AB 4602 R 121 5 AB4969 R 139 14 AB5205R 213 14
AB 867 R 159 14 AB 4602 R 189 18 AB 5030 R 53 4 AB5206 R 213 15
AB 1629 R 75 11 AB 4603 R 189 26 AB 5034 R 49 4 AB 5208 R 125 1
AB 2599 R 98 9 AB 4623 R 19 34 ABS5035R 173 2 AB5222R 193 17
AB 2599 R 99 9 AB 4638 R 25 10 AB 5036 R 172 1 AB 5223 R 63 22
AB 2599 R 100 2 AB 4638 R 26 6 AB 5037 R 176 2 AB 5225 R 49 4
AB 2599 R 100 12 AB 4638 R 27 11 AB 5042 R 75 6 AB5228 R. 45 31
AB 2599 R 101 2 AB 4666 R 37 11 AB 5043 R 15 40 AB 5231 R - 35 7
AB 2599 R 101 12 AB 4670 R 28 4 AB 5044 R 15 2 AB5236 R 179 7
AB2708 R 159 17 AB 4685 R 157 4 AB 5045 R 15 12 AB 5241 R 167 5
AB 2716 R 21 15 AB4686 R 157 4 -AB 5046 R 17 7 AB 5242 R 167 5
AB 2722 R 21 16 AB4703 R 150 1 AB 5047 R 17 6 AB 5244 R 109 1
AB 2873 R 53 35 AB 4723 R 98 7 AB 5048 R 15 34 AB 5244 R 111 1
AB3080 R 150 8 AB 4723 R 102 3 AB 5049 R 15 28 AB 5245 R 13 28
AB 3080 R 159 5 AB 4725 R 98 8 AB 5052 R 29 7 - ABS5257 R 195 3
AB 3314 R 43 15 AB 4725 R 99 8 AB5054 R 121 44 AB 5257 R 197 8
AB 3314 R 131 5 AB 4741 R 57 7 AB 5057 R 121 27 AB 5259 R 76 5
AB 3315 R 43 18 AB 4743 R 28 1 AB 5059 R 121 23 AB 5260 R 76 1
AB 3315 R 131 8 AB 4744 R 38 6 ABS060R 121 8 AB 5272 R 23 29
AB 3450 R 17 11 AB 4744 R 39 3 AB 5062 R 122 9 AB 5273 R 194 1
AB 3453 R 15 36 AB 4745 R 38 6 AB5068 R 125 16 AB 5285 R 71 16
AB 3457 R 15 39 AB 4747 R 56 13 AB5069 R 125 16 AB 5285 R 71 ..
AB 3458 R 17 2 AB 4748 R 31 21 ABS5070 R 125 20 AB 5286 R 71 16
AB 3460 R 17 9 AB 4748 R 33 20 AB 5071 R 125 24 AB 5287 R 232 ..
AB 3461 R 15 17 AB 4772 R 49 8 AB 5072 R 227 13 AB 5288 R 232 ..
AB 3477 R 75 13 AB 4772 R 53 8 ABSO08OR 217 .. AB 5297 R 23 32
AB 3546 R 105 11 AB 4775 R 37 26 AB 5081 R 213 9A AB 5298 R 105 ..
AB 3546 R 107 12 AB 4778 R 49 35 AB 5082 R 213 5 ABS299 R 107 .,
AB 3559 R 53 32 AB 4778 R 53 26 AB 5090 R 141 7 AB 5304 R 151 12
AB 3578 R 13 6 AB 4795 R 102 13 AB5091 R 144 5 AB 5310 R 9 ..
AB 3579 R 13 i AB 4795 R 103 5 AB 5095 R 21 12 AB 5310 R 21 14
AB 3580 R 19 1 AB 4795 R 103 14 AB 5096 R 183 10 AB 5311 R 21 14
AB 3627 R 155 1 AB 4795 R 107 8 AB 5098 R 11 25 AB 5312 R 217 14
AB 3633 R 157 1 AB4795 R 111 8 AB 5099 R 103 1 AB 5313 R 21 14
AB 3686 R 151 20 AB 4820 R 137 5 AB 5099 R 169 13 . AB 5314 R 21 14
AB3761 R 149 12 AB 4827 R 133 5A AB 5124 R 225 8 AB 5315 R 9 ..
AB3771 R 149 14 AB 4828 R 35 24 ABS5127 R 201 32A AB 5315 R 21 9
AB3772 R 149 14 AB 4846 R 59 13 AB 5128 R 197 1 AB 5316 R 9 ..
AB3773 R 149 31 AB 4847 R 5 12 AB 5129 R 19 6 AB 5316 R 21 9
AB 3773 R 159 5 AB 4847 R 61 12 AB5132 R 167 .. AB 5317 R 21 9 -
AB3774 R 149 10 AB 4848 R 59 2 AB 5133 R 167 .. AB 5318 R 21 9
AB 3905 R 159 5 AB 4852 R 176 19 AB 5134 R 167 1 AB 5319 R 21 18
AB 3961 R 43 21 AB 4860 R 85 63 ABS5135 R 167 6 AB 5320 R 21 18
AR 3984 R 184 16 AB 4866 R 62 .. AB5136 R 167 1 AB 5321 R 21 10
AB 3988 R 43 23 AB 4866 R 63 27 AB 5138 R 168 .. AB 5322 R 21 10
AB4013 R 157 12 AB 4874 R 71 5 ABS5139R 109 5 AB 5323 R 21 10
AB4035R 184 13 AB 4880 R 59 2 ABS5I139 R 168 2 AB5325 R 147 12
AB 4045 R 155 14 AB 48388 R 73 ., AB 5143 R 23 5 AB 5327 R 9 .
AB 4046 R 157 3 AB 4925 R 137 9 AB 5144 R 23 8 AB 5327 R 19 15
AB 4095 R 184 16 AB 4925 R 179 5 AB5148 R 127 12 AB 5328 R 19 30
AB 4100 R 105 17 AB 4926 R 137 7 AB 5149 R 127 2 AB 5329 R 9 ..
AB 4100 R 107 18 AB4926 R 179 20 AB 5150 R 73 .. AB 5329 R 19 20
AB 4100 R 109 20 AB 4926 R 181 20 AB 5151 R 73 .. AB 5332 R 19 30
AB4100R - 111 18 AB 4927 R 179 37 AB 5160 R 19 37 AB 5333 R 19 20
AB 4168 R 17 20 AB 4927 R 181 37 AB5160R 229 .. AB 5334 R 19 30
AB 4170 R 24 11 AB4928 R 179 20 AB 5168 R 23 23 AB 5335 R 19 20
AB 4229 R 122 12 AB 4928 R 181 20 AB 5174 R 191 45 AB 5351 R 23 32
AB 4233 R 75 14 AB 4929 R 179 . 37 AB 5176 R 25 20 AB 5354 R 23 35
AB 4255 R 151 7 AB 4929 R 181 37 AB 5176 R 26 14 " AB 5355 R 9 ..
AB 4463 R 19 11 AB4930R 179 36 AB 5176 R 27 16 AB 5355 R 21 9
AB 4476 R 49 21 AB 4930 R 181 36 AB 5177 R 23 3 AB 5356 R 21 9
AB 4476 R 53 20 AB4932 R 139 27 AB 5179 R 45 16 AB 5362 R 9 ..
AB 4485 R 49 29 AB4934 R 137 9 AB 5183 R 43 39 AB 5363 R 9 ..
AB 4486 R 25 84 AB 4935 R 137 7 AB 5183 R 45 25 AB 5363 R 21 .,
AB 4486 R 26 9A AB 4946 R 39 8 AB5183 R 129 2

PC-527-(May~-66) Litho in U, S, A,



NUVMIERICUAL INUEA

Tractors -- 520 and 530 Series 239
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AB5363R 228 . AD 2803 R 161 14 AF 2753 R 103 22 AF 3420R 187 14
AB 5364 R ° .. AD2835 R 98 7 AF 2774 R 169 16 AF 3421 R 187 11
AB 5364 R 19 .. AD 2835 R 102 3 AF 2775 R 169 17 AF 3422 R 187 24
ABS5364R 229 .. AD 2854 R 161 16 AF 2775 R 170 1 AF 3425R 187 22
AB 5365 R 45 ., AD 2856 R 161 17 AF 2775 R 171 1 AF 3426 R 187 8
AB 5365 R 230 AD 2857 R 161 15 AF 2788 R 127 15 AF 3427 R 187 26
AB5366 R 125 ., AF 2788 R 201 29 AF 3428 R 187 28
AB5366 R 231 ., AF 2788 R 225 31 AF 3431 R 213 30
AB 5368 R 201  32A AF AF 2797 R 223 20 AF 3447 R 211 15
AB5374 R 119  14B AF 2798 R 223 14 AF 3580 R 77 14
ABS5374R 119 16 AF 291 R 127 26 AF 2799 R 223 12 AF 3583 R 77 15
AB 5413 R 77 1 AF 912 R 159 5 AF 2799 R 225 26 AF 3584 R 77 17
AB5417 R 191 17 AF 1329 R 131 19 AF 2853 R 11 ., AF 3585 R 215 .,
AB5418 R 191 26 AF 1384 R 59 21 AF 2854 R 11 . AF 3586 R 215
AB 5420 R 194 9 AF 1384 R 59 25 AF 2855 R 11 .. AF 3587 zil L,
AB5421 R 194 11 AF 1384 R 63 25 AF 2862 R 198 1 AF 3588 R 215 .,
AB5425R 232 ., AF 1384 R 63 32 AF 2873 R 223 17 AF 3603 R 129 8
AB 5432 R 191 ,, AF 1384 R 65 31 AF 2874 R 61 27 AF 3603 R 129 .
AB5432 R 193 ,, AF 1395 R 62 3 AF 2888 R 217 6 AF 3649 R 194 7
AB 5432 R 194 . AF 1396 R 62 5 AF 2889 R 15 28 AF 3700 R 62 .
AB 5434 R 193 17 AF 1397 R 62 8 AF 2893 R 197 38 AF 3700 R 63 27
AB 5436 R 21 9 AF 1398 R 62 11 AF 2904 R 201 37 AF 3700 R 65 32
AB 5437 R 21 9 AF 1399 R 62 12 AF 2906 R 207 15 AF 3700 R 111 5
AB 5438 R 77 5 AF 1713 R 161 21 AF 2907 R 195 14 AF 3713 R 139 14
AB5500 R 141 4B AF 1902 R 129 18 AF 2907 R 207 17 AF 3713 R 139 18
ABS5501 R 103 1 AF 1904 R 131 ., AF 2908 R 207 25 AF 3746 R 139  37A
ABS5501 R 169 13 AF 1925 R 131 13 AF 2914 R 49 7 AF 3797 R 162 11
ABS5502R 176 2 AF 1925 R 131 26 AF 2914 R 51 11 AF 3798 R 213 26
AB 5503 R 139 14 AF 1925 R 217 20 AF 2914 R 53 7 AF 3798 R 214 19
AB 5504 R 25 20 AF 1928 R 139  37A AF 2914 R 55 13 AF 3799 R 136 5
AB 5504 R 26 14 AF 1934 R 133 8 AF 2920 R 201 29 AF 3806 R 203 3
AB 5504 R 27 16 AF 1938 R 133 124 AF 2920 R 225 31 AF 3807 R 203 6B
AB 5504 R 228 ., AF 2057 R 41 8 AF2921 R 225 18 AF 3813 R 102 8
AB 5504 R 229 .e AF 2155 R 55 2 AF 2999 R 213 20 AF 3813 R 102 9
AB5505 R 162 1 AF 2235 R 139 ., AF 3000R 213 22 AF 3813R 102 10
AB 5506 R 162 1 AF 2247 R 47 13 AF 3000 R 214 15 AF 3813 R 102 17
AB 5507 R 121 27 AF 2338 R 131 i5 AF 3001 R 213 19 AF 3813 R 103 i1
AB5508 R 125 i AF 2339 R 131 24 AF 3001 R 214 6 AF 3813 R 105 12
ABS5S09 R 125 1 AF 2606 R 199 6 AF 3002 R 213 26 AF 3813 R 105 .,
ABSS10R 195 3 AF 2639 R 102 21 AF 3004 R 184 12 AF 3813 R 107 13
AB 5510 R 197 8 AF 2639 R 103 21 AF 3015 R 203 3 AF 3814 R 105 20
ABS5SSI3R 195 3 AF 2639 R 105 9 AF 3052 R 203  6A AF 3814 R 107 21
ABSSI3R . 197 8 AF 2639R 107 10 AF 3060 R 203 25 AF 3814 R 109 .,
ABS5513R - 213 9B AF 2675R 103 4 AF 3060 R 205 14 AF 3814 R 111 ..
ABS5514R 227 13 AF 2675R 103 19 AF 3065 R 203 32 AF 3814 R 112 8
AB 5519 R 121 .. AF 2675 R 107 9 AF 3065 R 204 11 AF 3814 R 113 9
ABS519R 125 AF 2675SR 107 ., AF3094R 185 6 AF 3847 R 47  18B
AB 5519 R 231 .. AF 2686 R 193 1 AF 3096 R 185 8 AF 3848 R 47 13
AB 5545 R 201 32A AF 2687 R 193 3 AF 3097 R 185 1 AF 3856 R 133 3B
AB 5548 R 15 34 AF 2704 R 224 8 AF 3099 R 195 22 AF 3856 R 141 2B
AB 5548 R 31 31 AF 2706 R 224 14 AF 3139 R 99 7 AF 3856 R 143 17
AB 5549 R 31 31 AF 2707 R 224 14 AF 3139 R 103 3 AF 3859 R 185 9
AB 5551 R 133 5B AF 2709 R 45 26 AF 3147 R 223 .. AF 3891 R 94 1
ABSSS9R - 23 AF2714R 223 43 AF 3177 R 153 19 AF3891R 95 21
ABSSS9 R 229 .. AF 2715R 223 2 AF 3178 R 153 19 AF 3892 R 95 20
AB5560R 105 ., AF 2716 R 223 1 AF 3206 R 153 304 AF 3892 R 96 7
ABSS61 R 107 ., AF 2721 R 102 22 AF 3207 R 153 24A
AB 20151 R 9 .o AF 2721 R 109 19 AF 3211 R 209 36
AF 2721 R 168 12 AF 3211 R 211 3%
AF 2722 X 162 24 AF 3Ziz 215 24
AC AF 2722R 109 6 AF 3212R 214 18 AL2976 T 105 13
' AF2723R 102 23 AF 3213 R 207 38 AL2976 R 105 21
AC 453 R 161 . AF 2746 R 217 28 AF 3268 R 184 13 AL2976 T 107 22
AF2749R 102 2 AF 3269 R 184 13 AL2976 T 109 25
AF 2749R 103 2 AF3270R 185 8
AD AF 2749 R 109 7 AF 3271 R 184 14
AF 2749R 111 10 AF 3271 R 185 7 AM
AD 709 R 53 38 AF 2749 R 169 i5 AF 3272 R 184 11
AD 1275 R 125 14 AF 2749 R 170 15 2R 185 791 T 94 2
AD 2062 R 95 9 AF 2749 R 171 i3 ﬁ; g?:g_;o R 139 5 ‘;Aﬁ 791 T 109 3
AD 2062 R 95 24 AF 2752 R 169 17 AF 3291 R 139 ., AM 791 T 111 3
AD2091 R 105 18 AF2752R 170 1 AF 3419R 187 13 AM 2049 T 105 15
AD2091 R 107 19 AF 2752 R 171 1
AF 2753 R 99 13

PC-527-(May=~66)

Litho in U, S, A,



NUMERICAL INDEX

240 Tractors -= 520 and 530 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 2049 T 107 16 AR 11101 R 83 - 26 AR 20443 R 95 17 AR 20719 R 111 ..
AM 2049 T 109 22 AR 11102 R 81 52 AR 20443 R 113 6 AR 20719 R 112 5
AM 2049 T 111 20 AR 11103 R 79 11 AR 20447 R 98 7 AR 20723 R 109 ..
AM?2049 T 183 16 AR 11115R 85 22 AR 20447 R 102 3 AR 20723 R 111 ..
AM?2151 T 98 12 AR 11117 R 81 52 AR 20449 R~ 25 8B AR 20723 R 113 8
AM?2151 T 99 16 AR 11117 R 83 43 AR 20449 R 26 9B AR 20724 R 109 ..
AM 2151 T 100 16 AR 11118 R 83 38 AR 20449 R 27 9B AR 20724 R 111 .,
AM 2151 T 101 20 AR 11152 R 85 63 AR 20455 R 181 5 AR 20724 R 113 7
AM 2152 T 98 13 AR 12000 R 93 20 AR 20466 R 99 7 AR 20725 R 109 16
AM 2152 T 99 15 AR 12002R 93 26 AR 20466 R 100 3 AR 20732 R 145 2
AR 12003 R 93 18 AR 20466 R 101 3 AR 20734 R 143 23
AR 12007 R 93 4 AR 20466 R 103 3 AR 20736 R 61 ~ 28
AP AR 12009 R 93 7 . AR 20466 R 112 1 AR 20736 R 65 37
AR 12010 R 93 1 AR 20466 R 113 1 AR 20737 R 214 ..
AP 17808 H 117 6 AR 14017 R 91 52 AR 20477 R 191 17 AR 20738 R 214 26
AR 14017 R 93 32 AR 20482 R 193 1 AR 20739 R 214 3
AR 14018R 91 52 AR 20487 R 51 30 AR 20740R 55 11
AR AR 14018 R 93 32 AR 20487 R 55 26 AR 20756 R 71 5
AR 14019 R 91 52 AR 20488 R 51 36 AR 20757 R 65 23
AR 482 R 127 26 AR 14019 R 93 32 AR 20488 R 55 30 AR 20783 R 170 16
AR 483 R 127 19 AR 20036 R 13 6 AR 20515R 37 2 AR 20783.R 171 16
AR 604 R 127 18 AR 20084 R 184 12 AR 20523 R 45 31 AR 20788 R 177 17
AR 613 R 191 34 AR 20086 R 184 7 AR 20524 R 75 6 AR 20806 R 146 13
AR 935 R 189 1 AR 20134 R 185 11 AR 20534 R 201  32B AR 20825R 167 ..
AR 1293 R 191 49 AR 20143.R 165 .. AR 20534 R 205 39 AR 20826 R 167 ..
AR 1294 R 191 51 AR 20144 R 165 ., AR 20554 R 101 17 AR 20827 R 167 .,
AR 1312 R 169 6 AR 20145R 165 ., AR 20556 R 61 26 AR 20828 R 167 ..
AR 1312 R 170 6 AR 20146 R 165 ., AR 20568 R 145 4 AR 20829 R 167 6
AR 1330 R 209 11 AR 20149 R 201 29 AR 20570R 51 12 AR 20830 R 167 6
AR 1331 R 209 8 AR 20149 R 225 31 AR 20570R 55 14 AR 20842 R 51 17
AR 1332 R 209 20 AR 20151 R 19 30 AR 20571 R 51 2 AR 20842R 55 19
AR 1333 R 209 17 AR 20153R 9 , AR 20571 R 55 - 3 AR 20843 R 57 6
AR 1335R 209 14 AR 20154 R 19 30 AR 20572 R 51 3 AR 20847 R 203 6B
AR 1336 R 211 22 AR 20155R 19 30 AR 20574 R 61 13 AR 20848 R 203 25
AR 1487 R 211 40 AR 20164 R 33 33 AR 20575 R 61 2 AR 20848 R 205 14
AR 5151 R 73 14 AR 20166 R 33 28 AR 20582 R 2 10 AR 20849 R 203 32
AR 10055 R 73 14 AR 20168 R 133 12B AR 20582 R 26 6 AR 20849 R 204 11
AR 10059 R 71 1 AR 20169 R 133 31 AR 20582 R 27 11 AR 20869 R 164 2
AR 10059 R 73 52 AR 20169 R 135 5 AR 20587 R 143 8 AR 20870 R 164 2
AR 10064 R 73 7 AR 20170 R 133 41 AR 20628 R 175 2 AR 20885 R 205, 21
AR 10069 R 73 31 AR 20170 R 135 27 AR 20632 R 47 13 AR 20886 R 205 43
AR 10072 R 73 44 AR 20253 R 109 13 AR 20634 R 76 6 AR 20888 R 205 28
AR 10073 R 71 23 AR 20253 R 111 14 AR 20637 R 77 5 AR 20889 R 204 6
AR 10073 R 73 46 AR 20329 R 127 12 AR 20637 R 77 6 AR 20890 R 205 32
AR 10074 R 73 33 AR 20346 R 187 28 AR 20638 R 76 7 AR 20891 R 204 2
AR 10075 R 73 34 AR 20350 R 187 24 AR 20639 R 77 1 AR 20898 R 170 17
AR 11000R 85 14 AR 20353 R 187 22 AR 20639 R 77 7 AR 20898 R 171 17
AR 11006 R 85 22 AR 20354 R 187 13 AR 20643 R 193 17 AR 20899 R 112 4
AR 11010 R 87 .o AR 20355 R 187 14 AR 20655 R 135 1 AR 20931 R 168 e
AR 11010 R 108 11 AR 20430 R 100 5 AR 20671 R 125 1 AR 20932 R ' 113 7
AR 11010 R 111 12 AR 20430 R 101 5 AR 20672 R 125 1 AR 20945 R 175 19
AR 11051 R 88 14 AR 20430 R 109 18 AR 20678 R 177 1 AR 20945 R 177 7
AR 11056 R 87 37 AR 20430 R 111 16 AR 20679 R 177 13 AR 20945 R 181 16
AR 11057 R 87 53 AR 20430 R 112 2 AR 20680 R 177 16 AR 20946 R 175 12
AR 11058 R 87 15 AR 20430 R 113 2 AR 20685 R 175 23 AR 20946 R 181 9
AR 11059 R 87 44 AR 20432 R 98 7 AR 20686 R 175 24 AR 20990 R 139 37B
AR 11060 R 87 14 AR 20432 R 100 13 AR 20703 R 13 28 AR 20992 R 225 .,
AR 11060 R 88 ,, AR 20432 R 101 13 AR 20706 R 15 22 AR 21003 R 55 1
AR 11061 R 88 11 AR 20432 R 102 1 AR 20707 R 15 19 AR 21059 R 95 20
AR 11062 R 85 15 AR 20432 R 102 3 AR 20708 R 109 12 AR 21059 R 96 7
AR 11063 R 85 13 AR 20432 R 112 3 AR 20708 R 111 13 AR 21101 R 143 8
AR 11064 R 85 10 AR 20432 R 113 3 AR 20710 R 109 10 AR 21111 R 181 7
AR 11066 R 85 3 AR 20432 R 169 13 AR 20710 R 111 6 AR 21114 R 109 oo
AR 11068 R 81 2 AR 20436 R 101 16 AR 20711 R 99 13 AR 21115 R 109 .o
AR 11068 R 83 2 AR 20436 R 111 11 AR 20711 R 103 22 AR 21117 R 111 .o
AR 11074 R 81 8 AR 20438 R 98 14 AR 20713 R 109 17 AR 21118 R 111 oo
AR 11074 R 83 8 AR 20438 R 99 18 AR 20713 R 111 17 AR 21133 R 232 ..
AR 11097 R 78 10 AR 20438 R 100 18 AR 20714 R 109 15 AR 21134 R 232
AR 11097 R 81 31 AR 20438 R 101 22 AR 20715 R 109 .. AR 21142 R 232 ..
AR 11099 R 81 48 AR 20438 R 102 20 AR 20715 R 111 .. AR 21143 R 232 .,
AR 11100 R 81 1 AR 20438 R 103 20 AR 2071S R 112 7 AR 21153 R 115 34
AR 11100 R 83 1 AR 20438 R 109 8 AR 20715 R 113 4 AR 21154 R 115 34
AR 11101 R 81 36 AR 20438 R 111 9 AR 20719 R 109 ., AR 21164 R 98 13

PC-527-(May-66)

Litho in U, S, A,



NUMERKIUCAL INUELA

Tractors -~ 520 and 530 Series 24:
Part No. Page Key Part No. Page Key Part No. Page Key Part No Page Key
AR 21164 R 99 15 AR 21856 R 115 1 AT B 280 R 45 29
AR 21164 R 100 15 AR 21856 R 116 9 - B 284 R 45 6
AR 21164 R 101 21 AR 21860 R 165 3 AT 514 T 87 6 B 284 R 230 ..
AR 21167 R 194 7 AR 21882 R 21 18 AT 515 T 87 23 B 290 R 43 23
AR 21172 R 198 13 AR 21900 R 131 13 AT 516 T 87 4 B 293 R 43 32
AR 21195 R 143 4 AR 21900 R 131 26 AT 517 T 87 2 B 293 R 230 ..
AR 21199 R 227 .o AR 21900 R 217 20 AT 518 T 87 10 B 295 R 43 4
AR 21219 R 100 10 AR 21906 R 78 7 AT 10082 T 65 3 B 297 R 43 10
AR 21219 R 101 10 AR 21906 R 81 .. AT 10082 T 69 .. B 298 R 43 11
AR 21219 R 109 14 AR 21906 R 83 .e AT 10177 T 69 27 B350 R 125 25
AR 21219 R 111 15 AR 21906 R 109 4 AT 10245 T 87 25 B 353 R 163 1
AR 21229 R 167 5 AR 21906 R 111 4 AT 10599 T 69 15 B 367 R 23 22
AR 21230 R 167 5 AR 21913 R 185 7 AT 10845 T 69 9 B 369 R 23 31
AR 21231 R 167 5 AR 21914 R 185 7 AT 11258 T 93 8 B 369 R 228 ..
AR 21232 R 167 5 AR 21917 R 223 27 AT 11259 T 93 19 B259 R 220 S
AR 21268 R 15 45 AR 21944 R 153 19 AT 11260 T 93 17 B 387 R 117 8
AR 21289 R 28 .. AR 21945 R 153 19 AT 11260 T 93 22 B387 R 189 12
AR 21290 R 28 13 AR 21958 R 232 . AT 11263 T 93 23 B 387 R 207 43
AR 21291 R 28 4 AR 21980 R 21 18 AT 11266 T 93 25 B 387 R 209 26
AR 21324 R 61 2 AR 21999 R 41 , AT 12001 T 93 24 B398 R 37 17
AR 21540 R 91 .. AR 21999 R 75 18 AT 12031 T 69 .. B425 R 23 9
AR 21540 R 93 .. AR 26437 R 62 .. AT 13380 T 95 17 B425R 228 .,
AR 21540 R 109 1 AR 26437 R 63 27 AT 13380 T 96 4 B 425 R 229 .
AR 21540 R 111 1 AR 26437 R 65 32 AT 13380 T 113 6 B427 R 15 31
AR 21541 R 109 1 AR 26437 R 111 5 AT 13381 T 95 17 B 427 R 136 19
AR 21541 R 111 1 AR 26595 R 164 2 AT 13381 T 96 4 B 427 R 197 15
AR 21629 R 215 .. AR 26932 R 184 13 AT 13381 T 105 10 B 430 R 15 5
AR 21630 R 215 .. AR 28110 R 15 57 AT 13381 T 107 11 B439 R 15 7
AR 21631 R 215 . AR 28247 R 149 1 AT 13381 T 112 6 B 548 R 151 21
AR 21632 R 215 .. AR 28248 R 149 1 AT 13381 T 113 5 BS51 R 151 22
AR 21634 R 215 . AR 28301 R 184 13 : B 568 R 198 2
AR 21656 R 73 .. AR 30003 R 165 4 B 569 R 45 6
AR 21663 R 167 1 AR 30180 R 184 13 B B 569 R 230 ..
AR 21667 R 133 .. AR 30181 R 184 13 B 888 R 149 15
AR 21690R 59 11 AR 30182 R 185 8 B37R 141 8 B 888 R 150 3
AR 21690 R 61 11 AR 30183 R 185 8 B37R 144 6 B 902 R 149 22
AR 21700 R 153 1 AR 30963 R 79 22 B60 R 75 20 B 920 R 150 16
AR 21709 R 28 1 AR 30963 R 81 12 B 60 R 228 .. B 920 R 159 14
AR 21735 R 94 .9 AR 30693 R 89 . B60 R 229 .. B 1333 R 13 17
AR 21735 R 95 4 AR 30963 R 94 4 B60 R 230 .. B 1333 R 21 17
AR 21735 R 105 19 AR 30963 R 94 5 B77 R 41 12 B 1390 R 141 20
AR 21735 R 107 20 AR 30963 R 95 19 B78 R 41 11 B 1390 R 146 16
AR 21735 R 112 9 AR 30963 R 96 6 B8O R 75 10 B 1392 R 141 20
AR 21735 R 113 10 AR 30963 R 102 23 B 89 R 149 34 B 1441 R 49 23
AR 21737 R 94 3 AR 30963 R 105 6 B89 R 150 5 B 1441 R 53 22
AR 21737 R 96 1 AR 30963 R 109 2 B 89 R 151 17 B 1504 R 13 11
AR 21739 R 94 8 AR 30963 R 111 2 B89 R 159 2 B 1507 R 37 16
AR 21739 R 95 7 AR 30963 R 115 2 B90 R 149 35 B 1569 R 75 12
AR 21739 R 96 4 AR 31786 R %4 9 B90 R 150 4 B 1693 R 45 32
AR 21750 R 185 11 AR 31786 R 95 4 B 90 R 151 16 B 1744 R 15 7
AR 21760 R 67 .. AR 31786 R 96 9 B 90 R 159 1 B 1745 R 15 42
AR 21771 R 219 .. AR 31786 R 105 19 B 102 R 149 25 B 1775 R 2t 11
AR 21777R 15 57 AR 31786 R 107 20 B 102 R - 150 14 B 1777 R 21 16
AR 21789 R 77 18 AR 31786 R 112 9 B 102 R 150 13 B 1820 R 49 33
AR 21790 R 77 19 AR 31786 R 113 10 B 115 R 19 16 B 1820 R 51 38
AR 21803 R 35 19 AR 38451 164 2 B 123 R 19 35 B 1820 R 53 31
AR 21823 R 100 10 AR 39629 215 . B129 R 19 11 B 1820 R 53 25
AR 21823 R 101 10 AR 39630 215 .. B 144 R 35 16 B 1820 R 55 32
AR 21823 R 109 14 AR 39631 215 ) B 161 R 35 30 R 1828 R 176 16
AR 21823 R 111 15 AR 3963z 215 B 169 K 45 18 b 15335 R IS b
AR 21836 R 41, AR 39633 215 B 196 R 24 24 B 1839 R 173 1
AR 21837 R 41 ., AR 39634 215 B 207 R 8 56 R 1914 R 119 1
AR 21837 R 63 6 AR 39635 215 . B 243 R 17 20 B 1914 R 201 10
AR 21839R 41 ., AR 39636 215 . B 244 R 17 17 B 1916 R 121 15
AR 21839 R 63 17 AR 39637 215 .. B 245 R 17 20 B 1951 R 47 1
AR 21839 R 65 7 AR 39648 187 24 B 246 R 17 21 B 1986 R 43 27
AR 21839 R 65 28 AR 39649 187 24 B 247 R 17 22 B 1986 R 47 16
AR 21840R 41 11 AR 40217 81 2 B 250 R 17 8 B 1986 R 51 1
AR 21840 R 41 ., AR 40217 83 2 B251 R 17 12 B 1986 R 55 4
AR 21840R 75 18 AR 40436 81 38 B 274 R 47 32 B 1986 R 105 1
AR 21841 R 41 .. AR 40436 83 28 B 276 R 45 34 B 1986 R 107 1
AR 21842 R 41 . AR 40708 116 .. B 1986 R 169 10
AR 21843 R 165 ., AR 40710 116 17 B 198 R 111 6

PC-527-(May=66)

Litho in U, S, A,



NUMERICAL INDEX

242 Tractors -~ 520 and 530 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
B 198 R 112 5 B 2597 R 119 12 B 3054 R 75 22 B 3310 R 149 27
B 1986 R 131 28 B 2598 R 119 35 B 3069 R 179 21 B 3310 R 150 12
B 2015 R 150 8 B 2599 R 119 6 B 3069 R 181 21 B 3310 R 153 8
B 2015 R 159 5 B 2600 R 119 3 B 3070 R 179 47 B 3310 R 157 5
B 2121 R 43 3 B 2634 R 45 21 B 3070 R 181 17 B 3310 R 159 11
B 2127 R 43 2 B 2636 R 47 33 B 3081 R 37 21 B 3311 R 173 1
B 2127 R 230 .. B 2641 R 129 9 B 3084 R 29 1 B 3315 R 49 5
B 2286 R 8 55 B 2642 R 43 38 B 3084 R 229 ., B 3315 R 53 5
B 2287 R 8 57 B 2642 R 129 7 B 3084 R 231 .. B 3317 R 172 2
B 2289 R 8 60 B 2642 R 230 .. B 3102 R 147 8 B 3317 R 173 3
B 2290 R 8 61 B 2643 R 43 38 B 3105 R 147 17 B 3317 R 175 3
B 2291 R 85 58 B 2643 R 129 7 B 3114 R 121 9 B 3322 R 49 13
B 2295 R 105 19 B 2655 R 45 40 B 3116 R 35 1 B 3322 R 53 13
B 2295 R 107 20 B 2655 R 230 .. B 3119 R 35 3 B 3325 R 49 30
B 2295 R 112 9 B 2671 R 184 3 B 3122 R 29 9 B 3325 R 53 27
B 2295 R 113 10 B 2683 R 151 8 B 3122 R 229 .. B 3329 R 119 11
B 2300 R 17 14 B 2687 R 155 1 B 3124 R 29 13 B 3330 R 119 8
B 2302 R 17 18 B 2688 R 154 12 B 3127 R 35 27 B 3341 R 19 33
B 2303 R 15 3 B 2688 R 155 3 B 3132 R 31 38 B 3342 R 115 13
B 2304 R 15 10 B 2693 R 153 17 B 3133 R 31 37 B 3343 R- 75 17
B 2307 R 15 25 B 2693 R 157 14 B 3149 R 141 19 B 3351 R 139 5
B 2324 R 189 13 B 2694 R 153 2 B 3149 R 146 15 B 3353 R 129 19
B 2328 R 122 14 B 2694 R 154 15 B 3150 R 141 10 B 3354 R 129 24
B 2329 R 122 12 B 2694 R 155 15 B 3150 R 146 4 B 3356 R 137 4
B 2346 R 35 4 B 2700 R 154 7 B 3151 R 141 10 B 3357 R 131 31
B 2351 R 35 15 B 2700 R 155 13 B 3155 R 172 18 B 3359 R 37 4
B 2352 R 35 17 B 2703 R 11 22 B 3155 R 173 19 B 3362 R 45 39
B 2354 R 35 10 B 2703 R 13 19 B 3156 R 172 20 B 3384 R 49 30
B 2357 R 35 25 B 2707 R 119 4 B 3156 R 173 21 B 3384 R 53 27
B 2372 R 75 19 B 2711 R 149 14 B 3159 R 117 18 B 3388 R 63 2
B 2373 R 75 18 B2712 R 149 14 B 3168 R 121 5 B3391R 27 17
B 2414 R 121 34 B 2714 R 149 10 B 3168 R 189 18 B 3393 R 39 5
B 2416 R 121 39 B 2715 R 149 11 B 3169 R 121 7 B 3396 R 5 14
B 2418 R 121 40 B 2716 R 149 16 B 3169 R 189 22 B 3397 R 144 11
B 2419 R 121 41 B 2717 R 149 20 B 3170 R 121 6 B 3398 R 59 32
B 2424 R 121 49 B 2718 R 149 19 B 3170 R 189 17 B 3399 R 59 30
B 2431 R 121 31 B 2719 R 149 31 B 3174 R 189 23 B 3400 RH 59 27
B 2446 R 13 36 B 2719 R. 159 5 B3178 R 217 8 B 3403 R 71 27
B 2447 R 13 35 B 2743 R 127 1 B 3191 R 217 21 B 3404 R 71 28
B 2447 R 231 .. B 2743 R 229 . B 3213 R 25 19 B 3406 R 47 34
B 2449 R 15 19 B 2743 R 231 .. B 3218 R 47 3 B 3407 R 41" 6
B 2462 R 19 7 B 2762 R 209 18 B 3228 R 11 26 B 3408 R 41 9
B 2464 R 19 3 B 2762 R 217 15 B 3231 R 183 20 B 3410 R 38 14
B 2468 R 24 3 B 2763 R 31 13 B 3252 R 37 18 B 3411 R 37 24
B 2469 R 24 4 B 2764 R 159 5 B 3261 R 161 1 B 3411 R 41 10
B 2470 R 24 4 B 2804 R 179 1 B 3267 R 98 10 B 3412 R 37 13
B 2474 R 102 13 B2804 R 181 1 B 3267 R 99 10 B 3413 R 38 .9
B 2474 R 103 14 B 2804 R 224 12 B 3267 R 100 1 B 3414 R 38 5
B 2474 R 109 13 B 2827 R 121 2 B 3267 R 100 11 B 3415 R 125 23
B 2474 R 111 14 B 2827 R 121 54 B 3267 R 101 1 B 3455 R 139 27
B 2477 R 223 8 B 2840 R 155 14 B 3267 R 101 11 B 3458 R 139 31
B 2483 R 13 25 B 2842 R 157 21 B 3273 R 141 9 B 3461 R 47 19
B 2484 R 13 18 B 2847 R 149 6 B 3277 R 35 28 B 3463 R 63 10
B 2484 R 21 8 B 2887 R 41 7 B 3278 R 35 19 B 3466 R 31 31
B 2509 R 49 16 B 2891 R 41 12 B 3279 R 35 20 B 3467 R 31 33
B 2509 R 51 35 B 3001 R 43 28 B 3285 R 45 38 B 3467 R 229 .,
B 2509 R 53 16 B 3011 R 121 8 B 3288 R 41 1 B 3467 R 231 .,
B 2509 R 55 29 B 3014 R 161 3 B 3288 R 78 13 B 3468 R 117 15
B 2550 R 13 39 B 3014 R 162 5 B 3292 R 26 15 B 3469 R 63 12
B 2552 R 13 3 B 3016 R 161 4 B 3295 R 38 10 - B 3469 R 65 18
B 2553 R 13 2 B 3016 R 162 6 B 3295 R 39 4 B 3475 R 169 7
B 2568 R 15 37 B 3018 R 161 13 B 3296 R 38 4 B 3476 R 119 147
B 2571 R 105 2 B 3018 R 162 13 B 3297 R 39 9 B 3477 R 119 27
B 2571 R 107 3 B 3024 R 19 21 B 3298 R 38 8 B 3478 R 119 34
B 2581 R 117 4 B 3027 R 19 19 B 3298 R 39 11 B 3479 R 119 16
B 2581 R 231 .. B 3028 R 19 12 B 3299 R 25 6 B 3480 R 117 1
B 2584 R 117 14 B 3028 R 229 .. B 3299 R 26 7 B 3481 R 119 10
B 2586 R 119 25 B 3029 R v 9 B 3299 R 27 7 B 3482 R 119 22
B 2593 R 119 13 B 3030 R 1910 B 3303 R 37 9 B 3483 R 119 21
B 2593 R 119 24 B 3030 R 229 . B 3306 R 169 9 B 3483 R 119 28
B2593R 230 .. B 3043 R 4 28 B 3306 R 170 9 B 3484 R 71 16
B 2594 R 119 29 B 3049 R 7 1 B 3307 R 189 33 B 3486 R 47 3
B 2595 R 119 32 B 3052 R B9 B 3310 R 11 15 B 3556 R 75 6

PC-527-(May-66) Litho in U.S, A.



NUMERICAL INDEX

Tractors -- 520 and 530 Series 243
Part No. Page Key Part No. Page Key Part No. Page Key Part No. - Page Key
B 3557 R 75 4 B 3644 R 47 9 B 3722 R 23 7 B 3801 R 161 6
B 3558 R 75 5 B 3646 R 31 20 B3722 R 228 .. B 3810 R 21 9
B 3558 R 76 3 B 3650 R 21 9 B3722 R 229 .. B 3811 R 21 9
B 3558 R 76 11 B 3651 R 21 9 B 3723 R 23 12 B 3815 R 21 10
B 3558 R 77 3 B 3652 R 21 12 B 3725 R 127 3 B 3816 R 21 10
B 3558 R 77 11 B 3653 R 21 14 B3727 R 183 14 B 3820 R 147 12
B 3562 R 41 13 B 3657 R 21 10 B 3728 R 21 9 B 3823 R 23 35
B 3563 R 38 2 B 3660 R 11 25 B 3729 R 19 15 B 3824 R 21 9
B 3564 R 39 2 B 3661 R 189 8 B 3731 R 19 40 B 3825 R 194 1
B 3565 R 38 16 B 3662 R 189 32 B 3731 R 35 21 B 3826 R 194 19
B 3565 R 39 13 B 3663 R 189 31 B 3732 R 19 30 B 3827 R 47 8
B 3565 R 228 .. B 3666 R 189 6 B 3733 R 19 20 B 3840 R 24 4
B 3566 R 37 1 B 3667 R 189 5 B 3734 R 19 28 B 3843 R 119 14B
B 3570 R 195 3 B 3668 R 19 38 B 3734 R 229 .. B 3844 R 119 20
B 3571 R 15 34 B 3668 R 189 20 B 3735 R 19 18 B 3845 R {in 4
B 3572 R 15 26 B 3669 R 189 35 B3735R 229 . B 3848 R 21 s
B 3574 R 197 6 B 3670 R 117 3 B 3736 R 19 29 B 3849 R 21 9
B 3575 R 197 7 . B 3671 R 201 23 B 3737 R 19 25 B 3851 R 193 17
B 3576 R 198 10 B 3672 R 201 21 B 3738 R 203 8A B 3852 R 191 12
B 3577 R 198 12 B 3672 R 201 . 31 B 3739 R 203 31 B 3855 R 191 57
B3578 R 198 17 B 3673 R 201 30 B 3741 R 23 32 B 3856 R 194 9
B 3579 R 102 1 B 3674 R 201 8 B 3742 R 21 7 B 3857 R 194 11
B 3579 R 169 13 B 3675 R 201 20 B 3742 R 228 .. B 3858 R 191 30
B 3580 R 123 1 B 3676 R 201 38 B 3743 R 23 34 B 3953 R 47 3
B 3581 R 122 9 B 3677 R 201 5 B 3743 R 228 . B 3954 R 23 o1
B 3583 R 122 15 B 3678 R 201 12 B 3743 R 229 .. B 3955 R 24 22
B 358 R 122 8 B 3679 R 201 19 B 3744 R 21 2 B 3956 R 24 6 -
B 3585 R 122 2 B 3680 R 201 13 B 3745 R 21 4 B 3956 R 24 22
B 3586 R 122 3 B 3681 R 199 2 B 3746 R 21 S B 3957 R 24 17
B 3586 R 231 B 3681 R 201 15 B 3747 R 23 27 B 3957 R 24 22
B 3587 R 122 4 B 3682 R 199 . 3 B 3749 R 23 35 B 3960 R 59 14
B3590R =~ 29 7 B 3682 R 201 16 B 3750 R 23 35 B 3961 R 139 14
B 3592 R 13 13 B 3682 R 214 9 B 3751 R 23 24 B 3965 R 162 8
B 3593 R 13 16 B 3683 R 201 26 B 3752 R 23" 25 B 3966 R 227 31
B 3593 R 228 .. B 3683 R 225 1 B 3753 R 41 14 B 3972 R 123 1
B 3593 R 229 .. B 3684 R 225 4 B 3754 R 4117 B 3972 R 183 20
B 3594 R 31 8 B 3685 R 225 5 B 3754 R 228 .o B 3972 R 183 21
B 3595 R 13 32 B 3686 R 225 9 B3754 R 229 .. B 3972 R 183 22
B 3595 R 127 6 B 3687 R 225 10 B 3756 R 23 33 B 3972 R 183 23
B 3600 R 13 28 B 3688 R 225 11 B 3757 R 23 29 B 3972 R 183 24
B 3602 R 121 42 B 3689 R 225 13 B 3759 R 169 12 B 3973 R 123 4
B 3603 R 121 16 B 3690 R 133 6 B 3760 R 5. 7 B 3973 R 195 10
B 3604 R 121 30 B 3690 R 141 6 B 3761 R 35 S B 3973 R 231 ..
B 3605 R 121 33 B 3690 R 143 15 B 3762 R 35 11 B 3974 R 195 4
B 3606 R 121 38 B 3690 R 225 12 B 3763 R 33 13 B 3975 R 195 3
B 3607 R 121 46 B 3691 R 225 14 B 3764 R 35 29 B 3975 R 197 8
B 3608 R 121 53 B 3692 R 225 17 B 3766 R 194 22 B 3978 R 31 31
B 3609 R 121 52 B 3693 R 225 16 B 3767 R 193 17 B 3979 R 31 20
B 3611 R 121 35 B 3695 R 195 7 B 3768 R 193 13 B 3979 R 31 31
B 3613 R 121 32 B 3696 R 19 31 B 3768 R 197 24 B 3980 R 31 31
B 3614 R 121 23 B 3698 R 76 4 B 3768 R 231 .. B 3980 R 31 33
B 3615 R 121 3 B 3698 R 76 14 B 3769 R 194 16 B 3980 R 33 29
B 3616 R 121 21 B 3698 R 7 4 B 3770 R 189 3 B 3980 R 229 L.
B 3618 R 119 9 B 3700 R 221 15 B3771 R 197 25 B 3980 R 237 ..
B 3619 R 191 12 B 3701 R 221 22 B 3772 R 161 1 B 3981 R 15 34
B 3622 R 125 5 B 3702 R 221 4 B 3773 R i61 1 B 3982 R 24 4
B 3622 R 231 .. B 3703 R 19 6 B 3776 R 21 14 B 3982 R 229 ..
B 3625 R 125 19 B 3703 R 221 17 B 3777 R 21 14 B 3984 R 47 19
B 3626 R 125 8 B 3704 R 221 21 B 3778 R 21 14 B 3985 R 102 1
B 3627 R 227 28 B 3705 R 221 7 B 3779 R 21 14 nomoor - <= “n
B 3628 R 121 .. B 3706 R 221 10 B 3781 Kk 45 o B 17663 = R o
B 3628 R 123 4 B 3707 R 221 20 B 3783 R 45 5 B 17668 B 67 4G
B 3628 R 125 .. B 3708 R 221 12 B 3784 R 45 11 B 17669 B 67 38
B 3628 R 195 10 B 3710 R 24 22 B 3785 R 43 39 B 17670 B 67 36
B 3628 R 231 .. B 3711 R 24 5 B 3785 R 45 25 B 17686 B 67 37
B 3631 R 141 7 B 3712 R 24 20 B 3785 R 129 2
B 3632 R 144 5 B 3713 R 24 21 "B 3786'R 43 39
B 3633 R 227 31 B 3714 R 24 7 B 3786 R 45 25
B 3639 R 28 15 B371SR 24 6 B 3786 R 129 2
B 3640 R 26 13 'B3716 R 24 10 B3788 R . 121 45 C 535 R 121 13
B 3641 R .25 4 B 3718 R 23 6 B 3793 R 31 8 C 838 R 157 17
B 3642 R 25 17 B 3719 R 23 21 B 3793 R 33 8 C 840 R 157 16
B 3643 R 27 5 B 3720 R 23 2 B 3800 R 161 6 C 902 R 45 13

PC-527-(May-66)

Litho in U, S, A,



NUMERICAL INDEX

244 Tractors -- 520 and 530 Series
Part No Page Key Part No. Page Key Part No. Page Key Part No. Page Key
C 985 R 141 22 D 1748 R 115 33 F 786 R 125 15 F 1741 R 136 22
C 985 R 143 25 D 1851 R 53 37 F 787 R 125 13 F 1743 R 15 4
C 985 R 144 13 D 1994 R 31 5 F 808 R 131 4 F 1743 R 23 20
C 985 R 145 8 D 1994 R 31 10 F 843 R 159 5 F 1743 R 133 134
C 985 R 157 20 D 1994 R 33 5 F 1056 R 38 3 F 1743 R 133 36
C 1030 R 161 .. D 1994 R 33 10 F 1056 R 39 7 F 1743 R 135 10
C 1067 R 203 12 D 2009 R 19 13 F 1056 R 228 .. F 1743 R 153 16
C 1067 R 205 48 D 2031 R 31 7 F 1125 R 62 2 F 1743 R 157 11
C 1200 R 153 4 D 2031 R 33 7 F 1126 R 62 7 F 1743 R 217 7
C 1246 R 23 4 D 2031 R 194 14 F 1127 R 62 6 F 1744 R 133 2A
C 1246 R 191 29 D 2122 R 57 3 F 1129 R 62 13 F 1745 R 133 1
C 1705 R 75 21 D 2309 R 35 26 F 1130 R 62 14 F 1747 R 131 16
C 1778 R 56 19 D 2309 R 127 17 F 1131 R 62 15 F 1747 R 131 23
C 1778 R 57 12 D 2350 R 122 11 F 1319 R 139 22 F 1977 R 167 2
C 1778 R 228 .. D 2361 R 207 21 F 1446 R 31 17 F 2084 R 109 10
C 2175 R 197 49 D 2361 R 211 5 F 1446 R 33 15 F 2102 R 217 31
D 2361 R 211 24 F 1454 R 191 5 F 2113 R 213 1
D 2425 R 15 35 F 1459 R 193 31 F 2146 R 168 11
D 2429 R 73 56 F 1459 R 231 ., F 2147 R 168 10
D 2438 R 15 16 F 1461 R 193 31 F 2148 R 49 3
D 136 R 127 27 D 2439 R 15 15 F 1462 R 193 6 F 2148 R 51 6
D 139 R 155 9 D 2440 R 15 14 F 1463 R 184 9 F 2148 R 53 3
D 141 R 154 8 D 2440 R 17 10 F 1463 R 193 5 F 2148 R 55 7
D 141 R 155 11 D 2455 R 125 14 F 1474 R 21 13 F 2148 R 168 5
D 178 R 31 35 B 2583 R 117 12 F 1478 R 161 6 F 2149 R 49 1
D 178 R 33 31 D 2865 R 59 17 F 1495 R 121 29 F 2149 R 51 4
D 186 R 15 4 D 2865 R 61 17 F 1500 R 161 6 F 2149 R 53 1
D377 R 117 10 D 2865 R 78 18 F 1531 R 51 8 F 2149 R 55 5
D377 R 189 15 D 2865 R 105 i0 F 1531 R 55 9 F 2149 R 168 1
D 398 R 131 11 D 2865 R 107 11 F 1542 R 193 22 F 2150 R 49 15
D 399 R 43 16 D 2865 R 112 6 F 1542 R 231 .. F 2150 R 51 7
D 399 R 131 6 D 2865 R 223 5 F 1545 R 213 11 F 2150 R 53 15
D 403 R 35 2 D 3043 R 53 36 F 1648 R 133 39 F 2150 R 55 8
D 403 R 43 22 F 1648 R 135 25 F 2155 R 133 39
D 403 R 129 16 F 1649 R 133 40 F 2155 R 135 25
D 411 R 161 14 F 1649 R 135 26 F 2167 R 168 4
D 417 R 15 41 F 1656 R 129 17 F 2208 R 203 15
D 454 R 223 21 DA 5883 A 224 6 F 1660 R 129 14 F 2208 R 205 34
D459 R 189 25 F 1664 R 129  26A F 2208 R 205 44
D 459 R 191  39A F 1665 R 129 27A F 2208 R 223. 9
D 465 R 197 12 DITX F 1666 R 129 21 F 2213 R 139 29
D 465 R 211 43 F 1667 R 129 20 F 2222 R 137 6
D 467 R 139 13 DLTX-96 73 .. F 1668 R 131 3 F 2223 R 137 8
D 467 R 147 9 F 1676 R 179 6 F 2223 R 211 17
D 467 R 153 11 F 1676 R 181 6 F 2223 R 225 7
D 467 R 157 8 F 1682 R 221 24 F 2232 R 136 10
D 635 R 149 34 F 1682 R 221 31 F 2234 R 139 32
D 635 R 159 2 E 1994 R 15 11 F 1682 R 221 34 F 2269 R 47 36
D 636 R 149 35 E 1994 R 17 1 F 1683 R 221 25 F 2270 R 47 24
D 636 R 159 1 E 1994 R 51 15 F 1683 R 221 38 F 2270 R 149 24
D 793 R 13 21 E 1994 R 55 17 F 1685 R 131 20 F 2270 R 159 16
D 794 R 13 22 E 2302 RT 81 54 F 1687 R 131 1 F 2270 R 213 12
D 916 R 149 17A E 2302 RT 83 45 F 1693 R 139 24 F 2270 R 214 23
D 938 R i61 17 F 1694 R 139 23 F2270R 221 23
D 993 R 119 5 F 1695 R 139 21 F 2270 R 221 32
D993 R 189 28 F 1696 R 139 3 F 2270 R 221 35
D 993 R 194 4 F 1697 R 139 2 F 2271 R 15 46
D 996 R 49 17 F98 R 15 9 F 1698 R 139 18 F 2271 R 47 24
D 996 R 51 34 F 154 R 127 26 F 1699 R 139 19 F 2272 R 13 14
D 1078 R 161 16 F 206 R 121 48 F 1700 R 139  15A F2272R 13 38
D 1283 R 161 15 F215R 191 6 F 1701 R 139 1 F 2272 R 24 15
D 1520 R 49 20 F 215 R 191 9 F 1705 R 139 36 F 2272 R 37 29
D 1520 R 49 34 F 262 R 122 16 F 1706 R 133 32 F 2272 R 43 26
D 1520 R 51 31 F 262 R 201 25 F 1706 R 135 4 F 2272 R 75 3
D 1520 R 53 19 F 262 R 225 2 F 1717 R 133 14 F 2272 R 172 17
D 1520 R 53 24 F 290 R 117 11 F 1719 R 133 23 F 2272 R 173 18
D 1520 R 53 30 F 336 R 161 . F 1722 R 133 9 F 2272 R 193 2
D 1520 R 55 27 F 340 R 139 38 F 1723 R 133 11 F 2272 R 205 27
D 1592 R 51 37 F 357 R 15 13 F 1724 R 133 41 F 2272 R 209 2
D 1592 R 55 31 F 357 R 15 38 F 1729 R 136 15 F 2272 R 221 27
D 1720 R 43 20 F 357 R 17 3 F 1733 R 136 18 F 2273 R 23 16
Dizor am G | DESR 4w | TUMR B w7 | rmmn x
3 71 193 10 2
D 1736 R 43 1 F 1740 R 136 26 F 2273 R 76 2

PC-527-(May-66) Litho in U,S. A,



NUMERICVCAL INUELA

197 33

Tractors -~ 520 and‘530 Series 245
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
F 2273 R 77 2 F 2676 R 224 2 | F2843R 207 32 F 3058 R 45 37
F 2273 R 117 5 F 2679 R 224 18 F 2844 R 207 36 F 3059 R 45 36
F 2273 R 163 1 F 2680 R 223 36 F 2845 R 207 18 F 3066 R 213 27
F 2273 R 201 35 F 2681 R 223 39 I 2845 R 211 18 F 3067 R 213 21
F 2274 R 31 30 F 2682 R 223 38 F 2846 R 207 19 F 3067 R 214 14
F 2274 R 33 26 F 2683 R 223 40 F 2847 R 207 20 F 3068 R 213 29
F 2275'R 45 48 F 2684 R 223 35 F 2847 R 211 16 F 3068 R 214 1
F 2275 R 183 7 F 2685 R 223 34 F 2849 R 223 27 F 3069 R 213 25
F 2278 R 139 25 F 2693 R 223 4 F 2853 R 201 36 F 3069 R 214 16
F 2311 R 131 24 F 2694 R 223 7 F 2854 R 201 41 F 3070 R 213 17
F 2313 R 131 15 F2695R = 223 6 F 2854 R. 205 52 F 3076 R 207 27
F 2317 R 136 5 F 2728 R 13 39 F 2855 R 201 43 F 3077 R 211 15
F 2320 R 136 12 F 2728 R 229 e F 2856 R 201 33 F 3083 R 49 6
F 2321 R 136 1 F 2732 R 217 6 F 2858 R 197 44 F 3083 R 51 10
F 2323 R 136 2 F.2734 R 217 23 F 2861 R 203 5 F 3083 R 3 a
F 2324 R 131 18 F 2735 R 217 14 F 2861 R 205 19 F 3083 R 55 12
F 2332 R 133 31 F 2736 R 217 13 F 2862 R 203 34 F 3095 R 207 3
F 2332 R 135 5 F 2737 R 217 27 F 2863 R 203 17 F 3096 R 207 4
F 2333 R 133 20A F 2738 R 217 32 F 2863 R 204 10 F 3126 R 151 . 10
F 2334 R 133 24 F 2739 R 217 26 F 2865 R 203 11 F 3127 R 151 11
F 2334 R 135 18 F 2740 R 217 28 F 2865 R 205 47 F 3128 R 13 24
F 2335 R 133 26 F2741R = 217 39 F 2867 R 203 18 F 3128 R 29 3
"F 2335 R 135 16 F 2742 R 205 51 F 2869 R 203 4 F 3128 R 125 18
F 2346 R 133 32 F 2742 R 211 32 F 2870 R 203 20 F 3129 R 217 5
F 2346 R 135 4 F 2742 R 217 38 F 2871 R 203 21 F 3145 R 213 23
F 2353 R 207 9 F 2749 R 213 4 F 2878 R 203 29 F 3156 R 115 8
F 2371 R 136 9 F 2749 R 230 ) F 2878 R 205 54 F 3164 R 218 8
F 2372 R 136 14 F 2749 R 231 .. F 2879 R 197 45 F 3170 R 221 30
F 2408 R 23 17 F 2750 R 213 7 F 2880 R 197 38 F 3171 R 209 38
F 2425 R 129 8 F2760 R 199 6 F 2881 R 197 29 F 3171 R 214 20
F2426 R 129 13A | F2761R 199 4 F2881R . 207 13 F3171R 218 7
F 2427 R 129  12a F 2762 R 199 33 F 2881 R 211 128 F 3172 R 221 28
F 2427 R 230 .. F 2763 R 199 26 F 2883 R 197 21 F3174 R 153 9
F 2506 R 49 2 F 2764 R 199 25 F 2884 R 31 28 F 3175 R 153 9
F 2506 R 51 5 F 2769 R 199 19 F 2884 R 197 22 F 3176 R 153 32
F 2506 R 53 2 F 2770 R 199 14 F 2886 R 197 20 F 3190 R 209 36
F 2506 R 55 6 F 2771 R 199 13 F 2894 R 197 2 F 3190 R 211 31
F 2508 R 31 12 F2772 R 199 9 F2895 R 195 18 F 3191 R 209 37
F 2508 R 194 18 F 2773 R 199 11 F 289 R 123 2 F 3192 R 23 26
F 2557 R 23 1 F 2774 R 199 12 F 2896 R 195 S F 3195 R 163 3
F 2567 R 195 16 F 2775 R 199 20 F 2896 R 197 40 F 3199 R 71 35
F 2578 R 197 10 F 2776 R 199 35 F 2896 R 227 12 F 3208 R 153 20
F2579 R 197 9 F 2777 R 24 17 F 2857 R 198 19 F 3215 R 153 1
F 2580 R 197 11 F 2782 R 227 11 F 2899 R 201 28 F 3216 R 153 25
F 2581 R 197 13 F 2783 R 205 15 F 2899 R 225 29 F 3219 R 199 27
F 2586 R 217 2 F 2783 R 227 10 F2911 R 225 15 F 3220 R 199 29
F 2597 R 31 4 F2784 R 227 18 F2912R 225 15 F 3221 R 199 30
F 2597 R 33 4 F 2785 R 227 3 F291S R 225 18 F 3222 R 199 32
F 2597 R 194 5 F 2786 R 227 4 F 2917 R 218 1 F 3274 R 198 20
F 2630 R 91 51 F2813R 223 17 F2931 R 195 24 F 3293 R 197 12
F 2630 R 93 31 F 2814 R 223 18 F 2935 R 105 19 F 3294 R 187 25
F 2631 R 91 51 F 2816 R 223 16 F2935 R 107 20 F 3295 R 187 20
F 2631 R 93 31 F 2820 R 223 27 F 2935 R 112 9 F 3296 R 187 4
F 2632 R 91 35 F 2821 R 223 20 F 2935 R 113 5 F 3297 R 187 5
CF2632 R 229 .. F 2822 R 223 28 F 2935 R 13 6 F3208 R 187 10
F 2632 R 230 .. F 2823 R 223 26 F2935 R 11310 F 3299 R 187 21
F 2646 R 198 4 F 2824 R 223 23 F 2947 R 203 14 F 3302 R 187 9
F 2647 R 198 20 F 2825 R 203 32 F 2948 R 203 24 F 3303 R 185 9
F 2654 R 201 9 F 2827 R 553 33 F 2948 R 204 12 F 3316 R 139 15B
F 2663 R 154 4 F 2828 R 223 29 F 2949 R 223 31 SU3L e T e
F 2663 R 155 12 F 2830 R 203 13 F 2953 R 213 13 F 3326 R 45 13
F 2664 R 149 26 F 2830 R 225 27 [ 2957 R 191 30 F 3329 R 213 11
F 2664 R 150 13 F 2831 R 207 38 F 2958 R 191 32 F3336 R 201 32A
F 2664 R 153 7 F 2832 R 207 35 F 2967 R 193 30 F 3336 R 201 34
F 2664 R 154 9 F 2833 R 207 46 F 3025 R 31 8 F 3338 R 163 2
F 2664 R 155 8 F 2834 R 207 44 F 3025 R 31 12 F 3352 R 211 13
F 2664 R 157 7 F 2836 R 207 7 F 3025 R 33 12 F 3353 R 211 15
F 2664 R 159 12 F 2841 R 197 31 F 3029 R 223 42 F 3353 R 211 20
F 2670 R 224 15 F 2841 R 207 34 F 3042 R 11 14 F 3359 R 133 14
“F 2671 R 224 13 F 2842 R 197 32 F 3043 R 11 F 3365 R 191 32
F 2673 R 224 7 F 2842 R 199 10 F 3044 R ., F 3366 R 191 331
F 2674 R 224 7 F 2842 R 207 33 F 3045 R 1 .. F 3366 R 191 32
F 2675 R 224 3 F 2843 R F 3054 R 45 17 F 3384 R 15 15

PC-527-(May-66)

Litho in U, S, A.



NUMERKICAL INDEX

246 Tractors -=- 520 and 530 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
F 3392 R 193 16 H 851 R 197 35 JD 267 233 1 JD 7670 191 10
F 3395 R 191 19 H 851 R 199 31 D 268 233 5 D 7674 121 19
F 3396 R 193 15 H851R 207 30 JD 269 233 5 JD 7679 139 7
F 3401 R 191 S3 H 851 R 211 28 JD 1268 159 - 8 JD 7679 147 13
F 3403 R 193 24 H 851 R 211 39 jD 5152 233 1 JD 7695 81 24
F 3404 R 194 7 H 982 R 157 19 JD 5153 233 1 JD 7695 83 16
F 3406 R 194 8 H987 R 91 50 JD 5155 233 1 JD 7759 149 23
F 3407 R 194 6 H987R . 91 53 D 5165 233 5 JD 7759 150 15
F 3409 R 47 8 H987 R 93 30 JD 5202 233 5 JD 7759 151 9
F 3409 R 183 14 H987 R 93 33 JD 5203 233 5 JD 7759 153 13
F 3410 R 129 8 H 1039 R 43 14 _JD 5204 233 5 JD 7759 154 11
F 3411 R 129  13B H 1085 R 115 6 JD 5205 233 5 JD 7759 155 4
F 3412 R 129  12B H1085R 172 8 D 5206 233 1 D 7759 157 10
F 3412 R 230 .. H 1085 R 173 9 D 5207 233 5 JD 7759 159 15
F 3413 R 129 27B H 1085 R 179 9 JD 5208 233 1 JD 7759 195 21
F 3414 R 129  26B H 1085 R 183 1 JD 5240 233 5 JD 7759 205 23
F 3431 R 193 27 H 1109 R 176 19 JD 5241 233 5 JD 7759 223 3
F 3435 R 47 26 H?27851 H 154 4 JD 5242 233 5 JD 7759 224 9
F 3446 R 77 16 H27851 H 155 12 JD 5243 233 5 D 7760 157 22
F 3450 R 139 22 JD 5244 233 5 JD 7760 195 13
F 3451 R 187 19 JD 5260 233 5 JD 7760 198 8
F 3451 R 187 20 JjD JD 5261 233 S JD 7778 149 13
F 3452 R 187 20 JD 5262 233 5 JD 7781 127 11
F 3468 R 15 37 D 19 150 18 JD 5263 233 5 JD 7781 221 8
F 3500 R 62 15 D 19 159 9 JD 5264 233 5 JD 7797 205 31
F 3514 R 139 18 D 110 233 2 JD 5265 233 5 JD 7806 203 16
F 3515 R 139 16 jD 111 233 2 JD 7142 131 12 JD 7806 203 26
" F3537R 163 3 D 112 233 2 JD 7222 149 33 JD 7806 204 9
F 3583. R 162 3 JD 113 233 2 JD 7222 150 6 JD 7806 205 13
F 3584 R 197 20 D 114 233 2 JD 7222 151 18 JD 7937 121 47
F 3585 R. 197 22 JD 115 233 2 JD 7222 159 3 JD 7951 35 12
F 3586 R 31 24 JD 116 233 4 JD 7224 149 33 JD 8100 191 4
F 3586 R 31 31 D 118 233 4 JD 7224 159 3 JD 8101 149 29
F 3587 R 31 25 JD 119 : 233 4 JD 7228 121 37 JD 8101 150 10
F 3587 R 31 31 JD 120 233 5 JD 7242 125 22 JD 8101 159 7
F 3590 R 31 26 D 121 233 5 JD 7253 133 30 JD 8126 122 7
F 3590 R 31 31 ID 122 233 5 D 7253 135 6 JD 8128 191 7
F3592R 203 18 ID 123 233 5 JD 7259 149 30 JD 8164 125 11
F3597R 203 8B ID 124 233 5 JD 7259 150 9 D 8165 125 11
F3597 R 205 45 ID 126 116 22 D 7259 159 6 D 8172 133 29
F3508 R 203 34 D 151 137 2 JD 7266 149 30 JD 8172 135" 7
F 3607 R 198 4 D 172 214 13 JD 7266 149 32 JD 8186 149 29
F 3617 R 47 25B D 184 218 10 JD 7266 150 7 JD 8186 159 7
F 3624 R 153 30A ID 185 218 6 JD 7266 151 19 JD 8210 125 10
F3624 R 153  30B JD 188 214 21 D 7266 159 4 JD 8213 125 10
F3625R 153  24A JD 189 214 22 JD 7266 159 6 JD 8232 121 36
F 3625 R 153  24B JD 235 233 1 D 7270 149 32 JD 8514 121 4
F3629R 133 2B ID 236 233 1 | JD7270 159 4 JD 8514 189 16
F 3629 R 143 14 ID 237 233 1 D 7292 125 21 JD 8514 191 44
F 3630 R 141 5 JD 238 233 1 JD 7396 141 15 JD 8515 41 4
F3630R 143 14 ID 239 233 1 JD 7396 146 12 JD 8521 191 10
F3638R 153 31 ID 243 233 3 JD7397 121 50 JD 8561 - 189 30
F3638R 157 2 ID 245 233 5 JD 7419 141 14 JD 8588 43 8
1D 246 233 5 JD 7419 146 11 .JD 8588 45 10
1D 247 233 5 JD 7421 121 51 JD 8588 129 6
H JD 248 233 5 JD 7424 191 3 JD 8589 43 5
JD 250 233 1 JD 7438 191 8 JD 8589 45 7
H 246 R 24 2 JD 251 233 1 JD 7444 122 5 " D 8589 129 5
H 246 R 24 14 ID 252 233 1 JD 7558 121 28 JD 8590 43 7
H 246 R 24 19 JD 253 533 1 JD 7649 121 24 JD 8590 45 9 ‘
H 294 R 136 6 ID 254 233 1 JD 7654 43 8 JD 8590 . 129- 3
H 312 R 185 3 ID 255 233 1 JD 7654 45 10 JD 8591 43 6
H 315R 17 4 ID 256 233 1 JD 7654 129 6 JD 8591 45 8
H 356 R 133 43 ID 257 233 3 JD 7655 43 S JD 8591 129 4
H 356 R 135 29 1D 258 533 3 JD 7655 45 7 D 9281 81 24
H 356 R 195 17 1D 239 533 3 D 7655 129 5 JD 9281 83 16
H 392 R 191 31 1D 259 533 4 JD 7656 43 7
H 401 R 45 20 D260 233 5 JD 7656 45 9
H 772 R 151 15 ID 262 233 5 ID e 43 6 ‘
H 773 R 151 6 JD 263 233 s JD 7657 45 8 K 2172 R 47 28
H 826 R 199 8 D 264 33 5 JD 7657 129 4 . .
H 851 R 193 34 D 265 233 5 JD 7664 121 - 11

PC-527-({May-66) Litho in U.S. A.



NUNMERIUAL INDLDA

Tractors -- 520 and 530 Series 247

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
R 1548 R 13 19 R 2579 R 111 19 R 11084 R 79 10
R 1589 R 15 29 R 2579 R 116 16 R 11084 R 81 14
L324T 203 11 R 1590 R 15 27 R 2579 R 183 17 R 11085 R 67 30
L324T 205 47 R 1608 R 217 25 R 10010 R 73 2 R 11085 R 91 21
L409 T 153 22 R 1646 R 109 10 R 10079 R 73 3 R 11086 R 81 51
R 1652 R 211 12A R 10082 R 73 50 R 11086 R 83 41
R 1662 R 213 3 R 10085 R 73 1 R 11086 R 85 16

R 1662 R 213 18 R 10087 R 73 37 R 11087 R 81 20
v R 1662 R 230 .. R 10088 R 73 11 R 11087 R 83 12
M 648 T 153 20 R 1662 R 231 .. R 10093 R 73 43 R 11087 R 85 29
M 886 T 191 18 R 1678 R 205 37 R 10098 R 71 22 R 11087 R 87 21
M 886 T 225 6 R 1678 R 209 15 R 10098 R 73 47 R 11088 R 81 46
M 2207 T 98 6 R 1682 R 214 24 R 10099 R 73 6 R 11088 R 83 36
M 2207 T 99 6 R 1768 R 193 35 R 10104 R 71 2 R 11089 R 81 26
M 2207 T 115 20 R 1791 R 197 30 R 10104 R 73 55 R 11089 R 83 18
M 2334 T 162 2 R 1791 R 209 35 R 10105 R 73 5 R 11090 R 85 39
M 2335 T 162 3 R 1792 R 207 39 R 10112 R 73 20 R 11091 R 85 9
M 3210 T 13 17 R 1792 R 209 22 R 10113 R 73 39 R 11092 R 85 - 34
M 3210 T 21 17 R 1793 R 207 41 R 10115 R 71 4 R 11093 R 8 35
R 1793 R 209 24 R 10115 R 73 53 R 11094 R 81 25
R 1794 R 207 40 R 10125 R 73 27 R 11096 R 85 40
R 1794 R 209 23 R 10127 R 73 45 R 11096 R 87 36
R 1795 R 207 42 R 10129 R 73 45 R 11097 R 81 10
R 183 R 37 7 R 1795 R 209 25 R 10133 R 71 18 R 11097 R 83 10
R 228 R 139 30 R 1797 R 209 27 R 10133 R 73 25 R 11098 R 81 40
R 228 R 195 19 R 1798 R 200 11 R 10134 R 73 21 R 11098 R 83 30
R 229 R 139 28 R 1799 R 209 8 R 10135 R 71 19 R 11099 R 85 25
R 229 R 195 20 R 1800 R 47 14 R 10135 R 71 34 R 11100 R 79 9
R 271 R 31 34 R 1800 R 131 17 R 10135 R 73 24 R 11100 R 81 13
R 271 R 33 30 R 1800 R 209 9 R 10143 R 73 51 R 11101 R 79 6
R 271 R 205 36 R 1801 R 205 61 R 10145 R 73 13 R 11102 R 79 8
R 273'R 31 39 R 1809 R 209 4 R 10147 R 73 4 R 11103 R 79 5
R 273 R 33 40 R 1810 R 209 5 R 10153 R 73 30 R 11104 R 85 30
R 310 R 199 22 R 1811 R 207 22 R 10156 R 73 36 R 11105 R 81 19
R 375 R 38 i5 R 1811 R 211 7 R 10159 R 73 10 R 11105 R 23 11
R 375 R 63 16 R 1811 R 211 26 R 10160 R 39 12 R 11106 R 79 15
R 375 R 65 21 R 1812 R 207 23 R 10160 R 62 16 R 11106 R 81 7
R 459 R 31 29 R 1812 R 211 6 R 10160 R 63 19 R 11106 R 83 7
R 460 R 205 42 R 1812 R 211 25 R 10160 R 65 27 - R 11107 R 85 26
R 463 R 136 13 R 1814 R 211 2 R 10160 R 73 35 R 11109 R 81 22
R 491 R 127 26 R 1818 R 209 34 R 10160 R 73 58 R 11109 R 83 13
R 495 R 23 - 11 R 1818 R 211 41 R 10162 R 73 38 R 11110 R 81 23
R 495 R 31 31 R 1819 R 209 32 R 10164 R 73 15 R 11110 R 83 14
R 495 R 71 7 R 1820 R 31 41 R 10165 R 73 12 R 11111 R 79 12
R 495 R 127 10 R 1820 R 136 8 R 10166 R 73 59 R 11112 R 79 14
R 495 R 141 11 R 1820 R 197 34 R 10167 R 73 29 R 11113 R 81 45
R 495 R 146 8 R 1820 R 207 31 R 10168 R 73 16 R 11113 R 83 35
R 495 R 197 39 R 1820 R 209 31 R 10169 R 73 23 R 11114 R 79 7
R 495 R 199 34 R 1821 R 211 . 30 R 10171 R 73 32 R 11115 R 79 2
R 495 R 207 12 R 1821 R 211 37 R 10171 R 73 .. R 11116 R 87 56
R 495 R 211 11 R 1822 R 207 37 R 11039 R 88 16 R 11117 R 87 55
R 495 R 513 23 R 1822 R 211 29 R 11039 R 88 18 R 11118 R 85 46
R 495 R 214 17 R 1822 R 211 38 R 11043 R 83 27 R 11118 R 87 42
R 495 R 228 .. R 1824 R 197 36 R 11049 R 83 23 R 11156 R 79 2
R 495 R 229 .. R 1824 R 207 29 R 11062 R 87 18 R 11158 R 81 56
R 662 R 47 7 R 1824 R 211 27 R 11063 R 87 19 R 11158 R 83 47
R 673 R 31 22 R 1826 R 211 42 R 11064 R 88 9 R 11159 R 81 27
R 673 R 33 25 R 1827 R 211 1 R 11065 R 88 13 R 11160 R 81 34
R 712 R 19 39 R 1839 R 207 45 R 11066 R 88 15 R11160 R 83 24
R 712 R 189 21 R 1839 R 209 28 R 11067 R 88 8 R 11161 R 81 35
R 726 R 19 23 R 1840 R 207 45 R 11068 R 88 7 R 11161 R 83 25
R 776 R 194 2 R 1840 R 209 28 R 11070 R 88 18 R 11152 R 81 44
R 776 R 194 10 R 1870 R 219 48 R 11071 R 88 6 R 11162 R 83 34
R 820 R 43 33 R 1887 R 19 31 R 11072 R 88 12 R11163R 81 38
R 820 R 129 11 R 1888 R 191 ~ 35B R11075R 8 9 R11163R 83 28
R 1132 R 144 4 R1888 R~ 199 15 R 11076 R 87 48 R11164R 81 50
R 1134 R 51 24 R 1888 R 201 2 R 11077 R 87 46 R 11164 R 83 40
R1138R 143 2 R190LR 191 14 R 11078 R 87 47 R11165R 81 49
R1471R 31 40 | RI992R- 209 23 R11079R 87 16 R11165R 83 39
R1472R 31 15 RIGSSR 209 33 R11030R 87 54 R11168R 79 3
R 1472 R 33 23 R 2579 R 105 14 R 11081 R 88 10 R 11169 R 79 4
R 1529 R 41 5 R 2579 R 107 15 R 11082 R 88 7 R 11170 R 79 1
R 1548 R 11 22 R 2579 R 109 21 R 11083 R 88 3 R 11198 R 88 12

PC-527-(May~-66)

Litho in U, S, A.



NUMERICAL INDEX

248 Tractors -- 520 and 530 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
R 11200 R 83 20 R 20397 R 45 31 R20786 R 101 14 R 21570 R 153 25
R 11201 R 83 44 R 20402 R 170 2 R 20817 R 172 13 R 21571 R 153 25
R 11202 R 83 42 R20413R 195 26B R 20817 R 173 14 R 21629 R 209 13
R 11203 R 83 19 R 20415R 205 25 R 20817 R 175 14 R21630R 209 21
R 11204 R 83 17 R 20415R 218 1 R 20817 R 176 12 R 21644 R 77 21
R 11205 R 83 15 R 20416 R 201 38 R 20818 R 175 18 R 21645 R 77 20
R 11281 R 85 4 R 20424 R 145 7 R 20818 R 181 15 R 21685 R 165 2
R11283R 78 10 R 20428 R 51 9 R 20846 R 61 20 R 21686 R 165 1
R 11283 R 81 31 R 20428 R 55 10 R20847R 109 10 R21717R 227 18
R 12000 R 93 10 R 20429 R 51 23 R 20847 R 111 6 R 21718 R 227 3
R 12001 R 93 14 R 20430 R 51 33 R 20847 R 111 8 R 21720R 131 27
R 12002 R 93 3 R 20443 R 76 13 R 20847 R 111 17 R 21720 R . . 217 20
R 12003 R 93 2 R 20443 R 77 13 R 20872 R 47  25B R 21736 R 49 19
R 20029 R 75 10 R 20448 R 3117 R20912R 177 9 R 21736 R 51 32
R 20038 R 198 13 R 20448 R 33 15 R20912R 179 15 R 21736 R 53 18
R 20039 R 228 ,, R 20449 R 25 6 R20912R 181 11 R 21736 R 55 28
R 20075 R 61 2 R 20449 R 26 7 R 20913 R 133 14 R 21752 R 56 21
R 20076 R 61 2 R 20449 R 27 7 R 20922 R 63 7 R 21752 R 57 14
R 20104 R 33 18 R 20452 R 171 2 R 20922 R 65 8 R 21753 R 127 20
R 20115 R 43 13 R 20498 R 15 21 R 20928 R 61 14 R 21827 R 25 8A
R 20118 R 149 1 R 20508 R 76 12 R20937 R 187 25 R 21827 R 26 9A
R 20123 R 165 ., R 20508 R 77 12 R 21014 R 171 15 R 21827 R 27 9A
R 20124 R 165 ., R20514R 227 31 R 21015R 171 11 R 26650 R 21 3
R 20127 R 165 .. R 20515 R 61 15 R 21020 R 65 12 R 26861 R 89 ..,
R 20128 R 165 ., R 20516 R 145 2 R21021 R 115 13 R 27181 R 49 3
R 20135 R 19 41 R 20517 R 47 3 R21024R 115 16 R 27181 R 51 6
R 20135 R 35 22 R20522R. 65 4 R21046 R 198 13 R 27181 R 53 3
. R20135R 221 5 R 20527 R 143 18 R 21058 R 141 9 R 27181 R 55 7
" R20136 R 154 8 R 20560 R 125 1 R 21058 R 146 5 R 27181 R 168 5
‘R 20136 R 155 11 R 20565 R 37 9 R 21060 R 143 4 R 28794 R 77 16
R 20137 R 19 30 R 20570 R 125 1 R 21062 R 133 11 R 28819 R 213 4
R 20150 R 33 28 R 20573 R 164 6 R 21062 R 143 i R 28819 R 230 ..
R 20151 R 33 33 R 20581 R 175 1 R 21065 R 218 4 R 28819 R 231 ..
R 20152 R 33 32 R 20584 R 175 21 R 21066 R 227 21 R 30181 R 96 3
R 20153 R 33 32 R 20585 R 175 22 R 21067 R 227 33 R 30182 R 96 8
R 20154 R 33 39 R 20599 R 143 9 R 21068 R 23 20 R30963R 107 6
R 20155 R 33 37 R 20605 R 143 6 R 21096 R 15 25 R 31250 R 96 5
R 20156 R 33 21 R 20605 R 143 21 R 21096 R 15 36 R 31250 R 96 8
R 20157 R 33 22 R 20606 R 143 19 R 21098 R 15 25 R 32006 R 89 ..
R 20158 R 133 31 R 20610 R 13 28 R 21098 R 15 36 R 32007 R 79, 22
R 20158 R 135 5 R20613R 127 5B R 21109 R 28 8 R 32007 R 81 12
R 20159 R 133  20B R 20614 R 127 5B R21111 R 109 13 R 32007 R 89 ..
R 20159 R 135 22 R 20630 R 143 24 R 21111 R 111 14 R 32007 R 9% 4
R 20160 R 133 21 R 20631 R 143 24 R21112R 203 21 R 32007 R 94 5
R20160 R 135 21 R 20632 R - 143 9 R21113 R 197 21 R 32007 R 95 19
R 20161 R 133 19 R 20634 R 201 42 R 21119 R 28 15 R 32007 R 96 6
R 20161 R 135 23 R 20640 R 214 12 R 21125 R 11 16 R 32007 R 102 23
R 20162 R 133 18 R 20657 R 65 2 R 21129 R 139 1 R 32007 R 105 6
R 20162 R 135 24 R 20658 R 65 25 R21129 R 139 4 R 32007 R 107 6
R 20164 R 133  13B R20661 R 65 15 R 21130 R 1116 - R32007R 109 2
R 20164 R 135 2 R 20663 R 146 1 R21156 R 100 10 R 32007 R 111 2
R 20165 R 133 23 R 20732 R 170 7 R21156 R 101 10 R 32008 R 89 ..
R 20165 R 135 19 R 20734 R 47 3 R21156 R 109 14 R 32008 R 109 24
R 20166 R 133 41 R 20735 R 47 > R21156 R 111 15 R 32008 R 111 22
R 20166 R 135 27 R 20736 R 170 11 R21157R 100 10 R 32008 R - 115 2
R 20168 R 133 44 R 20738 R 175 9 R 21157R 101 10 R 32009 R 89 ..
R 20168 R 135 30 R20739R 171 8 R21157R 109 14 R32011R 89 ,
R 20214 R 136 18 R 20758 R 113 5 R211S7R 111 15 R 32012 R 89 ..
R 20227 R 218 1 R20758R 113 6 RollR 33 - 17 | R32013R 89 .,
R 20228 R 153 4 R 20759 R 164 1 R 21229 R 165 ., R 32014 R 89 ..
R 20236 R 187 23 R 20763 R 113 8 R 21230R 165 ., R 32016 R 89 .,
R 20240 R 127 12 R 20764 R 205 20 R 21231 R 139 17 R 32016 R 94 4
R 20248 R 15 44 R 20769 R 205 41 R 21344 R 198 10 R 32016 R 94 5
R 20249 R 15 43 R20770R 205 50 R 21451 R 170 8 R 32016 R 95 19
R 20250 R 15 45 R 20771 R 205 53 R21531R 215 .. R32016R = 9 6
R 20344 R 193 17 R 20772 R 205 38 R 21532 R 215 .. R 32016 R 102 23
R 20358 R 51 36 R 20776 R 205 58 R 21534 R 215 .. R 32016 R 105 6
R 20358 R 55 30 R 20778 R 205 35 R21535R 215 .. R 32016 R 107 6
R 20370 R 143 5 R 20779 R 205 16 R 21560 R 59 10 R 32016 R . 109 2
R 20370 R 143 22 R 20780 R 205 17 R 21560 R 59 11 R 32016 R 111 2
R 20370 R 145 1 R 20785 R 205 59 R 21560 R 61 10 R 32016 R 115 2
R 20378 R 143 23 R 20786 R 100 14 R 21560 R 61 11 R 32017 R 89 .,
R 20396 R 75 6 R 20786 R 101 . 4 R 21570 R 153 1 R 32018 R 79 22

PC-527-(May-66) Litho in U.S. A,



NUMEBRIVCAL INDUEA

Tractors -- 520 and 530 Series 249
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
R 32018 R 81 12 T737T 87 11
R 32018 R 89 .o T738T 87 29
R 32018 R 102 23 T739T 87 34
R 32018 R 109 6 .T740 T 87 28
R 32019 R 89 .s T741 T 87 i
R 32021 R 79 22 T743 T 87 24
R 32021 R 81 12 T 10255 T 69 13
R 32021 R 89 - T 10256 T 69 2
R 32022 R 89 .o T 10257 T 69 30
R 32022 R 111 22 T 10258 T 69 33
R 32023 R 89 .o T 10259 T 69 23
R 32024 R 89 oo T 10260 T 69 6
R 32024 R 109 15 T 10261 T 69 11
R 32025 R 89 .o T 10262 T 69 19
R 32026 R 89 .o T 10263 T 69 26
R 32026 R 109 24 T 10264 T 69 10
R 32026 R i11 22 T 10265 T 69 22
R 32027 R 89 0o T 10265 T 69 34
R 32027 R 109 15 T 10266 T 69 32
R 32028 R 89 oo T 10267 T 69 16
R 32029 R 89 .o T 10268 T 69 14
R 32042 R 25 18 T 10269 T 69 31
R 32042 R 26 16 T 10270 T 69 3
R 32042 R 29 14 T 10273 T 69 12
R 32042 R 45 3 T 10274 T 69 28
R 32042 R 91 29 T 10275 T 69 20
R 32042 R 93 11 T 10276 T 69 25
R 32224 R 161 13 T 10277 T 69 24
R 32224 R 162 13 T 10278 T 69 36 -
R 32622 R 41 8 T 10279 T 69 5
R 32736 R 184 16 T 10280 T 69 7
R 34644 R 215 .. T 10281 T 69 29
R 34645 R 215 T 10397 T 87 -5
R 34646 R 215 T 10514 T 62 2
R 34647 R 215 T 10745 T 78 11
R 34790 R 215 T 10745 T 81 32
R 34791 R 215 T 10745 T 83 22
R 34792 R 215 T 11528 T 93 5
R 34793 R 215 T 11567 T 93 21
R 34794 R 215 T 11568 T 93 16
R 34795 R 215 T 11570 T 93 6
R 34828 R 161 7 T 11572 T 93 15
R 34828 R . 162 -9 T 11648 T 83 21
R 36846 R 38 6 T 11649 T 83 4
R 36846 R 39 3 T 11650 T 83 29
R 39549 100 10 T 11651 T 83 3
R 39549 101 10 T 11652 T 81 5
R 39549 109 14 T 11652 T 83 5
R 39549 111 15 T 12870 T 78 10
R 39687 215 .. T 12870 T 81 31
R 39688 215 T 18353 T 81 10
R 39689 215 .. T 18353 T 83 10
R 39758 162 10 T 18353 T 87 22
R 39860 185 11
R 40801 87 52
R 41325 116 10
R 41326 116 11
R 41327 116 7
R 41328 116 8
S 98 39 12
.S 98 62 16
S 98 63 19
S 98 73 35
S 98 73 58
T735T 87 33
T736 T 87 32

PC-527-(May-66) Litho in U.S.A.



	ALPHABETICAL INDEX
	A
	Air Cleaner
	Air Stack
	Arms, Rockshaft Lift
	Axle, Front, Double Front Wheel Spindle Extensions
	Axle, Front, Double Front Wheel Hubs
	Axle, Front, Housing (38-Inch Fixed Tread)
	Axle, Front, Housing (48- to 80-Inch Tread)
	Axle, Front, Knee (38-Inch Fixed Tread) 
	Axle, Front, Knee (48- to 80-Inch Tread)
	Axle, Front, Roll-O-Matic
	Axle, Front, Single Front Wheel
	Axle, Rear, Housing
	Axle, Rear, Housing Cover (Tractors Less Powershaft and Rockshaft)
	Axle, Rear, Shaft 

	B
	Battery Box
	Battery Cables
	Bearings, Main
	Bearings, Main and Crankshaft Gasket Set
	Bearings, Main and Oil Pipes
	Belt Pulley
	Belt Pulley Brake
	Belt Pulley Dust Shield
	Block, Cylinder
	Box, Tool
	Brakes
	Breakaway Coupler
	Bulk Flexible Oil Lines
	Button, Cranking Motor (520)

	C
	Cable, Spark Plug, and Lead Wire Kit
	Cable, Speed-Hour Meter
	Cam Followers
	Camshaft
	Cap, Radiator
	Carburetor
	Carburetor Air Intake
	Case, Engine and Transmission
	Choke Rod
	Cigarette Lighter
	Clamp, Hose, Worm-Driven
	Cleaner, Air
	Clutch, Adjusting Disk
	Clutch and Pulley
	Cluth and Pulley Brake
	Clutch, Collar
	Clutch, Disk, Sliding and Fixed
	Clutch, Drive Disk
	Clutch, Facings
	Clutch, Forks
	Clutch, Lever and Linkage
	Clutch, Powershaft
	Clutch, Powershaft, Cover
	Clutch, Powershaft, Linkage
	Clutch, Powershaft, Pedal
	Coil, Ignition
	Connecting Rods
	Control, Hitch Load
	Control, Starting Motor
	Cooling System
	Countershaft, Transmission
	Coupler, Breakaway
	Cover, Crankcase
	Cover, First Reduction Gear
	Cover, Flywheel
	Cover, Fourth and Sixth Speed Gear
	Cover, Powershaft Clutch
	Cover, Rear Axle Housing (Tractors Less Rockshaft and Powershaft)
	Cover, Transmission Case
	Convertor, Fuel (LP-gas)
	Crankshaft
	Crankshaft and Bearing Gasket Set
	Cranking Motor
	Cranking Motor Starter Button and Rod
	Cylinder and Piston Ring Gasket Set
	Cylinder, Block
	Cylinder, Head
	Cylinder, Remote, Single or Dual
	Cylinder, Water Inlet Housing
	Cylinder, Water Outlet Housing

	D
	Dash Pot
	Dash Lamps
	Decalcomania Sets
	Differential
	Disk, Clutch Adjusting, Sliding and Fixed
	Disk, Clutch Drive
	Distributor (Delco-Remy)
	Distributor (Wico)
	Double Front Wheels
	Draft Link
	Draft Link Support
	Drawbar

	E
	Electrical Outlet Plug
	Element, Oil Filter
	Engine Case and Covers
	Engine Replacement Assemblies
	Exhaust Pipe
	Exhaust Trail Pipe, Rear

	F
	Fan (Manual Steering)
	Fan (Poser Steering)
	Fan Drive (Power Steering)
	Fan Pump (Power Steering)
	Fan Shaft (Manual Steering)
	Fan Shaft (Power Steering)
	Fan Shaft Support (Manual Steering)
	Fan Shaft Support (Power Steering)
	Fan Shroud
	Fenders
	Filter, Fuel (All-Fuel)
	Filter, Fuel (Gasoline)
	Filter, Oil
	Final Drive
	First Reduction Gear Cover
	Flasher, Warning Lamp
	Float-Ride Seat
	Flywheel
	Flywheel Cover
	Frame
	Frame Weight
	Front Axle, Housing (38-Inch Fixed Tread)
	Front Axle, Housing (48- to 80-Inch Tread)
	Front Axle, Knee (38-Inch Fixed Tread)
	Front Axle, Knee (48- to 80-Inch Tread)
	Front End Support
	Front End Weights
	Front Mounted Rockshaft
	Front Wheel, Single
	Front Wheel, Double
	Fuel Convertor (LP-Gas)
	Fuel Convertor Parts (LP-Gas)
	Fuel Convertor Water Pipes
	Fuel Convertor Fuel Pipes
	Fuel Filter (All-Fuel)
	Fuel Filter (Gasoline)
	Fuel Gauge
	Fuel Gauge Sender
	Fuel Strainer (LP-Gas)
	Fuel Strainer Parts (LP-Gas)
	Fuel Strainer Fuel Pipes
	Fuel Tank and Valves (LP-Gas)
	Fuel Tank (All-Fuel)
	Fuel Tank (Gasoline)

	G
	Gasket Sets, Crankshaft and Bearing
	Gasket Sets, Governor Overhaul
	Gasket Sets, Intake and Exhaust Valves
	Gasket Sets, Piston Ring and Cylinder
	Gasket Sets, Transmission and Rear End Overhaul
	Gauge, Ammeter
	Gauge, Fuel
	Gauge, Heat Indicator
	Gauge, Oil Pressure
	Gear, Camshaft
	Gear, Countershaft Idler, Transmission
	Gear, Cover, First Reduction
	Gear, Differential
	Gear, Final Drive
	Gear, Governor Drive
	Gear, Powershaft Clutch
	Gear, Powershaft Drive
	Gear, Powershaft Idler
	Gear, Pulley
	Gear, Steering
	Gear, Transmission Drive and Frist Reduction
	Gearshift
	Gearshift Forks
	Generator and Mounting Bracket
	Generator, Ignition and Starting Motor
	Generator, Parts
	Governor
	Grille

	H
	Heat Indicator
	Heat Shield, Fuel Tank
	Hitch, Dash Pot
	Hitch, Draft Links
	Hitch, Draft Link Support
	Hitch, Drawbar
	Hitch, Lift Links
	Hitch, Load Control 
	Hitch, Upper Links
	Hood
	Hose, Clamp, Worm-Driven
	Hose, Remote Cylinder
	Housing, Dual Remote Cylinder Vavle
	Housing, Rear Axle Shaft
	Housing, Rockshaft and Powershaft
	Housing, Rockshaft Valve
	Housing, Single Remote Cylinder Valve
	Hubs, Double Front Wheels

	I
	ID VIEW
	Ignition and Starter Wiring
	Implement Warning Lamp
	Instrument Panel and Gauges
	Instrument Panel Wiring

	K
	Kit, Carburetor Choke
	Kit, Carburetor Gasket
	Kit, Carburetor Service
	Kit, Front Fan Bearing
	Kit, Fuel Convertor
	Kit, Powershaft Clutch Conversion Assembly
	Kit, Power Steering Adjustable Helix Service
	Kit, Seat Cushion
	Kit, Spark Plug Cable and Lead Wire
	Kit, Remote Cylinder Overhaul
	Kit, Wire Replacement
	Knee, Front Axle

	L
	Lamp and Wiring
	Lamp, Combination Rear and Warning
	Lamp, Dash
	Lamp, Front and Rear (Parts)
	Lamp, Warning
	Lamp, Wiring (Tw0-Head)
	Lamp, Wiring (Four-Head)
	Lever, Clutch
	Lever, Remote Cylinder, L.H.
	Lever, Remote Clylinder, R.H.
	Lever, Rockshaft, L.H.
	Lever, Rockshaft, R.H.
	Lever, Throttle
	Lever, Transmission Gear Shift
	Lift Arm, Rockshaft
	Lighter, Cigarette
	Link, Draft
	Link, Lift
	Link, Support, Draft
	Link, Upper
	Linkage, Clutch
	Linkage, Powershaft Clutch
	Linkage, Remote Cylinder, L.H.
	Linkage, Remote, Cylinder, R.H.
	Linkage, Rockshaft Control
	Linkage, Rockshaft, L.H.
	Linkage, Rockshaft, R.H.
	Load Control

	M
	Main Bearings
	Main Bearings and Oil Pipes
	Manifold
	Meter, Speed-Hour
	Mirror, Rear View
	Motor, Cranking
	Muffler
	Muffler, Rear Echaust

	O
	Oil Filter
	Oil Filter Oil Pipes
	Oil Pipes - See Pipes, Oil
	Oil Pressure Gauge
	Oil Power Steering
	Oil Pump
	Oil Pump, Drive Gear
	Oil Pump, Oil Pipes

	P
	Pedal, Brake
	Pedal, Powershaft Clutch
	Pedestal (Manual Steering)
	Pedestal (Power Steering)
	Pipe, Exhaust
	Pipe, Exhuast Tail, Rear
	Pipe, Fuel Convertor Water
	Pipe, Fuel Strainer
	Pipe, Ventilator Inlet
	Pipe, Ventilator Outlet
	Pipes, Oil, Cam Follower
	Pipes, Oil, Camshaft
	Pipes, Oil, Governor
	Pipes, Oil, Main Bearings
	Pipes, Oil, Oil Pressure Gauge
	Pipes, Oil Pressure Relief
	Pipes, Oil, Oil Pump
	Pipes, Oil, Power Steering
	Pipes, Oil, Powr-trol
	Pipes, Oil, Tappet Lever
	Piston Rings
	Piston, Rockshaft
	Pistons
	Platform
	Powershaft
	Powershaft, Clutch Cover
	Powershaft, Clutch Linkage
	Powershaft, Clutch Pedal
	Powershaft, Cover
	Powershaft, Drive Gear
	Powershaft, Housing
	Powershaft, Master Shield
	Powershaft, Valves
	Pow-trol Oil Pipes
	Powr-trol Pump
	Pre-Cleaner
	Pre-Screener
	Pulley, Belt, Brake
	Pulley, Belt, Dust Shield
	Pulley, Generator
	Pulley, Water Pump
	Pump, Oil
	Pump, Powershaft
	Pump, Power Steering
	Pump, Pow-trol
	Pump, Ventilator
	Pump, Water

	R
	Radiator
	Radiator, Lower Connections
	Radiator, Upper Connections
	Rear Axle Shaft
	Rear Wheels
	Rear View Mirror
	Regulator, Voltage
	Remote Cylinder
	Remote Cylinder, Breakaway Coupler
	Remote Cylinder, Dual Vavle Housing
	Remote Cylinder, Hoses
	Remote Cylinder, Levers, L.H.
	Remote Cylinder, Levers, R.H.
	Remote Cylinder, Linkage, L.H.
	Remote Cylinder, Linkage, R.H
	Remote Cylinder, Single Valve Housing
	Replacement Assemblies, Engine
	Reusable couplings
	Rim, Demountable
	Rings, Piston
	Rings and Cylinder Gasket Set
	Rockshaft
	Rockshaft, Control Shaft
	Rockshaft, Cover
	Rockshaft, Front Mounted
	Rockshaft, Housing
	Rockshaft, Levers, L.H.
	Rockshaft, Levers, R.H.
	Rockshaft, Lift Arms
	Rockshaft, Linkage, Control
	Rockshaft, Linkage, L.H.
	Rockshaft, Linkage, R.H.
	Rockshaft, Load Control Shaft
	Rockshaft, Piston
	Rockshaft, Valve Housing
	Rockshaft, Valves
	Rod, Choke
	Rod, Cranking Motor
	Rods, Connecting
	Rods, Tappet
	Roll-O-Matic

	S
	Seat, Foat-Ride
	Seat, Float-Ride Frame and Cushions
	Seat, Regular
	Shield, Master, Powershaft
	Shifter Shafts, Transmission
	Shoes, Brakes
	Single Front Wheel
	Sliding Gear Shaft
	Socket, Electrical Outlet
	Solenoid Switch (530)
	Spark Plug Cable and Lead Wire Kit
	Spark Plugs
	Speed Control Lever
	Speed-Hour Meter
	Starter (Cranking Motor)
	Starter Switch (530)
	Steering, Oil Pipes, Power
	Steering, Oil, Power
	Steering, Pump, Power
	Steering, Spindle (Manual)
	Steering, Spindle (Power)
	Steering, Spindle Extension
	Steering, Valve, Power
	Steering, Wheel
	Steering, Wheel Shaft (520)
	Steering, Wheel Shaft (530)
	Steering, Wheel Shaft Support (520)
	Steering, Wheel Shaft Support (530)
	Steering, Wheel Shaft Support (LP-Gas) (520)
	Steering, Wheel Shaft Support (LP-Gas) (530)
	Steering, Worm and Housing (Manual)
	Steering, Worm, Shaft, and Housing (Power)
	Step, Tractor
	Strainer, Fuel (LP-Gas)
	Support, Draft Link
	Support, Front End
	Switch, Ignition
	Switch, Solenoid (530)
	Switch, Starter (530)

	T
	Tail Pipe, Rear Exhaust
	Tank, Fuel and Valves (LP-Gas)
	Tank, Fuel (All-Fuel)
	Tank, Fuel (Gasoline)
	Tappet Cover
	Tappet Rods
	Tappets
	Thermostat
	Throttle Lever and Linkage
	Tool Box
	Tools
	Tractor Step
	Transmission, Case and Cover
	Transmission, Countershaft
	Transmission, Cover, Gear Shift Case
	Transmission, Cover, Fourth and Sixth Speed Gear
	Transmission, Gear Shift Lever
	Transmission, Gears and Shafts
	Transmission, Oil Baffle
	Transmission, Shift Forks, Gear
	Transmission, Shifter Shafts

	U
	Upper Link

	V
	Valve, Housing, Dual Remote Cylinder
	Valve, Housing, Rockshaft
	Valve, Housing, Single Remote Cylinder
	Valve, Power Steering
	Valves, Fuel Tank (LP-Gas)
	Valves, Gasket Set, Intake and Exhaust
	Valves, Intake and Exhaust
	Ventilator, Inlet Pipe
	Ventilator, Outlet Pipe
	Ventilator, Pump (Manual Steering)
	Ventilator, Pump (Power Steering)
	Voltage Regulator

	W
	Warning Lamp
	Warning Lamp, Flasher
	Warning Lamp, Flashing, for Towed Implement
	Water Pump
	Weathershield
	Weight, Front end Support
	Weights, Frame
	Wiring, Ignition (520)
	Wiring, Ignition and Starter (530)
	Wiring, Instrument Panel
	Wiring, Lamp (520)
	Wiring, Lamp, Four-Head (530)
	Wiring, Lamp, Two-Head (530)
	Wheel, Front (Except Sinle Front Wheel)
	Wheel, Single Front
	Wheel, Steering
	Wheels, Rear
	Wheels, Rear, Power Adjusted
	Worm-Driven Hose Clamps



